e

S S

S coa
el ; :
% A %
-
St o

R e




o

*

TC-203A

Skidder Tractors,
500 Crawler Tractors,

and
Tractor Equipment

lasyed 11267,

11/91



The Importance of
ADEQUATE PARTS and SERVICE

® ®
The wise purchaser of a new machine gives consideration to the following factors:
1. Original quality
2. Availability of service parts
3. Availability of adequate service facilities

In many cases the machine becomes the only means of performing certain tasks that must
be done in a limited period of time. Wear and even breakage of paris are to be expected
due io operating conditions. However, the user can still be assured of getting his work done
on time if service parts and adequate service facilities are available.

Foresighted International Harvester dealers make every effort to provide good service and
maintain a completely adequate stock of sérvice parts.

INSTRUCTIONS FOR ORDERING PARTS

(a) All parts orders should be sent to the parts depot. Give complete address,
state the county and railroad station (when shipping point is different
than post office), also whether shipment is to go by parcel post, express,
truck, or freight.

(b) When ordering parts, give the |H part number, including suffix or prefix
letters. To facilitate identification of these parts, “Serial Numbers”
assigned to machines, if any, should be furnished.

(c) Parts should be ordered on the standard parts order blank. The parts
should be arranged in sequence by part numbers to facilitate service on
orders at the parts depot. )

(d) Claims for shortage or error in the handling of an order for parts must
be made within 30 days following receipt of shipment.

All illustrations and descriptive matter in this publication apply to International Harvester
products sold under the Iniernational, McCormick, or McCormick-Iniernational trade name,

It is the policy of International Harvester Company to improve its products whenever it is
possible and practical to do so.

We reserve the right to make changes or add improvements in the design or construction of parts
at any time without incurring the obligation fo install such changes on producls previously delivered.



g

INTRODUCTION

Following is a2 summaryofl the system used
in compiling this catalog.

This catalog is divided into four separate
sections -- Introduction, Index to Units; Illust-
rations and Parts Lists, and Numerical Index.

The Index to Units will list alphabetically
all of thHe units where the illustration and parts
list may be found., NOTE: It is important that
you refer frequently to the Index to Units, Fail-
ure to do so will result in not being able to locate
the proper unit. A numerical Index contains a
listing of part numbers (excluding standard fast-
eners) with the page number where each part is
listed and described.

The method of illustrating parts is known
as the "Exploded View'" method, with individual
parts shown in their normal relationship to one
another. Reference numbers only are shown,
corresponding with numbers in the reference num-
ber column in the accompanying list of parts.

CAUTION: Reference numbers should not
be used when ordering parts. Use IH part numbers
or description.

Parts are listed in order followed by a full
description. The noun name of the part is listed
first then the descriptive information to identify
the item. For example: SHAFT, valve lever,
Parts not shown in illustrations appear at the end
of list in alphabetical sequence by noun name.

Whenever the terms "right" or "left" and
"tront" or''rear" areused, it should be understood
to mean from a position behind a2nd facing the
equipment.

The gquantity used of each item is shown in
parenthesis (4} following the item. Whereno quan-
tity is indicated it will mean only one (1) is re-
quired.

Where ever possible the component parts
of assemblies or attachments are shown in the
Yexploded views'". Component parts of assemblies
or attachments are listed by one of the following
methods:

{a) The listings are fully covered by des-

criptions for simple assemblies and at-

tachments.

{b} The listing of components follows the
degcription with the wording "(Composed
0{ _)ll

{c) Assembliesor attachments consisting
of many parts shows the assembly or at-
tachment number at the beginning of the
unit list, Tollowed by the listing of the
components,

Exceptions to the foregoing are explained
by footnotes in the text.

Individual parts of an assembly, not avail-
able for service, are marked with a symbol *. In
some instances, parts are listed with & notation

" giving information for ordering.

Parts known as COMMON HARDWARE items
appear in abbreviated nomenclature and are shown
indented under the items with which used. They
are not component parts of the pieces they attach.
WARNING: The part number for Common Hard-
ware is eliminated. Hardware parts identified
with part numbers have been designed for a spec-
ific usage. Standard parts should not be sub-
stituted.

Unless otherwise specified, the following
will be considered to be:

All NUTS - "hex"

All WASHERS - "Plain". The inside dim-
ension will be listed first, followed by the outside
diameter and the thickness.

All LOCK WASHERS - "Medium"

All COTTER PINS - "Extended-Prong"

All GROOVE PINS - "Standard-Groove"

All COMMON RIVETS - "Annealed"

All COUNTERSUNK-HEAD TUBULAR RIV-
ETS - "Copper~Plated Steel"

All OVAL-HEAD TUBULAR RIVETS -
YBrass"

All Carriage, Machine and Plow BOLTS;
NUTS, and Cap, Machine and Set SCREWS - with
National Coarse Thread.

No. of No. of
Threads Threads
Diameter . per inch per inch
of Bolt (U.N.C.) (U.N.F.)
1]
g B z
3/8" i6 24
7/16" 14 20
172" 13 20
8/16” 12 13
5/8" il 18
3/4" 1¢ 16
7/8:‘ 8 14
1
o ’ ?
1-1/4" 7 12
1-3/8" 6 12
1-1/2" 6 12

Abbreviations used are explained on the
YLIST OF ABBREVIATIONS" page.

PRINTED 1M CAMADA
AIPRODUCTD IN UNITED STATRS OF AMEIRICA



LIST OF ABBREVIATIONS

adj ......
amp......
approx ., .,
assy ....,
at ......,
b-hd ..,..,.
brg .....
bush. ...,
cc-pltd.
cr-pltd , .,
cek ,...,.
csk-bd ..
com L. ...

cone-pt

cont'd ., ..
COp. . ...,
c-pin ...,
cr-rec-hd

CTE . ...

cup~pt .. ..

eyl ...,
dia .....
did .....
dog-pt ...
ext .....,

4

ftg ......
f-csk-hd ..
fofil-hd ., ..
f-hd .....
flex. ....
Tt .......
BR . h v
hd LLL..
hdla .....

hex, ......

hex-hd ...
hex-soc-~hd

hp ...,
L

hyd .....

.+ .adjust, adjustable [ID ............
« ., RIMpere, amperes |in, ..... -0,
caeenacanaaeand lint L ... ...,

.... Bpproximately f1b ... ........

vereve JomaBBEmMbly | LH ............
. . «attach, aftachment | lk-wash. ........
coesea.lbuttonbead {lub L. L L,
wesaes.ee bearing {mach ..........
we-49e-+a..bushing | med

+ 4. cadmiom plated { No. . ...........

. ...chromiuvm plated | NC ... ..., .....

ies....countersunk [NF ,...........
... countersunk head J QD ...........,.

eesa--aa s, COmMmmon {opt ..o, .0 0L,

eese-1.-conepoint Jov-hd ... ..., ..,

veseesaaotontinued joz ... e el

se b ier e COPPEY P PRYE .. v v u e

..., Cotterpin |pln L. o. ...

...crosg recegs head | PTO .. ........
esvene.. . carriage Jpd-hd .. ... ...
ire s JCUPPOINL [ TEE - v e e
. . cylinder, cylinders |RH ...........
veeesas..diometer |[RPM .. ........
hee e ae. drilled FEM L.l L0
e s e, dogpoint | slt-fil-nd . ..... .
e ... external | git-f-bd L ... ...

weeieraaseaaafor |pit-nex-od ... ...,

Were s ew oo fitting |} Elt-rd-hd L, .., .., .

flat countersunk head Jgpg . ..........

... .flat fillister head f8g ............

wetesrar flathead Jsg-hd ... .. ...

e e e s o llexible Btd . ...

. foot {or feet} |std-hd .........

.

ser e raear. Bauge 18tl ... 000

veta e ashead IT L. e

weresv... headless jthd . ... ... ...

iraeerraebexagon Jtr-hd .. ..., ..
we-+.. hexagon head fupr .. ... 0.0
. hexagon socket head |wh-hd .. ... ... ..
wavrs s, horgepower |wash., ..........
veeeaeease heavy lw/ oL oLl

wraes..ahydraukic fwfo L..Lo.... ..

. .. inside diameter
. . . inch {or inches)
e e s .. Linternal
+ ... pound, pounds
e eesaa.. lelthand

v e ... lockwasher

lubrication, lubricating

s e h e e e .. machine

e e e s .. Inedivm

W4 saense. .. number

National Coarse Thread

. . . Naticnal Fine Thread

. .outside dinmeter

v ee e ... Optional

‘e e e .. .0va]l head
s e ... OURCE
wasewn .. package
P ) =11
. ... power take-off

rom_\dhead

v u e e a e regular

v v e s .. right hand

. revolutions per minute

We e e s oBlotted
slotted fillister head
. . . slotted fiat head
slotted hexagon head
. . slotted round head
P T g LT 4
s e a0 .. BQuare
v v+ .. . GRuare head
-« .. ... Btandard
.+« . .8tandard head
[y 11 1.3}
et -ea.. teeth
e e .. thread
[P Ltruss-head
fe s . . Upper
... . wagon box head
veeess... washer
wrnaar e .. With

cr e e e a . . Without

FRINTED M CAMADA
REPROLUCRD 1IN UNITED STATES OF AMIRICA




R

e

CRAWLER TRACTORS SECTION & m

=

INTERNATIONAL 500

CRAWLER TRACTOR

Built 1865 & Since

SERIAL NUMBER INFORMATION

TRACTOR CHASSIS: Tractora covered by this catalog have been agsigned chassis or crawler tractor serial numbers, Theae numbers
begin at 501 for the CRAWLER and 1001 for the SKIDDER. The serial number is stamped on a name plate, located on the right
mide of the chassis frame, e.g. "'501".

A Suffix Letter Code is ddded to the Chassis serial number as a means of identifyingtractors with apecial features, tofacilitate
gservice. 'This code applies primarily to special features that replace standard parts or units used internally, but also may be uaed
to identity tractors equipped w/one of twoor more optional parts wherein identification of said opticnal parts is deemed necesaaryto
proper servicing. Each suffix Jetter is atamped on the Chassis Serial Number Plate [ollowing the Tractor serial number.

CHASSIS SUFFIX LETTERS SPECIAL FEATURES OR OPTIONAL FARTS

Constant Running Power Take-Off
Transmission Driven Power Take-Off
38" Track Gauge Width

68" Track Gauge Width

Power Shift Reverser

Torque Amplifier

R mg

Example of code letter application "501 DR" is a CRAWLER tractor w/trensmission driven pto, 48" track gauge width, and
w/Power shift reverser. "1001T" is a SKIDDER tractor w/48" track gauge width w/Torque Amplifier transmission.

ENGINE: The engines covered by thia catalog have been assigned engine serial numbers, with the mode} and serial number located on
the right side of the engine, stamped into the engine crankcase, e, g. "'C-135 - 1500% or "BD-144C/1500".

NOTE: No attempt hes been made at the factory to have the chassis and engine seriel numbers correspond.

10 & Il BULLGRADER: Serial numbersare assigned in consecutive sequence beginning w/number H 1501, The numbers are stamped in
the upper right hand cerner on the back of the blade and on the top member of the "C" yrame to the right of the center linc, w/the
model designation listed firat, e.g. "No. 10-171501".

5G2 BULLGRADER: Serial numbers located as above for the 10 & 11 Bullgrader, w/serial numbers beginning w/H501.

$D2 BULLDOZER: Serial numbers are assigned in consecutive sequénce beginning w/number H 501. The numbers are stamped in the

upper right hand corner on the back of the biade and on the top front side of the right push arm, with the model designetion listed
tirst, e. g "SD2 - H501",

FRINTED IN CARADA
REPRODUCED 1IN UNITED STATES OF AMERICA



—_2 -

m CRAWLER TRACTORS e HI

INTERNATIONAL 500
Crawler Tractor
w/10 Bullgrader

INTERNATIONAL 500
Crawler Tractor
w/11 Bullgrager

INTERNATIONAL 500
Crawler Tractor
w/5G2 Bullgrader “

H 1407

PRIHTED 1M CANADA - .

REPRGDUCED IN UNITED STATES OF AMERICA



-

-3 e

CRAWLER TRACTORS

SECTION A
TC-203A

H 1511

INTEANATIONAL 500
Crawler Tractor

w/IH, Loader &
Drott 4-in-1 Bucket

INTERNATIONAL 500
Crawler Tractor
w/l,H. Loader &
Material Bucket

H 2837

INTERNATIONAL
Skidder Tractor
w /6D2 Bulldozer

H 1515

PRINTED (N CANADA

REPRODUCED IK UNITED STATES OF AMENICA



a |
B CRAWLER TRACTORS rcann [
DESCRIPTION PAGE DESCRIPTION PAGE
SD2ZBULLDOZER + .« v v vt vnn e rsnetsosnasan 144 BLADE, Drott 4-in-1 Bucket (1H Loader}. .. ... . 142
SGZBULLGRADER . ... vvtv vt ms s asnmasennn 138~-138 Blade Lift Frame (5D2 Bulldozer). . . .« .. .. .. ce sl 144
{5G2 Bullgrader} . . ... ... .ea~ 139
JOBULLGRADER .. ..t s s i it v iennrsarearaenns 134-135 . {10 Bullgrader} ....... [P J 134
{11 Bullgrader) . . . .. .. cca «oef 138
I1BULLGRADER . v v i v v vt s vr v osncsecsossann 136-137
ADAPTER, winch .. .. c v v vn v s councnans . 146 Blade Lifting Hydraulic Lines (10 Bullgrader}. .. .. ..} 186
(11 Bullgrader}. .. ... .; 189
ADJUSTMENT, frontidler . ..o vv mv i v ne vann=s 123
ADJUSTMENT, track chain {Skidder} . ............ 124 Blade Lowering Hydraulic Lines {10 Bullgrader} . ... .| 196
{11 Bullgrader}..... 188
Air Cleaner Pre~Cleaner . .. . ... oxoer-vessinas 48
AIR CLEANER (Wet & Dry typesl. - . .« v v o v v v v v vt 4B-48 Blade Tilting Hydraulic Lines (10 Bullgrader)....... 188
Air Restriction Indicator . ... ... .o v an 49 Blower Fan {Diesel Engine) . . ... ... A .
: (GRaEngine). . -« - cv vt vannnan .| 50-51
Angling Frame (10 Bullgrader}. . . .. .. oo o e 134
Angling Hydraulic Cylinder {10 Buligrader} . .... .. .. 181 Bogie Beam {Skidder) . . ... ... P ia e e | 124
ARCH, Iog - - - - - - o oo i e v e ey 145 Bogie Trunnion {(Skidder}. . . .« v o v v v v v v n sy .. 133
ARRESTER, exhaust 8PparTK - v « « - v v o e v v s v v an ot o 32 BOOM, bucket {IHLoader) . -« ... etnnanians Jl40-141
AXLE, bogie wneel {Skiader). ... ...... e 125 Boom Raising Hydraulic Lines (1H Loader}. ... .. « . «200-201
BAR, tractor gauge . .. « . v v u v o . Wb e 115 BOWL, fuelgedlment « - -« « v v v v o v vt a cu s 3
BATTERY (Diesel Engine) .. ... et e e 62 BOMES, tool fender ... ... 0o cea e Jq 212
(GAsEDgine) » v s v vas v anssvaruans 61
BRACKET, fender mounting « « « « « o s« n o u v P 58
Battery TTAY .« ot vv v v vvvaoncios vt s aaanss 15 Brake Band. . « - v v -t st s s s ey a s 107
BEARINGS, ‘connecting rod {(Diesel Engine} . ........ 27 BRAKE BANP, winch « « - . c s v s v e s v nv s O I . ']
(Gas Engine} . . ......... 16-17
BRAKE CYLINDER, winch -+ ¢ - v v v e v vasneas e 148
BEARINGS, crankshaft (Diesel Engine} . - . - . ... ... 23 Broke Pedal , .. cr vt vvanmnsenertsnssnsnan .l 106
(Gas Engine} . ., .- - .- .- ... 16-17
Brake & Steering Controls ....... Ve a i e s e Ji06+-107
BELT, fan drive {Diesel Engine} .. .............. 50-51 BREATHER, cylinder head {Diesel Engine). . ... ... o 34
(CasEngine) « « v« v v v e v v o aenr-- 52 (GapEngina) . .....:.« I
BREATHER, transmigsion . .. « oo o fre e 107
Bevel Gear COVEr . . .o v v oo v rm vt inre e nnnnn 107
BUCKET, Drott 4~in-1 (IH Loader}. . . . . . e e e e 142
Blade Angling Hydraulic Cylinder (10 Bullgrader) . ., .. 181
BUCKET, material (IH Loaderk . . .. .« sessmsanss] 141
Blade Angling Hydraulic Lines (10 Buligrader} . . ... .. 187
Bucket Tiliing Hydraulic Lines {IH Loader) ........202-303
BLADE, bulldozer (5D2 Bulldozer} .............. 144
Bulldozer Blade (5D2 Bulldozer}. ... ... .. e nav e 144
BLADE, bullgrader (5G2 Bullgrader} . ..........., 138
(10 Bullgrader) .. ..o vv v vn s 135 Bullgrader Blade (5G2 Bullgrader) «+ ... vvorae.. 138
(11 Bullgrader) .............. 137 (10 Bullgrader) .. ... .- P I >-1.
(11 Buligrader) « « ««oorevennadd 137
Blade Counterweight {5G2 Bullgrader} 138
{10 Bullgrader). . . « . v .o s v . 135 BUMPER, front. « « v v v v er s s 00 s saaens sasace B6
{11 Bullgrader).. ... cv v v v e 137
"M Frame, blade lift (10 Bullgrader) « +« o« oo oo v o's] 134
Blade Cutting Edge {5G2 Bullgrader}. . ... o.v.ura. 138 {11 Bullgrader) «....rcov-o+ 138
{10 Bullgrader} .............. 135
{11 Buligrader) .......... ... 137
{502 Bulldozer} .............. 144 CABLE, winch « .« vv co v v s nrsannns [P 145
CAMSHAFT, engine (Diesel Engine} . .« - v v vvnvn 25
BLADE, Drott Angle Dozer . . ... ... ... ... 143 (Geas Engine) « « - - oo v v o ca e 13

PRINTED !N CANADA

RIEPFRODUCED IN UNITRD STATES OF AMERICA



\‘n___//

e

=
CRAWLER TRACTORS TC-2034 m
INDEX
DESCRIPTION PAGE DESCRIPTION PAGE
CANOPY + vttt s e n et et o nuns e e e 145 Crankcage Qil Pan (Diesel Engine} « + . . « . v o vy e 29
{GesEngine). v -« v v v s as o 17
CAP, radiator (Diesel Engine} « .« . oot v v it anoen 53
(Gag Enginel . .« v cn vt viranann 53
Crankehaft Bearings {Diesel Engine}. . « -+« ..« o - - 23
(GaB Engine). « - e« oo v csnvvun 16-17
CARBURETOR, (Gas Engine) . .« « o oo v o cv st d4-47 .
CHAIN TIGHTENER. . ... .... L hea e s 210 CRANKSHAFT, engine (Diesel Engine} « .+ - .0 .- .o . 23
(Gas Engine) » « o« - e oennn 16-17
CHAIN, track . ... .. v oo it st ounssmaenatensns 117
CLEANER, air (Wet & Dry Types). . . v s v v s v s s v v v o 48-49 Crankshaft Flywheel {Diegel Engine) . . . .+ - . oo v 0 v 23
{Gas Engine}. - + o co v v o v v aan 16-17
Clutch Control «. . .. viav i rastecinsseanns 80
Crankshaft Undersize Service Package (Dieael Engine). 23
CLUTCH, engine (Single Stage} . . ... .......... ... 81 (Gas Engine} . - 17
(DualStage) « o -« v v v v s it anvsnnns a2
CYLINDER, biade angling hydraulic {10 Bullgrader) . . g1
Clutch Houslng . . ... .- .« .o ir i et varss 81
CYLINDER, blade tilting hydraukic (10 Bullgrader) - . .| 191
CLUTCH, steering ........... P .[104-105
CYLINDER, boom lifting hydraulic {IH Loader), . . .. . 188
CLUTCEH, winch . . . . . .0 it it v et i e v ar e s J 149 .
CYLINDER, bucket tilting hydrautic {IH Loader}. . ... 189
CONNECTING ROD, engine (Diesel Engine}. ... ... ... 27
{Gas Engine} ........... 18-18 CYLINDER HEAD, engine (Diegel Engine} - + . .. - - . . 24
. {Gas Engine). . ......... 14-15
CONNECTOR, eloctricbreakaway . . . o v o v oo v o o v v as 73
CYLINDER, hydraulic{Drotth .. .. .. ... 0o a 194-195
CONTROL, clutch. - . . .. c .o v i i it v i e et au s 80
CYLINDER, hydraulic lifting {10 & 1I Buligrader). . ..| 181
CONTROLS, brake - .. v v v s nnvestunmretnnes 106-107 {502 Bulidozer}....... 190
(5G2 Bullgrader) . ..... 180
CONTROLS, hydraulic valve {10 Bullgrader} . .... ... . 206
{14 Loader - 2 Spool Valve) .| 207
{IH Leader ~ 3 Spool Valve) .| 207 Cylinder Piston & Sleeve (Diesel Engine) . « . .- .+ .. 27
' {Gas Engine). « .« v 0ot v n s 18-19
CONTROLS, steering . v+ oo v v v v v vannorantonana 106~107
Dasbh LAEHE o+ o v e r e rcmar e 6
CONTROLS, torque amplifier . . ..., .o . o000 Bl
DIAGRAM, electrical wiring (Diesel Engine} .. .. ... 62-63
COOLER, power phift reverser. . .. ... .... ... .. 54 ' (Gas Engine) « » « « « « + .. BD-B1
COOLINGSYSTEM . .0 it n it i on st aroranreannnsd 50-54
DIESEL ENGINE, BD-144C & BD-154T . . . . . . .o+, - 22-30
COOLING SYSTEM, sorvice packages . . - . ...+ 0oy 218
DIPSTICK, engine oil level (Dienel Engine) -+ - -+ . .. 25
COUNTERWEIGHT . blade {10 Bullgrader}.......... Jq 135 (Gas Engine) « « -« o+ s - 13
{11 Bullgrader}. .......... 1317
. {6G2 Bullgrader)......... | 138
DISTRIBUTOR: « + « v+ = vt s s snvetactsoesaasnaa 70
COUPLING, bydraulic self-sealing . ... ........... 183 Drawbar Guide ... .. .. .c oo e e 89
DRAWBAR, heavy duty« . . 2 - s ot s i v i ns s 2i0
COVER, bevel gear - . . . - e P 107
DRAWBAR, Tigid tyPe « +« - ¢ v o vvncaraoanosnas 212
COVER, ¢ylinder head (Diegel Engine) - . . ... .... .. 24
(Ges Engine}. . . ... ... ... 14 DRAWBAR, BWIRGING » « « v c oo va v v m v sanaesun 210
Prive & Bogie Wheels {Skidder)} . . . .. .+ - v cv o v 0. s 123
COVER, hydraulicvalve .. .......- e e e e 212
DRIVE, generator (Diesel Engine} . . - .o v v vv o T4
CRANK, 3PointHiteh . . . .. ..o vi v v vns e ey 123 {Gas Engine) . . . .. Cre e 4
CRANKCASE, engine {DiesclEngine} . . . ...« o« v 0 22-23
(GasEngine). . .. ..... ... veed 12-13 DRIVE, hydraulic pump {12 GPM} . ..o vvans 157
(ITGPM) .- v v v v an v nn . 157
Crankcape GUATE . .. .o in v in o s an et nn oo 84-85 DRIVE, PO + e v s tn vt onasrorcoserasnaassras 102

PRINTED IN CANADA

REPRODUCHAD 1IN UNITED STATIS OF AMERICA



CRAWLER TRACTORS TC-024 |
DESCRIPTION PAGE DESCRIPTION PAGE
Drive Sprocket « .o v vt i st in s s s 114 Engine Service (Gas & Diesel). .. .. .. .. ... caea 214
DRIVE, Winch « o+ o v v v e ot e o e v e e ne e v e ae s 102 Engine Service Packages {Gas & Diesel} . . . ... ... . 215-216
DROTT, Angle Dozer Blade {IH Loader). . . ... ... ... 143 Engine Tappet (Diesel Engine) . - . . . .. .o o v o e 26
{(Gags Enginel. . . .. .. .o i 13
DROTT 48" LOG & LUMBER GRAFPLE (IH Loader) ... 143 .
Engine Valves {Dieacl Engine}. . . ... ... beeeaae a8
DROTT 28" PULPWOOD GRAPPLE (1K Loader) ...... 143 {Cas Engine} ........ [ ‘e 13
DROTT 48" PULPWOOD GRAPPLE (IH Loader) . ... .. 143 Engine Valve Lever (Diesel Engine) . - . .. .. . .. .. - 25
{Gas Engine}. . . .. Car e 14-15
DRUM, winch . . - .. . . o i ettt e it e e e e e e 149
Exhaust Manifold {Diesel Engine). . . .« .o o0 avnnn 30
Dry Type Air Cleaner. « v « v v v vt v v v e o v v nan se e 49 (GasEngine). - . .« v v cvvn s asnn 18
EDGE, blade cutting {10 Bullgrader) .. ... .. ..., ... 135
{11 Bullgrader) . .........v. .. 137 Exbaugt Muffler ... .. .. vt utvnron s P 31
(5G2 Bullgrader}) . .. ... ... ... 133
{502 Bulldozer) . .+« « v v v v v v e v 144 Exhaust Spark Arrester . .. - . - ... . fe e 32
EXTENSION, drawbar . . . .+ .. v o v v e n v v v e nns ‘e 210
ELECTRICAL SYSTEM .. ..ttt vt st v s e s v na e 60-76
FAIRLEAD, wineh 4+ v v vt o ot v e v s nt s e v oo 152
Electric Breakaway CONNECLOT + o v v v v v o v v v v a0 0 s v 73
FAN, cooling {Diegel Engine} . . ... ..o 50-51
Electric Fuel Pump (Gas Engine} ... ... .. e 38 (Cae Engine) « .+« v ot vvvnrananns . 52
ELEMENT, engine oil filter (Diesel Engine}. . .. ... .. 28-29 FENDER - . - - - ¢t st s st sassasasvasnsan- HH
{Gas Engine) .......... 15
Fender Bracket - .+ c. o0 v anvvaan [ErIPR e ba 58
ELEMENT, hydraulicoil fiter . ........ 0. 158 Fender Side Member - .+ .+ -+ - - - v e “an -1
ENGINE, BD-144C & BD-154T Diesel . . . .. ... ... .. 22-30 FILTER, diesel fusl . . . . 2 2 s v o v v oo n e cn mn v aen b1
ENGINE, C-135& C-146Gas . .- -« -« v av v u .. 12-21 FILTER, engine oil (Diesel Enging} . . . .- .. o000t 28-19
{Gns Engine) . . . . . . Cee s 15
Engine Camshaft (Diesel Engine) . .. .. ... ... .. 25
(GasEngine} ... ... i 13 FILTER, bydraullc oil. . . .+ - o v s i v e e v v v s e 1488
Engine Crankcase (Diesel Engine) . . ... ... .. o0t 22-23 FINALDRIVE ..cs00 00 [ w e s e aaanas |10B-112
{Gas Engine) .. ... .. 0o 12-13
Finkl Drive Buligear Shaft . ....... e e ar e 106
Engine Crankshaft {Diesel Engine} . .............. 23
{Gas Engine) .. ... v e 16-17 Final Drive Pinion Shaft. - « -« 2 « o 4 & s i ia s as e 100
Final Drive Reinforcement - . . . . . . . O, 118
Engine Cylinder Head {Diesel Engine) .. ... .. ... ... 24
{Gas Engine) . .« v v v v v v vnns 14-18 Final Drive Stop « « + o s e 0 v v v e v v e u vas e anee. [230-113
' FLUID, hydraulic oil - . ... e N Y 1
Engine Flywheel (Diesel Engine) . . . . ... ... ool 23
{Gaeg Engine} . ............. o aae 1e Flywheel, engine (Diesosl Engine). . . .. .. ... ceaan %3
{Gan Enginu) ....... et v s s e me e 18
Engine Governor (Gas) .. . . . v vu v v sonssn 0
FRAME, angling (10 Bullgrader) ... ... e 134
Engine Hood . . . .. ..t nstn e 48
FRAME, blade Lift (10 Bullgradery. . « - v v« oo« o] 134
Engine Manifold (Diesel Engine) . . - . ... oo L 30 (11 Bullgrader}. . . .- 136
{(Gas Engine) . « « v+ o v v v v i v s v 19 (5G2 Bullgrader}. . - .« + s e i3
FHAME, main . . - c = rr oo v vt arnrmrasraesss ]
Engine Qil Filter (Diesel Engine} . .. .. .. .... .. ... 28-29
{Gas Engine) . ... ... ... .. e . 15 FRAME, track chain - « . ¢ v o v v v vn v e v aa s - 114
Front Bumper ... .. cvrer et aranonses . 86
Engine Oil Pump {Diesel Engine) ... .......... ... 26
{Gas Engine) ... ..............., 15 Front End Weight -+ - -« - s v v i vt es e sunr e Bs
Frontldler ., .. .. .. ..o . j114-118
Engine Push Rod {Diesel Engine) . ............... 26
(Gas Engime) . .. ... onvi v an 13 Frontldler w/DF Seals , .. ... .v0vvvernrroosn 119

PRINTED IH CANADA

RIPACGDUCED IN UNITED STATES OF AMERICA



o

CRAWLER TRACTORS

T o

TC-203A

PESCRIPTION PAGE PESCRIPTION PAGE
Front Idler Adjustment - . ..o oo ar tr e 122 Heat Indicator ........ .00 e rennnan. 78
Frontldler Mounting « .« v« v e v v v v v e nnev v v nnvnn 116 Heat Shield ............. e e 54
FrontldlerWelghts . . . .. .o vh v e i m i v v it auns 115 Heavy-Duty Drawbar .. ... . v vt v vneronnnnss 210
Fuel Feed Pump (Diesel Engine). « . . . ..o v v oo v e an 42 HITCH, three point ., - .. . . v v oo v e s v m i rn v e =nn 130-131
Fuel Filter {(Diegel Engine) . . . .. .. ... P 35 HOOD, engine .. .. r i i e ir v e e e 56-57
Fuel Injection Nozzle {Diesel Engine} ............. 43 HOOK, front tow « o v o v v vt i ct v e v sa s v B4
Fuel Injection Pump (Diesel Engine) . + ¢ . v oo v v v v u s 40-41 HOURMETER . . . . o .ttt s ot v v e m v v umnta et onn 75
FUEL LINES, diesel engine injection « .+ . .+« v o0 o0 o s a9 HOUSING, engine clutch - « -+ & v o v v s v s v o v cu v aun Bl
FUEL LINES, gas engine electric fuelpump -- ... ... 37-38 HBOUSING, Haal drive. . o v v o v o cv v e v nnm t o e eny- 108~112
FUEL LINES, gas engine mechanical pump « « - ¢« + 0 &« 36 HOUSING, power Bhiff TeVETBEr .+ v« v v v v v orann 88
FyuelSediment Bowl . .. ... . v v v v on 34 HOUSING, steeringclutch. , .« « - v v v v v v ne v v o an 105
Fuel Service Packagen . . - . . .« v v st mt s ananan 217 HOUSING, three point 1ift .. .- ... ... .- .., 128
FUELSYSTEM ... ... ... .0 ivntrarannncnan- 33-49 HOUSING, torgue zamplifier. . . . ... cu v vv v v son 38
FuelTAAK . ., .0 v o vt i ns st v n st ca s o nnm v s 33 HOUSING, winch « «+ « & . v v it ittt s s st s st e anu 147
Gagket Service Packages . ........c.00viaenans 217 HUB, bogie wheel (Skidder). .. ... ... v vuae 125
Gasoline Carburetor ..... e e et e ..} 44-47 Hydraulic Control Valve (635605 R92). . .. ... ... . 160
(636 709 ROM} . ... ... 161
GEUZE BBIB 4« v v r e in e s v ina e 115 (635877 R9R) ~ T 162
(635 8T8 RO2) . ... .... 163
Gauge SPacer . .. vt ir e s 111-312 (676 123 R9LY. .. .. .. ..... 164
(876 002 REY} T T T 166-167
Gear SHIft . oo vv v ittt it e it s 20 (635704 RO1}, 7T 168-169
CEARMATIC WINCH ... . .0t trer s rnas- 145-152
Hydraulic Cylinder (Drott) .. ..., ...... .. .c-u.. 194-195
GENERATOR ... -vivvrienrrnnn et 6467
Hydraulic Lines (To operate blade angling hydraulic
Generator Drive {(GasEngine) . ... ..o ,v 74 cylinder for 10 Bullgrader) .. ... ............, 197
(Diegel Ergine) « . - v v v oo v v v v anous 74
Glow PlugIndicator « .« o v v v v v e v s c oo i ie v as 73 . Hydraulic Lines (To operate blade lifting hydraulic
cylinder for 10 Bullgrader} .., ..., . .00 eu s 196
Glow Plug Wrench .« - - .t o vt s v i st i is ca v aw e e 210
GOVERNOR, engine (Gas} . . « . v v v v v v v v v o v v 20 Hydraulic Lines (To operate blade tilting hydraulic
cylinder for 10 Bullgrader} , ... ......!.,...... 198
GRAPPLE, DROTT (28" Pulpwood). . . « .. oo 0o v v en - 143
(48" Pulpwood). « v v v v v e s e e a s 143
(48" Log & Lumber) 143 Hydraulie Lines {To operate 5G2 Bullgrader or 5D2
Bulldozer Hydraulic Cylinders) ... ........... 190
GRILLE, radigtor « + . v v v s s n v v aarrranrenaenas 56-57
Hydraulic Lines {To operate the IH Loader boom lifting
GUARD, crankeaBe . . v« v v e v v s v st v r v oo anmcnan 84-85 hydraulic cylinders from a 2 spool nydraulic control
VALVE) . i i e et e 200
GUARD, headlight « « v v o oot v ittt o s v a i nsoan 76
GUARD, tail light .. .... ... et e e 6 Hydranlic Lines (‘To operate the 1H Loader boorn Lifting
hydrauliz eylinders from a 3 spool hydraulic control
GUIDE, drawbar « « v v v o0 v 0 s e e e 89 T L B T I T T R T T Y 201
GUN, lubrieation .............. e e - PR 211
Hydraulic Lines {To operate the IH Loader Bucket Tilt-
HEAD, engine cylinder {Diesel Engine} . . .. ... .. ... 24 ing hydraulic c¢ylinders from a 2 spool hydraulic
(GasEngine) . . « . . .o .o ou e 14-15 control vaivel . . ... .. . i it i e s 202-203
HEADLIGHT « + - &t vt vt st avnnrnsesnasas s 18 Hydraulic Lines (To operate the IH Loader Bucket Tilt-
ing hydraulic cylinders from 2 3 spcol hydraulic
Headlight GUAID .. - v v v v ot v v v e v e va vnonresesa 76 control valvel . .. .. .. ... .. ... i i e 204-205

PRINTER 1H CANADA

REFHGOUCED IN UNITED STATES OF AMEIRICA



— 8 —

CRAWLER TRACTORS TC-2034

INDEX

DESCRIPTION PAGE DESCRIPTION . PAGE
Hydraulic Lines (To operate Bucket or Grapple Drott INDICATOR, airclegner . .. .- v v rrsnnae 40
hydraulic cylinder) .. ..... .. oo venennruans 162-183
INDICATOR, glow plUg =+« - -+ - cv s v canassas e T3
Hydraulic Gfl , . v .ottt v s i et e e cvaas o187
INDICATOR, heat « + v o v v s et e v e vs annmnsnnans 78
Hydraulic QilFilter ., .. .. .. ..o v i innnuerann 158
INJECTION PUMP (Diesel) . . .« . o v i vnn v i v n s 40-41
HydraulicPump .. ... .. .. cvuinerausas e o« 154-158
Instrument Panel .. . ..o i it i st i . 77
HydraulicPumpDrive . . . . ..., .. i iin i iann 157
Ingtrument Panel Light . . ... o0 cv vl v v v 6
HYDRAULIC PUMP SYSTEMS . . . .t vt v v v v s n v nann 178-187
Keylgnition Switeh . . ... ... . i i iinan, 73
For Gas Tractors with & GPM Pump Alone .. ... ... 178
Levelling Lift Rod (3 Point Hiteh) ............. o 129
For Diesel Tractors with 10 GPM Pump Alone. .. ... 178 N
LEVER, engine valve {Diesel Engine}. . ... .. .. ... 25
For Gas and Diesel Tractors with 12 GPM Pump Alone | 180-181 {GasEngine) . ............ 14-15
For Gas and Diesel Tragtors with 17 GPM Pump
without backhoe |, ., . .. ... 0t irmaruneors .. 182-183 LEVER, power shift reverser control ........... 101
For Diesel Tractors with 17 GPM Pump with Backhoe .| 184-185 LEVER, teering « v . v v v v v e vuvvvucnesneaeen 106
For Gas Tractors with 17 GPM Pump with Backhoe. . .} 186~187 Lifting Hydraulic Cylinder (5D2 Bulldozer)........ 190
(5G2 Bullgrader}....... 160
. (10 Bullgrader). .. .. ... 191
Hydraulic Service Packages .. ........ . ivuvun 21g-223 {11 Bullgreder}........ 181
(IH Loader) .......... 188
HYDRAULICSYSTEMS .. . .0 v ittt tnaunnnnn 154-208
HYDRAULIC VALVE SYSTEMS . ...« v v v v s v v annns 170-171 LIGHT, dosh 1amap- - ¢ v v v v v s v e s e vt b a v v e annns 76
For Crawlers without bullgrader and louder or 3 LIGHT, head - - . v - o0 i it e it e it cns o 76
point hitch hydraulic lift ............ ... ... 170
LIGHT, tail - . v v v v v e e v o e e e e 76
For Crawlers without bullgrader and loader, but
with 3 point hitech . . ........... e . 170 LINES, diesel fuel injection . .+ o v v v s v anu 3g
Far Crawlers with 5G2 or 11 Bullgrader, but with- LINES, gas electric fuel pump fuel ............ .| 37-38
out 3 point hitch hydraulic }ift or backhoe . .. ., ‘e 171
LINES, gas mechanical fueipump .. - ..o o0 v v va o 36
For Crawlers with 5G2 or 11 Bullgrader with 3
peinthiteh . . . . ... ... i [ 171 LINK,. telescoping {3 Point Hiteh} .. .......... .. 13z
For Crawlers with 10 Bulligrader without auxiliary IOGARGCH .. v s it it et ts s s v s saracnssn 145
B R T T T S 172
Lubrication GUI « + ¢ 4 s v+ s s s 2o e v s e v n v e n st s 211
For Skidders with 502 Bulldozer . . . .. .0 o0 v v v u v 173
Lubrication PLAtES . . - o v i s v v v nar v s an v uvrras 213
For Crawlera with 5G2 or 11 Bullgrader and Backhoe .| 173
MBIn FLAME o o v v v o s v o b s nm v m oo davosesnsnn 88
For Crawlers with 10 Bullgrader with suxiliary valve
without 3 pointhiteh .. .......... e m e 174 Main Frame Channels and Guards . .. ........ .« 8485
For Crawlers with Loader with auxiliary valve, but MANIFOLD, engine exhaust (Diesel Engine) ... .... 30
without 3 point hiteh . .. .. .. i i i ‘s 175 {Gas Engine) .. ....... 18
For Crawlers with 10 Bullgrader with auxiliary valve
with3pointhitch .. .. ot ine e 176 MASTER CONTROL UNIT, winch. ... ........... 151
For Crawlers with Loader with auxilinry valve and Material Bucket (IH Loader) . . . -« v - v o o0 - v oo .o 14l
Jpointhiteh ...t tr s v ans s 1717
Mechanical Fuel Purop {Gas Engine}. . . .. .. .. .. .. 26
HY-TRAN FLUID ... ... ¢t necesnnn,a 187 MOTOR, ongine starting - « s ¢ o0 v e v e v e ons 68-69
IDLER, trackchainfront . ... ..o oo i u s et i, 114 MISCELLANEOQUS EQUIPMENT ..+ .¢. s 210-223
IDLER, trackchaintop . . ... oo ou v e i u oL, 116 Miscellaneous Service Packages .« - ..o vv v v o 21
Ignition Unit{Gas Engine) . . . . ... .. ... v o 72 MUFFLER, exHauBt: - « s « o« ot v v avnt on s onnaan 31
THLOBAEL + o v v v v v mn n s s mme s s ananans rar s 140 NQOZZLE, fuel injection (Diesel Engine} . .. .. cere 43

PRENTED 1IN CAMADA
REFROOUCTT I UNITED STATES OF AMURICA



"

CRAWLER TRACTORS

TC-203A

INDEX

DESCRIPTION PAGE DESCRIPTION PAGE
OIL FILTER,-hydraulic ««+ ot evveyoan e . i58 Power Shift Reverser Cooling ... ..c:vuvvver-1n 54
0Oil Level Dipetick {Diesel Engine} - . .« cv oo o v 25 Power Shift Reveraser Control Valve . . . ... v .o v 208
{Gan Engine) + ... .. e b e e sy 13
Power Shift Reverser Housing -+ o o+ - ¢ v v v v v o v . 88
Qil Pressure Gauge Line (Diesel Engine} . .+ o« « - oo o0 - 30 Power Shift Reverser Hydraulic Pump. .+ ..o v 0o v o 208
{Gag Enginel + ... 0.0 . 17
PRE-CLEANER, air cleaner .. .. ... ' Pa e 48
Qil Preapure Gauge Line, power ghift reverser . .- . ... 82
PRODUCT GRAPHICS . .-t i cnvmcsvmanaesnn 213
Qil Pump (Diesel Engine} + -« v o v v v ot i v e ransonns 26 Product Graphic Service Package . + « + « - v s v o v v v n s 213
(GasEngine) « -+« v ot vt in it n e i3
PTO& WinchDrive .. ... .0t e vniarrnnsoan 102
Operator's Feot Plate ...... et m e c et J 106 PUMP, diesel fuel injection. -+ .. v oot v i v vnns 40-41
Operator'8 Seat . o « v oo vt vt a sttt e st ae s 126 PUMP, electric fuel (Gas Engine). . . ... ... . ..., 38
PACKAGE, bull gear ghaft 0il seal pervice ... ...« ... ine PUMP, engine oil {(Dicsel Engine}. . . - . .o v 26
{Gas Engine} ... ..-uvever-.n 15
PACKAGE, crankshaft undersize (Diesel Engine} ......| 23
(Gas Engine} - . . .. . . 17
PUMP, fuel feed {Diesel Engine} ... ............ 42
PACKAGE, hydraulic pump gervice .. .. ...+ .0 oecns 154-156
PUMP, hydraulic {BGPM) . .. ... ...t uv.u... J 154
PACKAGE, piston service (Diesel Engine) ... ....... 21 {LOGPM) + .t i vv v e et enanns .. 155
{Gas Eagine) ....... ves.f 1B-18 (I2GPM) .. .....coiiveunn. 154
(LTGPM) ... i ettt ii i 156
PACKAGE, spline shaft & bevel goar ... ...+ ... +of 105
PUMP, mechanical fuel {Gas Engine). . - .. ... .. .. a6
PACKAGE, steering clutch release lever service ...... 105
PACKAGE, track roller service ........ [ S0 3T PUMP, power ghift reverser hydraulic . ... .. ..... 208
PACKAGE, transmission shaft & gear. . . ... ... ... P I - < PUMP, water « ... . ..ottt innernroiennas 50-52
PACKAGE, undersize crankahaft Bervice {Diesel Engine) . 23 PUSH ROD, engine {Diesel Engine) . . .. ... .. ... .. 26
{Gas Engine). . .| 17 (GasEngine}. .. - ... oo v v unnn 13
PAN, crankcaee oil {Diesel Engine) . .............. 28 RADIATOR, engine cooling . . - .« .« - v .o oo 0 oot 53-54
GasEngine) . .. ... ., .0 rurnn 17
RADIATOR, grille . - o o v o i ir v e vt v s s aar e v ns 56-5T7
PAN, trangmission 80d . .. ... i it e, - 85
Rear Weight ... .. .. ... .. .. it 211
PANEL, instrument. ........ Paen e s aaaa e . 17
Rear Weight TEaY « o« v e vt can v st eaeetnaanon 211
PARTS ACCESSORY, blower fan (Diesel Engine). . . . ... §0-51
Reducer Attachments . .. - . ¢ v v 60 t o m v st v o mer »a 86
PARTS ACCESSORY, engine gide sheet . .. ......... 48
Reducer Speed . ... .o vv v it tnmevennreas B7
PEDAL, brake .. ............ et e 107
REGULATOR, VOIlIEE -+ -+« v 4 e v vt nur v snanan 67
PEDAL, power ghift control ........ C e 101
. REINFORCEMENT, finat drive - ..--........... 113
PINION, wineh . ...+ .- 0 et e 150
REVERSER, power shift . . . . . -« . . oo i i vu vy 97A -100
PISTON, engine cylinder (Diesel Engine}. .. .. ... .. .. 27
{GRs Enginel. + + v v o s 2 v v v is-i8 RIGID, draw Bar « -« - v« = v v v o s v v s s s v annn . 212
RING, cylinder piston {Diesel Engine) - - - . . - . ... .. 27
PISTON RING, engine (Diesel Engine) .+ » . . - v o .- . o0 27 {(Gas Engine}. . . .. ... oo v 18-19
(GasEnginel. . . . .. .o oo v i v n 18-19
Power Shift Control Pedal +....... P 101 RINGGEBAR, winch « . - v o it o vt ot it i s b e e aa s 150
Power Shift Control Lever - ... .. ..t oruas 101
ROD, engine comnecting (Diegel Engine) . . . .. . .. ..., 27
Pow=r Shift Reverger Clutch & Shaft .. ............ 97A-100 Gas Engine}. « - - - .+ .. ... 18-18

FRINTED 14 CANADA

REPAGOUCED IN UNITID STATES OF AMERICA



I X 1

CRAWLER TRACTORS TC-2034
DESCRIPTION PAGE DESCRIPTION PAGE
ROD, engine push (DiegelEngine) . . ... .. ... PR 26 SUBFRAME, IH Loader « « c o o oo v v v cv i in v v un 140-141
(GasEngine) . .+ v v v v v v v nnn oo 13
SUPPORTS, operator’'g 8eat « « v o v v o v o n v v a v v 127
ROD, three pcint hitch develling - .. -« v v o v v e v i v 129 Swinging Drawbar . ... oo s vr i i 210
ROLLER, trackchain . .. .., ..o v v v o i i ciins 117 SWITCH, glow PIUg « - - v s e st i mnmmss v na e e 75
ROLLER, trackchain w/DF Seals. e « v v v o v v v v v v a s 118 SWITCH, key ignitioh. « ¢« o v o v v e v i v oo a o auns 73
SEAT, OPETALOT'S o v v s v v v vt nm o etn e ntnaone ‘o 26 SWITCH, Slarter. . - o v v ot v o v e rerna oot on . 75
Seat SUPPOTEE . v v v v vt v v e s h e e e e s s e s 127
TACHOMETER « vt v v v v v e v e nnsnses (PRI ki
SEDIMENT BOWL, fuel. ., - .. ... o vv v vuvas . 34
TAILLAENT « v v v v vs s annnnrarinnnrrrens 76
Self-Sealing Hydraulic Couplings - - -« v - v - v o s v v v 00 s 183
Tail Light Guard « « o o v v v s v e cr et it as s 16
SERVICE ENGINE, Gas & Diesel . ..... ... .00 214
SERVICE PACKAGES, Engifle « « v v v v v v vnsnnnas 219-223 TANK, fuel ...... P 33
SERVICE PACKAGES, Gasket & Fuel ............. 217 TAPPET, engine (Diesel Engine) + .+« oo o0 v i v 256
{Gas Engine} . . .+ v v v oo 13
SERVICE PACKAGES, Track Prive. ... o v v vu v v v vy 217-218
SERVICE PACKAGES, Cooling System . . . . v« v v v v v 218 Telescoping Link (3 Point Hiteh). » .. .o v iv i v 132
SERVICE PACKAGES, Hydraulic . « « v v 4 s o s v s o v v u s 219-223 THERMOSTAT, ¢cooling BYBI€I « « « v v o« v v s v v e v 50-52
THREE POINT HITCH . - - v v s v v v s i e n i se s . {128-133
SHAFT, final drive bull gear . . - . . - . - -« oo v a s oy 109
Three Point Hitch LevellingRod .. ..o cov v . 128
SHAFT, finaldrive pimdon + .+ o v v v o v r e v i i s e e v s . 109
Three Point Hiteh Lift Cylinder . .. .. .o oo vn s 120
SHAFT, winch + . v o v v v v e v e e e v e v e s i e v as 150
Three Point Lift Housing « .« «+ c v o v v v v v v v v - 128
SHEET METAL & GRILLE « v v o v v v v e v v n oo v anans 55-58
SHIELD, heat . ..o v vt v v v e v r e s e st cs s onann 54 PTHROTTLE « vt cv crstneatostnotasasaasnan 78
SHOES, track . . o v i v v vt nar v taanserossoan l20-121 Throttle Control . - - -« c o v v v v v s oo v e s v v oy e B 78
SHUT-OFF, fueltank « o v v v v v v v m v oo vt veenannan 36-38 TIGHTENER, chain (Skidder). « « - - - v« e - o v v v o v 219
Tilting Hydraulic Cylinder (1H Loader} .. ...... .. 189
Sod Panm & . vt i i e e e e e e e e 85 {10 Bullgrader}. .. ... .. 181
SPACER, BAUEE « v v v v v v men v m st o a s as snosan 11-112
TIRE & TUBE, pneumatic {(Skidder) . ... ... ... .. 123
Spark APTEBIEE + - o o v v vttt e e 32
TOOLS - i i en ettt ns v am i asascssnanssas 210
Spark Plugs & Cables .o v v v v v v et on v i e v nvas 71
TOOLBOXEE <« - - « s s a v s s oo som v a s ranassan 212
SPEED REDUCER vt vt e v v v st a v nmon s aaevaaas 87
TopIdIer « « « v s v v e e s st oo e rm e . 1186
SPEED REDUCER ATTACHMENTS . . - - . . . ...+ ... 86 .
Torque Amplifier Control « « v+« v v v v ve v v a e v v 91
SPRINGS, fronat idler adjustment. . + « « v v 00 o v o v v oy 122
Torque Amplifier Housing. -+ =+ ¢ v o v v v e s oo oo 88
SPROCKET, track chain drive .« .« v v v v v e v s v v s 0 as 114
Starter & Glow Plug Switch . .. .. .. ... .o ivn s 15 Track ChHAIN + 2+ =« v e o v e v s oo s o oo oo v an 117
Starting MOOT + « v ¢ o v e v a i s s m e et te sttt it aas 68-69 Track Chain Adjustment (Skidder) .. - -« oa v 124
Steering and Brake Control8 .+ . v v uv e v oo nnnaan 106-107 Track Chain Drive Sprocket « -« . o000 DEEEIRIPR . 1i4
Bteering Clutch & Housing . . ... .. oo v i v 104-105 Track Chain Top Idler » + v« v v o v vt it v v ‘e 116
Steering LeveTs - - - - - ot ot ittt s s e e 106 TRACK DRIVE, Service Packages .- -« v v v a0 v o 217-218
STOP, final drive .......... e 110-112 Track FTAmMe . « s oo vs s mce s osmrtnacnenssns 114

PRINVED IN CAMADA

REFRODUCHED IN UNITED STATIS OF AMERICA




[ § R

=
CRAWLER TRACTORS TC-2084 B2n
DESCRIPTION PAGE DESCRIPTION PAGE
Track Roller .. ... -¢ .0 oo it rniraronas 117 WINCH, gearmatiC . .« vv v v v e vnonavssnann 1 145-152
Track Roller w/DF Seals - ..o covtnrevcriness s 118 Adapter . .. .. .. .. i e e e s ] 146
TIBCK SHOEB + v v v v e s eevnbane e ... ] 1204121 HOUBING + + <+« v s s vt ee e aeeenanraene s { 147
Transmisgion Breather . « o v v v v e n v v s s e vy e e 197 Brake Cylinder . . ... v i v v n vt vt ernnnsns i 148
Transmission & Standard Drive - ... oo ve i e o 82-93 Drum & Brake Bands . . . .+ v - v v vtoaeay o * 149
Trapamission & Torque Amplifier Drive .. ... .. ... .| 94-97 Clutch Agembly ... ...... 00t avarosnn { 149
Tranamiggion Guard ... ... ¢ -2 - - Caera e B4 Ring Gear, Pinion & Shaft. . . . .« s vt s v uv v e 150
Magter Comtrol Unit. . . .. v« s v - v v o v v v v s s v 151
TRAY, batlery .. vt e v et v nr ot aranan s 75
Fairlead Aggembly . ........... ..., BRI { 152
TRAY, Tear weight . . .. ., v ittt va o vnanon 211
Wiring Diagram (Diesel Engine} . . . . .. . ... 0ot l 62-63
TRUNNION, lift frame backhee (10 Buligrader}. ... . . 134 (GasEngine). . .+ oo i v vt v i n 60-61
(11 Buligrader). .. ... . 136
{5G2 Bullgrader}...... 138
WRENCH, glow plug (Diesel Engine) . .. ......... 210
TRUNNION, skidder bogie........ ce e e 123
Valve Controis (10 Bullgrader) . . . . .. .. ... - .00 208
(IH Loader w/2 Spool Valve) . . ....... 207
(IH Loader w/3 Spool Valvel . . ... .... 207

VALVE, engine intake & exhaust (Diesel Engine}. ... .. 26

{Gas Engine}) ....... 13
VALVE, hydraulic control (635 605R92) .......... 160
(636 708 R91) ........ ' 161
{635 87T RO2) .......... 152
(635 878RO2} .......... 163
(676 123 R91) ,......... 164

{676 D02 RO} - ... ... ... 166-167

(635 T04 RO} .. ........ 168-169
Valve Lever Engine Cover (Diesel Engine} « . . .. .. . . 24
{Gag Engine} . .- .. .. .. ... 14
Voltage Regulater .......... et e e e 687

Water Pump (Diesel Engine) . ... ... .. ... ...-... 50-51

(Gas ENgine} « .« v v v v v v e v v e nasn s 52
WEIGHT, blade counterweight {10 Bullgrader} . ...... 135
(11 Bullgrader) ....-.. 137
(5G2 Bullgrader) ... ... 138
WEIGHT , front end .« . v v - - i v v v e v v eu v aranns oo a5
WEIGHT, IFEBY « o v o o it v e st ot i n v e et vs ne v v m s 211
Wet Type Air Cleaner. . . ... . ... . e 48
WHEEL. pneurnatic (Skidder}. . .. .. . ... .. .. oo 123
WHEEL, skidder drive & bogie .. ............... 123
Winch Drive o . - - . .« .o v oo e e e 102

PRINTED X CANADA

REFRODUCED IN UNITED STATES OF AMERICA



—12 -

3
C-135 & C-146 SECTION A m
Gas Engine CRAWLER TRACTORS TC-2034
EF, )
:0. PART MUMBER CESCRIPTION g‘ FART NUMBER DESCRIFPTION

ENGINE CRANKCASE ENGINE CRANKCASE - Continued

13

14

en tn

§ 101D
179 817
193 320

43 447 D

6102 D
179 796
179 B17
103 319
103 320

24 425D
43 448 D
377 997 Ri

172 592

172 576

46 923 D
373 125 R11

50 410 DA
143 997

10

RETAINER, crankshaft upr rear seal
{C-135})
5/16 x 7/8" Type 2 BOLT (3)
5/16" 1k-WASH. (3}

GASKET , seal retainer center {2} (C-135)

RETAINER, crankshaft lower rear seal
{C-135}
1/4 x 1/8" Type 2 BOLT (2)
5/16 x 7/8" Type 2 BOLT (5)
1/4" 1k-WASH. (2)
5/16" lk-WASH. (5)

SEAL, crankshaft rear felt oil (2) {C~135)
GASKET, crankshaft rear seal {C-135)
GASKET , crankshaft rear seal {C-146}

PLUG, 2" dia crankcase core expansion

il

12

A 40482 A
H 8047
CRARNKCASE, (C-146)
composed of:
6 Bolt 70 133 R1
1 Bushing 43 439 DBR
1 Bushing 375 747 R1
* 3 Cap
* 1 Crankcase
2 Dowel 46 823 D
5 Plug 70 128 R1
2 Plug 143 997
1 Plug 172 576
1 Plug 172 592
2 Piug 50 410 DA
1 Sleeve 368 885 R2
§ Washer 58 516 H

1/4" aq-soc-hd pipe PLUG (2)
1/4" oq-hd pipe PLUG
1/8" sg-hd soc~pipe PLUG {2)

PLUG, water drain (C-135})

BUSHING, distributor gear

PLUG, 1-5/8" dia camshaft rear expansion
DOWEL., clutch housing (2)
CRANKCASE, {C-135)

composed of: 179 839
6 Bolt 17 691 R1 103 321
1 Bushing 43 439 DBR
1 Bushing 315 74T R1 14 46 179 DC
* 3 Cap
* 1 Crankcasge 15 378 193 R91
2 Dowel 46 923 D
2 Plug 143 997
1 Plug 172 576 15 46 122 DDX
1 Plug 172 592 179 814
2 Plug 50 410 DA 179 837
1 Sleeve 365 837 R1 103 340
6§ Washer 58 516 H 103 341
1/8" sg-hd soc-pipe PLUG (2} 103 320
1/4" sq-hd soc-pipe PLUG (2} 103 321

13 367 733 R1
13 367 735 R11

) 318 171 R21
143 957
103 86§
50 410 DA
10 103 867
11 43 438 DER
12 46 871 D

GASKET , water passage cover (C-135)

COVER, water passage {opt w/367 735 R11)
(C~-135)
COVER, water passage {opt w/367 7133 R1)
{C-135)
3/8 x 1" Type 2 BOLT (2)
3/8" 1k-WASH. (2)

GASKET, crankcase front cover

OlL. SEAL, front cover w/RING

COVER, crankcase front
5/16 x 5/8" Type 2 BOLT {11)
3/8 x 3 /4" Type 2 BOLT
11/32x 11/16x 16 ga WASH, (11)
13/32 x 13/16 x 18 ga WASH.
5/16" lk-WASH. (11}
3/8" 1k-WASH.

* Mot Serviced Separately

PRINTED |IN CANADA

REFROODUCIED 1N UNITED STATES OF AMIRICA



S’

C-135 & C-146
Gap Engine

CRAWLER TRACTORS

—_— 13—

REF,

NO. PFART HUMBER

DESCRIPTION

]
SECTION A m
TC-2034
A pamt NuMBER BESCRIPTIOK

ENGINE CRANKCASE

17 43 446 DA GASKET, retainer plate (4)
18 6 100 DA PLATE, front & rear retainer {2}
19 43 445 DA PLUG, retainer plate feit (4}

20 350 708 R1 GASKET, hyd pump pad cover

21 251 067 R1 COVER, hyd pump pad gover
4

179 837 3/8 x 3/4" Type 2 BOLT {2}
103 321 3/8" 1k-WASH, (2)
22 29710D COVER, fuel pump opening
179 814 5/16 x 5/8" Type 2 BOLT (2}
103 320 5/16" tk-WASH. {2}
23 4% 124 D GASKET , {uel pump opening
24 CAP, crankshaft brg (3}{*){for C-135 engine
order 1 - 373 125 Ril, CRANKCASE or
for C-146 engine order 1 - 378 171 R11,
CRANKCASE)
17 08] R1 Brg cap BOLT {6} (C-135)
70 133 R1 Brg cap BOLT (6} (C-146)
58 516 H Special cap bolt WASH. {6}

25 377 996 R2 RETAMER, crankshaft rear seal {C-146)
179 818§ 5/16 x 1" Type 2 BOLT (8)
103 320 5/16" 1k-WASH. (8)

26 378 040 R91 SEAL, crankshaft rear oil (C~1468)

ENGINE CAMSHAFT

A 49492 A
1 353 609 R31 CAMSHAFT ASSEMBLY

2 375 747 R1 BUSHING, camshaft front

3 43248D  PLATE, thrust {opt w/374 704 R1)

3 374 704 Rl PLATE, thrust (opt w/43 249 D)
179 837 3/8 x 3/4" Type 2 BOLT (2}
103 321 3/8" 1k-wASH. (2)

4 375 712 R1 GEAR, camshaft (667T)
127 558 1/4 x 3/4" Woodruff KEY

VALVE, PUSH ROD AND TAPPET

1
w2
@/3
g &
@\ 9
[]\5
6
G
!3-———10
8
H 1490
1 42 026 D KEY, valve spg collar {18)
2 42 040 D SEAT, upr intake spg (4) {opt w /47.278 D}
2 47 278 D SEAT, upr intake spg (4) {opt w /42 040 D)
3 356 841 R91 ROTATOR, exhaust {4)
4 365 304 R1 SPRING, intake valve (4}
4 368 450 R1 SPRING, exhaust valve {(4)
5 356 588 R1 SEAT, valve spg lower (8)
6 356 583 R2 GUIDE, valve (8)
7 386 192 R1 SEAL,, valve stem (8)
8 366 302 R2 VALVE, intake {(4)
8 366 303 R4 VALVE, exhaust (4}
9 357 548 R1 - ROD, valve push (opt w/360 213 R81, HOD)
9 360 213 R91 ROD, vakve push (opt « f337 548 R1, ROD}
10 47 384 D TAPPET, valve (8) {opt w/356 979 R1)
10 356 979 R1 TAPPET, valve {8) (opt w/47 384 D}

OIL LEVEL DIPSTICK

2
»
1
3
it
A 49492A
B 15277
1 368 985 R2  SLEEVE, dipstick (C-146)
2 375 792 R91 DIPSTICK, oil level {C-146)
2 362 611 R31 DIPSTICK, oil level (Includes 34 259 H,
WASH. } (C-135)
4 34 250 H WASHER, oil level gauge felt (C-135)
5 365 937 R1I  SLEEVE, dip stick {C-135)

FRINTED IN CANADA

* Not Serviced Separately

REIFRODUCIED [N UNITED STATES OF AMERICA



— ] —

C-135 & C-146 SECTION A
Gas Engine CRAWLER TRACTORS TC-2034

T'EOF" PART HUMBER DESCRIPTIOHN ?“;. PART NUMBER DESCRIPTION
CYLINDER HEAD & VALVE LEVERS CYLINDER HEAD & VALVE LEVERS - Continued

10 352 521 R11 SHAFT w{z PLUGS, valve lever

172 558 9/16" expansion PLUG (2}
1k 6 088 DA BRACKET, center valve lever shaft
12 43 378 DD GASKET, valve housing
13 367 673 R91 COVER, valve lever
373 839 R1 Valve housing STUD (2
103 026 3/8" - NF NUT (4)
103 321 3[8" 1k-WASHER (2)
14  6286D  WASHER, hsg stud nut (2} {opt w/
357 374 R1L)
14 457 374 R1 WASHER, hsg stud nut {2) (opt w/
62 866 D)

15 367 677 R81 BREATHER, cylinder head
16 373 899 R1 STUD, valve housing {Z)

17 366 299 R13 HEAD, cylinder (less vaives) (C-135}
composaed of:

8 Guide 356 583 R2
*1 Head
1 Plug 103 868
2 Stud 373 839 R1
1 Stud 355 313 R1
364 789 R1 Cylinder head BOLT (9)
3 58 516 H Cylinder head WASHER (39}
2
1 17 379 240 R92 HEAD, cylinder {less valves) (Includes 2 -

373 899 Ri, 355 373 R1, STUDS; & 8 -
356 583 R2, GUIDES) {C~146)
364 789 R1 Head BOLT (14)
58 516 H Head WASHER (14)

17 393 508 R91 HEAD, cylinder (w/valves) (C-135)
composed of:

1 Head 366 299 R13
16 Key 42 026 D
8 Seal 386 192 Rl
8 Seat 42 040 D
8 Seat 356 588 R1
4 Spring 368 450 R1
4 Spring 366 304 R1
. B 15261 4 Rotor 356 841 R81
3 3375 D RING, vaive lever shaft snap (2) 3 3::‘;: ggg ggg gi
L g
2 43 374 D WASHER, valve lever shaft spg (2} 323 ;?g gl g;iizgz: Ez:g &a’-s'ggé ()9)

3 357 291 R92 LEVER, exhaust valve LH (2) (includes

133 093 R1, NUT & 16 067 DA, SCREW) 17 ° 379 038 R95 HEAD w/VALVES, cylinder (C-146)

composed of:

4 42 099 DA BRACKE'E‘ZT._ valve lever shaft end {2) lé ﬁ:;d 312 g;g 392
103 026 3/81-NF NUT (2) 4 Rotator 356 841 R91
103 321 3/8" Ik-WASH. (2} 2 Sonl 386 192 R1
5 357 202 R92 LEVER, intake valve RH (2) (Includes ‘é gg:: 3§§ g‘;g g !
133 093 R1, NUT & 16 067 DA, SCREW) 4 Spring 365 304 R1
4 Spring 368 450 R1
6 43 373 D SPACER, valve shaft (2)(opt w /365 776 R1) gg:ﬁg gg.g gg% gi
G 365 776 R1  SPACER, valve shaft {2)(opt w/43 373 D) 164 789 R1 Cylinder head BOLT (14)
7 457 281 RO2 LEVER, intake valve LH {2} {lnciudes 5B 516 H C)‘lll’ld.el‘ head WASHER (14)
133 093 R, NUT & 16 067 DA, SCREW) 18 355 373 R1 STUD, valve lever shait oiler
103 026 3/8" - NF NUT
8 24 541 D SPRING, valve lever (2}

19 366 300 R2 GASKET, cylinder head (C-135)

i -14
S 357 202 R92 LEVER, exhaust valve RH (2} {Includes 19 383525 A1  GASKET, cylinder head (C-146)

133 083 R1, NUT & 16 067 DA, SCREW)

= Not Serviced Separately PRINTED IN CANADA

AFROGUCHED IN UNITRD STATIO OF AMIRICA



C-135 & .C-146
Gas Engines

CRAWLER TRACTORS

SECTION A
TC-203A

HO. PART MUMBER

DESCRIPFPTION

REF.
NO.

PART HUMBER

DESCRIPFPTION

CYLINDER HEAD & VALVE LEVERS - Continued

20 378 105 R1
20 378 106 R1
20 378 107 R1

INSERT, exhaust valve seat (std} (4) (C-146
only}

INSERT, exhaust valve seat (.015" over-
size) (4} {C-146)

INSERT, exhaust valve seat (. 030" over-
size) (4) {C-146}

OIL FILTER
1 13727 D
2 63 857 DA
3 63 856 D
4 376 374 RO1
5 13728 D

A 5108 A
GASKET, oil filter retaining bolt
BOLT, oil filter retaining
CASE, oil filter
ELEMENT, oil filter
GASKET, oil filter case

ENGINE OIL PUMP

10

352 057 R1

103 905

1i2 Gt

375 789 R91
46 629 D
6 098 DA

179 8186
103 320

368 979 R91
103 386
175 786 R1
43 414 DA
357 48 R1
227 713 R1
35 647 H
375 785 KOl

103 877
179 845

GEAR, oil pump shaft spiral
1/8 x 5/8" Woodruff KEY
1/8 x 7/8" sq-end straight PIN

SHAFT w/GEAR, oil pump
LOCK, oil pump screw {r)
COVER, oil pump

5/16 x 3/4" Type 2 BOLT (4}
5/16" tk-WASH, (4)

SCREEN, oil pump {+)

1/8 x 1-1/4" cotter PIN (+}
GASKET, ecil pump body cover
SPRING, oil pump pressure
VALVE, oil pressure
GEAR, nil pump idler
SHAFT, oil pump idler
PUMP, iubricating oil (romposed of all

pirts listed uniess otherwise noted)

1/8" sq-hd steel pipe PLUG
3/8 x 1-3/4" Type 2 BOLT (2}

PRINTEE K CARADA

* Not Serviced Separately

+ Not Part of Oil Pump

REFRODUCHD [N UNITED STATES OF AMERICA



— 16 —

C 135 and C 146
Gas Engine

CRAWLER TRACTORS

SECTION A
TC-203A

PART NUMBER

DESCRIPTIOHNR

REF,

HO.

PART NUMBER

DESCRIPFPTION

CRANKSHAFT AND CRANKSHAFT BEARINGS

1 2 3

]10

4 5 é

1 13 456 VA
2 6§35 093 Ril
2 635 094 R11
2 875 557 R11
635 004 R1

20 692 R1

614 723 R1

3 24 550 D
4 367 745 RB1

4 367 746 RB2

4 375 795 RA1

4 375 796 Rg2

5 387 777 R11

5 368 778 R9l

S 375 723 R11
5 375 730 R9L

5 367 186 K1l
5 377 271 ROl

5 375 725 R1l
5 377 2713 R91

S 376 846 R11

5 376 645 R91

H] 376 656 R11

|
1] A 49494

GEAR, 1i2T flywheel ring

FLYWHEEL, single =tage ciutch (Includes
GEAR, 13 456 VA) (w/std or torque
amplifier transmission)

FLYWHEEL, dual stage clutch {Includes
GEAR, 13 456 VA) (w fconstant running
B.T.0.)

FLYWHEEL, (includes GEAR, 13 456 VA)
(w/Power Shift Reverser)

Flywheel BOLT (4)

3/8-NF x 2" Type 4 BOLT {4} {Power
Shift Reverser)

Flywheel bolt LOCK (2}

PIN, flywheel dowel

CRANKSHAFT w /BEARINGS (C-135) (5td)
{consists of 4 connecting rod bearings,
3 erankshalt bearings & pin)

CRANKSHAFT w/BEARINGS (C-135) u/s
(consists of 4 connecting rod bearings,
3 crankshaft bearmgs & pin)

CRANKSHAFT w/BEARINGS {C-146) (std)
{consists of 4 connecting rod bearings,
3 cra;-nkshaft bearings & crankshait bushing
& pin

CRANKSHAFT w/BEARING (C-146} u /s
[consists of 4 connecting rod bearings,
3 crankshaft bearings & crankshaft bushing
& pin}

BEARING, std comnecting rod {4) {(C~-135)
SET, std connecting rod brg (Includes
BEARINGS, 367 777 R11} {C-135)

BEARING, std connecting rod {4} (C-~146}
SET, std connecting rod brg (Includes
BEARINGS, 375 723 R11) {C-146)

BEARING, .002" undersize connecting rod
(4) {C- 135)

SET, .002" undersize connecting rod brg
{includes BRGS, 367 786 R11} {C=-135)

BEARING, . 002" undersize connecting rod
(4} {C~-146)

SET, .002" undersize connecting rod brg
(Includes BRGS, 375 725 R11) {C-146)

BEARING, .010" undersize connecting rod
(4) (C-135)

SET, .010" underaize connecting rod brg
(Includes BRGS, 376 646 R11) {C-135)

BEARING, .010" undersize connecting rod
(4) {C-146)

CRANKSHAFT AND CRANKSHAFT BEARINGS ~ Continued

10
10

10
10

10
10

10
10

376 655 RS9I

376 648 R11
376 647 R8I

376 658 R11
376 657 RO1

367 785 R11
372 117 R&1

375 724 R11
375 731 RS51

46 B70 DA
218 211

366 665 R3
2ig 211

23 174 V
367 749 R11
376 755 R11

367 755 R11
375 75T R11

376 650 R11
376 660 R11

376 853 R11
376 563 R1l

367 753 1l
375 796 R11

367 750 R11
375 762 R11

367 756 R11
375 764 R11

376 651 Ril
376 661 R1l

376 604 R11
376 654 R11

SET, . 010" undersize connecting rod brg
{Includes BRGS, 376 656 R11) {C~146)

BEARING, .020" undersize connecting rod
(4) {C-135)

SET, .020" undersize connecting rod brg
{Includes BRGS, 375 648 R11) (C-135)

BEARING, .020" undersize connecting rod
{4} (C-146}

SET, .020" undersize connecting rod brg
(Includes BRGS, 376 658 R11) (C-146)

BEARING, .030" undersize connecting rod
(4} (C-135)

SET, .030" undersize connecting rod brg
{Includes BRGS, 367 785 R1l) {C~135)

BEARING, .030" undersize connecting rod
{4) (C-146}

SET, .030" undersize connecting rod brg
{Includes BRGS, 375 724 R1}) {C-146)

PINION, 33T crankshaft
1/4 x 3/4" Woodruff KEY

PULLEY, fan drive
1/4 » 3/4" Woodrulf KEY

NUT, crankshaft

BEARING, crankshaft front & center std
{2) (C-135)

BEARING, crankshaft front & center std
{2) (C~146)

BEARING, crankshaft front & center . 002"
undersize (2) (C~135)

BEARING, crankshaft front & center ,002"
undersize (2} (C-146)

BEARING, crankshaft {front & center ,010"
undersize (2) (C-135}

BEARING, crankshaft front & center .
undersize (2) (C-146)

olull

BEARING, crankshaft front & center , 020"
undersize {2) (C~135)
BEARING, crankshaft front & center .020"

underaize {(2) (C~146)

BEARING, crankshaft front & center . 030"
undersize (2) (C~135)

BEARING, crankshaft front & center , 030"
undersize (2) {C-146)

BEARING, crankshaft rear std (C-135)

BEARING, crankshaft rear std {(C-146)

BEARING, crankshaft rear ,002" undersize
{C-135)

BEARING, crankshaft rear .002" undersize
(C-146)

BEARING, crankshaft rear .010" undersize
{C~135)

BEARING, crankshaft rear .010" undersize
{C-146)

BEARING, crankshaft rear ,020" undersize
{C-135)

BEARING, crankshaft rear .020" undersize
(C-146)

PRINTED |8 CANADA

RIFRODUCED IN UNITED STATIS OF AMIRICA



e

— L

C 136 and C 146 SECTION A m
Gaa Engines : CRAWLER TRACTORS TC-2034
"::‘ FART RubpIR DESCRIFTEON R PART NUMBIR PESCRIPTION
CRANKSHAFT AND CRANKSHAFT BEARINGS - Continued CRANKCASE OIL Pﬂl\i

10 367 754 K11 BEARING, crankehaft rear . 030" undersize
: {C-135)

10 375 763 R11 B]%ARING, crankshaft rear . 030" undersize
C~1486)

11 348 779 R8l SET, std crankshaft brg {(Includea BRGS,
367 749 R11 & 367 750 R11) (C-135)

A 49504 D
11 375 769 Rgl  SET, std crankehaft brg {Includes BRGS,
375 155 R11 & 375 762 R11) {C~146)
11 377 272 R81  SET, .002" undersize crankshaft brg {(In~ 1 43 458 DB GASKET, crankcase pan
cludes BRGS, 367 755 R11 & 367 756 Ril)
{C-135) 2 372 145 R81 PAN, crankcase oil {Includes GASKET,
3 405 H and PLUG, 455 096)
11 377 2714 Rel  SET, .002" undersize crankshaft brg (In- 179 816 5716 x 3 /4" Type 2 BOLT (14)
cludes BRGS, 375 757 R11 & 375 764 Ril) 179 822 5/16 x 1-1/2" Type 2 BOLT (4)
(C-146) 103 320 5716 Ik-WASHER (18)
11 376 840 R91 SET, .010" undernize crankshaft brg {In-
z:ludeﬂ BRGS, 376 650 R11 & 376 651 R11) 3 3405 H GASKET, drain plug
C-135)
4 445 096 PLUG, crankcase oil pan drain

11 376 50 R91 SET, .010" undersize crankshaft brg (In-
;:mde BRGS, 376 660 R11 & 376 661 R11)
C-146)

11 376 €52 R§1  SET, .020" underaize crankshaft brg (In-
(cgldeaamBRGS. 376 653 R1X & 376 654 R11) OIL PRESSURE GAUGE LINE
1

11 376 662R81 SET, .020" undersize crankshaft brg (In- 1 2 3
‘céudoa )IBRGS, 376 863 R11 & 376 664 R1l)
~148

il 372 118 R91 SET, . 030" undersize crankshaft brg (In-
cludea BRGS, 367 753 R11 & 367 754 R11)
(C-135) =~

11 8§75 770 R#1  SET, .030" undersize crankshaft brg (In-

cludes BRGS, 375 756 R11 & 375 763 R11)
(C~146)

-

H 6819
1 105 408 COUPLING, 1/8" at gauge
2 36 637D ELBOW, 1 /8" Hi-Duty male pipe {2)
3 36092 D NUT, 1/8" Hi-Duty tube (2)
4 €35 338 R1 PIPE, oil pressure gauge

638 631 R1 Oll pressure line LOOM

PRINTED IN CANADA

REPRODUCTD 1IN VWITED STATED OF AMERICA



— 18 —

C-135 & C-146 SECTION A
Gas Engines CRAWI.IER TRACTORS TC~2034
REF. REF,
NO. PART HUMBER DESCRIPFPTION el PART HUMBER DESCRIPTION
CONNECTING ROD & CYLINDER SLEEVES (C-135) CONNECTING RODS & PISTONS (C-~146)
1
H 8901
1 388 446 R2 PISTON, cyl std (NOT high altitude) (4}
1 367 797 R PIN, cylinder piston std (4} : ) X
1 367 862 R1  PIN, eylinder piston (. 005" oversize) (4) 1 388 563 R2* PISTON, cy} std (high altitude} (4)
2 387 786 R1  RING, piston pin retaining {8) 1 388 554 R2  PISTON, eyl . 010" oversize (NOT high
altitude)} (4)
3 386350 R9L  RING, third or bottom groove piston (4) 1 388 564 R2 PISTON, cyl . 010" oversize (high altitude}(4)
. d ion (4 )
* 367 804 RING, second groove compreasion (4) 1 388 5556 R2 PISTON, ¢yl . 020" oversize (NOT high
5 367 860 R1  RING, Iirst or top compresasion {4) altitude) (4)
6 SLEEVE, cylinder (*) torder 1 - 1 388 565 R2 PISTON, cyl . 020" oversize {high altitude4)
7 . EEV
374 477 RO4, 5L E w [PISTON) 1 388 556 R2 RISTON, cyl , 030" oversjze {NOT high
7 367 799 R1  RING, cylinder sleeve packing {4} altitude} (4}
8 PISTON, cylinder (*) (order 1 - 1 388 566 R2 PISTON, cyl . 030" oversize {highaltitude}{4}
374 477 R84, SLEEVE w/PISTON) 1 38855TR2  PISTON, cyl .040" oversize (NOT high
9 374 477 R94 SLEEVE ASSEMBLY, cylinder (4} altitude) (4)
composed of: " . . .
1 Pin 367 797 R1 1 388 567 R2 PISTON, cyl.p40” oversize (high altitude)(4)
*]1 Piston
1 Ri T 1 .
1 ?ﬁﬁg ggg sgg gl 2 367 797 R1 PN, piston {4) .
1Ring 367 801 R1 2 . 367862R1  PIN, piston [, 005" oversize) (4)
1 Ring 388 350 R91
*
Pyt 367 798 R1 3 367798R1  RING, piston pin retaining {8)
i 4 388 558 Ro2 PACKAGE, std piston {not high altitude) (4}
10 37775R1  BUSHING. connecting rod {4) (Includes 388 446 R2, PISTON; 367 797 R1,
11 367 774R11  ROD ASSEMBLY, connccting (4) (Includes PIN &°367 788 R1, RINGS)
3683 465 R1}l, BOLTS & 367 775 R1, . . :
i i i 4 388 568 R92 PACKAGE, std piston (high altitude) (4}
gUSHR;IG) (Pricr to Engine Serial No. (Lacludes 388 563 R2, PISTON; 367787 R1,
PIN & 367 798 R1, RINGS}
11 396 077 R11 ROD ASSEMBLY, connecting (4) {Includes .
4 - - .
%?Sﬂigg)l:E?‘gkl':‘ss:réﬁl'fN?JSHR1 " &up) 4 388 559 R92 PACKAGE, . 010" oversize piston (not high
363 465 R31 Connecting rod BOLT & NUT{8) alitude) (4) ncludes 388 B0 B n1
363 465 R1 Connecting rod bolt NUT (8) e o Rl 8 :
12 367 859 RZ ‘“3‘8-8";2?;;;"Baggpégﬁ‘ﬁe“;gi,“gggdgﬁ 4 388 569 R92 PACKAGE, .010" oversize piston (high al-
RINGS) ' ! : titude} {4) {(Includes 388 564 R2, PISTON;
367 797 R1, PIN & 367 788 R1, RINGS)
374 476 R84 SET, piston & sleeve {Includes 374 477 R93,
SLEEVES)
* Not Serviced Separately PRINTED IR CAKADA

REFADOUCED 1N UNITRED STATES OF AMERICA



N

— 10 —

]
C-135 & C-146 SECTICN A m
Gas Engines CRAWLER TRACTORS TC-203A
REF.
Ho. PART MUMEER DESCRIPTIGH PART HUMBER DESCRLPTIOMN

MO,

CONNECTING RODS & PISTONS (C-146) - Continued

S mehh wchen

A =]

10

10

388 560 R82

388 570 RO2

388 561 Ro2

388 571 Roz

388 562 Ro2

388 572 Re2

388 351 ROl
383 352 RO1
388 353 R91

375 810 R1
375 815 R)
378 263 R1
375 843 Rl

358 657 R1
375 814 R1
378 262 R1
375 842 R1

375 845 R92

375 B46 RO2

378 267 RO2

375 847 R92

367 775 R1

375 595 R11

396 976 R1l

375 732 R1

PACKAGE, .020" overgize piston {not high
altitude) (4) {Ineludes 388 555 R2,
PISTON; 367 797 R1, PIN & 367 788 R1,
RINGS)

PACKAGE, . 020" oversize piston (high al-
titude} (4) {Includes 388 565 R2, PISTON;
367 797 R1, PIN & 367 7988 R1, RINGS)

PACKAGE, .030" oversize piston {not high
altitude) (4) (Includes 388 556 R2,
PISTON; 367 787 R1, PIN & 367 798 R1,
RINGS)

PACKAGE, . 030" oversize piston (high al-
titude} {4) {Inciudes 388 566 R2, PISTON;
367 797 R1, PIN & 367 798 R1, RINGS)

PACKAGE, .040" oversize piston (not high
eltitude) {4) (Includes 388 557 R2,
PISTON, 367 787 R1, PIN & 367 788 R1,
RINGS)

PACKAGE, ., 040" oversize piston (high al-
titude) (4) (Includes 388 567 R2, PISTON;
367 797 R1, PIN & 367 798 R1, RINGS)

RING, std third groove piston {4}

RING, . 020" & .030" oversize third groove
piston (4)

RING, . 040" oversize third groove piston (4}

RING, std second groove (4)

RING, . 020" oversize second groove {4)
RING, .030" oversize second groove {4)
RING, . 040" oversize second groove (4)

RING, std piston first groove {4}

RING, . 020" oversize first groove (4}
RING, .030" oversize first groove {4)
RING, . 040" oversize first groove (4)

PACKAGE, std piston ring {Includes
359 657 R1, 375 810 R1 & 338 351 R8L,
RINGS)

PACKAGE, .020" oversize piston ring
{Includes 375 814 R1, 375 815 R1 &
388 352 R91, RINGS)

PACKAGE, .030" oversize piston ring
(Includes 378 262 R1, 378 263 Rl &
388 352 R91, RINGS)

PACKAGE, .040" oversize piston ring
(Includes 375 842 R1, 375 843 Rl &
388 353 R91, RINGS)

BUSHING, connecting rod {4)

ROD, connecting (4} (Includes 375 732 R1,
BOLTS & 367 775.81, BUSHING) (Prior
engine Serial No. H }

ROD, connecting (4} (Includes 375 732 R1,
BOLTS & 367 775 Ri, BUSHING} (Engine
Serial No. H & up}

Connecting rod BOLT (8)

ENGINE MANIFOLD

352 014 R3
369 645 R1Z

388 584 R11

179 B4]1
107 317
455 671

GASKET, manifold (2}

MANIFOLD, intake & exhaust (C-135}
{Includes 107 317, PINS & 445 684 or
445 671, PLUG)
MANIFOLD, intake & exhaust {C~146)
(Includes 445 684 or 455 671, PLUG)
3/8 % 1-1/4" Type 2 BOLT (8)
3/16 x 1/2" groove PIN (2} (C-135 only}
1/8" hdls sq-soc pipe PLUG

% Not Serviced Separately

FRINTED N CAMADA

REFKRODUCED IN UNITED STATES OF AMERICA



PE-{ | .

1
H 1487
A 49502
1 315 716 R1 ROD, governor connecting (C-135) (4}
1 375 7180 R1 ROD, governor connecting {C-146) {+)
103 024 1/4" - NF NUT (t)
108 628 1716 x 7/8" c-PIN (9
2 104 036 CLEVIS, rod end adjustable (4
103 484 1/4" rod end PIN ()
137 130 1/16 x 7/16" ¢-PIN (1)
3 367 708 R11 ROCKSHAFT, governor
4 367 711 R1 FORK, governor rockshaft
131 870 No, 8 x 1/2" sit-rd-hd SCREW (2}
106 486 No. 3 lk-WASHER (2}
5 368 686 R2 SPRING, governor (C-135)
5 380 452 K1 SPRING, governor high speed (C-146)
6 46 947 DAXB LEVER, speed (Includes SHAFT, 46 943 DB}
114 484 3/8" « NF jarm NUT
114 606 3/8" ext-t 1k-WASHER
7 149 345 RP1 OIL SEAL, speed change shaft
8 151 341 WASHER, spg lever (2) (opt w/17 081 H)
17081 8 WASHER, spg lever (2} (opt w /151 341)
<] 51491 DA LEVER, spg
10 389 451 R1 SPRING, governer low speed (C-146)
11 357 432 R3 5TOP, speed change lever
12 736 D Governor SEAL
114 503 3/8" jam NUT
12 368 564 R} NECK, oil filler (C~135)

&
m C-135 and C-146 SECTION A
Gas Engine CRAWLER TRACTORS TC-203A
::D':. PART MUMBER DERCRIPTIOHR “;’:‘ PART NUMBIR bEScRrRIPTIiON
GOVERNOR GOVERNOR - Continued

13 368 153 R1 GASKET, oil filler cap (C~135}

14 367 85T ROl

15 367 706 R11 KOUSING, gavernor (C~-13%)

composed of:

2 Bearing 45 753 D
1 Bushing 46 039 D
*1 Housing
1 Neck 368 564 R1
1 Pin 46 942 D
1 Pin 49 220 D
1 Plug 172 531
17g 821 5/16 x 1-3/8" Type 2 BOLT
179 827 §/16 x 2-1/4" Type 2 BOLT
179 828 5/16 x 2-3 /4" Type 2 BOLT {8)
103 320 5/16" i-WASHER (5)

16 45753 D BEARING, rockahaft (2)

17 172 531 PLUG, 3/4" expansion
18 45 875D GASKET, governcr hag
18 6 340 DBX HOUSING, governor (C-146)
compoved of:
2 Bearing 45 7653 D
1 Bushing 46 938 D
*1 Housing
1 Pin 46 942 D
1 Pin 40 220 D
1 Plug 172 531
179 821 5/16 x 1-3/8" Type 2 BOLT
179 827 5/16 x 2-1/4" Type 2 BOLT (2)
178 829 5716 x 2-3/4" Type 2 BOLT (2)
103 320 5/16" 1k-WASHER (5)

20 45 842 D PIN, lever retainer

21 131 487 NUT, 7/16" - NF low crown
22 49 220D
23 48219 DA

24 49 218 DA

PIN, governcr shaft stop
PIN, governor shaft bumper
SPRING, governor shaft bumper

25 351 778 R1
{C~135)
25 34 TIO R
{C-135)
WEIGHT, governor (2} {C-146}
Governor weight PIN (2)
1/18 x 7/8" c~PIN (2)

25 393 750 R1
46 924 D
lo08 628

26 375 778 R11  PINION, 33T governor
SLEEVE, satl thrust {opt w/363 866 R1}

27 48 325 D
SLEEVE, nylon thruat {opt w /49 325 D)

27 363 866 R1

2B 43 481 D BEARING, thrust ball

28 31 804 DA
272 121

BODY, bumper spg
7/16" - NF jam NUT

30 28 078D SPRING, governor bumper
BUSHING, rockehaft
SEAL, rockshaft

RETAINER, rockehaft seal

31 46 939 D
3z 43 482 D
33 43 483 D

+ Not Part of Governor

FUNTED IH CAMADA

{Reviaion

RAEPROCUCED IN UNITED STATES OF AMUINICA

CAP, tiller (Includes GASKET, 368 153 R1)

WEIGHT, governor (2) {(opt w /374 710 R1)
WEIGHT, governor (2} (opt w/351 778 R1)



o

-]
- - SECTION & m
CG:S ’E“ggm:“ CRAWLER TRACTORS TC-203A
':g‘ PART NUMBER DESCRIPTION ':g_' FART HUMBER DESCRIPTION

* Not Serviced Separately

FRIKTED M CANADA

ATPRODUCED IN UNITED STATES OF AMERICA



BB BD-124C and BD-154T SECTION A m
B oo e CRAWLER TRACTORS Tc-a0ai
’:g‘ PART NUMBER DESCRIPTLIOHN ':g' FART NUMBER DESCRIPTION
CRANKCASE CRANKCASE - Continued
T 45-1
1 712 064 R1 POINTER, tinung ¢ 3040 D12 R4L CRANKCASE
composed of:
2 T08 285 R1 GASKET, [ront cover 1 Bushing 703 B27 R}
| Bushing 703 828 Ri
3 709 801 R1 PLATE, {ront gover 1 Bushing 703 829 R1
179 816 5716 x 374" Type 2 BOLT 1 Flug 172 578
703 635 R1 Front plate bolt tab WASIL 1 Stud 703 877 R}
3047 23¢ R! Front plate SCREW (2) 2 Pin 141 287
4 Cap 706 491 R2
1 Cap 708 902 R2
4 783 851 R} GASKET, hyd pump epening 10 Bolt 3061 211 Rl
. 10 Washer 3061 325 Rl
5 703 850 R1i COVER, hyd pump opening I Tube 751 B26 RI
272 391 3716 % 2-1/8" Type 2 BOLT I Tap 106 794
179 825 5/16 x 1-778" Type 2 BOLT (3) or
Q 387 3/4 x 11/32 x 16 ga WASH. 707 888 R82
102 634 5/18" NUT (4} 1 lasert 751 610 R1
103 320 3/18" k- WASH. (3) {6 Insert 751 834 R1
2 Pin 141 244
2 Pin 141 223
6 708 903 R1 GASKET, front plate 3 Plug 103 883
2 Flug 444 681
7 703 827 R1 BUSHING, camshaft front 4 Stud 703 832
7 703 828 R1 BUSHING, camshaft center 103 R83 1/ 8" shid-hdls pipe PLUG {3)
T 703 829 R1 BUSHING, camshaft rear 444 BUL Hex soc pipe PLUG {2)
i1 3042 468 Rl COVER, hourmeter drive opening
B 703 B32 R1 STUD, water pump (4) 179 791 if4 % 1/2" Type 2 BOLT (2)
103 319 174" lk-WASH. (2)
g 106 794 TAP, water drain (opt w707 838 R92)
9 707 888 R92 TAP, water drain (opt w/ 106 TU4) 12 30942 467 R GASKET, bourmeter drive opening
13 731 834 RI INSERT. 7/16" (16}
14 id1 223 PIN, oil seal retainer dowel {2)
15 172 578 ILUG, 1-3/4" expansion

* HOT SERVICED SRPARATILY.

MAFRODUCEDR IN UNITED STATES OF AMERICA

PRINTED N CANADA



—_23 —

=
SECTION A m
TC-2034

BD-144C and BD-154T
Diesel Engine

CRAWLER TRACTORS

PEF, . REF,
NO. PART MUMBER DESCRIPFTION HO.

PART NUMBER DESCRIPTION

CRANKCASE - Continued FLYWHEEL CRANKSE'-IAFT & BEARINGS - Continued

16 708 204 Rl RETAINER, crankshaft rear oil seal 1 65 532 R1 PULLEY, fan (for 11715" cog type beit
708 732 BRI Qil seal retainer BOLT (7} drive only)
103 320 5/16" 1k-WASH. (7} 1 676 621 R1 PULLEY, fan (for 378" V type delt drive
only)
17 3072 092 R91 SEAL, crankshaft rear oil 218 211 .ty/4 x 3/4" Woodruff KEY
. 219 755 1% jam NUT (for 11/16" cog type}
18 708 507 R1 GASKET, rear oil seal retainer 272 620 1" jam NUT (for 3/B" V type)
138 516 1" ext-t Ik-WASHER
19 141 287 PIN, dowel {2}
20 703 877 R1 STUD, starter motor 2 751 303 R51 CRANKSHAFT, std {Includes 24 550 D,
PINS)
21 751 610 R1 INSERT, 1/2-NF x 1/2" idler gear 2 3067 472 R11 CRANKSHAFT, .015" undersize (Includes
24 550 D, PINS}
22 708 $02 R? CAP, crankshaft rear brg 2 384 589 R81 PACKAGE, std crankshalt service
23 706 491 R2 CAP, crankshaft brg {4) (Includes connecting rod bearings, [ront,
3051 2t) R1 Brg cap BOLT {10) center & rear bearings with crankshaft
3061 325 R1 Brg cap WASH. (10} & pins)
2 384 500 R91 PACKAGE, undersize crankshaft service
24 141 244 PIN, crankcase rear dowel (2} (Includes connecting rod bearings, front,
center & rear bearings with crankshaft
25 703 852 R1 GEAR, idler & ping}
26 703 B53 R11 SHAFT, idler gear (Includes 932 039 R1, PIN}
3 13 456 VA GEAR, [12T flywheel ring
27 181 434 BOLT, 1/2-NF x 1-7/8" Type 2
4 635 566 R11 FLYWHEEL, power shift reverser (Inclades
28 3043 217 R21  COVER, front (opt w/3071 302 R91) 13 456 VA, GEAR)
28 3071302 R91 COVER, front {opt w /3043 217 R21} (Both
include 703 844 R91, OIL SEAL, or
700 772 R21 & 712 064 R1, POINTER) 4 635 567 Rl FLYWHEEL, double stage clutch {Constant
179 818 5/16 x 1" Type 2 BOLT (5} Running PTO) {Includes 13 455 VA, GEAR)
179 825 5/16 x 1-7/8" Type 2 BOLT (3} 20 693 R1 Flywheel BOLT (4)
103 320 5/16" 1k-WASH. (8) 607 183 R1 Flywheel bolt LOCK (2}
29 703 844 R91 SEAL., crankcase front oil (opt w/709 772 R51)
29 709772 R91 SEAL, crankcase frontoil {opt w/703 844 R81} 4 675 558 R21 FLYWHEEL, power shift reverser (Includes
13 456 VA, GEAR)
30 703 B49 R1  GASKET, injection pump gear cover 362 442 R1 7/16 - NF x 2" Type 4 BOLT (4}
607 183 R} Flywheel bolt LOCK {2}
31 3040 312 RI COVER, injection pump gear
179 828 5716 % 2—1[2" Type 2 BOLT (8) !
179 816 5/16 x 374" Type 2 BOLT 5 24 550 D PiN, flywheel dowel (2}
102 634 3/16" NUT (4) . .
103 320 5718" Ik-WASHER (T} B 708 910 RSf BEARING, std main rear
[ 708 915 R9! BEARING, .015'" undersize main rear
6 708 911 R91 BEARING, .030" undersize main rear

FLYWHEEL CRANKSHAFT & BEARINGS

T -45-3A

7 3064 523 R11
7 3064 525 R11

7 3064 524 R1l

8 703 B65
218 211

9 708 512 ROl
9 708 913 R91

g 708 914 ROL

BEARINKG, std front & center (4)

BEARING, .015" undersize iront &
center {4)

BEARING, .030" undersize front &
center (4)

PINION, 33T crankshaft
1/4 x 3/4" Wooadruff KEY

SET, crankshaft main brgs {std) {Includes
3064 523 R11 & 708 810 R91, BEARINGS)
SET, crankshaft main brgs (. 030" under-
size} {Includes 3064 324 R1l &
708 911 R91, BEARINGS)
SET, crankshaft main brgs (. 013" under-
size) {Includes 3064 525 R1) &
708 915 R91, BEARINGS)

PRINTED IH CANADA

* Not Serviced Separately

RAVRODUCED H UNITED STATHEE OF AMEIRICA



— 24

[ ]
BD-144C and BD~154T SECTION &
i Diesel Eogine CRAWLER TRACTORS TC-2034
REF. REF,
NO. PART NUMBER DESCRIPTION KO. PART HUMBER DESCRIPTION
CYLINDER HEAD CYLINDER HEAD - Continued

8 3044 490 R91 HEAD ASSEMBLY, cyl (Less valves)

(BD 154 T}
comnposed of:
4 Guide 3044 492 R1
4 Guide 3044 493 R2
* 1 Head
2 Plug 172 558
4 Stud 703 874 R1
2 Stud 703 875 R1
. 8 Stud 703 876 R2
103 868 1/2" sq-hd pipe PLUG
708 331 R1 Cyl hd short BOLT (15}
708 332 R1 Cyl hd long BOLT

63 116 D Cyl-hd bolt WASH. (16)

8 3040 360 R95 HEAD ASSEMBLY, cyl {w/valves)

{BD 144 C)
composed of:
8 Cup 704 446 Rl
1 Head 3043 824 R12
16 L.ock 704 443 R1
8 Spring 710 347 R2
4 Valve 3040 361 Rt
4 Valve 3043 828 R}
14 103 868 1/2" sg-hd pipe PLUG
708 331 Rl Cyl bd short BOLT (15)
708 332 R1 Cyl hd long BOLT
13 63 116 D Cyl hd bolt WASH. {18}
12 5 3044 489 ROl HEAD ASSEMBLY, cyl {w/valves}
{BD 154 T}
“ composed of:
8 Cup 3044 176 R1
T-20-135 8 Cup 3044 491 R}
1 Head 3044 480 R91
1 703 856 R1 GASKET, valve ccver 16 Laock 704 443 R1
B Spring 3044 238 R1
2z 364 899 R91 BREATHER, cyl hd 8 Spring 3044 240 R}
4 Valve 3040 361 R1
4 Valve 3043 826 R1
3 3064 720 R1! COVER, valve (opt w/703 894 R21) 103 868 1/2" sq-hd pipe PLUG
3 703 894 R21 COVER, valve {opt w /3064 720 R11) 708 331 R1 Cyl nd short BOLT (15)
17% 833 3/8 x 1/2" Type 2 BOLT 708 332 R1 Cyl ha long BOLT
102 635 3/8" NUT (2) 63 116 D Cyl hd bolt WASH, {16)
Q1 597 13/32 x 3f4 x 18 ga WASH.
103 321 3/8" 1k-WASH, (2}
g 104 162 R1 GASKET, air intake manifold (2}
4 NOZZLE, injection (4) {for components 10 3043 64B R1 MANIFOLD, air intake
refer to "INJECTION NOZZLE & 708 297 R} Banjo WASHER
HOLDER"} 181 421 1/2°- NF x 1/2" Type 2 BOLT
706 077 R1 Nozzle stud WASH, (8) 179 841 3/8 x 1-1/4" Type 2 BOLT (a1
103 028 3/8".NF NUT {8) 186 279 3/8 x 3-1/8" Type 2 BOLT
187 481 3/8 x 5-1/2" Type 2 BOLT
103 321 3 /8" lk-WASHER {(4)

5 708 314 R1 HOLDER, pre-combustion chamber (4}

710 382 R3 Chamber upr GASKET (4)
11 703 883 R6  GASKET, cyl head
3049 362 R1 Gasket rubber GROMMET (2)
[ 3045 523 R1 CHAMBER, pre-combustion {4)
710 383 R1 Chamber lower GASKET (4)
12 703 376 R2 STUD, injectivn nozzle holder (8}
7 172 558 PLUG, ¢yl head expansion .
13 704 455 R1 GUIDE, intake valve stem (4} {BD-144 C)
8 3043 824 R12 HEAD ASSE?‘[BLY. eyl (less valves) 13 3044 482 R1 GUIDE, intake valve stemn {4) {BD-154 T}
{BD 144 C
composed of:
4 Guide 704 455 R1 14 704 456 R1 GUIDE, exhaust valve gtem (4) {ED-144 C)
4 guide 704 456 R2 14 3044 493 R1 GUIDE, exhaust valve atem {4} {BD-154 T)
* I Head
2 Plug 172 558
4 Stud 703 874 R1 i5 703 875 R1 STUD, valve lever end bracket (2)
2 Stud 703 875 R1
B Stud 703 876 R2
103 368 1/2" sq-hd pipe PLUG
708 331 R1 Cyl hd short BOLT (15)
708 332 R1 Cy1 head long BOLT
63 116 D Cyl hd belt WASH. (16)
* Not Serviced Separately PRIHTED ¥ CANADA

REPRODUCKD [N UNITED STATES OF AMORICA



a
BD-144C and BD-154T SECTION A
B O oecmonne CRAWLER TRACTORS G- 5034 *
'::- PART HUMOER DESCRIPTION ’:: PART HUMBER DESCRIPTION
VALVE LEVERS CAMSHAFT

A

T-20-135

1 43 375 D

2 43314 D

3 706 131 R1}
24 564 DA

16 067 DA
133 083 R1

4 703 886 R2
4 703 887 R2
442 824
102 635
45949 D
703 893 R2

703 885 Rl

@ ~1 o gn

703 884 R21
172 528

%
<X

7
N
&
YA

RING. valve lever shalt snap (2)
WASHER, valve lever shaft spg (2)

LEVER, valve (8) (Includes 24 564 DA,
BUSHING}
Valve lever BUSHING (8)
Lever adj SCREW (8)
Adj acrew NUT (8)

BRACKET, lever shaft front
BRACKET, lever shaft rear
3/16 x 1-1/4" groove PIN (2)
3/8" NUT (2)
SPRING, valve lever (2)
SPACER, valve lever (2)
BRACKET, valve lever shaft center

SHAFT, lever {2) {Includes 172 528, PLUG
9/16" dia expansion PLUG

OIL LEVEL DIPSTICK

§e——2

T-20-135
1 706 877 R81 DIPSTICK, oil level
2 751 826 R1 TUBE, oil level dipstick

3064 086 R91

1 3064 085 R1
218 217

2 43 249 D
26 058 D
115 54%

3 3063 934 Rl

T-20-135
CAMSHAFT, (composed of all parts listed
below unless otherwine noted)

GEAR
3/16 x 5/8" Woodrulf KEY

PLATE, camshaft thrust
Thrust plate SCREW (2) (+)
3/8" int-tooth lk- WASK. (2} (+)

CAMSHAFT

* HOY SIAVICID SPARATRLY.

FRINTED IN CANADA

+ Not Part of Camshaft Pkg.

REPRODUCHD 1N UNITHD STATES OF AMERICA



B a
L B o e T CRAWLER TRACTORS S z00A m

l:;' PART HUMEEIR DESCRIEIEPTION R““': FART MUMBER CESCRIPTION-
CRANKCASE OIL PUMP CRANKCASE QIL PUMP - Continued

—f '
\ 13 751828 Rl COVER, oil pump

’
2——58 932 204 R1 Cover sit-spg PIN
! 179 826 5/16 x 2" Type 2 BOLT
5 179 823 5/16 x 2-172" Type 2 BOLT {2)
/ 179 829 5/16 x 2-3 /4" Type 2 BOLT
102 634 5/16" NUT
6 115 548 - 5/16" int-tooth ik-WASHER (4)
16 < 3 [l// >9 14 711 558 Rl GASKET, pump gear (as req'd} .
15 30683 757 R1 GEAR, idler .

16 3043 132 RB3 BODY ASSEMELY, oil pump
composed of:

7 1 Body 3042 570 R92
1 Gear 3063 757 Rl
1 Key 103 905
1 Pinion 704 107 R1
1 Pin 932 204 Rl
1 Shaft 3042 572 R1
1 Coupling 3042 479 R1

ol

13_______@ VALVE, PUSH ROD & TAPPET

H 8708

3043 131 RE3 PUMF, oil (composed of all parts listed
below, unless otherwise noted)

17% 840 3/8 x 1-1/8" Type 2 BOLT {+}
115 549 3/8" int-tooth lk-WASH, (+)

1 3042 479 R1 COUPLING, hourmeter drive
832 204 R1 Coupling sit-spg PIN (2)

2 704 107 R1 PINION, oil pump drive

832 204 R1 Pinjon roll PIN
103 965 1/8 x 5/8" Woodruif KEY
3 3042 572 ROl SHAFT, drive
H 1493
4 BODY, pump (*){order 1-3042 570 R92 ,BODY] T-20-135
5 103 883 PLUG, 1/8" sq-hd pipe 1 704 783 R2  ROD, valve push (B)
[ SHAFT, gear (0} {order 1-3042 570 R92,BODY) 2 704 782 RI TAPPET, valve (B)
7 706 628 R1 GASKET, pump body 3 704 443 R1 LOCK, valve spg (16)
8 CASE, gear (*}order 1-3042 570RS52, BODY) 4 704 446 R1 CUP, spg retainer {8} (BD-144C) -
4 3044 176 R1 CUP, spg retainer upper (8) {BD-154T)
§ 3042 bTO R82 BODY, oil pump {composed of all parts 4 3044 491 R1 CUP, spg retainer lower (8) (BD-154T)
within the bracket}
5 710 347 R2 SPRING, valve (8} {BD-144C)
10 751 B30 R2 BALIL, presaure regulating valve 5 3044 239 R1 SPRING, valve, inner (8) (BD-154T}

5 3044 240 R1 SPRING, valve, cuter (8) (BD-154T)
11 751 828 R1 SPRING, regulating valve

12 56 108 D SCREEN, oil pump - 6 3043 826 R1 VALVE, exhaust {4}
108 635 1/8 x 1-1/8" ¢c-PIN
7 3040 351 R1 VALVE, intake (4)

* Not Serviced Separately PRINTED IN CANADA
+ Not Part of Oil Pump . N UNI STAYES OF AMERICA



27—

B
BD-144C and BD-154T SECTION A m
Dicsel Engine CRAWLER TRACTORS TC-203A
':g' PART MUMBER BDESCRIPTIOR ':g PART HUMBER DESCREPTION
CONNECTING ROD & CYLINDER SLEEVES l CdNNECTING ROD AND CYLINDER SLEEVES - Continued

9 704 094 R1 PIN, cylinder piston (std) (4} {BD-144 C)

9 3044 476 R} PIN, cylinder piston (std) {4} (BD-154 T)
706 411 R1 PIN, .005" oversize piston (4} (BD-144 Q)

] 3044 477 R1 PIN, .005" oversize piston (4} (BD~154 T}

10 704 095R1 RETAINER, piston pin (8)
11 751 606 R81 RING, bottom groove {4} (optw /3047 733 R81)

(BD-144 C)

11 3047 733 RS1  RING, bottom groove (4) (optw /751 606 R9i)
(BD-144 C}

11 RING, bottom groove (4) (BD-154 T} {for

service on Engines prior serial BD-154 T/
718 order 1 - 3044 487 RG2)

13 3070 103R1 RING, bottom groove {4} {(BD-154 T) {for
service on Engines with serial BD-154 T/
718 & up)

12 704 098 R1 RING, 4th groove (4) (opt w /705 9923 RI}
(BD-144 C)

12 704 893 R1 RING, 4th groove (4) {opt w /704 098 R1}
(BD-144 C}

12 RING, 4th groove {4) {BD-154 T) (for
service on Engines prior serial BD-154 T/

T-45-3A 718 crder 1 - 3044 487 R92)

12 3070 103 R1 RING, 4th groove (4) (BD-154 T} {for

1 704 100 R1 RING, cylinder sleeve packing {4) service on Engines with serial BD-154 T/

718 & up}

2 104 092 R1 SLEEVE, cylinder (4) (BD-144 C}

2 3044 481 R3 SLEEVE, cylinder (4} (BD-154 T) 13 704 097 R1  RING, 2nd & 3rd groove (8) {(BD-144 C)

13 RING, 2nd & 3rd groove {8) (BD-154 T)

. {for service on Engines prior serial
704 099 R2 PISTON, cylinder (4) (BD-144 C) BD-154 T/718 order 1 - 3044 487 R82)

3044 486 R2 PISTON, cylinder (4) {BD-154 T} 13 3070 102 R} RING, 2nd & 3rd groove {8} (BD-154 T)
{for service on Engines with serial
BD-154 T/718 & up)

[T 7

4 751 603 R92 PACKAGE, piston & sleeve service {4) {In-
cludes 751 605 R92, PISTON ASSEMBLY; 14 704 096 R1 RING, top groove {4) (BD-144 C)
704 100 R1, RING & 704 092 Ri, SLEEVE) 14 RING, top groove {4} {BD-154 T}
(BD 144C) {for Bervice on Enginea prior serial
BD-154 T /718 order 1 - 3044 487 R02)
14 3070 101 R} RING, top groove {(4) {BD-154 T} (for

4 3044 B18 K92 PACKAGE, piston & sleeve service {4) {In- service on Engines with serial BD-154 T/
cludes 3044 480 R92, PISTON ASSEMBLY; 718 & up)
704 100 R1, RING & 3044 481R3, SLEEVE}
(BD-154T) 15 751 07 R91 PACKAGE, piston ring service (Includes

704 086 R1, 704 097 R1, 704 098 Ri,
751 606 R91, RINGS) (BD-144 C)

5 711 045 K1 BUSHING, piston pin (4} {opt w/3043 611 R1}
5 3043 5il R1 BUSHING, piston pin {4) {opt w /711 045 R1) 15 a044 487 K92 PACKAGE, piston ring service {Includes
3070 101 R1, 3070 102 R1, 3070 103 R1,
RINGS) (BD~154 T}

6 3061 214 R81 ROD, connecting {4} (Includes 3043 216 R1,

BOLTS & 711 045 R1 or 3043 611 R, is 751 6§05 R92 PISTCN ASSEMBLY, cylinder (4) (BD-144 C}
BUSHINGS) composed of:
3043 216 A} Connecting roed BOLT (8) 1 Pin 104 084 R1
1 Piston 704 099 R2
2 Retainer 704 DS R1
ki 3061 216 R91 SET, connecting rod {Includes 4 - 1 Ring 704 096 R1
3061 214 R81, RODS) 2 Ring 704 047 R1
1 Ring 704 058 R1
or 705 853 R1
B 3070 546 R§1 PACKAGE, std connecting rod brg 1 Ring 751 606 R91
replacement {Includes 4 -~ 3070 5356 R11, or 3 047 733 ROL
BEARINGS)
8 3070 536 R11 RBEARING, connecting rod {std) (4) 16 3044 480 R92 PISTON ASSEMBLY, cylinder (4) (BD-154 T)
8 3070 539 R91 PACKAGE, .015" undersize connecting composed of:
rod brg replacement {Inciudes 4 - 1 Pin 3044 4T6E R)
3070 538 R11, BEARINGS) 1 Piston 3044 486 R2
8 3070 538 R11 BEARING, ,015" undersize rod (4} 2 Retainer 704 095 R1
8 3070 547 R91 PACKAGE, . 030" undersize connecting rod 1 Ring 3070 101 R1
brg replacement (Includes 4 - 3070 537R11, 2 Ring 3070 102 Ri
BEARINGS) 2 Ring 3070 103 R

8 3070 537 R11 BEARING, .030" undersize (4)

PRINTED IN CANADA

RIFRODUCID 1N UNITED STATEE OF AMERICA



—2f

] B8
m BD=-144C & BD-154T SECTION A m
Diesel Engine CRAWLER TRACTORS TC-2084
WEF.
No.  PART MUMBER DESCRIPTLON "u’: PART HUMBER DESCRIPTION

ENGINE OIL FILTER (A. C. Deilco}

10— 8
H 1484
705 612 R81
179 841
103 321
1 706 740 R1
2 705 743 R1
3 705 744 R1
4 705 735 R1
5 705 737 R1
6 705 733 R1
7 706 732 R1
8 705 T36 R1
B 705 734 R1
10 705 731 RB1
i1 376 364 R9}
12 705 735 R}
13 705 742 R1
179 841
103 321
14 705 741 R)
1% 705730 R1
18 705 738 R81
17 706 592 R1

FILTER, engine oil {opt w /3042 420 R92,
708 548 R81, 3066 851 R91, FILTERS)
{Includes parts listed below, unless
ptherwise noted)

3/8x 1-1/4" Type 2 BOLT (2} {+)
3/8" Ik-WASHER (2} (+)

GASKET, valve plug

BALL, relief valve

GASKET, filter head cover

SEAL, lower element

SPRING, element retainer

WASHER, center bolt

BOLT, oil filter center

SHELL., oil {filter element

RETAINER, lower geal

SHELL, (Reference No.'s 4 to § inclusive)

PACKAGE, filter element service

SEAL, element top

HEAD, oil filter
3/8 x 1-1/4" Type 2 BOLT (2} (4}
3/8" k-WASH. (2) (1)

SPRING, relief valve

PLUG, relief valve

COVER, oit filter head {Reference No, 'a 1

to 3 and 11 to 15 inctusive)

GASKET, filter head crankcase {+}

ENGINE OIL. FILTER (Purclator)

H 1484

-

W o W N

w o®m 3 @

10

12
i3
14
15
16
17
13

19

708 548 R91

179 841
103 321

707 B73 R1
707 868 R1
707 865 R1
707 864 R1

376 364 R81

707 8TL RI
T08 867 R1
707 866 R1
707 862 R1
707 872 R1
707 863 R1

703 788 R1

703 785 R1
707 869 R1
707 859 R1
707 87¢ R1
707 874 R1
707 B61 R1
706 592 R1

FILTER, engine oil {opt w /3042 420 R}2,

705 612 RO & 3066 851 R91, FILTERS)

{Includes parts listed bzlow, unless
otherwise noted)
3/8 x 1-1/4" Type 2 BOLT {2} (1}
3/8" lk-WASHER (2) (9
HRAD, oil filter
GUIDE, filter element
SPRING, relief valve
SEAT, relief valve

PACKAGE, filter element service

GUIDE, filter element bottom
WASHER, lower guide
SHELL, oil filter element
COLLAR, center bolt

BOLT, oil filter center

0" RING, center bolt collar
SPRING, lower element guide
SEAL, center apindle
CIRCLIP, lower element
SEAL, oil filter head

BALL, relief valve
CIRCLIP, filter head
GASKET, filter head
GASKET, oil filter crankcase (+}

* Not Serviced Separately

+ Mot Part of Oil Filter

PRINTED IN CANADA

REPRODUGCED IN UNITED STATESR OF AMERICA



20
B

SECTION A

BD 144C & BD 154T TC-203A

Diesel Engine

CRAWLER TRACTORS

REF,

ND. CESCRIPTION

FART HUMBIR PART KUMBER CESCRIPTION

ENGINE QIL FILTER (Furolator) ENGINE QIL FILTER (Tecalemit}

o~

™

m\
o W

/]

-
Q

=

-t
~n

@

H 1484

3066 B51 Ro1 3042 420 RS2

FILTER, engine oil {opt w/705 620 R%1, FILTER, engine oil (opt w/705 612 R51,

- ¢ w; a

-

10
11
12
13

179 841
103 321
3069 113 R91
707 858 R1
376 364 R9
707 863 R)
3069 108 R}
3069 109 B
3069 114 Ky
703 769 R1
3069 111 RS1
707 863 R1
707 862 Rl
3069 112 H1
708 592 Ri

708 548 ROl & 3042 420 R92, FILTERS)
{Includes parts listed below, unless
otherwise noted)
3/8x 1-1/4" Type 2 BOLT {2) (+)
3/8" lk-WASHER (2) (+)
HEAD ASSEMBLY, filter (¥)
SEAL, oil {ilter head
PACKAGE, filter element service
CIRCLIP, lower element
GUIDE, filter element bottom
SEAL, ceater spindle
WASHER, lower guide
SPRING, lower elemen: guide
PUMP ASSEMBLY
"Q'" RING, center bolt collar
COLLAR, center bolt
BOLT, oil filter center
GASKET, filter head crankcase (+)

10
11
12
13
14
15

179 B41
103 321

3069 875 ROl
3042 423 R1
376 364 RO1

3065 865 R1
3043 283 R1
3042 428 R1
3043 282 R1
3043 281 R1
3043 289 R1
3042 425 R1
3069 976 RBL
706 582 R1

3066 851 R81 & 708 548 R91, FILTERS)
{Includes parts listed below, unless
otherwise noted)
3/8 x 1-1/4" Type 2 BOLT (2} ()
3/8" 1k-WASHER (2) (1)

PLUG, {Order 1 - 3068 975 R81, HEAD)

. WASHER, (Order 1-3069 975R01, HEAD)

SPRING, (Order 1 - 3069 875 R8l, HEAD)
BALL, (Order 1 - 3069 975 R61, BEAD)
HEAD, filter

RING, container sealing

PACKAGE, element service

CIRCLIF, center bolt

PLATE, pressure

WASHER, felt

WASHER, pressure plate Spg
SPRING, pressure plate
CONTAINER

WASHER, center bolt sealing
BOLT, center ass'y

GASKET, filter head crankcase (t)

+Not Part of Oil Filter

*Not Serviced Separately

FRINTED IN CANADA

RIFAGOUCEID N UNITED STATIES OF AMIRICA



—_ 30 —

[
BD~144C & BD-154T SECTION A
m Diesel Engine CRAWLER TRACTORS TC-203A
::';_" PART NUMBER DESCRIPTION ‘:f;' PART NUMBER DESCRIPTION

ENGINE MANIFOLD CRANKCASE QIL PAN

H ato8
1 703 B40 R1 GASKET, crankcase oil pan

HA 4457 2 3040 354 R11 PAN, crankcase oil
5/16 x 7/8" Type 2 BOLT {14}
) 1"
1 704 184 R1  STUD, exhaust manifold (2) 5/16" Lk-WASH, (14)

20 229D Exhaust pipe NUT (2} .
3 3405 H GASKET, drain plug {opt w/3043 644 R1}
3/8" 1k-WASH, 2} 3 3043 544 Rl GASKET, drain plug (opt w/3 405 H)
2 3042 718 R1l MANIFOLD, exhaust {Includes 704 164 R1, 4 359 875 Rl PLUG, oil pan drain
ST UDS)
20 228D Manifold stud NUT (4)

3 704 165 R2 GASKET, exhaust manifold (2}

OIL PRESSURE GAUGE LINE

3
H 6819 2\\{

1 105 408 COUPLING, 1/8" at gauge
2 36 637 D ELBOW, 1/8'" Hi-Duty male pipe (2)
3 36 092 D NUT, 1/8" Hi-Duty tube (2) .
4 B35 3338 Rl PIPE, oil pressure gauge
636 831 Rl 0Oil pressure line LOOM
* Not Serviced Separately PRINTED IN CANADA

REFRODUCED IN UNITED STATES OF AMERICA



g

e’

31

Exhaust System

CRAWLER TRACTORS

SECTION A
TC-2034

REF.

NO. DESCRIPTION

PART NuMBIR

REF.

Ho. PARY WUMBER

PESCRIPTIONR

EXHAUST MUFFLER
{For use on 500 Crawler Tractors Prior to Serial No. H 2370)
(For use on Skidder Tractors Prior to Serial No, H 1144)

H 4457
H 5752
HA 5874

b3 265 927 R9L CAP, weather (for 500 Crawler prior to
Serial No. H 1782) {for Skidder prior to
Serial No. H 1078) )

1 318 618 R91 CAP, weather {for 500 Crawler with Serial
No. H 1782 and Up} (for Skidder with
Serial No, H 107¢ and Up)

2 MUFFLER, exhaust pipe (for 500 Crawler
prior to Serial No. H 1782) (for Skidder
prior to Serial No. H 1079) (order 1 ~
676 440 R91, MUFFLER; & 1 ~
319 618 R91, CAP)

2 676 440 R81 MUFFLER, exhaust pipe (for 500 Crawler
with Serial No, H 1782 and Up) {far
Skidder with Serial No. H 1079 and Up)

3 170 572 R91 CLAMP, muffler (Includes 120 368, NUTS
& 120 214, 1k-WASHERS)

5/18" -'NF NUT {2)

5/16" Lk-WASHER (2)

120 368
1206 214
4 676 305 Rl1 PIPE, exhaust

368 482 R1
704 6§13 R1

GASKET, exhaust pipe {Gas)
GASKET, exhaust pipe {Diesel)

then

[ 636 431 R1 STUD, exhaust pipe (2} (Gas)

103 02¢ 3/8" - NF NUT (2)
Q1 504 13/32 x 7/8 » 16 ga WASHER (2)
103 321 378" Ik-WASHER (2}

[ 104 164 R1 STUD, exhaust pipe {2) (Diesel)

20 228 D Exhaust pipe NUT (2}
Q@ 1 504 13/32 x 7/8 x 16 ga WASHER (2)
103 321 3/8" Ix-WASHER (2)

EXHAUST MUFFLER
{For use on 500 Crawler Tractors with Serial No. H 2371 and Up)
{For uae on Skidder Tractors Prior to Serial No. H 1144 and Up)

2

3

4

5 =
Hstse 6 !
HA 5874

1 283 280 R91 CAP, weather
2 370 544 R62 MUFFLER, exhaust pipe

3 170 571 R81 CLAMP, muffler {Includes 120 368, NUT5S
& 120 214, lk-WASHERS)

5/16" - NF NUT (2)

5/16" 1k~-WASHER (2)

120 368
120 214
4 676 652 R11  PIPE, exhaust

368 482 R1
704 613 R1

GASKET, exhaust pipe (Gas)
GASKET, exhause pipe {Diesel)

o in

8 636 431 R1 STUD, exhaust pipe (2) {Gas}

103 026 3/8" - NF NUT (2)
Q 1504 13/32 x 7/8 x 16 ga WASHER (2)
103 321 3/8" 1k-WASHER (2)

6 704 164 R1 STUD, exhaust pipe (2) (Diesel)

20 229 D Exhaust pipe NUT (2)
Q1504 13/32 x 7/8 x 16 ga WASHER (2}
103 321 3/8" Ik-WASHER (2)

#* Not Serviced Separately

PRINTED N CANADA

REPAOOUCED IN UNITED STATES OF AMEIRICA



—_32

SECTION A
Exhaust System c R 0 TC=-203A
':g‘ PART MUMBER DESCRIPFTION '::';' PART HUMBER DESCRIPTION
SPARK ARRESTER
H 5748

676 310 R91 PARTS ACCESSORY, spark arrester (com-
posed of all parts listed below)
1 369 3563 R91 CAP, weather
2 636 158 R1 PIPE, exhaust
3 636 1596 R1 PLATE, exhaust pipe mtg
186 317 3/8 - NF x 5" Type 2 BOLT {3)
93 082 B 3/8" - NF NUT (3)
353 266 R1 TOP, spark arrester
353 265 R1 BODY, spark arrester
676 386 R81 BASE, spark arrester

368 482 R1 GASKET, exhaust pipe {Gas) {1
704 613 R1 GASKET, exhaust pipe (Diesel) {+)

== @ ot M

8 636 431 R1 STUD, exhaust pipe (2) {Gas)(t)

103 026 3/8'" - NF NUT (2)

Q1504 13/32x 7/8 x 16 ga WASHER (2)

103 321 3/8" Ik-WASHER (2

8 704 164 R1  STUD, exhaust pipe (2} (Diesel} {+}

20 229 D Exhaust pipe NUT (2)

Q 1504 13/32 x 7/8 x 16 ga WASHER(2)

103 321 3/8"1k-WASHER (2}

*Not Serviced Separately PRINTED IN CAHADA

+MNot Part of Parts Acceassgory
REFRGOUCED IN UNITED STATES OF AMERIGA



—_—3F -

a2
SECTION A
| e CRAWLER TRACTORS res [
) R PART NuMBER DESCRIPTION R PART HuMDER DESCRIFPTION
FUEL TANK FUEL TANK - Continued

8 636 928 R1 LOCATOR, fuel tank (Skidder, 10 & 11
Buligrader and Loader}

179 860 7/16 % 1-1/4" Type 2 BOLT (2}
271 500 7/16" NUT {2)
103 322 7/16" 1k-WASHER {2}

2] 536 Bl13 R1 CLAMP, fuel tank front
186 274 5/16 x 5" Type 2 BOLT
179 821 5/16 x 1-3/4" Type 2 BOLT
163 320 5/16" 1k-WASHER

10 636 811 R1 INSULATOR, fuel tank front
11 636 815 R1 SPACER, fuel tank clamp

12 635 34T R1 BAR, fuel tank front (Not Power Shifg

Reverser)
186 274 5/16 x 5% Type 2 BOLT (2)
17¢ 821 5/16 x 1-3/8" Type 2 BOLT
175 816 5/16 x 3 /4" Type 2 BOLT
103 320 5/16" lk-WASHER (4}
12 675 637 R BAR, fuel tank fromt {Power Shift Reverser)
186 272 5/16 x 4" Type 2 BOLT (2)
179 816 5/16 x 3/4" Type 2 BOLT {3}
120109 179 819 5/16 x 1-1/8" Type 2 BOLT (2}
103 320 5/16" 1k-WASHER (7)

H 7041

1 635 343 R62 TANK, fuel {includes CAP, 608 603 R91)
103 866 1/4" sq-hd tank PLUG (Gas only)

2 608 603 R81 CAP, fuel tank
3 636 142 R2 PANEL, fuel tank scuttle

144 817 No. 14 - 10 x 5/8" slt-rd-hd cd-plid
tapping SCREW (4)

445 448 No. 14 - }0 tapping screw spring
NUT (4)

4 636 Bl4 1 CLAMP, fuel tank rear (2)

179 824 5/16 x 1-3/4" Type 2 BOLT (2)
{Crawler)

179 821 5/16 x 1-3/8" Type 2 BOLT

179 822 5/16 x 1-1/2" Type 2 BOLT

179 818 5/16 x 1-1/8" Type 2 BOLT (2)
{Skidder

102 634 5/16" NUT (4)

103 320 5/16" 1k-WASHER (4)

5 636 816 R1 SPACER, fuel tank rear clamp (2)

636 812 R1 INSULATOR, fuel tank rear {2}
675 638 R1 INSULATOR, fuel tank front (2) (Power
Shift Reveraer)

o,

7 635 348 R31 SUPFPORT, fuel tank rear

179 883 1/2 x 1-1/4" Type 2 BOLT {2)
102 637 1/2¥ NUT
11 002 VA 17/32 x 1/8 x 16 ga WASHER (2)
16 038 R1 17/32 x 1 x 16 ga WASHER (2)
103 323 1/2" lk-WASHER (2)

PRINTED N CANADA

REFACOUCTD IN UNITED STATES OF AMERICA



-— 34 —

- | o
SECTION A
m Fuel System CRAWLER TRACTORS TC-203A m
:‘;' PART HUMBER DESCRIPTION ':0' PART HUMBER PESCRIPTION
MECHANICAL FUEL PUMP (Gas) MECHANICAL FUEL PUMP (Gas) - Continued

&

12 5% 995 D GASKET, valve & cage (2)

13 55091 D COVER, fuel pump
130 894 H No. 10-NF x 5/8" sltd-fil-hd SCREW (7}
122 158 No. 10 Lk-WASHER (7}

14 59 080 D SCREEN, fuel pump

15 59 089 GASKET, fuel bowl

16 98 376 R¢1 BOWL, fuel pump (Includes 50 089 D,

GASKET)

17 98 375 R9)  BAIL, fuel bowl

FUEL, SEDIMENT BOWL

@
HX-1

&
57 324 DX PUMP, fuel (A. C. Spark Plug Co. O
H 5594 549) (Includes 48 124D, GASKET)
(composed of all parts listed, unless :
otherwige ntoted) .
179 818 /16 x 1" Type 2 BOLT (2} ()
103 320 5/16" Ix-WASHER (2} (# 5
1 43 124 D GASKET, {uel pump
2 59893 D ARM, rocker :
36 350D Rocker arm PIN 6
36 351 D Rocker arm pin WASHER H 7172
3 55 081 DA SPRING, rocker arm
614 652 R91 BOWL, fuel sediment (composed of all
4 23 511D GASKET, mounting parta listed below}
E] 59 082 DA LINK, rocker arm
1 BODY, fue) strainer (*) (order 1 ~-514682R91,
& 304 135 R91 BODY w/OIL SEAL, 304 141 R1 BOWL) '
7 304 156 R SPRING, diaphragm
2 614694 Rl GASKET, body
8 53 0BG D RETAINER, diaphragm spg
3 614 6685 R1 GASKET, sediment bowl
b 304 138 B9l DIAPHRAGM, fuel pump
4 614 693 R91 FILTER, {uel atrainer
10 50 996 D PLATE, valve
132 800 Valve plate SCREW 5 514 686 R1 BOWL,, sadiment
. & 58 375 R91  BAIL, fuel strainer
11 58 084 DA VALVE AND CAGE, intake & outlet

*Not Serviced Separately

PRINTED I CANADA
+Not Part of Fuel Pump

RIPROOUCED IN UMITED STATEN OF AMERICA



e

— 35 .

[
Fuel System SEr?g'fcz)gls ﬁ. m
CRAWLER TRACTORS
REF.
O, PART HUMBER DESCRIPFPYTLION ':f; PART KUMBER PESCRIPYTION

FUEL FILTER {Agglomerator Type) (Diesel)

H 3387

676 640 R91 FILTER. fuel {composed of ali parts iisted

H 6939

3043 645 R91

unless otherwise noted) 179 8319
1795 839 3/8 x 1" Type 2 BOLT (2) (#) 103 321
103 321 3/8" k- WASHER (2) ()

1 3070 771 Rl BOLT, center

2 3044 504 R1  WASHER, center bolt
3 9410 357 PLUG, closing
4 3078 777 Rl WASHER, plug

5 676 726 R1 COVER, filter

6 3044 505 81 "O" RING

7 3044 507 R1 SEAL, element & bowl

8 3044 506 R91 PACKAGE, filter eiement {Includes (2)
3044 507 R1, SEALS, 3044 505 R1,
"' RING. & 3044 504 Rl WASHER

9 3069 510 R1  BOWL, agglomerator
10 3069 612 R91 BASE, less stud
11 3072 559 Rl WASHER, drain

12 3072 558 R1  SCREW. drain screw

1 3044 503 R1
3044 504 R1
3044 502 R1
3044 505 R)
3044 507 R1

£ T N A

3044 506 R91

1 3048 796 RO1

FUEL FILTER (Bowl - Less) (Diesel)

-
.

(%)
b

FILTER, fuel (composed of all parts listed
unless otherwise noted)
3/8 x 1" Type 2 BOLT (2) {#)
378" 1k-WASHER (2} {#}
BOLT, filter center
WASHER, center bolt
HEAD, filter
RING, element seal
RING, head & base sealing (2)
PACKAGE, filter element {Includes

3044 507 R1, SEALS & 3044 505 R1,
"O" RING & 3044 504 R1, WASHER)

BASE, {filter stud

% Not Serviced Separately
# Not Part of Fuel Fiiter

FRINTED IN CANADA

REFRODUCED IN UNITID STATES OF AMERICA



—36 —

] [}
m Fuel System SE,I(,:ETE?%“? m
'ﬁ‘ PART NUMBER DESCRIFTION ':g' PART NUMDER DESCRIPTLON
MECHANICAL FUEL PUMP AND LINES MECHANICAL FUEL PUMP AND LINES
{Gasoline Tractor Without In-Line Filters Only} {Gasoline Tractors With In-Line Filters Only)
7
6 \
1 2 3 \
13 12 n
H 6758
1 119930 BUSHING, reducing . 13
2 1i4 B30 NUT, fuel shut-off
114 631 Ball SLEEVE HE 178

3 676 069 R1  PLPE, tank to fuel pump

29 899 D Fuel pipe NUT 1 119 930 BUSHING, reducing
2 9408 931 ELBOW, 1/8 - 90° shut-off cock
4 29 899 D NUT, {fuel pipe (3)
3 120 960 COCK, fuel tank shut~-off
El 306 185 R11 PIPE, purmp to carburetor fuel {Includea -
NUTS, 29 839 D) 4 114 630 NUT, fuel shut-off
114 631 Rall SLEEVE
6 635 678 R1 CLIP, pump to carburetor fuel pipe 5 6576 069 R1 PIPE, tank to fuel pump
1 49124 D GASKET, fuel pump & 6876 634 R1 PIPE, fuel
8 140 568 CLIP, tank to pump fuel pipe 7 29 895 D NUT, connection (2)
9 PUMP, mechanical fuel (Refer to "MECH- 8 635 678 Rl  CLIP, purmp to carburetor fuel pipe
ANICAL FUEL PUMP")
179 818 5/16 x 1" Type 2 BOLT (2) 9 140 568 CLIP, tank to pump
103 320 5/16" 1k~-WASHER {2)
10 24 847 H ELBOW, fuel pump {inlet)
10 24 847 H ELBOW, pump inlet & outlet (2} 11 PUMP, mechanical fuel (Refar to "MECH-
; ANICAL FUEL PUMP")
11 635 601 R1 CUSHION, fuel pipe 179 818 5/16 x 1" Type 2 BOLT (2)
. 103 320 5/16" 1k-WASHER (2}
12 120 900 COCK, fuel tank sihut-off
o 12 45 124 D GASKET, {uel pump
13 9409 931 ELBOW, 1/8 - 80" shut-off cock

13 676 633 R1  ELBOW, fuel pump (outlat)
14 676632 R1  HOSE, fuel line (2}

15  210511R1  CLAMP, hose (4)

16 920 175 RB1 FILTER ASSEMBLY, fusl
17 635601 R1  CUSHION, fuel pipe

HUNTED I CANADA

REIPNODUCED TN UNITED STATIS OFf AMURICA



Fuel System

CRAWLER TRACTORS

SECTION A
TC-203A

NI

REF.
HO.

PART HUMBER

PESCRIPFPTIOHN

REF.
NO.

FART NUMBER

DESCRIFTION

ELECTRIC FUEL PUMP & LINES
w/IN LINE FILTER ONLY (Gas)

-t ot e W W

10

il
i2

ELECTRIC FUEL PUMP & LINES
w/IN LINE FILTER ONLY (Gas) - Continued

676 633 R1
676 632 R1
210 511 A1
920 175 RoL
676 631 R1
443 9948

20 710D
179 814

103 320

49 124 D
675 700 R91
179 838

103 321

391 586 ROl
179 781

103 319

443 976

614 692 R91

ELBOW, fuel {2}

HOSE, fuel line

CLAMP, hose (4)

FILTER ASSEMBLY, fue)

HOSE, {fuel iine

ADAPTOR, fuel pump outlet

COVER, crankcase fuel pump opening
5/16 x 5/8" Type 2 BOLT (2)
5/16" 1k-WASHER (2)

GASKET, pump opening cover

BRACKET, fuel pump support

3/8 x 7/8" Type 2 BOLT (2}
3/8" 1k-WASHER (2)

PUMP, electric fuel (for compunent parts

refer to "ELECTRIC FUEL PUMP™)
1/4 x 1/2" Type 2 BOLT (2}
1/4" 1k~-WASHER (2}

NIPPLE, fuel filter to pump

BOWL, fuel sedment, {for component parts

refer to "FUEL SEDIMENT BOWL")

13
14
15
16

17
18
19

24 84T H
29 893 D
575 721 1
114 630
114 631
8409 831
119 930
120 900

17

16

15

ELBOW, fuel inlet

NUT, fuel pipe

PIPE, tank to filter fuel

NUT, §/16" brass shut-off cock
5/16" brass sleeve

ELBOW, 1/8 - 90° shut-off cock

BUSHING, 1/4 x 1/8" reducer

COCK, tank shut-off

19

HE 178

PRINTED IN CARADA

REFAODUCKD IN UNITED ETATIS OF AMERICA



e 3H

SECTION A
Fuel System c R CTO TC-203A
r;z;. PART NUMBER DESCRIPTION ':g_‘ PART NUMBER DESCRIPTION
(EL.E;:TRIC FUEL PUMP & LINES WITHOUT IN-LINE FILTER ELECTRIC FUEL PUMP
Gas

H 34

HE 394

NOTE: For replacement service parts for machines in
Canada & the U.5.A., order parts direct from
R vender, WALBRO CORPORATION ELECTRIC
z 28899D  NUT, luel pipe & elbow (3} AUTOPULSE DIVISION, Cass City, Michigan,
U.5. 4., or MONCOHAN SUPPLIES CORP., 87
3 875 723 R1 PIPE. pump to carburetor fuel Colditle Read, Toronto 15, Ontario, Canada.

1 53 736 D ELBOW, fuel screen

4 24 847 H ELBOW, pipe brasa {2)
For replacement parts for machines other than
5 675 700 R91 BRACKET, fuel pump support in Canadu & the U.S.A, order parts from l.H.
179 838 3/8x7/8" Type 2 BOLT (2) PARTS DEPGT, P.O. Box 512, BURLINGTON,
103 321 3/8" Ik-WASHER {2} ONTARIO, CANADA.
6 49 124 D GASKET, pump opening cover 391 586 Rl PUMP, 12 volt electric fuel (composed of
vll parts listed}
7 29 710D COVER, crankcase fuel pump opening
179 814 5/16 x 5/8" Type 2 BOLT (2) 1 25-16 CASTING, valve cap (#)
103 320 5/16" 1k-WASHER (2)
2 96-523 SCREW &« WASHER, cap to valve hsg {4} (#)
8 675 721 R1 PIPE, tank to filter fuel 3 92-51 GASRET, valve cap {#)}
g 114 630 NUT, 5/18" brass shut-off cock 4 176-507 VALVE, pump {#)
114 631 5/16" brass SLEEVE
5 181-14 CASTING . valve hsg {#i}
10 120 90¢ COCK, tank shut-off [ 92-28 GASKET, vatve (#)
11 614 692 R91 BOWL, fuel seidment {for comfmnents refer 7 936 506 Ri GASKET, body to valve hsg
to YFUEL SEDIMENT BOWL")
8 609 157 Rl BELLOWS, short pump
12 443 976 NIPPLE, bowl to pump pipe g 9346 304 R81 BODY, fuel pump
13 391 586 R91  PUMP, electric fuet (for components refer 10 936 503 R91 PUMP, short
to "ELECTRIC FUEL PUMP'}
179 791 1/4 x 1/2" Type 2 BOLT (2) 11 187-12 CLIF, terminat {#)
103 318 1/4" itk-WASHER (2}
12 144-510 POST, terminal (#}
i4 9409 231 ELBOW, 1/8 - 90° shut-off cock 82-510 KIiT, valve hsg gasket service (Includes
92-28 & 92-51, GASKETY (#)}
15 119 930 BUSHING, 1/4 x 1/8" reducer
936 505 R9i HOUSING, valve {Includes 25-16, CAFP
i181-114, HOUSING; 92-510, KIT, 86-523
SCREWS & 176-507, VALVE)
# Vendor Part No. PRINTED IN CANADA

RIPROLUCID IN UNITED STATIS OF AMIORICA



-_ 39 —

-]
' SECTION A m
Fuel System : CRAWLER TRACTORS TC-203A
fz‘ PART HUMBER DESCRIPTLON ':g‘ PART HUMBER PESCRIPTION
FUEL LINES WITH D.P.A, INJECTION PUMP FUEL LINES WITH D.P.A, INJECTION PUMP - Continued
14 FILTER, fuel (Refer 10 "FUEL FILTER")
179 839 3/8 x 1" Type 2 BOLT (2)
103 321 3/8" 1k-WASH. (2}
15 708 310 R21 PIPE, No. 4 cyl fuet injection fuel
16 3043 650 R83 PIPE, filter to injection pump fuel
17 841 432 R1 CLIP, injection pipe (4}
B41 433 R1 Injection pipe clip PAD (2}
100 780 Special CIIP BOLT {2)
703 700 R1 No. 12 "P" type 1k-NUT (2)
18 708 309 R2T PIPE, No. 3 cyl fuel injection fuel
19 €76 070 R2 PIPE, fuel tank to sediment bowl
29899 D 5f16" fuel pipe NUT
20 24 84T H ELBOW, 5/16" - 30° bow! fuel tank pipe
2i 635 601 R1 CUSHION, fuel pipe
22 192 077 R1 CLIP, fuel pipe (2}
179 838 3/3 x 7/8" Type 2 BOLT
103 321 3/8" 1k-WASH.
102 635 3/8" NUT
23 29 898 D NUT, 5/16" brass fuel line
24 BOWL., fuel sediment (Refer to "FUEL
SEDIMENT BOWL")
25 29 %01 D CONNECTOR, sediment bowl to pump pipe
H 6950
26 29 898 D NUT, i/4" brass {uel pipe
1 708 296 K1 BOLT, feed pump & fuel filter banjo {5} 27 © PUMP, fuel injection {Referto “DPA
(opt w/3070 324 R1) INJECTION PUMP"})
1 3070 324 R1 BOLT, feed pump & fuel filter banjo (5) 103 340 11/32 % 11/16 x 16 ga WASH, (3}
{opt w/708 296 R1) 102 634 5/16" NUT {3}
108 297 R1 Banjo bolt WASH. {10)
28 707 321 R91 SEAL, governor {2}
2 3043 649 R94 PIPE, feed pump to fuel filter
29 5043 651 R91 PIPE, injection pump to filter excess
3 3043 647 R1 SCREW, connection {4]
701 735 R1 Connection screw WASH. (4) 30 NOZZLE, holder & injection {4} {(Refer to
"INJECTION NOZZLE")
706 077 R1 Nozzle stud WASH, (8)
4 708 307 R21 PIPE, No.1 eyl fuel injection fuel 3/8" - NF NUT {8)
5. 708 308 R31 PIFE, No.2 cyl fuel injection fuel
31 676 071 R11  FPIPE, fuel sediment bowl to Lift pump
6 3043 646 ROl VALVE, filter ball check
3048 111 R1 Bali check vaive WASH, 32 3043 370 R1 GASKET, {uel feed pump
33 PUMP, fuel feed (Refer to "FUEL FEED
T 3043 652 R91  PIPE, filterair bleedtoreturn fuel (BD-144C) PUMP R
3063 872 R1 Special pump attacking BOLT {2}
8 636 138 R9]l PIPE, fuel return
704 700 R1 Fuel return pipe GROMMET °
34 9408 931 ELBOW, 1/8 - 90 shut-off cock
9 9409 910 CONNECTOR, 5/16" tube to 1/4" pipe
cd-pltd fuel return line fuel tank
10 3043 653 R51 PIPE, injectors to return line
11 118 930 BUSHING, 1/8 x 1/8" reducing pipe
12 120 900 COCK, shuf-off
13 114 630 NUT, 5/16" ball sleeve tube

* Not Serviced Separately PRINTED IH CANADA

REFRODUCED IN UNITED STAYES OF AMERICA



SECTION A
Fuel System CRAWLER TRACTORS TC-203A
?‘EOF‘ PFART HUMBER DESCRIPTION ﬂug. PART NUMBER DESCRIPTION
DPA FUEL INJECTION PUMP DPA FUEL INJECTION PUMP - Continued

o7 43
H 8720 B 44
3041 31T R82 PUMP, DPA fuel injection (BD 144C) (NEW} 8 3043 107 R1 CONNECTOR, housing drain pipe
{Includes parts liated unlesa noted} 3043 093 R1 Shaft oil SEAL

3044 454 R92 PUMP, DPA fuel injection (BD 154T) (NEW)
(Includes parts listed unless noted)

636 810 R91 PUMP, DPA fuel injection (ReNEWed) 9 3072 545 R1 HOUSING, injection pump {BD 144C}
(BD J.)54T) {Includes parts listed unless g 3072 522 R1 HOUSING, injection pump (BD 154T)
noted
636 222 R92 PUMP, DFA fuel injection (ReNEWed)
{BD 1)440) (Includes parts listed unless 10 895 963 H1 GASKET, control cover
noted
103 340 11/32 x 11/16 x 16 ga WASHER (3) {+)
102 634 5/16" NUT (3} {1} 1 895 964 H1  ARM, governor centrol
1 708 289 R1 GASKET, injection pump (+) 12 BOS 977 H1 HQOK, governor linkage
895 972 H1 Linkage locking NUT
2 708 290 Ril GEAR, (1) (includes PIN, 708 291 R1) 885 876 HL Linkage spg WASHER
425 463 5/16 - NF x 3/4" BOLT w/ext-t 895 975 Hi Pivot ball retainer WASHER
k-WASHER (3) ()
708 29) R1 Gear dowel PIN (+)

13 895 981 Hi BAR , shut-off lever
3 895 956 H1 SCREW, drive shaft
835 958 H1 Shaft support WASHER 14 3043 103 R1 LEVER, shut-off

15 895 983 H1 CAP, lever & control shaft dust (2)
4 895 957 Hi WASHER, drive shaft screw (BD 144C) '
4 3072 520 R1 WASHER, drive shaft screw (BD 154T) 1 3043 105 R1 WASHER , shaft plain {BD 144C)

17 705 380 R1 WASHER , lever & contro} shaft (2)
5 3072 521 R1 HUB, drive shaft
1¢ 3043 096 R1 NUT, lever & control shaft (2}
6 895 860 H} OlL SEAlL., drive shaft hub
19 796 020 R1 SEAL, lever & control shaft (2)
7 3072 51B R1 SHAFT, pump drive

3072 519 R1i Shaft cil SEAL 20 3072 525R1 COVER, control

* Not Serviced Separately PRINTED iN CANADA
+ Not Part of Pump

REFRODUCKD IN UNITED STATES OF AMUERICA



FIY ) .

) =
m Fuel System SECTION A m
CRAWLER TRACTORS TC-203A
R::" PART HUMDER DESCRIPTION ':g:‘ PART HUMBER PESCRIFTION
DPA FUEL INJECTION PUMP - Continued DPA FUEL INJ ECTibN PUMP - Continued
21 3043 007 R1 SCREW, throttle control adjusting (2} 45 3072 493 R1 PLATE, bottom adjusting
3043 006 R1 Adjusting screw NUT
704 717 R1 Adjusting screw WASHER 48 3072 486 R91 HEAD AND R0OTOCR, pump distributor
795 970 R1 Distributor head 1k-SCREW
3072 497 R1 Distributor head locating SCREW
22 30§84 263 R1 SLEEVE, control cover locking 3043 08BS R Distributer head WASHER
3072 488 R1 Locating screw WASHER
23 3088 753 R91 SCREW, control cover vent
3068 754 R1 Vent screw BODY
3043 160 R1 Vent acrew body WASHER 47 3043 094 R1 CONNECTION, radial
3043 093 R1 Connecting screw WASHER (T}
3025 562 H1 Delivery union NUT (4) {BD 154T)
24 3043 104 R1 ARM, throttle control 3025 563 R1 Delivery union WASHER ({4) {(BD 154T}
25 895 984 H1 SHAFT, throttle control
48 3072 526 R1 ROTOR, transfer pump
26 3072 523 R1 SPRING, governor control 3043 086 R1 ‘Tranafer rotor BLADE (2}
27 3072 524 R1 SPRING, idling
895 887 HiL Idling apg GUIDE 49 895 540 H1 LINER, transfer pump {BD 144C)
49 795 960 R1 LINER, transfer pump {BD 154T)
28 885 982 H1 SHAFT, shut-off lever
50 3043 087 R1 SEAL, transfer pump (BD 144C)
29 895978 HL SPRING, governor linkage 50 3069 749 R1 SEAL, transfer pump {BD 154T)
30 295 979 H1 RETAINER, governor linkage spg
51 3043 090 R1 STUD, fuel connecting (3}
31 895 980 H1 VALVE, metering (Standard)
31 384 789 R1 VALVE, metering (Oversize) 52 795 965 R1 SEAL, digtributor head
53 796 048 R31 SCREW, distributor head vent
32 885968 H1 BRACKET, governor control
895 969 H1 Control bracket SCREW 54 795 966 R1 BOLT, long screwed banjo (2)
895 870 Hi Bracket screw WASHER
55 3043 031 R1 BOLT, short acrewed banjo
33 8495 966 H1 PLATE, control bracket keep 56 3043 0B3 R1 CONNECTOR, fuel inlet pipe
B95 967 H1 Keep plate tab WASHER
57 3043 085 R1 - WASHER, inilet pipe connector
34 895 971 H1 STUD, control cover (2) 58 795 B52 R1 SPRING, retaining sleeve
3043 101 R1 Cover stud NUT {2} )
3043 102 R1 Cover stud WASHER {2) 59 3072 493 Rl  PLUG, regulating valve
60 3072 465 R1 SPRING, regulating valve
35 885 965 Hl SPRING, governor control arm
61 3043 084 R1 FILTER, fuel
36 3043 108 Rl PLATE, housing cover
3043 110 R1 Cover plate GASKET 62 3072 492 R} SLEEVE, regulating valve
3043 111 R] Cover plate SCREW (2}
705 380 R1 Cover plate WASHER (2) 63 795 946 R1 PISTON, regutating valve
64 795 948 R1 WASHER, regulating valve sleeve
37 3072518 R1 RETAINER, governor weight
65 785 945 R1 SPRING, piston retzining
38 3072 515R1 WEIGHT, governor {(6)
66 3072 473 K1 PLATE, injection pump end
39 3072 517 R1 SLEEVE, governor weight thrust 3043 082 R1 Pump end plate SCREW (4} (BD 144C)
805 950 H1 Weight thrust WASHER 795 944 R1 Pump end plate SCREW (4) (BD 134T}
795 943 R1 Pump end plate PIN
40 3072 513 R1 CAM, ring
3072 54 R1 Cam locating SCREW 67 12736 D WIRE, plate lead sealing
384 804 RFY PACKAGE, seal & gasket
41 3072 511 Ri1 PLATE, drive
795 980 R1 Drive plate SCREW (2} {BD 144Q)
3072 512 R1 Drive plate SCREW {2} (BD 154T)
42 3072 510 R1 PLATE, top adjusting
43 795 877 R1 SHOE, cam roller {2}
44 795 976 R1 ROLLER, cam (2}

* Not Serviced Separately
+ Not Part of Pump

REPRODUCED N UNITED STATIEE OF AMIRICA

PRIRTED IM CAMADA



— 42

SECTION A
Fuel System C WLER TRA CTORS :TC~203A
R paRT NUMBER DESCRIPTION R PART NUMBER DESCRIFTION
FUEL FEED FUMP {Diesel} FUEL FEED PUMP (Diesel) - Continued
%I
2
ab 3
12 SEAL, pump (for service on engines prior

Serial No. on (BD 154T} {2499} &
{BD 144C) (4435) {order 1 - 3072 671 R1,
WASHER & 1 - 3072 672 R1, SEAL)

12 3072 672R1 SEAL, pump (for service on engines Serial
No. on {BD 154T) {2499 & up) & (BD 144C}
(4435 & up)

13 708 956 R1 SPRING, rocker arm

\\

i

14 3044 517 R1 ARM, rociker

3044 515 R1 Rocker arm PIN
3062 570 R1 Rocker arm pin RETAINER (2}
708 957 R1 Rotket arm pin WASHER (2)

15 708 963 R1 LINK, rocker arm
12 16 3044 520 Rl SPRING, priming lever

J

\

17 3044 519 R91 PRIMER, body & hand
3043 370 R1 GASKET, feed pump {t}

3066 10 R§2 KIT, pump repair {less Rocker Arm) ()
composed of;

2z Ciip 702 951 R1
1 Diaphragm 3066 607 R91
1 Gasket 702 958 R1
i Gasket 3044 511 R1
H 6084 1 Gasket 3061 658 R1
17 16 15 1Link 708 963 R1
i Pin 702 350 R1
1 Pin 3044 515 H1
708 294 R83 PUMP, fuel feed {composed of all parts 1 Retainer 702 960G R1
listed unless otherwise noted) 2 Retainer 3062 570 R1
3063 872 R1 Speciat pump attaching BOLT (2} (1) 1 Screen 3044 513 R1
2 Screw 702 861 R1
1 Spring 708 956 R1
1 702 953 R1 SCREW, [ilter cover 2 Valve 702 859 ROX
3044 518 R1 Filter screw GASKET 2 Washer 708 857 R1
1 Washer 3072 671 R
1 Seal 3072672 R1
2 3044 512 R1 COVER, filter 1 Gasket 3044 518 R1

3 3044 511 RH1 GASKET, {ilter cover screw
3066 540 R91 KIT, diaphragm first-air repair (t)
4 3044 5J3 RJ SCREEN, pump filter
3044 458 R91 SET, primer parts repair (+)
5 3044 514 R1 COVER, feed pump
132 117 No. i0 - NF x 1/2" sit-[i1-hd SCREW (5}
114 648 Screw spg WASHER (5

6 T02958R1  GASKET, valve
7 702 958 R91 VALVE, feed pump {2)

8 702 880 R1 RETAINER, pump valve
702 961 R1 Valve retainer SCREW (2)

9 3066 607 R91 DIAPHRAGM, pump
10 708954 Rl SPRING, diaphragm

11 WASHER, oil seal (for service on engines
prior Serial No. on (BD 154T) {2498) &
(BD 144C) (4435) (order 1 - 3072 671 R1,
WASHER & 1 - 3072 672 R1, SEAL)

11 3072 671 R1 WASHER, oil seal (for service on engines
Serial No. on {BD 1547T) (2495 & up} &
(BD 144C) (4435 & up) ’

+ Not Part of Fuel Feed Purmnp PRINTED 1H CANADA

REFRODUCED 1IN UNITED STATHG OF AMORICA



— a3

-]
Fuel System s'x-gg'_régaw A m
. CRAWLER TRACTORS A
) :;E; PART NUMBER DESCRIPTIOMN ’:g.' PART NUMBER DESCRIPTION

FUEL INJECTION NOZZLE (Diesel}

12

H 2046

e

-

[7- I B S I A L

10
il
12

3040 870 R33

103 026
706 077 B1
T05 488 R1
703 519 R1
3066 623 R1
706 287 R1
3066 624 R1
895 ST8H1
3066 625 R1
706 282 ROl
3066 622 K9l
3066 627 R1
3072 556 R91

3040 871 Rg1

INJECTION NOZZLE & NQZZL.E HOLDER
ASsy (4) {camposed of a1l parts unless
otherwise noted)

3/8" NF NUT (8) (1)
378" WASHER (8} {+)

STUD, leak-off

WASHER, leak~off stud

NUT, cap holder

WASHER', joint {2)

NUT, spring cap

WASHER, shim

SPRING, cap

SFPINDLE ASSEMBLY

BODY, nuzzle holder

NUT, nozzle cap

HOLDER ASSY

NOZZLE, fuel injecticrn {not part of
3072 556 RO}

tNot Part Of Nozzle

L]

FRINTED IN CAHADA

RIFAOCDUCED IN UNITED STATES OF AMERICA

{Revision No. 1 - 11/67)



'Y —

B
SECTION A
Fuel System CRAWLER TRACTORS TC-203a L
REF-  pART NUMBER DESCRIPTION REF,
HO. NO. PAAT HUMBER DESGCRIPTION
CARBURETOR {C 135 and C 146 Engine} {Zenith} CARBURETOR {C 135 and € 146 Engine) (Zenith) - Continued
4 365 878 R92 BODY ASSEMBLY, throttle (C-135)
‘composed of:
* } Body
2 Bushing 368 360 R1
1 Needle 13 B73 D
1 Plate 357 f44 R1
1 Plug 53797 D
1 Retainer 376 139 R1
1 Screen 53. 796 D
2 Screw 454 415
1 Seal 368 358 R2
1 Shaft 62 170 DA
1 Spacer 54 062 D
1 Spring 12 472 D
4 393 868 R91 BODY ASSEMBLY, throttle (C-146}
composed of:
* 1 Body
2 Bushing 368 360 Ri
1 Needle 13 873 D
1 Plate 393 865 RSB
1 Plug 53787 D
1 Retainer 376 139 R1
1 Screen 53796 D
2 Screw 454 415
1 Seal 368 358 R2
1 Shaflt 393 B64 RO1
L Spacer 54 062 D
1 Spring 12 472 D
5 368 360 R1 BUSHING, throttle shaft {2)
6 368 358 R2 SEAL, throttle shaft
7 376 139 R} RETAINER, throttle shaft seal
8 62 170 DA SHAFT ASSEMBLY, lever throttie {C-135)
{includes 135 645 H, PIN}
8 393 864 ROl SHAFT ASSEMBLY, lever throttle {C-146)
{Includes £35 645 H, PIN)
135 645 H Throttle lever taper PIN
2] 54 062 D SPACER, throttle lever
10 53782 P WASHER, fuel valve seat
11 274 888 R1 VALVE & SEAT. fuel {C-135)
il 393 869 R81 VALVE & SEAT, [uel {C-146)
12 35 514 D AXLE, fioat
A 49487 D
13 53 783 D FLOAT, carburetor
474 203 893 CARBURLTOR, (C-135) (composed of all
parts listed, unless otherwise noted) 14 369 880 Rl TUBE, idler filler (C-135)
50 708 D Carbureter manifold STUD (2} (+) 14 393 871 Rl TUBE, idler filler (C-146)
114 493 5/16-NF NUT (2) () ’
115 548 5/18" lk-WASH, {2) (1)
15 360 879 R92 BOWL ASSEMBLY, fuel (C-135)
composed of:
302 425 R91 CARBURETOR, (C-146} (composed of all * 1 Bowl
parts listed, unless otherwise noted) 1 Plug 53797 D
50 705 D Carpuretor manifold STUD (2) (+} 1 Retainer 42 181 D
114 493 5/16-NF NUT (2} (+) 1 Tube 369 880 R1
115 548 5/16" Ik-WASH, {2} {+) 1 Washer 21210
357 154 R91 Bowl to body SCREW {(4)
1 24 520 D GASKET, carburetor {C-135) {+)
3 382 116 R1 GASKET, carburetor {C-148} {+) 15 3493 870 RSl BOWL ASSEMBLY, fuel {C-146}
composed of:
* ] Bowl
2 13 873 D NEEDLE, idie adjusting 1 Piug 377 798 R1
: 1 Retainer 42 191 D
3 12 472 D SPRING, idle adjusting 1 Tube 393 871 Rl
1 Washer 212100
357 154 R91 Bowl to body SCREW (4}

= Not Serviced Separately PRINTED IH CANADA {Revision No. 1 - 11/67)

Not Part of Car
T arburetor REFROOUCKD (N UNITED GTATES OF AMUIRICA



— 45—

<]
. SECTION &
Fuel System ) CRAWI.IER TRACTOR% TC-203A m
':g_' PART WUMBER DESCRILPTIDH "‘fo' PART HUMBER DESCRIPTION

CARBURETOR {C 135 and C 146 Engine) (Zenith) - Continued

16 31 860 D PLUG, main jet passage
12 433D Passage jet fibre WASH.
17 20 628D JET,main {C-135)
17 392 p23 R1 JET,main (C-146)
12 435D Main jet WASH.
18 54 063 D PLUG, fuel bowl drain

19 384 327 R91 FILTER, drip plug

20 53 79T D PLUG, choke shaft hole {C-135)
20 377 798 R1 PLUG, choke shaft hole (C-146)

2l 368 355 R91 SHUTTER, air

18 451 R} Choke shutter SCREW
454 415 Shutter attaching SCREW {2}
22 21216 b WASHER, choke shaff packing
23 368 354 R91  JET, main discharge
22 B46 D Main discharge jet WASH.
24 42 181 D RETAINER, ¢hoke shaft packing

25 369 885 R81 BRACKET, air shutter {Includes 369 886 R1,
CLAMP, 19 404 R1, NUT and 18 403 R1,

SCREW)
131 958 No.B8 x 516" sitd-fil-hd SCREW (2)
26 87 465 H JET, well vent (C-135)

26 106 368 H JET, well vent {C-146)

27 369 8486 R1 CLAMP, bracket tube
19 403 R1 Ne, 8 x 1/2" sitd-hd cd-pltd SCREW
18 404 R1 No, 8 ed-pltd 8q NUT

28 368 362 R1 GASKET, bowl to body

29 369 884 R91 L.EVER & SHAPT, air shutter
19 451 R1 No. 8 x 3/8" sltd-hd cd-pltd SCREW

30 357 144 R1 PLATE, throttle valve (C-135)
30 393 865 R91 PLATE, throttle valve (C-146}
454 415 Valve plate SCREW {2)

31 369 881 Rl VENTURI, (C-135)
31 393 872 R2 VENTURI, (C-146)

32 352 604 R1 JET, idling (C-135)
3z 384 863 R1 JET, idling {C-146)

33 53 797D PLUG, throttle shaft hole
a4 53796 D ELBOW, fuel screen

* Not Serviced Separately PRINTED N CAMADA

+ Not Part of Carburetor REPRODUCED IN UNITED STATES OF AMRERIGA



—_— 46 —

B
SECTION A
Fuel System a R o TC-303A4 m
fer PART HUMBER DESCALFETION R PART NUMBER DESCRLPTION

CARBURETOR FOR C 135 AND C 146 ENGINE (Marvel-Schebler)
- Continued

396 478 R91 CARBURETO#f, {Marvel-Schebler) {{or
Engine C 135) composed of &ll parts
liated, unless otherwise noted

58 705 D Carburetor manifold STUD {2) (1)
114 493 5/16"- NF NUT (2) (+}
115 548 5/16" lk-WASHER (2} (+)

397 341 R91 CARBURETOR, (Marvel-Schebler) {for
Engine C 146} composed of all parts
listed, unless otherwise noted

55 705 D Carburetor manifold STUD (2) (+)
114 493 5/16" - NF NUT (2} {(})
115 548 5/16" Lk-WASHER (2) (+)
1 24 520 D GASKET, carburetor (C 135) (#)

1 382 116 R1 GASKET, carburetor (C 146) {+}

2 373 383 R1 PLATE, throttie (C 135}
2 391 6717 R1 PLATE, throttle {(C 146)

352 701 R91 Throttle plate SCREW (2}
3 18 563 R81 SCREW, body to bowl (4)

4 373 356 R93 BODY ASSEMBLY, (C 135}
composed of:

*1 Body

1 Shaft 373 388 Ral
1 Plate 373 383 R1
2 Screw 352 701 R81
1 Plug 373 400 R1
I Cup 69 930 D

1 Retainer 69 831D

1 Packing 373 380 R1
1 Pin 376 358 R1
i Plug 373 401 R1

4 391 676 RB!1 BODY ASSEMBLY, (C 146)
composed of:

*1 Body

1 Shaft 373 388 R81
1 Plate 391 677 R
2 Screw 352 701 R81
1 Plug 373 400 R1
1 Cup 68 930 D

1 Retainer 69 831 D

1 Packing 373 350 R1
1 Pin 376 358 R1
1 Plug 373 401 R1

5 373 400 R1 PLUG, idle drilling

[ 69 923D SCREW, idle adjusting
7 69 954 D SPRING, idle adjustment screw
8 69 830 D CUP, throttle shaft
8 89 938 D ELBOW, gas inlet
10 69 929 D JET, idling {C 135)

10 373 378 R1 JET, idling {C 146)

11 69 8500 GASKET, flost velve Beat

/{_.

H 3815 32 31 30 29 28 27 26

12 3BZ 498 R91 VALVE ASSEMBLY, float

+Not Part of Carburator PRINTED IN CANADA
*Not Serviced Separately — N UNE A OF AMERICA



T

— 47

- |
Fuel System . S'?g'rzlg);\l A m
-2034
: CRAWLER TRACTORS
o PART NUMBER DESCRIPTION T PART NUMBER DESCRIPTION

CARBURETOR FOR C 135 AND C 146 ENGINE (Marvel-Schebler) CARBURETOR FOR C 135 AND C 145 ENGINE (Marvel-Schebler)
- Continued - Continued

13 69 9.‘;2 D GASKET, body to bawl 33 373 383 R1 VENT, well (C 135)
33 373 384 R1 VENT, well (C 146)
14 68 919 D FLOAT & LEVER ASSEMBLY

15 VENTURI, (C 135) (¥ 34 373 403 R1 CUP, air shutter shaft (C 135)
15 388 515 R1 VENTURIL, {C 146) 34 6% 930 D CUP, air shutter shaft (C 146)
16 373 37T R1 NOZZLE, power jet main (C 135) 5 B9 520D AXLE, float

391 699 R91 NOZZLE, power jet main {C 146}
36 373 401 R} PLUG, welch

17 373 361 R1 GASKET, main nozzle 37 376 358 R1 PIN, throttle stop

18 386 978 R1 JET, power (C 135} 38 373 390 R1 PACKING, throttle shaft
18 387 474 R1 JET, power {C 146)
39 69 931 D RETAINER, throttle shaft packing

-y

19 373 370 R SHUTTER ASSEMBLY, air {C 135} 40 373 388 R9L SHAFT ASSEMBLY, throttle
19 381 679 R81 SHUTTER ASSEMBLY, air (C 146}
352 701 ROl Shutter assembly SCREW {2} 41 69 953 D SPRING, throttle stop
42 131 979 BOLT, No. 8 - NF x 374" fii-hd slt ed-pltd

20 373 371 R1 SPRING, air shutter (C i35)

21 378753 Rl BOWL ASSEMBLY, carburetor (C 135}
composed of:

*1 Bowl
1 Vent 373 383 R}
I Strainer 373 387 R1
1 Plug 373 404 R1
1 Cup 373 403 R1

21 391 678 RS1 BOWL ASSEMBLY, carburetor {C 146)
composed of:

*1 Bowl
1 Vent 373 384 R1
1 Strainer 373 3BT R1
1 Plug 373 404 Ri
1 Packing 69 824 D

22 372372 R91 BRACKET ASSEMBLY, air shutter
consists of: 1 - 373 373 R1, CLIP &
1 - 19 548 R91, BOLT)
453 666 No. 8 - NF x 3/8" fil-hd cd-pltd BOLT
23 373 373 R1 CLIP, shutter bracket
24 19 548 R91 BOLT, 5/16 - NF slt cd-pltd & $pring
1k-WASHER
25 373 368 R1 SPRING, air shutter return
26 373 405 R1 SWIVEL, air shutter shaft
455 956 R1 Mo. 8 - NF x 5/16" slt hex-hd cd-plid
BOLT
29 373 366 R91 SHAFT & LEVER ASSEMBLY, air shutter
28 373 406 R1 SPRING, swivel retainer
28 69 924 D PACKING, air shutter shaft
30 373 38T R1 STRAINER, bowl
3l 69 940 D PLUG, drain

32 373 404 R1 PLUG, power jet drilling

PRINTED tR CANADA

RIFPRODUCTD IN UNITED STATES OF AMERICA



-_—if —

Fuel System

CRAWLER TRACTORS

PART NUMBER DESCRIPTEONR

]
SECTION A m
TC-203A
':;F.' PART HUMBER DESCRIPYLIOMN

AIR CLEANER (Wet Type)

iy

15 121

H 1573

1 MANIFOLD, air intake {Refer to "CYLIN-
DER HEAD") (Diesel)

2 279 626 R9)  CLAMP, hose (3)
3 675 517 Rl SPACER, air cleaner pipe (Gas only)
4 676 311 Rl HOSE, air cleaner
5 676 649 R91 CAP, air intake

6 BODY, air cleaner (%) (Order 1 -
675 512 R81, CLEANER)

CLAMP, air cleaner

-3

277 719 ROl
8 372 488 R1 CUP, air cleaner inner
[+ 675 513 R91 CUP, air cleaner

CLEANER, air (composed of parts within
the bracket)

10 675 512 R91

CLAMP, air cleaner {2) (Includes 225 5035,
SCREW & 140 G687, NUT)

11 313 980 ROl

179 814 5/16 x 5/8" Type 2 BOLT (2}
179 816 5/16 x 3/4" Type 2 BOLT (2)
102 634 5/16 " NUT (4}

Q 397 11/32 x 3/4 x 16 ga WASHER (3)
103 320 5/16" Ik-WASHER (4)

AIR CLEANER (Wet Type) - Continued

12 675 385 R21l SUPPORT, air cieaner

175 814 5/16 x 5/8" Type 2 BOLT (3}

179 835 3/8 x 5/8" Type 2 BOLT {Diesel only}
102 634 5/16" NUT {3)

102 635 3/8" NUT (Diesel only}

103 320 5/16" 1k-WASHER (3)

103 321 3/8" 1k-WASHER (Diese! only}

13 636 836 R1 HOSE, air cleaner (Gas only)

14 279 038 RSl CLAMP, hose {Gas only)

15 676 433 R1 REINFORCEMENT, air cleaner support

557 950 R1 13/32 x 1 x 7 ga WASHER (2)
179 841 3/8x 1-1/4" Type 2 BOLT

102 635 3/8" NUT {Gas only)

103 321 3/8" 1k-WASHER

Q1597 13/32 x 3 /4 x 16 ga WASHER
-610 579 R1 13/32 x 1-1/4 x 16 ga WASHER

PRE-CLEANER

H 6772

1 361 412 R91
1 362 999 KA1

CAP, pre-cleaner {opt w/362 999 R91)
CAP, pre-cleaner (opt w/361 412 R91}

BODY, pre-cleaner (opt w/363 000 R1}

2 324 517 R91
BODY, pre-cleaner {opt w/324 517 R91)

363 000 R1

3 SLEEVE, pre-cleaner (*Mfor service order
1 - 357 866 R91 or 362 998 R}
3 SLEEVE, pre-cleaner (*){for service order
1 - 362 998 R91 or 357 866 R9L)
1/4x 1—1/4" gitd~fil-hd SCREW
1/4" sq-NUT

225 505
140 687

PRE-CLEANER, Uncludes 1 - 362 999 R91,
CAP, 1 - 383 000 R1, BODY} (opt w/
357 866 R91)

PRE-CLEANER, (Includes 1 - 361 412 R81,
CAP, 1 - 324 517 R91, BODY, 1 -

225 505, SCREW, i - 140 687, NUT) (opt
w/362 998 R91)

4 362 998 ROl

4 357 866 R91

5 636 506 R1 ADAPTER, pre-cleaner mounting

PRINTED [H CANADA

= Not Serviced Separately

RIFPRODUCED IN UNITED STATES OF AMERICA



Tt

—4p —

[}
: SECTION A m
Fuel System CRAWLER TRACTORS TC-203A
:‘:} PFART NuMBER ‘DEICRIPTION g' PART KuUMarm DESCRIPYION
AIR CLEANER (Dry Type) AIR CLEANER {Dry Type) - Continued

13 675 384 RB1 CLAMP, air cleaner (2) (Includea 225 505,
SCREW & 140 687, NUT}

179 814 - 5/16 x 5/8" Type 2 BOLT (2)
179 B16 5/16 x 3/4" Type 2 BOLT (2)
10% gg: 1}/3'2.: x 3/4 x 16 ga WASHER (2)
5/16" NUT (4)

103 320 5/16" Ik-WASHER (4

4 675 385 R21 SUPPORT, air cleaner
176 814 5/16 x 5/8" Type 2 BOLT (3)
179 835 3/8 x 5/8" Type 2 BOLT (Diesel only}
102 634 5/16" NUT (3)
10§ ggS 3/8""NUT {Diesel only)
10 o 5/16" Ik-WASHER
103 321 3[8" 1k~WASHER {Diesel only)

15 385 106 R81 INDICATOR, air restriction.
I6 105 410 CAP, 1/8" pipe nipple (Gas only)
1 636 836 R1 HOSE, air cleaner (Gas only)

18 279 038 R9§1 CLAMP, hose (Gas only)

g 731 15 19 317 972 R9l NIPPLE, filter {Diesel only}

118 749 5/16" TUBE
20 105 414 1/8" - 45° elbow PIPE
20 676 433 R1  REINFORCEMENT, air cleaner support
557 850 R1 13/32 x 1 x 7 g WASHER (2}
179 841 3/8 x 1-1/4" Type 2 BOLT
102 635 3/8" NUT (Gas only)
103 321 3 /8" Ik-WASHER
Q1597 13/32 x 3/4 x 16 ga WASHER
510 579 R1 13/32 x 1-1/4 x 16 ga WASHER
iesel only)
H 1572
1 MANIFOLD, air intake (Refer to "CYLIN-

DER HEAD" (Diesel}
2 £§75 387 R91  PIPE, air cleaner (Gas only)
3 270 026 R81 CLAMP, hoge {3 - Gas) (2 - Diesel)

4 676 311 R1 HOSE, air cleaner

5 676 849 R81 CAP, air intake

6 BODY, air cleaner (*) (Order 1 -
675 379 R92, CLEANER)
ki 381 338 R81 CLAMP, air cleaner
8 675410 Rl ELEMENT
9 381 342 R81 NUT
10 381 345 R81 BAFFLE, air cleaner
11 675 411 R81 CUP, sir cleaner

12 675 379 R62 CLEAKER, air (composed of all parts
within the bracket)

* Not Serviced Separately PRINTED IN CAMADA
REPRCDUCED IN UNITED STATES OF AMIMICA



— 50 ~-

= a
m Cooling System SI’;!PCC’:I‘_Ig’Ig AA m
CRAWLER TRACTORS

"‘g_‘ PART NUMBER DESCRIPTIOHN :’:‘ PART NUMBER DESCRIPTSON

FAN AND WATER PUMP {Diesel Only)
{For 11/16" Cog Type Beit Drive Only}

12 13

n—p , L1

H 6880A
H 1364

NOTE A:

14

15

\
2N

\ ‘,\

For use on tracters equipped w /5/8" dia water

FAN AND WATER PUMP (Diesel Only) - Continued
{For 11/18" Cog Type Belt Drive Oniy)

6 3072457 R1
7 352 221 R1
8 703 822 R81
B 708 908 R2
10 7023 814 R1
179 818
179 828
103 320
11 369 522 R81
12 257 441 R2
13 703 815 R1
i4 676 620 R1
15 3040 313 R21
179 835
Q L 504
16 3040 393 R1]

17 3040 302 R11

18 3040 306 R1

675 759 R91

pump bearing spindle

BODY, pump (Note B}
"o" RING, pump spindle (Note A)
SEAL, water pump
IMPELLER, water pump
HOUSING, thermostat
5/16 x 1" Type 2 BOLT (2}
5/16 x 2-1/2" Type 2 BOLT
5/16" 1k-WASHER (3)
THERMOSTAT, 170°F
RING, thermostat retaining
GASKET, thermostat housing
BELT, fan drive .
BRACKET, fan belt adjusting pulley
3/8x 5/8" Type 2 BOLT
13/32x 7/8 x 16 ga WASHER
BEARING, belt pulley adjusting (2)
PULLEY, adjusting (Includes 304G 303 R1l,
BEARINGS)
RING, pulley retaining

PARTS ACCESSORY, blower fan (Note A)
composed of:

NOTE B:

For use on tractors equipped w/3 /4" dia water

purnp bearing spindle

1 706 749 R91
1 675 757 R91
178 819
102 634
103 320

2 675 531 R1
179 818
103 320

703 Big R1

3040 316 R1
676 746 R1
875 183 R1
676 747 R1

[ R A

(3]

Bl 3072 459 R81

704 218 R1
103 319
102 817
675 184 R1

FAN, suction

FAN, blower
5/16 x 1-1/8" Type 2 BOLT (4
5/16" NUT (4}
5/16" lk-WASHER {4)

EXTENSION, fan
5/16 x 1" Type 2 BOLT (4)
5/16" 1k-WASHER (4}

GASKET, water pump

PULLEY, water pump {Suction Fan){Note A)
PULLEY, water pump (Suction Fan) {Nowe B)
PULLEY, water pump {Blower Fan)(Note A}
PULLEY, water pump (Blower Fan) (Note B)

BEARING, spindle (Note A) {order 1 -
676 780 R#}, WATER PUMP ASSEMBLY
for suction fan eguipped tractors) {order
1 - 676 781 RS1, WATER PUMP ASSEM-
BLY for blower fan equipped tractors)

BEARING, spiandle (Note B}

BODY, pump {(Note A) (order 1 -
676 780 R91, WATER PUMP ASSEMELY
for suction fan equipped tractors) {order
1 - 676 761 R91, WATER PUMP ASSEM-
BLY for biower fan equipped tractors)
Retaining BOL.T {Suction Fan)
1/4" lk-WASHER
1/4 x 1/2" hdla set SCREW (Elower Fan)
Set screw lk-WIRE'{Blower Fan)

676 780 R91

676 781 R91

1 Blade 675 757 RO1L
1 Pulley 675 183 R1
1 Belt 576 644 Rl
i Belt 676 620 Rl
1 Screw 102 817

1 Plate 675 714 RB1
1 Plate 675 715 R81
1 Wire 675 184 R1

PUMP, water {INote A) (erder 1 - 676 TB0RS1,
WATER PUMP ASSEMBLY {or suction
fan equipped tractors) {order } -

676 781 R9L, WATER PUMP ASSEMBLY
for blower fan equipped tractors)

WATER PUMP & PULLEY ASSEMBLY,
(Note B) {for tractors equipped w/suction

fan)
composed of;

1 Bearing 3072 459 ROL
1 Body 3072 457 RO1
1 Seal 703 822 R91
1 Impeller 708 908 R2
1 Pulley 676 746 R1
1 Gashet 703 816 R1

WATER PUMP & PULLEY ASSEMELY,
{Note B} {for tractors squipped w /blower

fan}

composed of:
1 Bearing 3072 459 R91}
1 Body 3072 457 R91
1 Seal 703 822 RO1
1 Impeller 708 908 R2
1 Pulley 676 TAT R1
1 Gasket 703 816 R1

PFRINTED IN CAHADA

RIFRODUCTD IN WUNITED STAYES OF AMERICA



M

e 5]

NOTE A: For use on tractors equipped w/5/8" dia water
purnp bearing spindle

NOTE B: For use on tractors equipped w /3 /4" dia water
pump bearing spindle

1 706 749 R81 FAN, suction
1 675 757 R91  FAN, blower
179 819 5/16 x 1-1/8" Type 2 BOLT (4}
102 634 5/16" NUT (4)
103 320 5/16" tk-WASHER (4)
2 675 531 R1 EXTENSION, fan
179 818 5/16 x 1" Type 2 BOLT (4)
103 320 5/16" 1k~WASHER (4}
3 703 Bl6 R1 GASKET, water pump
4 676 623 R1 PULLEY, water pump (Suction Fan}{Note A)
4 3072 458 R1 PULLEY, water pump {Suction Fan)(NoteB)
4 676 624 R1 PULLEY, water pump {Blower Fan}{Note A)
4 676 743 R} PULLEY, water pump {Blower Fan){NoteB)
5 BEARING, spindle {(Note A} {order 1 -
676 782 R91, WATER PUMP ASSEMBLY
for suction fan equipped tractors) (order
1l - 676 783 R91, WATER PUMP ASSEM-
BLY for blower fan equipped tractors)
5 3072 459 R91  BEARING, spindle (Note B)
] BODY, pump (Note A) {order 1 -

676 782 R91, WATER PUMP ASSEMBLY
for suction fan equipped tractors} {order
1 - 676-783 R8l, WATER PUMP ASSEM-
BLY for blower fan equipped tractors)

704 218 R1 Retaining BOLT (Suction Fan)

103 319 1/4" 1k-WASHER

102 817 1/4 x 1/2 hdls set SCREW {Blower Fan)
675 184 R1 Set serew lk-WIRE (Blower Fan}

6 3072 45T R1 BODY, pump {Note B}

[ ]
{ SECTION &
Cooling System c R 0 TC-203A m
) N PART NUMBZR DESCRIPTION o PART NUMBER DESCRIPTION
FAN AND WATER PUMP (Diesel Only} FAN AND WATER PUMP (Diesel Only) - Continued
{For 3/8" V-Type Belt Drive Only} (For 3/8" V-Type Belt Drive Only)
12"—*—{7
1 352 221 R1 - "O" RING, pump spindle (Note A}
8 703 822 R9: SEAL, water pump
9 708 909 R2 IMPELLER, water pump
10 703 8l4 R1 HOUSING, thermostat
179 818 5/16 x 1" Type 2 BOLT (2)
179 828 5/16 x 2-1/2" Type 2 BOLT
103 320 5/16" 1k-WASHER (3)
11 369 322 R91 THERMOSTAT. 170°F
12 257 441 R2 RING, thermostat retaining
13 103 815 R1 GASKET, thermostat housing
14 676 622 R1 BELT, fan drive
15 3040 313 R21 BRACKET, fan belt adjusting pQ},ley e L
179 835 3/8 x 5/8" Type 2 BOLT R
\ \ 15 Q 1504 13/32 x 7/8 % 16 g2 WASHER
16 16 392 672 R91 BEARING, belt pulley adjusting {2} =\
qg\ 17 17 676 625 R11 PULLEY, adjusting g
16 ) composed of: .
18 2 Bearing 332 672 RO1 .
H 6830 1 Ring 273 026 R1 R
H 1364 2 Washer 676 639 Ri ’

18 3040 306 R1 RING, pulley retaining

676 630 R91 PARTS ACCESSORY, blower fan {Note A} "%7-.~
composed of: -

1 Blade 675 757 R91
1 Pulley 676 624 R1
1 Belt 676 622 R1
1 Screw 102 817

1 Plate 675 714 Rg1
1 Plate 675 715 R91
1 Wire 675 1B4 R1

676 745 R91 PARTS ACCESSORY, blower fan (Note B}
composed of;

1 Blade 675 757 R91
1 Pulley P 676 T43 RI
1 Piate . 675 714 ROl

1 Plate ;1675 715 R8l

PUMP, water {(Note A) (order ]| -
676 782 R9t, WATER PUMP ASSEMBLY
for suction fan equipped tractors) {order
1 - 676 783 R91, WATER PUMP ASSEM-
BLY for blower fan equipped tractors)

§76 782 R91 WATER PUMP & PULLEY ASSEMBLY
{Note B} {{or tractors equipped w/
suction fan)
composed of

1 Bearing 3072 459 A9
1 Body 3072 457 R81
1 Seal 703 B22 ROX
1 lmpeller 709 909 R2
1 Pulley 3072 458 R
1 Gasket 703 816 R1

676 783 Rf1 WATER PUMP & PULLEY ASSEMBLY
{Note B) (for tractors equipped w/
blower fan)
composed of:

1 Bearing 3072 459 R91
1 Body 3072 457 R91
1 Seal 703 882 RY1
1 lmpeller i 709 808 R2
1 Puiley 676 743 R1
1 Gasket 703 Bl6 R1

FRINTED IN CANADA

REPRODUCED IN UNITED STATED OF AMARICA



] a
__ [— CRAWLER TRACTORS TC-s03A b
:‘:‘ PART MUMBER DESCRIPTION "'g PART NUMBER BPESCRIPTION
FAN AND WATER PUMP {(Gas Engine) FAN AND WATER PUMP (Gas Engine) ~ Continued

12 676 645 R} BELT, ian & generator drive

13 368 501 R2 HUB, pulley {opt w/392 713 R1)

13 392 713 R1 HUB, puiley {opt w/366 501 R2}

14 102 069 H RING, front snap

15 8T 644 BEARING, pump ({Includes 71 35} Rl,
SLINGER}

16 71 351 Rl SLINGER, water pump

17 BODY, (*} lorder 1 - 367 683 R81, PUMP}
{C-135 Engine)
17 BODY, (*) {order 1 -~ 375 783 R9i, PUMP)

(C-146 Engine)

18 73 296 R82Z SEAL, water pump
3] 367 689 R1 IMPELLER, water pump

20 367 683 R91 PUMP, water {Parts within bracket}
(€-135 Engine)

20 375793 R81 PUMP, water {Parts within bracket)
{C-146 Engine)

179 B42 3/8 x 1-3/8" Type 2 BOLT
179 B47 3/8x2" Type 2 BOLT .
186 278 3/8 x 2-5/8" Type 2 BOLT
103 321 3/8" lk-WASH. (3}

21 367 687 R1 GASKET, water pump body

22 368 559 R1 PLATE, water pump
179 Bl6 5/16 x 3/4" Type 2 BOLT (2)
103 320 5/16" 1k-WASH. (2)
A 48011
H 1364 23 375 745 R1 GASKET, water pump plate

1 368 556 R1 PIPE, lower by-pass
2 375 051 R91 CLAMP, by-pass hose (2)

3 43 264 D GASKET , water outlet elbow
4 367 679 R1 ELBOW, water cutlet
175 839 3/8 x 1" Type 2 BOLT (3}
103 321 3/8" Ik-WASH. (3)

5 368322 R91 THERMOSTAT, 170°F

6 257 441 R2 RING, thermostat retainer
ki 367 680 R1 PIPE, upr by-pass

8 367 681 R} HOSE, by-pass pipe

9 367 683 R1 PULLEY, water pump

181 315 1/4-NF x 1" Type 2 BOLT (4}
103 319 1/4" Ix~-WASH. (4)

10 §75 53¢ R1  EXTENSION, fan
181 315 1/4-NF x 1" Type 2 BOLT (4)
103 319 1/4" 1k-WASH. (4}

Il 706 749 R81 FAN, water pump
il 675 757 R91 FAN, water pump blower

178 81% §/16 x 1-1/8" Type 2 BOLT {4}

103 320 5/18" 1k-WASH. {4)

102 634 5/16" NUT (4)

* Not Serviced Separately PRINTID (W CAMADA

RIFACOUCTR IN UNITED STATES OF AMIRICA



T

53—

: SECTION A
Cooling System . c R oTO FC2088 m
':g_‘ PART HUMBER BESCRIPTION :ﬁ:" PART NUMBER DESCRIPTLON
RADIATOR {Gas Engine} RADIATOR {Diegel E.ngine}
1 1 2 3 4 5 6 7 8

L ]

ey’
10
n
e 12 14 13 12
H 6879 H 6878
H 1383 H 1363
1 675 518 R92 RADIATCR 1 675 519 R92 RADIATOR
179 877 1/2 x 5/8" Type 2 BOLT (2) 179 877 1/2 x 5/8" Type 2 BOLT {2
103 323 1/2" 1k-WASHER (2) 103 323 1/2" 1k-WASHER (2)
2 361 705 R81 CAP, radiator 2 361 705 R91 CAP, radiator
3 675 850 R1 SEAL, radiator upr {2} 3 675 850 Rl SEAL, radiator upr (2}
4 29879 D CLAMP, radiator inlet hose upr 4 26 979D CLAMP, radiator inlet hose upr
5 £75 524 R1 HOSE, radiator inlet 5 675 525 R1 HQOSE, radiator inlet
& 39 142 H CLAMP, radjator cutlet elbow hose upr (2) [ 39 233 H CLAMP, radiator inlet hose lower
7 675 522 R1 STRIP, radiator brace RH 7 39 142 H CLAMP, radiator outlet hose upr
8 675 520 R1 STREP. radiator brace LH
179 838 3/8x 7/8" Type 2 BOLT (2) 8 675 523 R1 - STRIP, radiator brace RH
102 635 3/8" NUT (2} 8 875 522 R1  STRIP, radiator brace LH
103 32t 3 /8" Ik-WASHER (2) 179 838 3;/‘8":: 7/8" Type 2 BOLT (2}
1p2 6356 3t NuUT (2)
lo3 321 3/8" 1k-WASHER (2}
] 39 240 H CLAMP, radiator inlet hose (lower)
10 675 332 R1 SHOE, radiator outlet elbow upr 1o 675 527 R1 HOSE, radiator outlet
11 368 602 R1 ELB?}V'.' radiator cutlet 11 55 624 D CLAMP, radiator outlet hose lower
103 867 8" sq~hd pipe PLUG
12 675 526 R1 SEAL, radiator side {2}
1z 55 624 D CLAMP, radiator outlet elbow hose lower (2} 13 103 647 COCK, radiator drain
13 675 526 R1 HOSE, radiator outlet elbow lower 14 676 061 R1 SEAL, radiator lower

14 675 529 R1 SEAL, radiator side (2)
15 103 647 COCK, radiator drain
16 676 061 R1 SEAL., radiator lower

PRINTED tN CANADA

AXPRODUCED IN UNITEID STATES OF AMERICA



[ V- —

- ]
Copling System SECTION A
Sheet Metal and Grille CRAWI.IER TRACTORS TC-2034A
":f;‘ PART HUMBER DESCRIPTION ‘:f‘: PART KUMBER . DESCRIPTION
REVERSER COOLING HEAT SHIELD

1 2 3 4

2 100 112

H 1385

1 676 487 Rl INSULATOR, cooler mounting
2 676 057 R1 BRACKET, cooler support (2}

179 814 5/16 x'3/8" Type 2 BOLT (2)

179 816 5/16 x 3/4" Type 2 BOLT (2}

102 834 5/16" NUT (4}

668 369 R1 11/32 x 1-1/2 x 11 ga WASHER (2)
103 320 5/16" lk-WASHER (4)

3 G676 056 Ri CLAMP, cooler mountmg {4)

179 821 5/16 x 1-3/8" Type 2 BOLT (4}
102 634 5/16" NUT (4)
103 320 5/16" ik-WASHER (4)

H 4271
4 §76 567 R91 COOLER, reverser oi} (Gas) (Includes
676 053 R91, HOSES)

1 633 417 H2 BRACKET, heat shield support

5 676 566 R91 COOLER, reverser oil {Diesel) (Includes 37 998 H 3/8 x 1-1/4" Type 2 BOLT
6§76 053 R2l, HOSES) 114 503 3/8" jam NUT
Q 1597 13/32 x 3/4 x 16 ga WASHER
103 321 3/8" lk-WASHER
6 576 033 R9} HOSE, inlet & outlet (2)
ki 676 052 R1t  SUPPORT, clamp (Diesel} 2 635 735 R2 SHEET, heat shield asbestos
179 830 5/16 x 3" Type 2 BOLT 113 355 3/16 x 3/8" ov-hd tubular RIVET (7)
8 676 050 Rl CLAMP, tube dual (2-Gas, 4-Diesel) 3 635 736 R93 SHIELD, heat
179 803 1/4 x 1-3/4" Type 2 BOLT composed of:
[2-Dieset., 1-Gas) 7 Rivet 113 355
109 084 1/4" NUT (2) 1 Sheet 635 735 R2
103 319 1/4" ik-WASHER (2) %} Shield
179 838 3/8 x 7/8" Type 2 BOLT (Gas)
179 839 38 x 1" Type 2 BOLT (2} {Diesel)
9 676 051 H1 ANGLE, clamp support 102 635 38" {2}
179 842 3/8 x 1-1/4" Type 2 BOLT 103 321 38" lk WASHER (2)
102 635 3/8" NUT
103 321 3/8" k- WASHER
4 635 418 R2 PLATE, heat shield support (Skidder Gas
only
10 §76 046 R11 TUBE, cooler inlet {Gas) 4 675 852 R} PLAT%: heat shield support (Crawler Diegel
19 676 047 Ri1 TUBE, cooler inlet {Diesel) - only
179 838 3/8 X 7/3" Type 2 BOLT (2)
° 179 839 3/8 x 1" Type 2 BOLT {2)
11 D411 107 ELBOW, 3/4" - 37" cooler tube {2) 102 635 3/8' NUT (2)
369 269 R1 Elbow "Q"RING (2} 510 379 R1 13/32 x 1-1/4 x 16 g2 WASHER (Diesel)
103 321 3/8" lk-WASHER (2).

12 676 028 R11  TUBE, coocler outlet {Gas)
12 675 (4% R11 TUBE, cocler outlet {Djesel)

= Not Serviced Separately PRIKTED 1M CAKADA

REIPACDUCED IN UNITED STATEE OF AMERICA



e

— 55 —

Sheet Metal & Grille

CRAWLER TRACTORS

SECTION A
TC -203A

';Eo':' PART RUMBER PESCRLPTION ':g_' PART MUMBER DESCRIPTION
FENDERS FENDERS ~ Continued-

1 635 716 RS

15 434 R1
102 635
103 322

1 637 266 R3
175 B4l
102 635
103 321

2 635 943 RS

15 434 R1
102 635
103 321

3 676 214 R1
179 883
102 637
103 323

4 676 215 R1
179 883
102 637
103 323

HE 307

FENDER, LH {Crawler less 10 Buligrader
11 Bullgrader or lH Loader)
3/8 x 1-1f4" step BOLT {4
3 /8" NUT (4)
3/8" Ik-WASHER {4)

FENDER, LH {Crawler w/IH Loader}
3/8 x 1-1/4" Type 2 BOLT (2
3/8" NUT (2)

378" 1k-WASHER (2}

FENDER, LH (Crawler w/i0 Buligrader or
11 Bullgrader)
3/8 x 1-1/4" step BOLT (4)
378" NUT (4)
3/8" 1k-WASHER {4)

FENDER, LH (Skidder only)
1/2 x 1-1/4" Type 2 BOLT (4}
1/2" NUT {4) ~
1/2" 1k-WASHER (4}

FENDER, RH {Skidder only)
1/2 x 1-1/4" Type 2 BOLT {4)
1/2" NUT (4)
1/2" Ik-WASHER (4)

5 676 017 R2

: 15 434 R1
102 635
103 321

6 673 905 B2
179 B4l
102 635
103 321

7 635 717 RS

15 434 R1
102 635
103 321

B 635 944 RE
15 434 R1

102 635

103 321

FENDER, RH {Crawler w/10 Bullgrader}
3/8 x 1-1/4" step BOLT (4}
3/8" NUT (4)
3/8" Ik-WASHER (4)

FENDER, RH {Crawler w/IH Loader)
3/8 x 1-1/4" Type 2 BOLT (2}
3/8" NUT (2}

3 /8" lk-WASHER (2}

FENDER, RH {Crawler less 10 Buligrader
1i Bullgrader or [H Loader}
3/8 % 1-1/4" step BOLT (4)
3/8" NUT (4)
3/8" Ik-WASHER {4)

FENDER, HH (w /11 Bullgrader)
3/8x 1-1/4" step BOLT (4)
3/8" NUT (4)

3/8" 1k-WASHER (4)

PRINTED IN CAMARA

REPRODUCHED IN UNITED STATID OF AMIRICA

{Revision No, 1 - 1}/87T)

- 1



. SECTION A
Sheet Metal and Grille c R CTO TC-2034
f,f:' PART HUMBER DESCRIPTION ':g‘ PART HUMBER DESCRIPTLIOHN
ENGINE HOOD AND GRILLE ENGINE HOOD AND GRILLE - Continued
3 635 725 R21 SHEET, hood RH {gas)
180 018 1/4 % 5/8" sit-rd-hd SCREW (B}
109 084 1/4" NUT (6)
103 319 1/4" 1k-WASHER (6)
4 635 729 R11 ANGLE, hood support lower
4 636 861 R1l ANGLE, hood support upper
17¢ 837 3/8 x 3/4" Type 2 BOLT (2)
Q 1597 13/32 x 3/4 x 16 ga WASHER {upper}
102 635 3/8" NUT (2)
103 321 3/8" Ik-WASHER (2}
8 5 635 737 R1 STAY . hood
37 998 B 3/8 x 1-1/4" Type 2 BOLT
114 503 3/8" jam NUT {2)
Q 1 507 13/32 x 3/4 x 16 ga WASHER
Q i 103 321 3/8" 1k-WASHER
K i ] 636 838 R2 SHEET, hood LH (gas) (Dry-Type Air
Cleaner)
6 675 739 R2 SHEET, hood LH {gas) (Wet Type Air
Cleaner}
180 120 3/8x 3/4" Type 2 cd-pltd BOLT (2)
180 122 3/8 x " Type 2 cd-pltd BOLT (2}
469 668 R1 13/32 x 3/4 x 16 ga cd-pltd WASHER (4)
[ 635 726 R21 SHEET, hood LH (Diesel) (Pry-Type Air
Cleaner)
6 675 740 R11 SHEET, hood LH {Diesel} (Wet-Type Air
Cleaner)
180 018 1/4 x 5/8" Type 2 cd-pitd BOLT {6}
105 084 1/4" NUT (8)
B 1608 103 319 1/4" Ik-WASHER (6}
T 635 739 R11 CATCH, hood (2}
443 874 Nao. 10-24 x 1/2" cd-pltd SCREW (2}
440 502 No. 10 - 24 x 5/8" cd-pltd SCREW (2)
446 152 13/64 x 15/32 x 18 ga ed-plid
1 675 939 R11 GRILLE, radiator WASHER {4)
180 024 3/8 x 1-1/4" Type 2 cd-pltd BOLT (4} 110 633 No. 10 cd-pitd NUT (4}
459 668 Rt 13/32 %2 3/4 x 16 ga cd-pltd WASHER {4) 108 497 No. 10 cd-pitd tk-WASHER {4)
2 635 718 R2 HOUSING, radiator grille {for use on 8 635 405 R1 SHEET, hood side RH
Crawler gas tractors prior to Serial No. 8 636 704 R1 SHEET, hood side LH
H 1842) (for use on Crawler diesel 180 118 3/8 x 5/8" Type 2 cd-plid BOLT (6}
iractors prior to Serial No, H 1996) {for 23 335 b L2189 1.D, % .410 x 1/32" zn-pltd
use on Skidder gas tractor prior to WASHER (4)
Serial No. 'H 1070} (for use on Skidder Q1597 13/32 x 3/4 x 16 ga WASHER (2)
diesel tractors prior to Serial No. H 1119} 469 668 R1 13 /32 x 3/4 x 16 ga cd-pltd WASHER (6}
179 896 1/2x 2" Type 2 BOLT {2) 102 635 3 /8" NUT (6)
103 323 172" 1k-WASHER (2) 103 321 3/8" lk-WASHER {5}
2 676 441 R1 HOUSING, radiator grille {for use on 9 635 406 R1 CLIP, hood side sheet support (2)
Crawler gas tractors with Serial No.
H 1842 & up} {for use on Crawler diesel 10 635 407 R1 ANGLE, hood side sheet support (2}
tractors with Sertal No. H 1996 & up) 179 814 5/16 x 5/8" Type 2 BOLT (2)
(for use on Skidder gas tractors with 102 634 5/16" NUT ()
Serial No. H to7p and up) {for use on 103 320 5/16" Lk-WASHER (2}
Skidder diesel tractors with Serial No.
H £119 and up}
179 896 1/2 x 2" Type 2 BOLT (2} il 635731 R92 PLATE, radiator griile side LH {(Suction
103 323 1/2" Ik-WASHER (2) Fan)
11 6535 732 K92 PLATE, radiator grille side RH (Suction
Fan)
3 635 727 R3 SHEET, hood RH (diesel)
180 120 3/8x 3/4“ Type 2 cd=pltd BOLT (2} 31 675 714 R91l PLATE, radiator grille side LH (Blower
180 122 378 x 1" Type 2 cd-pltd BOLT {2} Fan) (Not Skidder}
469 668 R1 13/32 % 3/4 x 16 ga cd-pltd WASHER (4) 11 675 715 RSl PLATE, radiator grille side RH {Blower
. Fan) {Not Skidder)

FRINTED IK CAHADA

REFAGDUCED IN UNITED STATES OF AMERICA



— 5T —

]
Sheet Metal and Grille . SET(é'E'IztgglAA m
CRAWLER TRACTORS
fo.  PART MuKDER DESCREPTION R PART NUMBER DESCRIFPTION

ENGINE HOOD AND GRILLE - Continued

11 676 235 R81 PLATE, radiator grille side LH (Skidder
) only when equipped w/Engine Side Plates)
11 676 236 R81 PLATE, radiator grille side RH (Skidder
only/ when equipped w/Engine Side Plates}
3/8

179 838 x 1" Type 2 BOLT (4)

180 122 378 x. 1" Type 2 cd-pltd BOLT (10)

469 668 R1 13/32 x 3/4 x 16 ga cd-pltd WASHER (14}
510 579 R1 13/32 x 1~1/4 x 16 ga WASHER (4)

102 635 3/8" NUT (4}

103 321 3/8" lk-WASHER (4)

12 876 231 R11 PLATE, engine side LH {Skidder only not
Blower Fan}

12 676 232 R11 PLATE, engine side RH {Skidder only not
Blower Fan)

180 120 3/8 x 3/4" Type 2 cd-pitd BOLT (10)
459 668 R1 13/32 x 3/4 x 16 ga WASHER (10
13 876 724 R}  SHIELD, mud LH (Crawler w/16 & 11
Bullgrader)
180 173 1/2 x 1" Type 2 cd-plitd BOLT
126 378 1/2 cd-pltd NUT
120 384 1/2" cd-pltd 1k-WASHER

13 676 725 R1 SHIELD, mud RH {Crawler w/10 & 11

Bullgrader)
180 173 1/2 x 1 Type 2 e¢d-plid BOLT
120 378 1/2" ed-pltd NUT
120 384 1/2" cd-pltd 1k-WASHER

14 676 230 BBl PARTS ACCESSORY, engine side sheet
{Skidder only not applicable to tractors
w /Blower Fan)
composed of:

1 Plate LH 676 231 R11
1 Plate RH 676 232 R11
10 Bolt 180 x20
10 Washer 469 668 R1

PRINTED IM CAHADA

REPRODUCHED IN UNITED STATES OF AMINICA



SECTION A
Sheet Metal and Grille C R CTO TC-2034
—
B PANT WuMBIt DESCRIPTION Mo’ PART HUMBER PESCRIPTION
SIDE MEMBER AND BRACKET SIDE MEMBER AND BRACKET - Continued
B 1580
1 636 932 Rl MEMBER, fender side LH (Skidder only) S 675 906 R1 BRACKET, fender front {2} {Crawler w/
1 636 933 R1 MEMBER, fender side RH {Skidder only) IH L.oader)
180 020 1/4 x 3/4" Type 2 cd-pltd BOLT (7) 20 119 R1 5/8 " - NF x 2" Type 4 BOLT (%)
179 816 5/16 x 3/4" Type 2 BOLT (6) 225 861 5/8" NUT (4)
Q 398 11/32 x 7/8 x 16 ga WASHER (6)
120 315 1/4" cd-pltd NUT (7)
120 380 1/4" cd-pitd Ik-WASHER (7} [ 635 260 R1 BRACKET, fender {ront (2} {Crawler less
103 320 5/16" 1k-WASHER (6} 1H Loader, 10 & 11 Bullgraders}
179 B61 7/16 x 1-3 /8" Type 2 BOLT {2)
271 500 7/16" NUT (2}
2 635 264 R2 MEMBER, fender side LH (Crawler less 103 322 7/16" Ik-WASHER (2)

10 Bullgrader or 11 Buligrader}
2 635 265 R2 MEMBER, fender side RH (Crawler less

10 Bullgrader or 11 Bullgrader) 1 636 935 R1 BRACKET, fender rear (2) (Skidder oniy)
180 020 1/4 x 3/4" Type 2 cd-pltd BOLT (6) 15 436 R} 1/2 x 1-1/4" step BOLT (2)
179 816 5/16 x 3 /4" Type 2 BOLT (6) 102 837 172" NUT (2)
Q 398 11/32 x 7/8 x 16 ga WASHER (6) 103 323 1/2" 1k-WASHER (2}
120 375 1/4" cd-pltd NUT (6)
120 380 1/4" cd-pltd Ik-WASHER (6)
103 320 5/16" 1k-WASHER (6} 8 635 261 R1  BRACKET, fender rear (2} {Crawler less
10 Bullgrader or IH Loader)
175 883 1/2 x 1-1/4" Type 2 BOLT {4)
3 635 945 R2  MEMBER, fender side LH (Crawier w/10 103 323 1/2" 1k-WASHER {4)

Bullgrader or 11 Bullgrader}
3 635 946 R2 MEMEBEER, fender side RH {Crawler w /10

Bullgrader or 11 Bullgrader} 8 676 018 R1 BRACKET, fender rear RH (Crawler w/l0
180 020 1/4 x 3/4" Type 2 cd-pltd BOLT {6) Bullgrader or JH Loader)
179 Bi6 5/16 x 3/4" Type 2 BOLT {6} L79 841 3/8 x 1-1/4" Type 2 BOLT {2}
Q 398 11/32 % 7/8 x 16 ga WASHER (6} 102 635 3/8" NUT (2)
120 375 1/4" ed-pltd NUT (6} 103 321 3 /8" lk-WASHER (2)
120 380 1/4" cd-pltd lk-WASHER (6)
103 320 5/16" Lk-WASHER (6}

8 635 261 R1  BRACKET, fender rear LH {Crawler w/
10 Bullgrader or [H Loader)

4 636 934 R1  BRACKET, fender {ront (2) {Skidder oniy) 179 841 3/8x 1-1/4" Type Z BOLT (2) -
15 436 R1 1/2 x 1-1/4" step BOLT (8) 102 635 3/8" NUT (2)
102 637 1/2" NUT (8} 103 321 3/8" Ik-WASHER (2}
103 323 1/2" 1k-WASHER (6)

FRINTED IN CANADA

REFAODUCED (N UNITED STATES OF AMIRICA



]
Shoct Metal and Grilie CRAWLER TRACTORS &t B
"“';" PART HUMBER . "DESCRIFTION R PART WUMDER DESCRIPTION

PRIKTED IN CANADA

RIPRODUCHD IN UNITED STATIS OF AMIRICA



[
SECTION A
e = CRAWLER TRACTORS RSO
. PART HUMBER DESCRIPTION R PART NUMBER DESCRIPTION
WIRING DIAGRAM {Gaa) WIRING DIAGRAM {Gas) - Continued
1 2 3 4 6 7 8
. 910
45 46 47
» aILLOL
23 12 0
27 2.'\: 2412 0
44 28
|_26 38
43 pa
42 4] 40 34 32 31 30
. H 1432
NOTE A: For Service on Crawler Tractor Prior Serlal No. 8 676 023 R81 CABLE, head light to Light switch (2) {for
H 2048 & for Skidder Prior Serial No. H 1134 10 & 11 Bullgraders with sub frame
mounted lighta)
NOTE B: For Serviee on Crawler Tractor Serial No. 118 702 Cable CLIP (4)
H 2048 & up & for Skidder Tractor Serial No.
H 1134 & up ] 676 110 R81 CABLE, right headlight to light switch (for

canopy mounted lighta}
1 603 467 C81 LAMP, dash (for component parts refer to
"DASH LAMP")
g 6759837 ReL CABLE, headlight {(2) {for grille mounted
2 CABLE, dash lamp to light switch {for lighta)
gervice order 1 - 603 467 C91, LAMP)

3 268 467 R92 AMMETER 8 676 108 R81 CABLE, right to left headlight (for canopy
mounted lighta)
4 CABLE, ammeter to voltage regulator (%}
{NOTE A) {for service order ] - .
675 689 R91, HARNESS) 10 675 933 R91  HEADLIGHT (2) (for component parts refer
to "HEADLIGHTS & TAIL LIGHTS")
4 CABLE, ammeter to voitage regulator (%}
{NOTE B) {for service order 1 - 11 CABLE, coll to digtributor {for component
676 465 R91, HARNESS) parts refer to "IGNITION UNIT®)
5 1119 270 REGULATOR, voltage (for component parts 12 COIL, ignition (for"compment parts refer to
refer to "VOLTAGE REGULATOR™ HIGNITION UNIT™}
6 CABLE, "F" terminal on voltage regulator

to "F" terminal on a * 13 CABLE, "GEN" terminal on voltage regu-
(forFservfce or%ier :I.g e.nggstggs( i%!-)(F.OTE & lator to A" terminal on generator (¥
HARNESS) {(NOTE A) {for service order 1 -
675 689 R81, HARNESS)
Tyt 03
¢ Cﬁ:oBI'-"?"' tef;-mtiigr?:;:;a;::eiﬁ;ga{?g;uol?grs) 13 CABLE, "GEN" terminal on voltage regu-
{for service order 1 - 678 465 R91 lator to "A" terminal on generator (¥
HARNESS) ’ {NOTE B} (for service order 1 -
e 676 465 R91, HARNESS) i

7 GZE'!lNERATOR. (Elc':r component parts refer to
GENERATOR™) 14 CABLE, "BAT" terminal on light switch to
8 67 8 , B i i BAT" terminal on voltage regulator
5 938 RO CA:;;I;S“edeﬁghliiug)ht to light switch {for grille (NOTE &) (for service order I -
675 688 R91, HARNESS)
8 676 325 R91 CABLE, head light to light awitch {2) (for 636 347 R91 Fuse HOLDER & CABLE
Loaders with sub frame mounted lights) 432 644 20 amp FUSE
119 702 R1 Cable CLIP (6} . 119 702 R1 Cable CLIP
* Not Serviced Separately PRINTED IH CANACA

REFRODUCHD IN UNITED STATES OF AMERICA



—_— 1 -

3
: . SE N
Electrica) _ CRAWLER TRACTORS reana B
R::. PART NUMBER CESCRIPFPTIOHN ::; PART HUMMER DESCRIPTION

WIRING DIAGRAM (Gas) - Continued

14 CABLE, "BAT" terminal on light switch to
"BAT" termina} on voltage regulator (¥}
{NOTE B) {for service order 1 -
676 465 R81, HARNESS)
636 347 R91 Fuse HOLDER & CABLE
432 644 R1 20 amp FUSE
118 702 R1 Cable CLIP
15 CABLE, starter button to ignition coil {¥)
(NOTE B) (for service order 1 -
676 465 R91, HARNESS)
] 676 202 Rg1 CABLE, resistor to coil {NOTE A}
7 CABLE, solenocid to ammeter positive ter-
minal (%) (NOTE A) (for service order 1 -
675 689 R§1, BARNESS)
£7 CABLE, sgolencid to ammeter positive ter-
minal (¥} (NOTE RB) ({or service order 1 -
6876 465 Rel, HARNESS)
18 B96 063 R91 CABLE, solenocid to battery
19 26-2139-D BATTERY, dry charged Prestolite {12V)
{for U.S5. machine)
19 C-4 315 BATTERY, dry charged Electric Storage
{12V} {for Canadizn machine)
20 181 342 R} CABLE, battery to ground
21 391 586 R91 PUMP, electric fuel (Refer to "ELECTRIC
FUEL PUMP")
22 267 807 R91 CABLE, hourmeter ground
23 324 572 ROl HOURMETER (opt w /610 820 R91}
23 610 820 C91 HOURMETER (opt w/324 572 R8l)
24 CABLE, hourmeter to ignition (¥} {NOTE A}
{for service order 1 - 675 689 R8I,
HARNESS)
24 CABLE, hourmeter to ingition {(*) {NOTE B)
{for service order 1 - 676 463 RO1,
HARNESS)
25 636 366 R81 CABLE, positive terminal en ammeter to
key awitch
26 636 366 R51 CABLE, starter switch to key switch
27 54 578 R11 CABLE, breakaway connector to ground
{Refer to "ELECTRIC BREAKAWAY
CONNECTOR")
23 SOCKET, breakaway connector (for com-
ponent parts refer to "ELECTRIC BREAK-
AWAY CONNECTOR"}
29 635 531 R81 CABLE, "TL" terminal on light switch to
"RLY terminal on light switch
30 DISTRIBUTOR, ignition (for component
parts refer to "DISTRIBUTOR™)
31 CABLE, coil to cranking motor {(*} (NOTE A)
{for Bervice order 1 - 675 685 R81,
HARNESS)
31 CABLE, coil to cranking motor (*} (NOTE B)

{for service order 1 - 676 465 R91,
HARNESS)

WIRING DIAGRAM (Gas) - Continued

a2 SOLENQID, {for component parts refer to
"CRANKING MOTOR")
33 MOTOR, cranking (for component parts
refer to "CRANKING MOTOR")
34 676 326 R§1 HARNESS, safety switch wiring {{or Power
Shift Reverser}
35 368 573 RSl RESISTOR (NOTE A)
36 675 722 R81 CABLE, fuel pump to resistor (NOTE A}
37 CABLE, resistor to switch {#) (NOTE A}
{for service orderl - 675 688 R81,
HARNESS)
.38 676 464 R91 CABLE, pump to starter button (NOTE B}
39 675 692 R92 CABLE, white cable in electrical harness
to solenold (Not Power Shift Reverser)
40 675 711 R82 SWITCH, safety (for Power Shift Reverser)
41 CABLE, white starter switch (*) (NOTE A)
{for service order 1 - 675 688 R81,
HARNESS)
41 CABLE, white starter awitch {*) (NOTE B)
{for service order 1 - 676 465 R91,
HARNESS)
42 3983 209 R91 SWITCH, starter {for component paris refer
to "STARTER & GLOW PLUG SWITCH")
43 636 365 R81  SWITCH, key (for component parts refer to
"KEY SWITCH"}
44 CABLE, work & tail to breakaway connector
socket (for part No. & application refer to
YELECTRIC BREAKAWAY CONNECTOR")
45 676 166 Rg1 LIGHT, combination work & tail (for com-
ponent parts refer to "HEADLIGHTS &
TAIL LIGHT")
45 676 216 Rl CABLE, light switch to tail light {for canopy
mounted lighta}
48 676 167 R91 CABLE, light switch to tail light {for box
mounted light)
704 700 R1 Tail light cable GROMMET
119 702 R1 Tail light CLIP
105 244 Tail light CLIP (2}
113 957 1/4 x 3/4" rd-hd-alt SCREW
(Skidder onky)
47 371 465 ROt SWITCH, light
675 6856 R91 HARNESS, electrical wiring (*) (NOTE A)
114 216 R1 Harness cable CLIP (2}
636 527 R1 Harness cable CLIF
362 666 R1 Harness cable CLIP {2)
636 526 R1 Harness cable clip SUPPORT
676 465 R91 HARNESS, electrical wiring (%) (NOTE B}
1i4 216 R1 Harnessa cable CLIP (2}
636 527 Rl Harness cable CLIP
362 656 &1 Harness cable CLIP {2)
6365 526 R1 Harness cable clip SUPPORT

* Not Serviced Separately

MRINTED IR CANADA

AIPRGDUCED IN UNITED STATHS OF AMERICA



s G2 e

] SECTION A
o I CRAWLER TRACTORS TC-2034
R MART NUMERR DESCRIBTION N PART HUMBER BESCRIFTLION

WIRING DIAGRAM (Diesel)

1 503 467 €81

3 675 938 RS1

3 676 110 RSl

3 676 023 R91

119 T02 Ri
3 676 325 R91
118 702 R1

4 675 937 RB1

4 676 109 ROl

b 5§75 833 R91

6 26-2017-D
7 181 342 R91

WIRING DIAGRAM (Diesel} - Continued

e
(3]

-]
+f -
o]
36 X i 7
35 13 N2
34 38 14 | 9
26 167 o3 1514 n /
33— . i /8
32 + [} I 1 —
3t 27 25724 17 e £
30 21 19 10
29 l j’r/
28— YA
i LY 7_ 18
22 20
H 1433
LAMP, dash (for component paris refer to 8 GENERATOR {for companent parts refer to
"DASH LAMP") "GENERATOR")
CABLE, dash lamp to light switch (for ser- 9 CABLE, A" terminal on generator to
vice order 1 - 603 467 C91, LAMP) YSEN" terminal on voltage regulator (%}
(for service order 1 - 675 690 R92,
HARNESS)
CABLE, headlight cables to light switch
(for grille mounted lights}
10 CABLE, "F" terminal on generator to "F"
CABLE, right headlight to Light switch terminal on voltage regulator (*) (for
(for canopy mounted lights} gervice order 1 - 675 690 R92, HARNESS)
CABLE, headlight to light switch (2} (for
10 & 11 Bullgraders with sub frame 11 1119 270 REGULATOR, voltage (for component parts
mounted lights) refer to "VOLTAGE REGULATOR")
Cable CLIP {4)
CABLE, headlight 2o light awitch {2) {for 12 CABLE, "BAT' terminal on light switeh to
Leoaders with sub frame mounted lights) "BAT" terminal on voltage regulstor
Cable CLIP (5} (for service order ! - 875 630 R82,
HARNESS)
636 347 RO1 Fuse HOLDER & CABLE
CABLE, headlight {2) (for grille mounted 432 644 20 amp FUSE
lights) 119 702 R1 Cable CLIP
CABLE, right to left headlight {({or cancpy
mounted lights) 13 895 063 RY! CABLE, battery to solenoid
14 CABLE, solenoid to glow plug switch (¥} {for
HEADLIGHT (2} (for component parts refer service order 1 - 675 650 R92, HARNESS)
to "HEADLIGHTS & TAIL LIGHT"}
15 SOLENOID (for component parts refer to
"CRANKING MOTOR'}
BATTERY, dry charged Prestolite {12V)
16 MOTOR, cranking {for compenent parts

CABLE, battery to ground

refer to "CRANKING MOTOR")

* Not Serviced Separately

PRINTED N CANADA

REPRODUCED IN UNITED ETATES OF AMERICA



—_§3 —

. [
SECTION A
Elactri
 Blectrieal CRAWLER TRACTORS rcan RS
"K‘ PART HUMBER BDESCRIPTION ’:f: PART HUMBER DESCRIPTION

WIRING DIAGRAM (Diegel) - Continued

17

18

z1
22

23
24

24

25

26

26

27

28
28

29

30

31

32z
33

34

3s
36

3065 071 R2
377 206 R91

3047 824 R1
703 898 R1

‘103 888 R1

267 B07 RB1

324 572 ROl
610 B20 C81

132 244 RO
277 748 ROl
87 281 HY

703 567 RB2
‘108 685 R93

638 520 ROl

393 209 ROl

268 467 RO1
636 366 ROI

6365 365 R91

636 366 RB1
393 208 ROl

CABLE, negative terminal on ammeter to
"BAT" terminal on voltage regulator (¥}
{for service order 1 - 575 600 R82,
HARNESS)

CABLE, glow plug to ground

PLUG, glow {4} (w /3047 624 R1, NUT)
Term: uT

WIRE, connecting No. 1 to No. 2 & No, 3
to No. 4 glow PLUG

WIRE, counecting No. 2 to No. 3 glow PLUG

CABLE, glow plug indicator to glow plug (*}
{for service order } -~ 675 690 R82,
HARNESS)

CABLE, hourmeter to ground

HOURMETER, opt w/610 820 C81
HOURMETER , opt w/324 572 R§1

CABLE, hourmeter to presaure awitch {for
service refer to "HOURMETER"}

SWITCH, pressure opt w/277 748 R91
SWITCH, preasure opt w/132 244 R81

CABLE, hourmeter pressure gwitch to
ammeter

INDICATOR, glow plug (opt w /706 6B5 R83
INDICATOR, glow plug (opt w /703 557 R82
(for component perts refer to "GLOW

PLUG INDICATOR")

CABLE, glow plug switch to glow plug
indicator

SWITCH, qlow plug {for component parts
refer to "STAATER AND GLOW PLUG
SWITCH")

CABLE, glow plug switch to ammeter posi-
tive terminal (¥) {for service order 1 -
675 590 R92, HARNESE)

AMMETER
CABLE, key switch to negative terminal

on ammeter

SWITCH, key ignition (for component partis
refer to "KEY IGNITION SWITCH")

CABLE, key switch to starter switch
SWITCH, starter (for component parts

refer to "STARTER & GLOW PLUG
SWITCH'

WIRING DIAGRAM {Diesel} ~ Continued

37

38

39
40

41

42

43

44

45
45

46

47

675 692 RO1

6756 711 Ro2
676 326 R91

54 5T8 R11

676 166 R91

676 216 K9l
676 167 ROl
704 700 R1
118 702 R1

105 244
113 857

635 531 ROl

371 465 R&1

675 690 RH2

114 216 R1

6536 52T R1
362 666 R1

CABLE, white starter switch (*) {for
service order 1 - 875 680 82, HARNESS)

CABLE, white cable in electrical barness to
solenoid (Not Power Shift Reverser)

SWITCH, safsty (for Power Shift Reveraer)
HARNESS, pafety switch wiring (for Power
Shift Reverser)

CABLE, breakaway connector to ground
(Refer to "ELECTRIC BREAKAWAY
CONNECTOR"™)

SOCKET, breakaway connector (for compon-
ent parts refer to "ELECTRIC BREAK-
AWAY CONNECTOR")

’
CABLE, work & tail to breakaway connector
aocket {for part No. & application reier to
"ELECTRIC BREAKAWAY CONNECTOR")

LIGHT, combination work & tail {for com-
ponent parts refer to "HEADLIGHTS &
TAIL LIGHT")

CABLE, light awitch to tail light {for
canopy mounted light}
CABLE, light switch to tail Light {for
box mounted light)
Tail light cable GROMMET
Tail light CLIP
Tail light CLIP {2)
1/4 % 3/4" rd-hd-alt SCREW (Skidder
only}

CABLE, "TL" terminal on light switch to
"RL" terminal on light awitch

SWITCH, light

HARNESS, electrical wiring (*) (also
includes 1 - 6§36 347 R§l, FUSE HOLDER
& CABLE & 1 - 432 644, FUSE)

Harneas cable CLIP (2}
Barness cable CLIP
Harness cable CLIP (2)

* Not Serviced Separately

PRINTED IN CAMADA

REPRODUCED IN UNITED STATES OF AMIRICA



SECTION A
Electrical CRAWLER TRACTORS TC-2034
Mo PANT HUMBER DESGCRIPTION R PART NUMEER DESCRIPTLOM
GENERATOR (Delco Remy) {Diesel) GENERATOR (Delco Remy) {Diesel) ~ Continued
1T 2 3 J 56 7 8 910
44 43 42
8
H 1489
NOTE: Always give GENERATOR number when ordering 1 1932 506 BRUSH (2}
parts 454 458 Brush SCREW (2)
1100 422 GENERATOR (378 105 R51 - 12 Volt) (Note A) 9 456 413 WASHER, brush iead attaching screw lk (2}
(order 1100 449}
10 1921 860 STUD, terminal field {Note A) -
1100 448 GENERATOR (676 627 R91 ~ 12Volt} {Note B) 10 1858 749 STUD & BUSHING, terminal field {Note B)
121 743 Terminal NUT (2)
1814 579 Terminal lk-WASHER (2)
1 1858 435 FRAME, commutator end (Note A)
composed of;
1 Dowel 8069 062 11 1914 579 WASHER, field terminal atud 1k (4)
*1 Frame
1 Oiler 1880 635 12z 1881 409 WASHER, terminal stud (2} (Note A)
1 0il Seal 1945 697 12 826 319 WASHER, terminal stud (2) (Note B}
1 Retainer 1953 202
1 Wick 1947 350
1 Plug 1913 097 13 1858 753 WASHER, field terminal stud insulating
14 1885 090 BUSHING, field terminal insulating (Note A)
1 1851 908 FRAME, commutator end {Note B}
composed of: 15 1923 625 COIL., field
1 Dowel 809 ¢62
#] Frame 16 FRAME, generator (*)
1 Oiler 113 702
1 Oil Seal 1945 697 17 809 945 WASHER, drive space
1 Retainer 1952 202
1 Wick 1947 350 18 1913 960 SCREW, pole shoe (2)
1 Plug 1911k 097
. 19 1914 391 INSULATOR, field coil (2}
2 1845 697 SEAL, commutator end il
20 1914 618 SHOE, pole (2} {Note A}
3 1847 350 WICK, commutater end oil 20 1931 258 SHOE, pole {2} (Note B}
4 1953 202 RETAINER, commutator end oil seal 21 1958 434 FRAME w/OILER {Note A)
2} 1951 908 FRAME wfOILER {(Note B)
5 1944 373 ARM, brush (2} 823 551 Drive end oil WICK
6 1808 829 SPRING, brush (2) (Note A)
& 1816 324 SPRING, brush (2) (Note B) 22 1858 603 COLLAR
7 1925 378 HOLDER PACKAGE, brush ground 23 1943 516 FAN & PULLEY, generator (Note A) {1/2"
V groove)
*Not Serviced Separately PRINTED 1N CANADA

tNot Part Of Generator
REFRODUCED IN UNITED STATES OF AMIRICA



S

- §5 —

|
Elactrical _ CRAWLER TRACTORS ECTION
z’ FART RUMBER DPESCRIPTION :‘g TART KUMBEIR BESCRIPTION
GENERATOR (Delco Remy) (Diesel} -~ Continued
24 1941 678 © WASHER, drive end shaft nut 1k {Note A)
24 1915 285 WASHER , drive end shaft nut ik (Note B}
25 1815 172 NUT, drive end shaft
26 1852 882 PULLEY, generator (Note B) (3/8" v
groove) (1}

27 1944 437 FAN, generator {Note B}{+)
28 125 608 OILER, drive end
20 809 961 WASHER, drive end felt
30 819 104 PLATE, drive ond felt retainer
31 807 503 BEARING, drive end
a2 1812 008 GASKET, drivé end retainer plate
33 1911 263 PLATE, drive end retainer

1814 580 Ball brg retaining plate SCREW {3}
34 B0g 583 PiN, drive end dowel
35 808 062 PIN, commutator end dowel
36 1908 680 BOLT, through'{2)

B421 424 Through bolt 1k-WASHER (2)
37 19821 362 BUSHING, armature terminal insulating
38 1921 368 STUD, terminal armatare {Note A)
a8 1923 284 STUD, terminal armature (Note B}

121 143 Terminal NUT {2)

1914 578 Terminal kk-WASHER (2)
38 200 382 CLIP, terminpal to brush
40 124 545 KEY, 118 x 5/8" Woodruff
41 1928 952 ARMATURE
42 1925 3178 HOLDER, brush insulated
43 1911 097 PLUG, commutator end
44 1880 635 OILER, commutatar end {Note A)
44 113 102 OILER, commutator end (Note B)

*Not Serviced Separately PRINTED IN CAMADA

+Not Part Of Gonerator
AZPRODUCTID IN UNITID STATES OF AMERICA



) 8

| J— CRAWLER TRACTORS SToiz0sa i
':f'oi‘ PART HUMBER DESCRIPTION ':f: PART HUMBER DESCRIPTION
GENERATOR {Delco Remy) (Gasg) GENERATOR (Delco Remy) (Gas) - Continued

22 23 24 25 26 27

12
’a/}i 16 17

15

B
-

28
H 1488
NOTE: Always give GENERATOR number when ordering 12 1814 579 WASHER, field terminal stud 1k {4}
parts
13 1881 408 WASHER, terminal atud (2)
1100 409 GENERATOR (376 842 ROL - 12 Volt)
(Note A) (order 1100 401) 14 1858 753 WASHER, terminal stud insulating
1100 401 GE(‘NERATOR (319 622 R81 -~ 12 Volt) 15 1885 090 BUSHING, field terminal insulating
Note B) .
16 1923 625 COIL, field
1 1951 512 FRAME, commutator end 17 FRAME, generator (%}
composed of:
1 Dowel 8§09 062 18 B0O 945 WASHER, drive end space
*1 Frame
1 Wick 1947 350 19 1913 360 SCREW, pote shoe {2)
1 Oiler 125 609
1 Seai 1945 687 20 1914 49} INSULATOR, field coil (2)
1 Retainer 1953 202
1926 216 Commutator wick SUPPORT 21 1914 518 SHOE, pole (2}
2 1545 697 SEAL, commutator end oil 22 1853 832 FRAME w fOILER, drive end
. B23 551 Drive end oil WICK
3 1947 350 WICH., commutator end oil
4 1953 202 RETAINER, commutator end oil seal 23 1858 603 COLLAR, drive end space
5 1944 373 ARM, brush {2) 24 1944 437 FAN, generator (+)
] 1908 829 SPRING, brush (2} 25 1952 882 PULLEY, generator (3/8“ V groove) ()
7 1904 368 WASHER , brush arm space (2} 26 1941 978 LOCKWASHER, drive end shaft (Note A)
28 1915 265 LOCKWASHER , drive end shaft (Note B)
1825 378 HOLDER PACKAGE, brush ground
27 1815 172 NUT, drive end shaft
9 1932 506 BRUSH (2)
453 380 Brush SCREW (2) 28 1235 609 QILER, drive end
10 1814 816 WASHER, brusb attaching screw 1k (2) 29 809 961 WASHER, drive end felt
11 1821 860 STUD, terminal field 30 819 104 PLLATE, drive end felt retainer
121 743 Terminal NUT (2}
1914 579 Terminal lk-WASHER (2) 31 907 303 BEARING, drive end
*Not Serviced Separately PRINTED IN CANADA

Hat Part Of Generator REFROOUCED 1IN UNITED STATES OF AMEZMICA



S

RN g—

. -]
. . SECT A
Blectrical CRAWLER TRACTORS Herkl b
’:f;‘ PART HUMBER DLSCRIPTION . Mo PART WuMBER DESCRIPTION
T
GENERATOR {Delce Remy} (Gas) - Continued VOLTAGE REGULATOR (Delco-Remy)

32 1812 008 GASKET, drive ond rotainer plate
33 1811 283 PLATE, drive end retainer

1814 580 Ball brg retainer plate SCREW (3)
34 B0 593 PIN, drive end dowel
35 80% 062 PIN, commutator end dowel
36 1908 680 BOLT, through (2)

8421 424 Through bolt 1k-WASHER (2)

37 1921 362 BUSHING, armature terminal insulating

38 192} 369 STUD, terminnl armature
121 743 Terminal NUT {2}
1914 578 Terminal WASHER (2}
38 200 382 CLIP, terminal to brush
40 124 545 KEY, 1/8x 5/8" Woodruff

41 1928 952 ARMATURE

42 1825 379 HOLDER, brush insulated

43 125 609 QILER, commutator end H 1488
44 1911 047 PLUG, commutator end
1119 270 REGULATOR, 12 volt voltage (375 055 R91)
1 1119 000 REGULATOR, voltage
2 1831 886  COVER
3 1831 887 GASKET, cover
4 1910 966 PACKAGE, shock mount
*Not Serviced Separately PRINTED IN CAHADA

tNot Part of Generator
REPRODUCED N UNITED STATES OF AMERICA



a8
m i SECTION A
Electrical CRAWLER TRACTORS TC-2034
ﬁ' PART HUMBER DESCRLPTLOHN ':g’ PART HUMBER DESCRIPTION
CRANKING MOTOR {12 Volt) (Detco-Remy) CRANKING MOTOR {12 Voit) (Delco~Remy) - Continued

H 1614
NOTE: Always give Motor Number when ordering parts. 10 1926 605 LEAD, brush ground {2)
274 738 Support attaching SCREW {4)
120 361 Suppoert attaching screw NUT {4}
1107 341 MOTOR, cranking {675 360 R91) (Gas}) 453 435 Attaching screw lk-WASH, (4)
636 587 R1 Cranking motor SEAL
179 B39 3/8 x 1" Type 2 BOLT (3)
11 1928 015 PACKAGE, brush holder support (2}
1107 544 MOTOR, cranking (636 788 R91) (Diesel) 12 1955 946 GROMMET, field frame (Diesel}
636 587 R1 Cranking motor SEAL 12 15833 765 GROMMET, field frame {Gas)
179 839 3/8 x 1" Type 2 BOLT (3}
120 622 No. 8 ed-pltd hex, NUT
114 503 3/8" hex jam NUT 13 1955 841 CONNECTOR, field coil to switch (Diesel)
12] g0l #10 cd-pitd internal tooth lk-WASH, 1949 653 Connector attaching SCREW
Q1537 13/32 x 3/4 x 16 ga WASH. 456 319 Connector attaching screw 1k-WASH.
14 1114 356 SWITCH, solenoid
1 81p 819 PLUG, expansion (Diesel} 1952 427 Switch GASKET (between switch &
housing)
2 1872 678 BUSHING, commutator end (Diesel} 132 255 Switeh attaching SCREW
1849 853 Field lead attaching SCREW (Gas)
3 453 465 PLUG, commutator and drive end pipe {2) 453 468 Field lead attaching SCREW (Diesel)
(Diesel} 9421 423 Switch screw lk-WASH.
274 545 Field screw lk-WASH. {Gas)
453 435 Field screw lk-WASH, (Diesel)
4 1919 853 WICK, commutator end (Diesel)
5 1940 385 FRAME, commutator end {Diesel) 15 818 265 WASHER, cummutator end spacer {Diesel)
composed of: .
1 Bushing 1872 6§78 16 1939 106 ARMATURE (Diesel)
% | Frame 16 1956 422 ARMATURE (Gas)
1 Plug 810 B19
1 Plug 453 465
1 Wick 1518 851 17 1958 679 SPRING, plunger return
18 1939 113 PLUNGER, solenoid switch {Diesel)
5 1928 966 FRAME, commutator end {Gas) 18 1853 041 PLUNGER, solenoid awitch (Gas)
[ 1946 434 BRUSH, (4) (Diesel)
1959 514 Brush attaching SCREW W/lk—WASH. {4) 19 1932 205 LEVER, shift
455 106 Shift lever attaching PIN
6 k806 945 BRUSH, {4) {Gas) 20 1928 021 COLLAR, stop
1926 648 Brush attaching SCREW (4} .
21 1928 022 RING, retainer
7 1938 587 HOLDER, insulated brush {2) 22 1928 023 COLLAR, thrust (Diesel)
22 1838 568 COLLAR, thrust {Gas)
8 1926 622 SPRING, brush {2)
23 1832 197 STUD, shift lever
9 1926 617 HOLDER, ground brush {2} {Gas) 1953 479 Shift lever stud sealing lk-WASH,
9 1940 477 HOLDER, ground brush (2} (Diesel) 192¢ 640 Shift lever screw NUT
* Not Serviced Separately FRINTED IN CAMADA

RIPRODUCID IN UNITED STATESZ OFf AMIZRICA



— G

-
; ’ SECTION A m
Electrical - CRAWLER TRACTORS TC-203A
REE. parT wuMBER DESCRIPT REF,
Wo. 1 10N 0. PART NUMBER CESCRIPTION
CRANKING MOTOR {12 Volt} {Delco-Remy) - Continued
24 1916 4139 WwICK, drive end {Diesel)
25 1857 226 HOUSING, drive end (Diesel}
composed of:
1 Bushing 1959 988
* 1 Frame
1 Plug 453 465
1 Wick 1916 439
806 593 Dowel PIN
25 1847 300 HOUSING w/BUSHING, drive end (Gas)
808 593 Dowel PIN
26 1959 998 BUSHING, drive end {Diesel)
26 1839 345 BUSHING, drive end {(Gas)
27 1867 899 COLLAR, drive end space (Diesel}
28 1932 838 DRIVE, motor
4] 9413 435 RING, center bearing and drive (Diesel)
30 1932 209 SPRING, assist (Diesel)
k)1 1881 771 WASHER, center bearing and motor drive
{Diesel)
a2 820 149 BEARING, center {Diesel}
1914 580 Center bearing attaching SCREW (2}
1962 276 Center bearing attaching screw lik-
WASH. {2)
33 1938 596 BUSHING, center bearing (Diesel)
34 1927 853 INSULATOR, field coil {Gas}
35 1887 021 SHOE, pole (4) (Diesel)
1913 860 Pole shoe SCREW (4)
35 1931 129 SHOE, pole {4) (Gas)
1913 100 Pole shoe SCREW (4)
36 1956 384 COIL, field {Diesel)
36 1943 504 COIL., field {Gas)
37 1860 508 BOLT, motor through (2} (Diesel}
37 1839 870 BOLT, moetor through (2) (Gas)
38 1926 600 PIN, brush holder {2)
* Not Serviced Separately PRINTED {K CAHADA

REFAODUCED 1IN UNITED STATES OF AMEIRICA



—_ 70—

B =]
. . SECTION A
Electrical
TC-2034 H
m CRAWLER TRACTORS
'::;' FART NUMBER PESCRIPTION N FART NUMBER DESCRIPTION
DISTRIBUTOR DISTRIBUTOR - Continugd
Location of the distributor
mbol code

B 47674

375 423 RS1  DISTRIBUTOR, battery ignition {C-135) 15 355 724 R81 CAM w/FELT
355 460 R1 Cam oil hole FELT

381 687 R91  DISTRIBUTOR, battery ignition (C-146)

1 351 693 R82 CAP, distributor 16 375 425 R91 PACKAGE, governor spring (consisis of two
! springs) (C~135)
2 353 896 R81 ROTOR, distributor

3 353 901 R2 SEAL. breaker cover felt 16 381 691 RS91 PACKAGE, governor spring {consists of two
springs) {C-1486)
4 352 284 R2 GASKET, breaker cover
5 353 900 R1l COVER, breaker 17 352 293 R1 SPACER, weight arm (4)
6 353 503 R92 CONDENSER 18 362 474 R91 SHAFT, distributor {C-135)
7 333 905 K1 CLAMP, condenser 18 381 688 R91 SHAFT, distributor {C-146)
131 949 No, 8 x 3/16" ca-pltd sit-fil-hd mach
SCREW 18 352 298 R1 WASHER, distributor thrust (2)
121 841 No. 8 cd-pltd lk-WASH,
20 353 894 R! SPRING, distributer cap (2}
8 353 172 R91  SET, distributor poiat 21 353 895 R! SUPPORT, distributor cap spring {2)
21394 D Breaker arm spring WASH. (2) 121 832 No. 8 x 3/8" cd-pitd rd-hd-shtd
436 690 No. 8 x 3/18" ed-pltd slt-pan-hd mach mach SCREW {2)
SCREW 121 841 Wo. B cd-pltd 1k- WASH. (2)
120 622 No. 8 cd-pltd breaker arm spring NUT
121 841 Nu. 8 ed-pltd 1k~ WASH.
22 353 898 Rt1  HOUSING w/SEAL, distributor
’ composed of:
9 353 807 R1 SCREW, terminal #1 Housing
21 384 D Terminal WASH. 1 Oil Seal 252 139 Rt
120 622 No. 8 cd-pltd NUT (2) . 1 Plug 125 947
121 B4l No. & cd-pltd lk-WASH. (2) 1 Retainer 353 899 Rt
=] Bushing
125 947 1/8" cd-pltd sit-hd pipe PLUG
10 353 905 Rl INSULATOR, spring anchor terminal
11 251 538 Rl WASHER, terminal insulating 23 353 89% Ri RETAINER, distributor shalt oil seal
12 352 277 R11  PLATE, breaker 24 252 739 Rl SEAL, distributor shaft oil
121 832 No. 8 x 3/8" cd-pltd skt-rd-hd mach
SCREW 25 353 902 R} GEAR. distributor (32 teeth)
121 841 No, 8 ed-pltd lk-WASH, 354 552 R1 Distributor gear PIN
13 352 301 Ri GUARD, governor weight 21 312 D GREASE, distributor magneto 1 oz. tube
131 954 No. 8 x 1/4" cd-pﬁd sit-fil-hd mach (not included with distributor) (as required)
SCREW (2) )
121 84} No. & ed-pltd lk-WASH.
373 577 R91 PACKAGE, distributor shalt bushing service
‘ {used to replace bushing in distributor
14 353 915 ARM AND WEIGHT (2) ° . housing - 353 898 R11)
" HOT SEOVICED BEFARATRLY. PRINTED 1K CAWADA

REPRODUCED IN UNITED BTATER OF AMERICA



=
Eleetrical S?(é’]:]é%giﬁ.ﬂ m
CRAWLER TRACTORS
:EJ:' PART NUMBER CESCRIPTION ?‘? PAHT HUMBER DESCRIPTLION

SPARK PLUGS AND CABLES

A 23059 C

1 396 459 RS1

1 379 148 R1

1 371 522 ROL

1 397 46 R1

1 360 942 ROl

1 353 982 RO1

1 397 141 R1

1 359 276 R91

1 361 688 RS1

1 353 983 RO1

SPARK PLUG w /GASKET, {light or moder-
ate service) (Champion D-18-Y} (4)

SPARK PLUG w /GASKET, {light or moder-
ate service} {(Prestolite 18-82) {4)

SPARK PLUG w/GASKET, (intermediate
service) (Champion D-16) (4)

SPARK PLUG w /GASKET, {intermediate
service) {(Prestolite 18-81) (4}

SPARK PLUG w /GASKET, (normal service)
{Champion & Com.} (4)

SPARK PLUG w/GASKET, (normal service)
{AC-C85) (4)

SPARK PLUG w/GASKET, (normal service}
{Prestolite 18-8) {4)

SPARK PLUG w /GASKET, (severe service)
{Auto-Lite BT -8} (4}

SPARK PLUG w /GASKET, (severe service}
(Champion D~9) (4}

SPARK PLUG w/GASKET, {severe service)
{(AC-C83) (4}

SPARK PLUGS AND CABLES - Continued

1 359 275 R8l

1 397 144 R1

1 361 686 Rl

1 353 986 ROl

1 359 274 ROl

1 397 143 R1

2 37762 H

3 371 430 R1
L 356 695 Re2

5 251 553 R1
6 356 6B6 RA2

SPARK PLUG w/GASKET, (severe service)
{Auto-Lite BT-4) {4)

SPARK PLUG w/GASKET, (severe service)
(Prestolite 18-3) (4)

SPARK PLUG w/GASKET, (extremely
severe service) (Champion D-~6) (4)

SPARK PLUG w/GASKET, (extremely
gevere service) {AC-C81) (4}

SPARK PLUG W/GASKET, (extremely
severe service) (Auto-Lite BT-3) (4}

SPARK PLUG w/GASKET, {extremely
severe service) (Preatolite 18-2} (4)

GASKET, spark plug {4)

INSULATOR, terminal {4)

PACKAGE, ignition cable service (Includes
4 spark plug CABLES, 1 - 358 686 R82
distributor to coll CABLE and 4 -

251 553 R1, NIPPLES)
NIPPLE, distributor cap terminal (4}
CABLE w/TWO NIPPLES, ceil todistributor

IGNITION UNIT, (Refer to"IGNITION UNIT")

FRINTED iH CAHADA

RIFRODUCKD IN URITED STATES OF AMERICA



]
SECTION A
Heame CRAWLER TRACTORS o [
"‘H'::‘ PART MUMBER DESCRIPTION ';fo"_' PART NUMBER DESCRIFPTION
IGNITION UNIT IGNITION UNIT - Centinued

4 353 937 CLAMP, distributor
180 078 5/16 x 7/8" Type 2 cd-pltd BOLT (2}
120 214 5/16" cd-pltd 1k-WASHER (2)

5 353 836 R2 GASKET, distributer

& 151 314 R91 COIL w/CLAMP, ignition (C 135)
& 368 839 R91  COIL, ignition (C 146) (Note A)
6 385 883 Re1 COIL w/CLAMP, ignition (C 146) {Nate B}
6 396 329 ROl  COIL w/CLAMP, ignition (C 145) (Note C)
132 926 No, 10 x 1-1/4" cd-plid sit-rd-hd BOLT
180 073 5/16 x 1/2" ed-pltd Type 2 BOLT {2)
{for C 135 & C 146} (Note A)
120 611 No. 10 ed-pltd NUT
120 393 11/32 x 11/16 x 16 ga cd-plid
WASHER (2)
120 217 No. 10 cd-pltd 1k-WASHER
120 214 5/16" cd-pltd 1k-WASHER (2)
131 394 5/16 x 1/2" rd-hd slt BOLT cd-pltd {2}

{C 146} {Note B & C)

7 353 889 R1 CLAMP, coil (C 146) (Note A)

8 357 929 RE2 CABLE, coil to distributor, primary

120 614 No. 10 cd-pltd NUT (2}

120 217 No. 10 cd-plitd Ik-WASHER (2)

o 46 168 DB GASKET, distributer drive houging
10 46 868 D CLIP, distributor mounting

1] 353 934 R11  SHAFT, distributor drive
12 363 763 R11 HOUSING, distributor drive

103 883 1/8" cd-pltd slt-hdls pipe PLUG
179 840 3/8x 1-1/8" Type 2 BOLT
179 842 3/8 x 1-3/8" Type 2 BOLT
103 321 3/8" Ik-WASHER
A 49505 13 363 765 R1 GASKET, hcuaing hole cover

14 363 764 R1 COVER., distributor drive hole

435 429 No, 10 x 9/16'" cd-pitd alt-rd~hd
BOLT (2)

120 217 No. 10 cd-pltd 1k-WASHER (2}

NOTE A: lgnition unit equipped w/IH Coil
NOTE B: Ignitien unit equipped w/Delco Remy Coil
NOTE C: Ignition unit equipped w/Presato Lite Coil

1 356 686 RO2 C!‘(.BLEaé)coil to distributor secondary
c1

1 356 686 R92 CABLE, coil to diatributor secondary
(C 146) {Note A}

1 373 167 R81 CABLE, coil to distributor secondary
{C 146) {Note B & C) distributor
secondary

251 553 R} NIPPLE, coil & distributor terminal
{C 135) (2}

251 553 R1 NiPPLE, coil & distributor terminal
{C 146) (2) (Note A)

251 553 R1 NIPPLE, distributor secondary {C 146)
(Note B & C)

2 472 BT5 Rl NIPPLE, coil (C 146) (Note & & B}

(-2 R ]

3 DISTRIBUTOR, (Refer to YDISTRIBUTOR")

PRINTED LK CANADA

REFRODULCED IN UNITED STATES OF AMERICA-



e

[}
H Electrical

CRAWLER TRACTORS

SECTION A
TC-203A

REF.

XO. PART NUKBER

DESCRIPTION

nzr.

HO. PART HUMBIR

DESCRIPTION

GLOW PLUG INDICATOR

H&123

703 557 R92

706 685 R93

INDICATOR, glow plug {opt w/ 706 685 R92)
composed of:

51 Body
1 Ceil 709 467 R1
2 Lk-Wash. 3043 503 R1
2 Lk-Wash. 3043 502 R1
1 Nut 3043 500 R
2 Nut 3043 504 R1
3 Screw 3043 505 R1
1 Wash, 3043 501 R1

INDICATOR, glow plug {opt w/703 557 R92)
{parts not illustrated)
composed of:

ELECTRIC BREAKAWAY CONNECTOR (For Tractor equipped

1

/

w/Rear Light)

H 5177

1 362 002 R92
113 957
108 084
103 318
64 D22 H
121 841

2 635 531 ROl

2 676 722 ROl

2 675 217 RO1

3 54 578 R11
636 320 RSl

S0OCKET, breakaway connector
1/4 x 3 /4" rd-hd mach BOLT (2}
1/4" NUT (2)
1/4" 1x-WASHER {2}
8-32 x 5/16" cd-pltd slt-til-hd BOLT (2)
#8 med cd-pltd 1k-WASHER (2)

CABLE, socket to tzil light {not used with
canopy or standard seat) (included in
636 320 R91)

CABLE, socket to tail light (used with
standard seat) (included in 676 191 R91)

CABLE, socket to tail light {used with
canopy) {included in 676 218 R91)

CABLE, aocket to ground
PARTS ACCESSORY, breakaway connector

(Not applicable with canopy or standard
aseat) {composed of Reference No's 1, 2

*1 Body
1 Coil 3043 619 R1
2 Nut 707 483 R1
f Nut 707 486 R1
2 Screw 3062 387 R1
2 Wash. 707 484 R1
2 Wash, 705 829 R1
1 Wash, 707 499 R1

and 3}

676 191 R81 PARTS ACCESSORY, breakawsay connector
{For use with standard seat} (composed of

Reference No's 1, 2 and 3)

i 3043 500 R1
2 3043 501 R1

NUT, indicator mounting
WASHER, mounting nut

BODY, glow plug indicator {*) (order i-
703 557 R92 or 1-706 685 R9Z,

3

INDICATOR)
4 3043 502 R1 WASHER, coil fixing 1k {2)
& 3043 503 R1 WASHER, coil fixing 1k (2)
§ 3043 504 R1 NUT, coil fixing (2}
7 709 467 R1 COIL, indicator resistance
8 3043 505 R1 SCREW, indicator grub (3)

676 219 R3]

PARTS ACCESSORY, breakaway connector
{For upe with canopy) {composed of
Reference No's 1, 2 and 3)

KEY IGNITION SWITCH

H 7053

1 365 502 Rt
2 125 793
3 636 365 R91

NUT. switch mounting

WASHER, 316" int-tooth cd-plid switch
SWITCH, key ignition (Includes 2 KEYS)

* HOT EIRVICED SEPARATRY.

PRINTED IN CANADA

REPACGDUCHED 1N UNITED STATID OF AMUERICA



—d —

a B
. SECTION A
Electrical
TC - 2034 m
m CRAWLER TRACTORS o
REF. PART HUMBER DESCRIPTION REF. PART HUMBER DESCRIPTION

NO.

NO.

GENERATOR DRIVE (Gas}

H 1454

1 368 574 R3
179 816
103 320

179 816
178 817
178 818

Q 388

102 634
103 320
375 673 Rl

3 675 6983 RO1
179 838
103 321

4 675 700 R91

179 838
103 321

5 370 619 RO1
179 838
103 321

6 676 645 R1

BRACE, generator adjusting
5/16 x 3 /4" Type 2 BOLT
5/16" lk-WASHER

GENERATOR (Refer to "GENERATOR"}
5/16 x 3/4" Type 2 BOLT
5/16 x 7/8" Type 2 BOLT
5/16 x 1-1/8" Type 2 BOLT
11/32 x 7/8 x 16 ga WASHER (2)
5/16" NUT
5/16" 1k-WASHER (3)
Generator mtg STUD

BRACKET, generator {Crawler)
3/8 x 7/8" Type 2 BOLT (2)
3/8" Ik-WASHER (2)

BRACKET, generator & fuel pump suppoert
{w /9 gal pump)} (used’in place of
675 693 R91}
3/8 x 7/8" Type 2 BOLT (2)
3/8" lk-WASHER (2)

BRACKET, generator {Skidder)
3/8 x 7/8" Type 2 BOLT {2)
3/8" 1k~-WASHER (2}

BELT, fan & generator

GENERATOR DRIVE (Diesel)

H 1365

179 816
179 826
186 272
Q 388

103 320
102 634

2 676 844 R1
2 676 626 R1

3 368 574 R3
179 818
103 320

4 675 318 RL1
179 814
103 320

GENERATOR (Refer to "GENERATOR"}
5/18 x 3/4“ Type 2 BOLT
5/16 x 2" Type 2 BOLT
5/16 x 4" Type 2 BOLT
11/32 x 7/8 x 16 ga WASHER (2)
5/16" 1k-WASHER (3)
5/16" NUT (2)

BELT, generator drive (Blower Fan) {for
1/2 groove)

BELT, generator drive {NOT Blower Fan}
(for 3 /8 groove}

BRACE, generator adjusting
5/16 x 3 /4" Type 2 BOLT
5/16" Ik-WASHER

BRACKET, generator
5/16 x 5/8" Type 2 BOLT (3}
3/16" 1k-WASHER (3}

PRINTED IN CAMADA

RAPRODUCED IN UNITED STATES OF AMIRICA



—_5 —

g

B
. N SECTION A
¢
Flesmes ' CRAWLER TRACTORS s Hl
REF, REF,
. PART HUMBER PESCRIPTION o, PART KUMBER DESGRIPTION
HOURMETER BATTERY TRAY
2
/’l
Vet
3
“/8 fl{\m )
HA 4511 7 \6
H 1366
1 9409 943 TEE, 1/8" pipe (Diesel}
2 132 244 R91 SW[TCH., pressure {opt w /277 748 R91 1 675 685 R91 CLAMP, battery
Diesel
2 277 748 R81  SWITCH, pressure {opt w /132 244 R91 2 675 687 R1 BOLT, battery hold down front
Diesel) 5/16" NUT
11/32 x 7/8 x 16 ga WASH.
3 636 834 R81 CABLE, pressure switch to hourmeter 5/16" 1k-WASH.
{Gas & Diesel} {for Crawler Tractor prior
Serial No. H 2048 Gas) (for Skidder
Tractor prior Serial No. H 1134 Gas) 3 636 594 Rl ANGLE, battery locating (3- Gas) {4 - Diesel}
{for Crawler Tractor prior Serial No.
H 2051 Diesel) {for Skidder Tractor prior 4 675390 RSl TRAY, battery
Serjal No, H 1132 Diesel) 3/8 x 2" Type 2 BOLT
3 676 465 R91 CABLE HARNESS, pressure switch to hour- 3/8" 1k-WASH,
meter {Gas) {Refer to "WIRING DIAGRAM")
{for Crawler Tractor Serial No. H 2048
& Up) (for Skidder Tractor Serial No. 5 P 23248 SPACER, tray support, front (2)
H 1134 & up)
3 675 690 R92 CABLE HARNESS, pregsure switch to hour- 6 636 845 R1 SPACER, tray suppori, rear RH
meter {Diesel) (Refer to "WIRING
DIAGRAM"} {for Crawler Tractor Serial ki 580 883 R1  SPACER, tray support, rear LH
No, H 2051 & up) {for Skidder Tractor
Serial No, H 1132 & up) 8 675 688 R11  BOLT, battery hold down rear
5/16" NUT
4 97 281 HY CABLE, pressure switch to ammeter (Diesed 11/32 x 7/8 » 16 ga WASH.
5/16" 1k-WASH,
5 635 936 R1 BRACKET, hourmeter support
179 798 1/4 x 1-1/8" Type 2 BOLT
179 793 1/4 x 5/8" Type 2 BOLT
109 084 1/4" NUT {2}
103 319 1/4" 1k-WASHER (2) STARTER AND GLOW PLUG SWITCH
§ 636 368 R11 BRACKET, hourmeter mounting
179 196 1/4 x 7/8" Type 2 BOLT 2
108 084 1/4" NUT
103 318 174" 1h-WASHER
7 356 737 R91 DAMPER, hourmeter vibration
121 839 Ne. 6x 5/16" slt-rd hd SCREW (3}
131 044 No. 6 lk-WASHER (3)
B 610 820 C31 HOURMETER, {12 Volt}
B 324 572 R9) HOURMETER, (6/12 Volt)
121 B3S No. 6 x 5/16' slt-rd hd SCREW (3} H 4987
131 044 No. 6 Ik-WASHER (3}
9 267 807 R91 CAEBLE, hourmeter ground 1 393 209 R91 SWITCH, starting and glow plug {1 used on
Gas) {2 used on Diesel)
10 119 702 R1 CLIP, hourmeter cable on heat shieid
(Diesel}
2 371 487 R1 CAP, switch grey
11 105 244 CLIP, hourmeter cable (Diesel}
373 612 R) CAP, switch red {Diesel}

PRINTED iN CARADA

RIFPAODUCED IN UNITED STATES OF AMERICA



in TG

2 @
m Flectrical SETCC':'[“_I%I\; : m
CRAWLER TRACTORS

:E::' FART NUMBER DESCRIPTIOMHN :io’:' PART HUMBER CESCRIPTION

HEADLIGHT AND TAIL LIGHT (12 Volt)

/‘"A’—]\

H 1391

1 675 933 ROl

120 378

1 676 166 R91

271 500

103 322
2
3 676 077 R81
3 676 357 RS51

4 676 078 R1
5 676 636 R1
[ 454 646

7 675 993 R

8 675 935 R1
179 839
102 635
103 321

~

LIGHT, head {2}
composed of:

*1 Housing
1 Lamp 676 077 RO1
1 Retainer 676 078 R1
1/2" ed-pltd NUT (4
LIGHT, tail
compoged of:
*1 Housing
1 Lamp 676 357 RO1
i Lamp 454 6465
1 Retainer 676 078 R1
#] Switch

7/16" ed-pltd NUT {2}
7/16" lk-WASHER (2)

HOUSING, light {order 675 933 R91i, for
headlight, 675 166 R91, for taj) light)

LAMP, head light {2}

LAMP, tajl light

RETAINER, light assembiy

GROMMET, tail light

LAKMP, tail Light

BAR, head light guard support {2} {used
with Loaders)

GUARD, tail light {cancpy mounted light)
3/8 % 1" Type 2 BOLT (2}
3/8" NUT (2} i
3/8" lk-WASHER {(2)

8 €675 B34 RO1
179 837

179 838
102 B35
Q 1597
103 321
9 40 069 D
10 350 520 Rl
11 635 519 &1

HEADLIGHT AND TAIL LIGHT (12 Volt) - Continued

GUARD, head light {2)

3/8 x 3/4" Type 2 BOLT (4) {not used
with Loaders}

3/8 x 1" Type 2 BOLT (4) (used with
Loaders)

3 /8" NUT (4}

13/32 x 3 /4 x 16 ga WASHER (4)

3/8" 1k-WASHER (4)

SPACER, tail light
CLAMP, tail light
BRACKET, tail light

H 1386

1 603 467 €91

2 142 450

102 639 5/8" NUT
103 325 §/8" 1Ik-WASHER
DASH LAMP

SERVICE PACKAGE (dash lamp less bulb
composed of

1 Grommet 273 406 R1
*] Lamp

1 Washer 273 405 R1
LAMP, dash

PRINTED N CANADA

REPROLUCED IN UNITED STATHS OF AMERICA



—TT

]
Engine Controls . SECTION A
instrumentg and Panel CRAWIJER TRACTORS TC-203A
M’ TART HuMBER DESCRIPTION R PART NUMBER CESCRIPTION
INSTRUMENT PANEL {Gas)} INSTRUMENT PANEL {Diesel}
H 1382 H 1383
1 269 467 R92 AMMETER i INDICATOR, heat (Refer to "HEAT
INDICATOR/R™}
2 675 697 R91 GAUGE, oil pressure {Power Shift
Reverger only)
2 675 627 R91  GAUGE, oil pressure (Power Shift
. Reverser only)
3 LIGHT, instrument {Refer to "DASH
LAMP™)
3 LIGHT, instrument (Refer to "DASH LAMP"Y)
4 675 640 K11 PANEL, ingtrument 4 675 641 R21 TPANEL, instrument
144 817 No. 14 x 5/8" cd-pltd pan-hd slt- 144 817 No. 14 x 5/8" cd-pltd pan-hd sit-
tapping SCREW {4} tapping SCREW (4)
445 449 No. 14 Tapping screw spg NUT (4} 445 449 No. 14 tapping screw spg NUT (4}
127 741 2" stl button PLUG 127 741 2" 81t butten PLUG
5 INDICAT"‘OR, head (Refer to "HEAT INDIC- 5 269 467 R92 AMMETER
ATOR™)
-3 371 465 R91 SWITCH, 12V lighting
6 371 465 R91 SWITCH, 12V lighting T 635 320 R2 LEVER, threttle contral
M 92 150 5716 x 3 /4" std-hd-dld PIN
7 635 320 R2 LEVER, throttle control < 398 11/32 x 7{3 % 16 ga WASHER
M 92 150 5/16 x 3 /4" etd-hd did PIN 103 384 1/8x 3/4" ¢-PIN
Q 388 11/32 x 1/8 x 16 ga WASHER
103 384 1/8 ¢ 3/4" c-PIN
8 876 472 R1 5TOP, lever
453 049 1/4 x 3/4" pan-hd-slt cd-pltd BOLT {4)
8 362 039 R84 GAUGE, oil pressure 109 084 1/4" NUT (4)
103 318 1/4" 1k-WASHER (4}
8 393 209 R91l BUTTON, starter
373 612 R1 Starter bution red CAP 8 362030 R94 GAUGE, oil pressure
10 393 2098 R91 SWITCH, glow plug
1o £10 989 R91 CAEBLE, choke +
119 702 R1 Cho'ke cable CLIP 371 487 R1 Starter button grey CAP
it 393 209 R9L SWITCH, glow plug
12 INDICATOR, glow plug (Refer to "GLOW
PLUG INDICATOR")

PFRIHTED IN CANADA

REFRODUCHED IN UNITED STATES OF AMERICA



B — 78 -

m Engine Controls SEC!
Inarrcment & Panel CRAWLER TRACTORS TC-20A
BEF.  LART NUMBER REF,
ey DESCRIPTION s’ PART NUMBER DESCRIFTION
THROTTLE CONTROL THROTTLE CONTROL -~ Continued

=L,
'

Iy 11 |
\\E:g \;]:'\LIO

H 1625
H 4282
OIL PRESSURE LINE
{Power Shift Reverser)
1 676 492 R1 LINK, speed adjusting lever 9
Q 392 9/32 x 3/4 x 18 ga WASHER (4}
103 372 3/32 x 1/2" c-PIN (4} /
2 675 397 K91 ROCKSHAFT, throttle control (Gas) l
3 636 136 R91 ROCKSHAFT, throttle control {Diesel) 4
4 635 331 R1 SUPPORT, rockshafi RH
178 793 1/4 x 5/8" Type 2 BOLT (2) 3
10% 084 1/4" NUT (2} /
163 319 1[4" 1k-WASHER {2) 2
5 148 564 JOINT, type "A" long atl 1/4" ball {2) H 6819
103 319 1/4" le-WASHER
1 105 408 COUPLING, oll pressure gauge
[ 635 325 R1 LINK, throttie control rockshaft
103 024 1/4" - NF NUT {4} 2 36 637D ELBOW, oil pressure line (2)
3 36 082 D NUT, oll pressure line {2}
1 535 322 R11 BELLCRANK, throttle control .
Q@ 398 11fazx ?/E x 16 ga WASHER 4 675 B34 R1 PIPR, oll pressure gauge
103 384 1/8 % 3/4" c-PIN 636 631 R1 Oil pressure line LOOM
|3 635 32L Rl LINK, throttle control lever
Q 392 9/32 x 3/4 x 1B ga WASHER (2)
103 372 3/32 x 1/2" c-PIN {3} HEAT INDICATOR
9 635 320 R2 LEVER, throttle conirol
M 92 150 5716 x 3 /4" std-hd-dld PIN
Q 398 11/32 % '?/8 x 16 ga WASHER
103 384 1/8 x 3/4" c- PIN
10 704 681 R2  WASHER, lever friction (2)
11 3047 323 R1 SPRING, throttle control lever
Q 3517 1/4 % 2-1/8" std-hd-did PIN
Q382 9/32 x 3/4 x 18 ga WASHER (2}
103 384 1/8 x 3 /4" ¢-PIN
HA 2919
12 636 137 R1 LINK, speed adjustment (Diesel} 1 272 122 R91  INDICATOR, heat (Includes paris listed
Q 392 '9/32 x 3/4 x 18 ga WASHER (4) unless ctherwise noted).
103 372 3/32 x 1/2" c-PIN (4} 103 089 No. 12 NUT {2}
125 750 No. 12 ext-tooth lk-WASH. (2}
13 636 723 R1 SPRING, injection shut-off {Diesel)
13 635 533 R1 SPRING, throttle control linkage {Gas) 2 140 776 CLIP, indicator cable (Diesel) {(+)
3 51 510D BUSHING, indicator reducing
* Not Serviced Separately PRINTED N CANADA

+ Mot Part of Indicator REPRODUCED IN UNITED STATES OF AMERICA



p—

Engine Controls
- Ingtrutnents & Panel

CRAWLER TRACTORS

SECTION A
TC-2034

REF.

PART NUMWBER

DESCRIPTION

REF,
NO.

PART NUMBER

CDESCRIFTION

TACHOMETER (Gas)

2

H 5756

" = & o,

10
1
12

636 169 R91

636 174 RO1
120 514
120 217

635 172 R1
144 817

138 488 RS}

363 817 R1
435 420

120 217

360 692 R1
369 693 R1
368 695 R91
369 694 RO1

363 B14 R1
138 486 RO1
138 487 R91

120 S21
144 817

n
12

PARTS ACCESSORY. tachometer {composed
of all parts listed)

TACHOMETER
No, 10 cd-pltd NUT {2}
nNo. 10 cd-pltd 1k-WASH. (2)

BRACKET, tachometer mounting
No. 14 x 5/8" slt-rd-hd cd-plid tapping
SCREW (2)

CABLE, tachometer {Iincludes 138 487 R91,
CASING & 138 486 R91, CORE)

PLATE, tachometer housing
No. 10 x 916" ed-pltd rd-hd SCREW (2)
No. 10 cd-pltd 1k-WASH. (2)
HOUSING, tachometer connection
RETAINER, drive gear
GEAR, tachometer drive
PACKAGE, tachometer drive service (In-
cludes Ref. No.'s 5to 7)
GASKET, tachometer connection housing
CORE, tachometer cable
CASING, tachometer cable
CLIP, tachometer cable

No. 14 x 5/8" slt-rd-hd cd-pltd tapping
SCREW

TACHOMETER (Diesel)

H 5756

4

636 302 Ro2

636 362 RSl
120 614
12¢ 217

636 172 R1
144 B17

636 584 Rl

3042 474 R9)
179 793
1719 801
103 319

636 588 ROl
636 590 R3J

120 521
144 817

-

PARTS ACCESSORY, tachometer (composed
of all parts listed)

TACHOMETER
No. 10 ed-pitd NUT (2)
No. 10 cd-pitd 1k-WASH. (2}

BRACKET, tachometer mounting
No. 14 x 5/8" slt-rd-hd cd-pltd tapping
SCREW (2}

CABLE, tachometer {Includes 636 590 R81,
CASING & 636 589 R8l, CORE)

‘GEAR. tachometer drive
1/4 x 5/8" Type 2 BOLT
1/4 x 1-1/2" Type 2 BOLT
1/4" 1k-WASH. (2)

CORE, tachometer drive
CASING, tachometer drive
CLJIP, tachometer cable

No. 14 x 5/8" slt-rd-hd cd-pltd tapping
SCREW

* Not Serviced Separately

REPRODUCED [N UHITED STATHS OF AMERICA

PRINTED N CANADA



—_— B0

-] 2
B RV
Clutch CRAWLER TRACTORS TC-2034
REF.
o PART HUMBER DESCRIPTION Ra’ PART NUMBER DESCRIPTION
CLUTCH CONTROL CLUTCE CONTROIL
{NOT Power Shift Reverser) {NOT Power Shift Reverser) - Continued

14 §35 097 R11 PEDAL, cluteh {Includes 635 061 Rl,

BUSHINGS)
271 568 5/8 x 3-1/2" Type 2 BOLT
10 620 P 21/32 x 1-1/2 x 156 ga WASH.

15 635 100 R11 SHAFT, clutch release

16 9402 706 CONNECTOR, lub hose
17 106 649 ELBOW, 1/8"-45° lub hose
109 461 1/8" atraight lub-FTG

HA 4310
13 635 698 R91 HOSE, release sleeve iub
2 365 865 R91 BEARING, clutch throw-out

635 092 R2 SLEEVE, clutch reiease (NOT CRPTOQ}
360 501 R2 SLEEVE, clutch release {w/CRPTQ)

L

5 360 502 R1 FORK, clutch release
179 843 3/8 x 1-1/2" Type 2 BOLT (2)
103 32} 3/8" 1k-WASH. (2}

6 635 091 R1 BUSHING, ciutch release shaft (2)

7 635 098 R1 KEY, clutch release fork (2}

8 11§ 538 CLEVIS, shaft adjustable {2)
114 787 1/2 % 1-27/64" rod end did PIN (2}
I1 002 VA 17732 x 1/8 x 16 ga WASH.
103 384 1/8 x 3/4" ¢-PIN {2)

9 635 101 R1 ROD, clutch release shaft
114 496 1/2"-NF jam NUT (2}

10 635 504 R1 SPRIN_G. pedal return

El 635 107 R1 BRACKET, pedal return spg

lo0 751 No. 8 1/2" sli-hd SCREW (2)
103 092 No. 8 NUT (2)
106 496 No. 8 Ik-WASHER (2)

12 635 061 R1 BUSHING, pedal (2)
13 §35 108 R1 SPACER. pedal pivot

* Not Serviced Separately FRINTED tH CANADA

RIFARODUCED N UNITED STATIS OF AMIRICA



—_—gl —

B . =
[ 3 CRAWLER TRACTORS Tk el
Rug' PART NUMBER DESCRIPTIOH i "':: PART KUMBER DESCRIPTION
CLUTCH HOUSING CLUTCH (Heavy Duty - Single 5tage)

{NOT Power Shift Reverser)

9 '!3

H 5879

H 4281

. 636 410 R WER. 10" single stage heavy dut
1 35087 R21 HOUSING, (Gas) (Not Power Shift Reverser) 410 R31 C?In?]i des ol pores limed SaYY Y s

{Includes 635 091 Ri, BUSHINGS) ¢

1 675 554 R1  HOUSING, (Gas) (Power Shift Reverser) 179 817 °“§"1‘;‘§e7;,‘g E‘,}?ype 2 BOLT (6) (+)
{Not Skidder) 103 320 5/16" Ik-WASHER (6) (+)

1 635 088 R21  HOUSING, {Diesel) (Not Power Shift Rever-
ser} (Includes 635 081 R1, BUSHINGS)

1 675 555 R1 HOUSING, (Diesel) (Power Shift Reverser)} 1 102 317 HA PLATE, clutch back
(No:r Slllr.tdder) .
109 461 1/8" straight lub-FTG 2 29 774 HB PIN, lever
179 887 1/2 x 1-3/4" Type 2 BOLT (5) 167 182 . 5/32 % g/a" - PIN (3)
179 897 1fz x4 Type 2 BOLT {2) {Diesel) 114 494 Lever NUT
271 568 5/8 x 3-1/2" Type 2 BOLT (4) (Not

Power Shift Reverser)

103 323 1/2" 1k-WASH. (7) 3 LEVER, clutch release (%) order
1 - 43919 HEX - PACKAGE)

2 635 081 R1 BUSHING, cluteh release shaft {2) {Not

Power Shift Reverser} 4 BO 850 H SPRING, lever {3)
5 8 . pi
3 635089 Rt  SPACER, clutch housing {2) (Not Power 6023 H  ROLLER. pivet {§)
Shift Reverser) 5
271 568 5/8 % 3- ”,2,: Type 2 BOLT (4) & 65 820 H BLOCK, clutch lever (3}
20 665 Ri 5/8 x 4-1/4" Type 4 BOLT {2} 7 91 941R1  SPRING. clutch lever (3)
5 : T
4 26 521 R1 SEAL, housing cover 8 2 405 R1 SCREW, lever adjusting (3)
5 §33090R21 COVER, clutch housing (Not Pawer Shift s 52 406 Rt CAP. adjusting serew (3)
Reverser
5 875536 Rl  COVER, clutch housing (Power Shift Rev- 10 68268 H  SPRING. pressure plate (9)
erser)
179 816 5/15")‘ 3/4" Type 2 BOLT {6) 11 102 318 HA FPLATE, clutch pressure
103 320 5/16" 1k-WASH. (6} 12 675 418 RSt CLUTCH, 10" single stage (Includes
FACINGS) (+)
13 43 919 HEX PACKAGE, clutch release lever service
{eomposaed of items 3 to 9 inclusive)
1 Block 65 820 H
1 Cap 52 406 R1
#1 Lever
1 Spring B0 950 H
2 Rolier B6 025 H
1 Screw 52 405 R1
1 Spring 91 94t R1
* Not Serviced Separately PRINTED IN CANADA

+ Not Part of Clutch
REFRODUCED IN UNITED STATES OF AMIRICA



. -]
Clutch CRAWLER TRACTORS TC-2034
REF. mant HuMpER J
N, UNB DESCRIPTION o, PART HUMBER DESCRILPTLON
CLUTCH (Dual Stage) CLUTCH (Dual Stage)
{w/CRPTO Only} {(w /[CRPTO Only) - Continued

H 4281
635 113 R91 CLUTCH, double stage (composed of all 13 635 114 R81 COVER, w/8" clutch
parts listed below unless otherwise noted) composed of:
1 Bracket £35 488 R1
3 Clevis 635 496 R1
1 635 485 R1 SCREW, lever adjusting 1 Cluteh 635 460 ROl
114 493 5/16"-NF jam NUT 1 Package 635 692 R91
3 Pin 392 503 R1
1 Piate 635 4835 R1
2 LEVER, clutch release (*) (order 1 - 1 Plate 635 487 R1
635 692 R%1, LEVER PACKAGE} 1 Plate 635 48% R1
635 493 R1 Clutch lever pivot PIN {3) 1 Plate £35 480 Rl
1 Plate 435 491 R1
3 Screw 355 106 R1
3 535 494 R1 SPRING, clutch iever 179 822 5/16 x 1-1/2" Type 2 BOLT (6) (1)
103 320 5/16" lk-WASH. (6) {*}

4 635 496 R1 CLEVIS, lever screw
392 503 R1 Clevis rod~end PIN
14 635 498 R91 PACKAGE, 11" clutch member facing (In-
cludes RIVETS, 61 179 V)

5 635 488 R1 BRACKET, clutch

6 635 489 R1  PLATE, {ront spg cluich 15 635 461 R91 PACKAGE, 9" clutch member facing (in-
cludes RIVETS, 28 754 D)

7 835 491 R1 PLATE, 9" pressure

8 £35 460 RSl CLUTCH, 9 driven double stage {Inciudes 16 635 692 R91 PACKAGE, clutch release lever
FACINGS) composed of:
* 3 lever .
3 Nut 114 493
9 635 487 R1 PLATE, flywheel 3 Pin 365 704 R1
355 106 R1 Special pressure plate SCREW (3) 3 Pin 635 493 R1
114 483 5/16"-NF jam NUT (3} 3 Screw 635 495 R1
3 Spring 635 494 Rl

10 §35 480 R1  PLATE, rear clutch spg

11 635 485 R1 PLATE, 11" pressure
12 645 115 R81 CLUTCH, 11" driven member (Inciudes
FACINGS)
* Not Serviced Separately PRINTED IN

+ Not Part of Clutch
MEPRODUCED IN UNITED STATRS OF AMENICA



— 83 -

B
Cloten . CRAWLER TRACTORS N |

F,

PART HUMBER DESCRIPTIOR ";0' FART NUMBER DESCRIPTION

Ml

PRINTED tH CARADA

REFAODUCED IN UNITID STATES OF AMERICA



— 84

a
Frame and Driving SECTION A
Mechanioms CRAWLER TRACTORS Te-20sA
':: PAHT HUMBER DESCRIPTION ':f:‘ FART NUMBER DESCRIPYIOHN
MAIN FRAME CHANNELS AND GUARDS MAIN FRAME CHANNELS AND GUARDS - Continued
6]
17
H 7063
i 17 850 R2 HOOK, front tow 3 676 368 R1 BOLSTER, {ront {(Gas) (for use on Crawler
179 887 1/2 x 1-3/4" Type 2 BOLT(2) “Tractors with Serial No. H 1842 and up)
17¢ 889 1/2 x 2* Type 2 BOLT (for use on Skidder Tractors with Serial
102 637 1/2" NUT (3) No. H 1070 and up)
103 323 1/2"-WASHER 876 108 R1 5/B x 3-3/32" Type 4 STUD
20 727 Rl 5/8 x 3" Type 4 BOLT (2}
) 223 441 5/8 x 3-1/4" Type 4 BOLT
2 6§35 798 R1 BASE, front tow hook 18 724 R1 5/8" NUT {3}
178 8835 1/2x 1-1/2" Type 2 BOLT (3}
103 323 1/2" 1k-WASHER {3}
3 876 368 R1 BOLSTER, front {Diesel) ({or use on
Crawler Tractors with Serial No., H 1886
3 535 006 R3 BOLSTER, front {Gas} {for use on Crawler and up) {for use on Skidder Tractors with
Tractors prior to Serial No. H 1842} {for Serial No. H 1119 and up)
use on Skidder Tractor prior to Serial 6576 108 R1 5/8 % 3-3/32" Type 4 STUD (3}
No. H 1070) 676 778 R1 5/8 x 3-3/4" Type 4 STUD
676 108 R1 5/8 x 3-3/32" Type 4 5TUD 225 861 §/8" NUT {4)
20 727 Ri 578 x 3" Type 4 BOLT (2)
223 441 5/8x 3-1/4" Type 4 BOLT .
18 724 R1 5/8" RUT (3) 4 £36 343 R11 CHANNEL, main frame RH {Crawler)
4 6§36 941 R11 CHANNEL, main frame RH {Skidder)
271 558 5/8 x 1-1/2" Type 2 BOLT (3}
3 635 00T R3  BOLSTER, front {Diesel} {for use on 20 548 R1 5/8 x 1-3/4" Type 2 BOLT (2}
Crawier Tractors prior to Serial Ne.
H 1996) (for use on Skidder Tractors
prior to Serial No. H 1118) 5 635 052 R11 CHANNEL, main frame LH (Crawler)
676 108 R1 5/8 x 3-3/32" Type 4 STUD (3) 5 636 840 R11 CHANNEL, .mairlx frame LH (Skidder)
676 778 R1 5/8 x 3-3/4" Type 4 STUD 271 558 5/8 x 1-1/2" Type 2 BOLT (3)
225 B61 5/8" NUT (4) - 20 548 R1 5/8x 1-3/4" Type 2 BOLT (2)

PRINTED N CAMADA

RIFPRODUCED 1IN UNITAD STATUS OF AMEIRICA



N -

— B85

[+
m Fra!?i:;md. Driving . SECTION A
echanisme TC=-203,
- CRAWLER TRACTORS A
':'LOF_' PART HUMBER PESCRIPTION ':g_‘ PART HUMBER DESCRIPTION
MAIN FRAME CHANNELS AND GUARDS - Continued MAIN FRAME CHANNELS AND GUARDS - Continued
g 636 134 R1  BRACE, drawbar guide {2) (w firansmission 15 635 565 R2 WEIGHT, front end (1st weight)
. guar 178 8391 1/2 x 2-1/2" Type 2 BOLT (2}
178 892 1/2 x 2-3/4" Type 2 BOLT (2) 178 897 172 x 4" Type 2 BOLT (2)
271 562 5/8 x 2" Type 2 BOLT (2} PO 10 535 17/32 x 1-1/4 x 11 ga WASHER (8)
12 026 R1 1'}/32 x 1-(12/)4 x 16 ga WASHER (2) 103 323 1/2" Ik~-WASHER (4)
102 639 5/8" NUT
103 323 i/2" Ik-WASHER {2)
15 835 565 R2 WEIGHT, {ront end {additional)
271 616 3/4 x 3-1/4" Type 2 BOLT (2}
] 636 106 RI  BRACE, drawbar guide (2} {w fo 615 168 R1 25/32 x 1-1/2 x 11 ga WASHER (4)
transmission puard) 220 081 3 /4" NUT {2}
179 887 1/2x 1-3/47 Type 2 BOLT {2)
271 563 5/8 x 2-1/4" Type 2 BOLT {2}
102 8537 1/2" NUT (2} 16 635 252 R91 PARTS ACCESSORY, {ront tow hook
103 323 1/2" lk-WASHER (2) composed of:
102 639 5/8" Ik-WASHER {2) 1 Base 635 798 R1
3 Bolt i'_}’g gg?
2 Bolt g
ki 635 680 R} BRACKET, transmission guard rear {2) 1 Boit 179 B89
179 839 3/8 x 1" Type 2 BOLT (4) 1 Hook 77 8530 R2
103 321 3/8" Ik-WASHER {4) 6 Lockwasher 103 323
3 Nut 102 §37
8 635 682 R82 GUARD, transmission {Crawler)
8 676 224 Rg1l GUARD, transmission (Skidder) 17 636 251 B9t PARTS ACCESSORY, transmission guard
15 073 R1 1/2 % 2" crg BOLT (4) w/tractors equipped w fcrankcase guard
179 883 1/2 x 1-1/4" Type 2 BOLT (3) & drawbar) (Crawler only)
179 839 3/8 x 1" Type 2 BOLT(2} composed of:
102 635 3/8" NUT (6} 3 Belt 179 g83
102 637 1/2" NUT (4) 2 Bolt 180 121
16 038 R1 11/32% 1 x k1 ga WASHER (3) 12 Bolt 179 838
103 323 1/2" 1k-WASHER (7) § Bolt 179 840
103 321 3/8" 1k-WASHER (12) 4 Belt 15 073 R1
2 Bolt 271 562
2 Brace 636 134 R1
9 535 689 R1 BRACKET, transmission guard center (2) 2 Bracket 635 688 R1
179 840 3/g x 1-1/8" Type 2 BOLT (2} 2 Bracket 635 689 R1
102 634 3/8" NUT (2) . 2 Bracket 635 690 R1
103 321 3/8"1k-WASHER (2) 1 Cover 636 517 R11
’ 1 Elbow 137 894
10 636 517 R1! COVER, crankcase guard & transmission 1 Guarg 635 682 RO2
guafld # . 2(1) Etuci asher ng g;g
180 121 3/8 x 7/8" Type 2 BOLT (2) W
" k- 7 Lockwasher 103 323
103 321 3/8" 1k-WASHER (2} 12 Nat 102 £35
4 Nut 102 837
11 635 6B R1 BRACKET, transmission guard front {2) 2 Nut 102 639
179 840 3/8 x 1-1/8" Type 2 BOLT(4) 2 Washers’ 16 038 R1
102 634 3 /8" NUT {4} 2 Washers 12 026 R1
103 321 3/8" Ik-WASHER (4)
17 6875 944 R81 FPARTS ACCESSORY, transmission guard
12 635 648 R94 GUARD, crankcase {w ftractors equipped w /Crankcase Guard)
179 839 3/ x 1" Type 2 BOLT {4) (Crawler only} {Includes all parts listed in
179 884 1/2 x 1-3/8" Type 2 BOLT(4) 636 251 R91, parts accessory, plus the
16 038 R} 17/32x 1x 11 ga WASHER (4) following) (Iilustrated on page 89)
5756 807 R1 13/32 x 1 x 11 ga WASHER (4) 1 Guide Drawbar 635 272 R81
103 321 3/8" 1k-WASHER {4} 4 Bolt 271 613
103 323 1/2" 1k-WASHER (4)
13 676 522 R1 COVER, crankcase guard
180 175 1/2 x 1-1/4" Type 2 cd-pltd BOLT
16 038 R1 17/32x 1 x 11 ga WASHER
120 384 1/2" cd-pltd 1k-WASHER
14 635 427 R1 PAN, sod (Crawler only)
179 839 3/8 x 1" Type 2 BOLT(4)
179 893 1/2 x 3" Type 2 BOLT {2}
Q@ 5035 1?[32 x 1x 16 ga WASHER (2)
575 807 R1 1:}/:32 x 1 ::;1 ga WASHER (4
102 637 1/2" NUT
103 323 1/2" Ik-WASHER (2)
103 331 3/8" 1k-WASHER (4}

FRINTED IN CAHADA

RIOIPAODUCED IN UNITRD STATIS OF AMER(CA



— 86 —

] ]
Frame & Driving SECTION A
Mechanisma CRAWLER TRACTORS TC-203A
‘:g' PART KUMBER DESCRIPTION ':g' PART HUMBER PESCRIPTIOH
FRONT BUMPZER PTO SPEED REDUCER ATTACEMENTS

1
HE 351 HE 352
NOTE: Not for Tractor w/Loader or Bullgraders i 676 562 R9]1 SHIELD ASSEMBLY, reducer
179 840 3/8 x 1-1/8" Type 2 BOLT (4}
103 321 3/8" 1k-WASHER (4)
1 676 404 R1  CHANNEL, bumper
465 567 R1 1/2 x 1-1/2" Type 2 cd-pltd crg BOLT(8}
120 378 1/2" cd-pltd NUT (8) 2 676 757 R1 ANGLE, reducer support {2}
120 384 1/2" 1x-WASHER cd-pltd {8) (for Crawler w/3 Point Hitch)
179 883 1/2 x 1-1/4" Type 2 BOLT (2)
179 887 1/2 x 1-3/4" Type 2 BOLT (2)
2 676 466 R11 SUPPORT ASSEMBLY (RH) 102 637 1/2" NUT (2}
223 517 5/8 x 3" Type 4 cd-pltd BOLT (2) Q5 035 17/32 x 1 x 16 ga WASHER (4)
432 685 R1 5/8 x 1-3/4" Type 4 cd-pltd BOLT 103 323 1/2" 1k-WASHER {4)
12 258 R1 21/32 x 1-1/4 x 11 ga WASHER {2}
§15 131 R1 21732 % 1 x 22 ga WASHER
124 589 578" cd-pltd NUT 3 676 547 R1 SUPPORT, reducer {for Crawler w/fout
3 point Hitch)
179 883 1/2 x 1-1/4" Type 2 BOLT (2}
3 521 426 Ri SPACER, support mounting (4} 179 881 1/2 x 2" Type 2 BOLT {2}
Q5 035 17/32 x 1 x 16 ga WASHER (4)
4 676 405 R11 SUPPORT ASSEMBLY (LH) 1063 323 1/2" \k-WASHER (4}
223 517 5/8 x 3" Type 4 cd-pltd BOLT {2)
432 695 R1 5/8 x 1-3/4" Type 4 cd-pltd BOLT
12 2538 R1 21/32 x 1-1/4 x 11 ga WASHER (2 4 676 546 R1  ADAPTOR, reducer
615 131 R1 21/32 x 1 x22 ga WASHER 179 839 3fax 1" Type 2 BOLT (4)
124 588 5/8" cd-pitd NUT 271 556 5/8 x 1-1/4" Type 2 BOLT (2}
103 321 3/8" -WASHER (4)

676 403 R%1 PARTS ACCESSORY, front bumper

composed of all parts listed above 5 676 5891 R1 GASKET, adaptor (2)
6 264 800 R91 CUP, adaptor brg
7 150 498 R1 CONE, adaptor brg
8 675 545 R91 SPEED REDUCER {{or compone.nt parts
refer to "SPEED REDUCER")
PRIKTED 1N CANADA [Revision No, 1 - 11/67)

REFRODUCED N LNHTED STATES OF AMERICA



o BT e

B
Frame and Driving . SECTION A
Mechomiema " CRAWLER TRACTORS TC-203A
PART NUMBIR PESCRIPTION ':g‘ PART HUMBER DESCRIPTION

PTO SPEED REPUCER

R

[+ I ]

10

i

NOTE: Reduces speed from 1000 to 540 RPM

676 587 R CQVER, housing

180 022 1/4 x 1/2" ed-pltd Type 2 BOLT (6)
676 588 R1 GASKET, cover

667 933 R1 WASHER (2)

384 508 R1 MO RING, shaft (2}

676 593 R1 PIN, idler gear

180 122 3/8 x 1" cd-pltd Type 2 BOLT (2}

676 610 R61 BEARING ASSEMBLY
compoged of;
1 Bearing 676 611 R91
1 Race 676 612 R1
676 612 R1 BACE, inner
676 611 R31 BEARING, needle
676 582 R1 GEAR, idler

444 703 PLUG, pipe (3)

11
12
13
14

15
18
17
18

18

20
21

PTO SPEED REDUCER - Continued

264 BOO Rl
150 498 R1
676 591 R1
676 590 R1
180 122

676 609 R1
676 586 R1
676 T4l R1
676 T42 R1
180 122

676 596 R1
676 595 R1

676 786 R1
676 594 R1

CONE, bearing {3}

CUP, bearing {3}
GASKET, retainer (3)
RETAINER, shaft (2}
3/8 x 1" cd-pltd Type 2 BOLT (8)
SEAL, oil (2)
HOUSING, pto
SHAFT & GEAR, high aspeed
RETAINER % shatt {cloaed)
3/8 x I cd-pltd Type 2 BOLT (4)

SHAFT, low apeed
Shaft KEY

SHIM {(2)
GEAR, low speed

PRINTED |13 CANADA

RIFPRODUCED [N UNITED STATEIS OF AMERICA



— B —

&
m Frame & Driving SECTION A
Mechanisms CRAWI-IER 'I'RACTORS TC-203A
REE. pART NUMBER REF.
Ho. PESCRILFETIOMN O FART MUMBER DESCRIPTION
TORQUE AMPLIFIER HQUSING POWER SHIFT REVERSER HOUSING
1
1 2
7
4
H 4334 H 1453
1 635 181 R2 GASKET, spacer hsg front : 1 675 548 R11 HOUSING, reverser (Includes 172 370,
172 548, 172 580, 172 592, 222 507,
. PLUGS & 14) 287, PIN
2 635 003 R11 HOUSING, spacer (Inciudes 635 061 R1, 6536 430 R1 5/8"-NF Type 4 STUD {15}
BUSHINGS & 141 287, PIN) 225 861 5/8"-NF TyPe 4 NUT {15}
§36 430 R1 5/8YNT Type 4 STUD {13) 20 663 R1 5/8 x 2-3/8" Type 4 BOLT (2}
20 663 R1 5/8 x 2-3/8" Type 4 BOLT (2}
225 861 5/8"-NF Type 4 NUT (13)

2 675 550 R1 GASKET, hsg rear

3 €35 183 R3 GASKET, spacer hag top cover
3 675 551 R} COVER, hsg bottom

179 816 5/16 x 3/4" Type 2 BOLT (8}
4 635 165 Rl  COVER, spacer hsg top 103 320 5/16" lk-WASH. (8}
179 837 SIB":C 3/4" Type 2 BOLT (2)
636 431 R1 3/8"-NF Type 4 STUD (14}
103 026 3/8"-NF Type 2 NUT (14) 4 875 552 R1  GASKET, hsg boitom cover
107 823 3/8"-NF stamped NUT (14}
103 321 3/8" Ik-WASH. (2)

5 635 061 R1 BUSHING, spacer hsg {2}
B 635 182 R2 GASKET, spacer hsg rear

7 635 166 R1 COVER, spacer hag bottom
179 816 5/16 x 3/4" Type 2 BOLT (6)
103 320 5/18" 1k-WASH. (8)

8 635 184 R2 GASKET, spacer hsg bottom cover

#* Not Serviced Separately PRINTED (M CANADA

REPACDUCED (N UMITED OTATES OF AMIRICA



-8 —

e

a8
Frame & Driving - SECTION A m
Mecnanisma , CRAWLER TRACTORS TC-2034
REF, N
HO. PART NUMBER DEBCRIPTIOQN :ﬁ:‘ PART NUMBER CESCRIPTIOHN
MAIN FRAME MAIN FRAME - Contiriued
67 8 9 10 n
20
»
)
."‘ﬂ&_v
i 4334 15 14 20 13 12
1 63% 169 R2 PLATE, frame support LH {Torque Amp- g 635 713 R1 PLUG, frame hp(d
lifier} 179 810 5/16 x 3/8" Type 2 BOLT
1 675 553 R1 PLATE, frame gupport LH (Power Shift Q 398 11/32 x 7/8 x 16 ga WASH.
Reverser} 103 320 5/16" 1k-WASH.
2 635 170 B3 PLATE, frame support RH {Torque Amp-
lifier & Power Shift Reverser)
635 456 R1 1/2" Special BOLT (4) 10 635 272 R91 GUIDE, drawbar {Crawler) (NOT w/Three
635 457 R1 5/8" Special BOLT {4) Point Hitch)
20 668 R1 5/8-NF x 1-1/2" Type 4 BOLT (4} 10 636 500 R91 GUIDE, drawbar (Crawler) (w/Three Point
225 861 5/8" - NF NUT (4) Hiteh)
110 827 9/16" 1k-WASHER (4} 10 676 226 R91 GUIDE, drawbar (Skidder only}
103 324 11/16" 1k-WASHER (4) 271 613 3/4 x 2-1/2" Type 2 BOLT {4)
103 326 3/4" 1k-WASH. 4)
3 636 108 R1 SHIELD, propeller shaft {Standard Trans-
mission only}
271 554 5/8 x 1" Type 2 BOLT (2) i1 704 395 R96  SHIELD, PTO safety {w/PTO & Constant
Running PTO}
179 819 5/16 x 1~1/8" Type 2 BOLT (3}
4 635 168 R93 SUPPORT, frame cross (Standard Transmis- Q 398 11/32 x 7/8 x 16 ga WASH, (3)
sion only) 103 320 5/16" 1k-WASH. (3}
635 456 R1 1/2" Special BOLT (4)
635 457 R1 5/8" Special BOLT (4} 12 635 452 R1 PLATE, PTO shaft opening cover
20 668 R1 5/8-NF x 1-1/2" Type 4 BOLT (4) 179 818 5716 x 3 /4" Type 2 BOLT (3}
225 861 5/8" - NF NUT (4) 103 320 5/16" 1k-WASH. (3)
110 827 9 /16" 1k-WASHER (4)
103 324 11/16" 1k-WASHER (4} )
13 636 620 R1 GASKET, PTO shaft opening cover plate {2)
5 675 538 R11 FRAME, main
composed of: .
2 Bolt 178 810 14 636 630 R1 CGASKET, PTO shifter shaft hole cover
1 Bughing 676 738 R1 .
1 Bushing 676 739 R1 15 635 453 R1 PLATE, PTO shifter shait hole cover
%1 Frame 179 838 3/8 x 7/8" Type 2 BOLT (3}
2 Lockwasher 103 320 103 321 3/8" 1x-WASHER (3}
1 Plug 172 576
1 Plug 103 868 " .
1 Plug §35 713 R1 16 172 576 PLUG, 1-5/8" expansion
1 "O" Ring 252 728 R1 ; " .
2 Washer Q 398 17 103 868 PLUG, /2" sq-hd pipe (Crawler}
444 870 1]3" drain PLUG \ .
137 BO4 45° street ELBOW (drain) 18 103 867 PLUG, 3/8" sq-hd pipe (Crawler)
: 19 141 287 PIN, 1/2 x 1-1/2" dowel {w/Torgue
: 676 738 R1  BUSHING, reverse idler shaft front Armplifier}
T 676 T39 R1 BUSHING, reverse idler shaft rear i
20 636 499 R1 PIN, drawbar guide (2} {for use w/
8 252 728 Rt "O" RING, hyd plug Three Point Hitch) {Welded in drawbar
guide}

* Not Serviced Separately

PRINTED (M CAMADA

RIFROOUCED IN UNITED STATES OF AMIRICA



—Q — -

B '
Frame & Driving SECTION A m
Mechanism CRAWLER TRACTORS TC.-203A
REF.
g PART HUMBER DESCRIPTLON ':g‘ PART HUMBER PESCRIPTLEON
GEAR SHIFT GEAR SHIFT - Continued
o0 1
-— 2 12 635 176 R91 FORK, first & reverae speed gear shifter
- (Crawler not w/T.A.)
26 E"'_ 3 12 635 176 R9 FORK, firat & reverse speed gear shifter
s 4 {Skidder)
25 o s 12 635012 R92 FORK, reverse speed shifter (w/T.A.)
24/'. 15 635 177 R81 FORK, second & third speed gear shifter
6 .
23 14 635 L78 R92 FORK, fourth & fifth speed gear shifter
22 . 7
7 15 704 040 Rl  BRACKET, gear shifter fork & guide {2)
8 179 837 3/8 x 3/4" Type 2 BOLT (4}
- / o 16 636 426 R1 BAFFLE, transmission cover oil (2)

R ¢ 17 636 425 R1 LOCK, rail guide bracket bolt (2)

10 18 636 483 R2  GASKET, tranamission cover

ha
n
19 704 03B R1 GUIDE, gear shifter rail inner (2)

12
. 20 703 870 R4l COVER, transmission (Includes PLUG,
i3 103 869)

636 432 R1 Transmission cover STUD (7)

103 026 3/8"-NF NUT (7)

21 635 157 R92 STICK, transmission oil level dip

22 704 041 R91 LEVER, gear shifter
108 B44 3/16 x 1-3/8" c-PIN

23 712 626 R1 SHIELD, gear shifter swivel housing

24 21 868 V WASHER, 29/32 x 1-1/2 x 16 ga,

25 34 878D WASHER, gear shifter lever felt

26 34 880D RETAINER, lever felt washer

H 6961

1 53 717 DA KNOR, gear shifter lever
2 710 953 R1 STOP, gear shifter lever spg
3 29 547 D SPRING, gear shifter lever
4 172 529 PLUG, 5/8" awivel shaft expansiocn
5 34 878D SHAFT, gear shifter lever {(small)

172 528 5/8" expansion PLUG
[ 705 650 Rl SHAFT, gear shifter lever awivel {large)
7 103 869 PLUG, 3/4" sq-hd pipe
8 636 485 R1 TAB, transmission cover bolt locking (7}
g9 704 039 R2 CUIDE, gear shifter rail outer (2)

10 3072 000 A1 SPRING, gear shifter poppet (3)
31 16 013 R1 BALL., gear shifter atl (3)

* Not Serviced Separately TRINTED (M CANADA

REFRODUCED X UNITED STATES OF AMIRICA



— 91 —

m Frame and Driving X SECTION & m
Mechaniame CRAWLER TRACTORS TC-2034
l'g: PART KUMBER ‘DESCH]PTIO" :EQE:. PART NUMBER DESCRIFTION

TORQUE AMPLIFIER CONTROL

o =1 &

10

635 160 Rl
114 496
114 787
103 385

635 697 R1

359 929 R
11 002 VA

103 385

635 175 ROl
615 181 R

635 061 R1

360 553 R2

375 559 R1

12 810 R1

103 906

359 9068 R1

114 503

359 901 R1

359 990 R1

362 028 R81

636 123 R1

876 486 R1
358 gzo R2

ROD, engine clutch
1/2" - NF jam NUT
1/2 x 1-27/64" d1d rod-end PIN
1/8 x 1" ¢-PIN

YOKE, cluteh control rod {2)
Control rod yoke PIN {2}
17/32 x 7/8 x 16 ga WASHER (4)
1/8 x 1" c-PIN {2}

SHAFT, elutch release
29/32 x 1-1/4 x 16 ga WASHER (2)
BUSHING, spacer housing release shaft
FORK., clutch release
Releage fork Pivot PIN (2)
1/8 x 1-1/32" rd-hd RIVET (2)
5/32 x 3/4" No. 8 Woodruff KEY (2)
3/8 x 1-1/8" special set SCREW
3/8" jam NUT
SPRING, clutch release sleeve (2}
SLEEVE, clutch releage
BEARING, clutch release
LLEVER, clutch control (uaed 1965-1966)
{order 1 - 676 486 R1, LEVER & 1 -
636 124 R21, ROD)
LEVER, clutch control {used 1967 & since)

SPRING, controi lever grip

TORQUE AMPLIFIER CONTROL - Continued

359 921 R2
359 922 R2
661 406 R1

636 124 R21
Q392
103 384

141 281
362 B4L R1

131 488
103 323

362 B3g R1
179 839
103 321

362 843 R1
358 925 R3
362 840 R1

110062 VA
103 385

635 145 R2
114 496

359 909 R1
365 963 Rl

GRIP, control lever
Special lever PIN {2}
Grip pin RETAINER (2)

ROD, clutch control lever
9/32 x 3/4 x 18 ga WASHER
1/8 x 3 /4" ¢-PIN

PIN, lever stop {1/2 x 7/8" dowel)
BOLT, coatrol lever pivet

1/2" - NF low crown NUT
1/2" 1k-WASHER

RATCHET, control lever
3/8 x 1" Type 2 BOLT (2)
3 /8" 1k-WASHER ()

SPRING. contral lever return
PAWL, coatrol lever
Rod end clevis PIN

17/32 x 7/8 x 18 ga WASHER
1/8x 1" ¢-PIN

CLEVIS, control rod end
1/2" - NF jam NUT

RETAINER, clutch release ahaft (2)
SPRING, pedalto lever

HE 286

PRINTED IN CAMADA

RIMAODUCED [N UNITED STATES OF AMERICA



— T —

m 3
Frame & Driving SECTION A m
Mechanizme CRAWLER TRACTORS TC 2034
REF.
o, PART NuMBER DESCRIPTION ;:' PART NUMBER DESCRIPTION

TRANSMISSION & STANDARD DRIVE TRANSMISSION & STANDARD DRIVE - Continued

3 \\j\lo’lll 01 13 14 15 16 17 18
L \0 . / /
9 =~ =
/ ) nIR\-
58 5/56 55 54 53 52 51 50 49
HB 4331
1 ST §75 BEARING, clutch shaft pilot
17 Ti1 252 R1 RING, driving shaft brg distance
2 635 102 R1 SHAFT, clutch
18 635 131 R1 CAGE, driving shaft brg
3 635 108 R2 GUIDE, clutch throwout brg 199 840 3/8x 1-1/8" Type 2 BOLT (4}
103 321 3/8" Ik-WASHER (4)
4 635 085 R12 RETAINER, clutch shaft brg {Includes
GUIDE, 635 108 R2}
179 838 3/8x 7/8" Type 2 BOLT {3) 19 635 179 R1 GASKET, driving shaft brg cage
103 321 3/8" Ik-WASH. (3)
20 5T 235 BEARING, driving shaft rear
5 635 257 REl  BEARING, clutch shaft retainer {opt to use 21 635 146 R1 SHAFT, transmission driving 23T

638 632 R8l, BEARING)
22 704 014 R9L BEARING, spline shaft pilot

& 635 161 R SHIELD, propelier dust 23 706 462 R2 GEAR, 287 fourth & fifth speed sliding
ki 704 023 R1 COUPLING, propeller shaft joint (2) 24 708 301 &1 GEAR, 33T and 41T second & third speed
66 884 D 3/16 x 2-1/8" Woodruff KEY {2} aliding (2.26 MPH second gear speed)
{Crawler Tractors prior Serial No.
H 2374
8 75787 RETAINER, shaft joint rubber wash. {16}
. 24 676 607 R1 GEAR, 33T and 37T second & third speed
9 6 161 H WASHER, propeller shaft joint rubber {16} sliding {2.00 MPH second gear speed)
. {Crawler Tractor with Serial No. H 2371
10 704 024 R1 WASH, shaft joint coupling retainer (2} & up)
178 841 3/8 x 1-1/4" Type 2 BOLT (2)
103 321 3/8" Ik-WASH, (2
25 635 136 R1 GEAR, 41T first & reverse speed sliding
) 48 967 DA RING, propeller shaft joint (2) 26 675 838 R1  NUT, spline shaft brg lock
12 635 150 R91 SHAFT, propeller 27 ST 715 A CONE, spline shaft front brg
13 635 580 R81 SEAL, driving shaft oil {opt to use 28 ST 970 CUP, spoine shaft front brg

703 844 R8I or 709 772 K81, QOIL SEALS)
29 707 501 R1 SHIM, .002" spline shaft brg {as required}
23 707 502 Rl SHIM, .010" spline shaft brg (a5 required)

14 704 019 R11 RETAINER, driving shaft oil seal {Includes 2g 707 503 K1 SHIM, .004" spline shait brg (as required}
Oli. SEAL, 635 580 RA1)
179 841 3/8 x 1-1/4" Type 2 BOLT (3)
103 321 3/8" 1k-WASH,” (3) 30 707 500 R1  SPACER, spline shaft brg
. 31 TP4 025 R1 RETAINER, spline shaft brg
15 711 254 Rl GASKET, driving shaft oil seal retainer 183 033 1/2 - NF x 2-3/8" Type 2 BOLT (3)
; 225 857 1/2" - NF NUT (3)

16 ST 241 BEARING, w/snap ring driving shaft front 115 551 1/2" int-t Ik-WASEER (3)

* Not Serviced Separately FUNTED 1K CANADA

ATFRODUCED N UNITED STATEDS OF AMERICA



—03

Frame and Driving ) SECTION A m
m Mechanisima CRAWLER TRACTORS TC-203A
:‘: PART HUMBIR DESCRIPTION ?g' PART KUMBIR DESCRIPTION

TRANSMISSION AND STANDARD DRIVE - Continued TRANSMISSION AND STANDARD DRIVE - Continued

FANAN YA
1k # TN

49 48 47 45 44 43 42 41 40 39 38 37 36

32 704 008 R1 SHIM, .0108" brg retainer {as required) 45 676 606 R1 GEAR, 18T and 23T, firat & second speed
32 704009 Rl SHIM, .006" brg retainer (as required) driving {2. 00 MPH second gear speed)
32 704 D10 R1 SHIM, .0016" brg retainer {as required) {Crawler Tractor Serial No. H 2371 & up)

32 3041092 R1  SHIM, .015" brg retainer {as required)
32 3041083 &1  SHIM, .030" brg retainer {as required)
16 630 144 R GEAR, 37T and 427 third & fourth apeed

driving
33 5T 864 CUP. apline shaft rear brg
34 63 313 R91 CONE, spline shaft rear brg 47 635 172 R1 SPACER, countershaft gears Iront
35 675 836 R91 PACKAGE, transnission shaft & gear 48 635 145 R1 GEAR, 47T constant mesh

{serviced as a unit)
49 635 137 Ri COUNTERSHAFT, transmisaion

36 704 025 R1 RING, reverse idler shaft retaining 50 635 159 R} ' SPACER, countershaft brg
37 675 350 R1 WASHER, reverse idler shaft - special 51 635 646 R1 RING, countershaft front brg retaining
38 676 739 A1 BUSHING, reverse idier shaft rear 52 ST 213 BEARING, countershaft front
39 635 136 R1 GEAR, 16T reverse idler 53 703 985 R1 WASHER, countershaft retainer
40 676 738 R1 BUSHING, reverse idler shaft front 94 703 968 R1 PLATE, countershaflt retainer
179 818 5/16 x 1" Type 2 BOLT (2
41 233 041 R1 RING, countershaft rear brg retaining
42 ST 215 BEARING, countershaft rear 55 635 180 R1 GASKET, countershaft front brg cage (2)
43 3073 BYSR1 SHAFT, 17T reverse idler 2.26 MPH 56 48 068 DAX SCREW, propeller shaft joint {8) (Inciudes
gecond gear speed (Crawler Tractor prior the following:
Serial No. H 2398) {order 1 - 676 738 R1 363 239 R1 7/168" ~ NF NUT (8)
& 1 - 676 739 R1, BUSHING) ] 103 322 7/16" 1x-WASHER (8)
43 676 608 R1 SHAFT, 16T reverse idler (2,00 MPH 57 635 128 R1 CAGE, countersl‘mft front brg
second gear speed) (Crawler Tractor
Serial No. H 2368 & up) 58 635 130 RI1 RETAINER, counterghaft {ront hrF cage
178 640 3/8x 1-1/8" Type 2 BOLT {4
103 321 3/8" lk-WASHER (4}
44 SPACER, countershaft gears rear {Crawler
Tractor prior Serial No. H 2946) {order
1- 676 748 R1, SPACER & 1 - 59 54 216 H WASHER , dust shield

676 749 R1, WASHER)

60 676 749 R1 WASHEER., bearing thrust (Crawler Tractors
with Serial No, H 2946 & up)

44 676 T4BR1 SPACER, countershalt gears rear (Crawler
Tractor with Serial No. H 2946 & up}

45 635 143 R1 GEAR, 18T and 29T lirst & second speed
driving (2,26 MPH second gear speed)
{Crawler Tractor prior Serial No. H 2371}

* HOT EEICED SEPARATELY. PRINTED IN CANADA

REIPRODUCED IN UNITED STATES OF AMEMICA



o~

!il -
Frame & Driving SECTION A m
o CRAWLER TRACTORS Toos0s A

:EO':. PART KUWBER DESCRIFTION :’E; PART NUMDER DESCRIFTION

TRANSMISSION AND TORQUE AMPLIFIER DRIVE

TRANSMISSION AND TORQUE AMPLIFIER DRIVE - Continued

108

| I 4

. [
Lo

o0 00 9

16 24 25 26 27 2

HB 4332
1 ST 575
2 635 108 R2
3 ‘ 635 085 R12
179 838
103 321
4 635 571 ROl
5 631 255 R1
6 584 685 R1
7 ST 560
o
103 321
9 370 486 RO}
16 635 143 R1
11 §35 139 R1
1k 635 423 R91
13 635 104 R1
14 364 411 R1

5

BEARING, clutch shaft pilot
GUIDE, clutch throw=-out brg

RETAINER, clutch shaft brg {Includes
635 108 R2, GUIDE)
3/8 x 7/8" Type 2 BOLT (3}
3/8" 1k-WASH, (3}
SEAL, clutch shaft retainer oii
RING, shaft frent brg retaining
RING, front brg retaining
BEARING, front
RETAINER, cer housing front brg
3/8 x 1-1/2" Type 2 BOLT (3)
a/8" lk-WASH, (3}
BEARING, driving or clutch shaft rear
SHAF'T, clutch (NOT w/CRPTO)
SHAFT, CRPTO driving (w/CRPTO)
SEAL. driving & clutch shaft oil
SHAFT, clutch {wfGRPTO)
RING, driving shaft coupling

15

16

17

18

19

19

84

A

30 3) 32 33 343536373839

T

81 82 83

Jf‘;ﬂa

85 8687 88 89 90 9 92 9394 95 96
/] L
'am? !

i

364 432 RO1

€35 615 R91

359 895 R1
103 319

359 937 Ri

359 935 R}
375 603 Rl

359 936 R21

359 948 RO

4] 424344 46
5147

:/4
5L \

goi/igd

T e ._ 70
7\8 77 72':\75"/7;3%\271

86

COUPLING, driving shaft (Includes
364 411 R1, RING)

PLATE ASSEMBLY,. 7" torque amplifier
clutch
composed of:

6§ Cup 359 934 R1
1 Lever Pkg 359 948 R34
1 Plate 362 197 R1
] Plate 359 832 R91
1 Spring Pk 360 237 R92

£
1/4 x 9/16" Special BOLT (6}
1/4" Ik-WASH. (6)

SPRING, clutch release lever {3}

SCREW, cluich release lever {3)
5/16"-NF jam NUT (3)

LEVER, clutch release (3) (ncludes NUT,
375 603 Bl & SCREW, 359 935 R1MAlso
refer to Lever Package)

PACKAGE, clutch release lever
composed of:

3 Lever 359 836 R21
3 Pin 369 106 R1
3 Pin 369 107 R1
3 Spring 359 937 R3

* Not Serviced Separately

PRIMNTED 3t CAMADA

RIPRODUCED 1IN WHTRD GTATED OF AMINGA



— 05 —

’ B
Frame & Driving ) m
Machaniome CRAWLER TRACTORS SECTION A
[
o, PART HUMBIR - DESCRIPTION ﬁ' PART HUMBER DESCRIFPTION
TRANSMISSION AND TORQUE AMPLIFIER DRIVE -~ Centinued TRANSMISSION AND TORQUE AMPLIFIER DRIVE - Centinued
10 wi
14
}
15
8 49 50 51 52 53 54 55 56 575859 1(73/75 o
& s L8]
8
o
100 101 102 103 104 105 106
107
20 356 932 R81 PLATE, clutch back 30 359 893 R1 WASHER, primary sun gear thrust
359 233 R1 Back plate release lever SEAT (3)
359 898 R1 1/4 x 8/16" Special BOLT (6} 3l 359 894 R} RING, primary sun gear thrust wagher snap
103 319 174" Ik-WASH, (5)
32 361 24B R§2 SEAL, planet carrier {ront brg oil
21 358 934 R CUP, pressure plate spg {6} 33 ST 562 BEARING, planet carrier front
34 359 5 R82 SEAL, planet carrier oil
22 359 938 R2 SPRING, preasure plate (5)
22 380 237 RE2 PACKAGE, pressure plate spg (Includes 3s 358 880 R2 PLATE, planet gear thrust {6}
SPRINGS, 359 939 R2)
36 35p 950 Rl BEARING, planet carrier
23 362 197 R1 PLATE, pressure 37 364 634 Rt SET, planet gear needle brg roller {consiats
359 895 R1 1/4 x 9/16" Special BOLT (6) of 138 ~ 358 854 R1, ROLLERS)
103 319 1/4" 1k-WASH, (6)

aa 361 281 R12 CARRIER, planet (Includes 358 850 R81,
BRG; 359 851 R92, QIL SEAL; 17 046 R,

24 315701 R91 DISC, 7" clutch driven PINS & 359 882 R1, SPACER)
25 359 897 Rl LOCK, clutch carrier 39 359 882 R1 SPACER., planet carrier
40 ST 589 BEARING, planet carrier rear

26 359 886 R2 LOCK, clutch carrier nut
41 360 652 R1  SCREW, brg carrier (4) (optw/365 615 R1)
27 3598 895 R3 CARRIER, T,A. Ciutch
42 363 666 R1 WASHER, overrunning clutch roller front
28 361 283 R32 GEAR AND BEARING, 23T primary sun
{includes 377 133 R91, BRG} 43 365 402 R11 RAMP, brg carrier & overrunning clutch

{Includes 361 287 R1, PINS; 361 285 R},
PLUGS; 365 403 R1, ROLLERS &

29 377 133 R81 BEARING, sun gear needle 361 286 R1, SPRINGS)

PRINTED 14 CARADA
* Not Serviced Separately

RAIPRQDUCTED 1N UNITED STATES OF AMIRICA



— G6

' Frame snd Driving SECTION A
Mecisrisrma CRAWLER TRACTORS TC-2034
':: " PARY HUMBER DESCREPTION "g PART HUNBER DESCRILPFTION
TRANSMISSION AND TORQUE AMPLIFIER DRIVE - Continued TRANSMISSION AND TORQUE AMPLIFIER DRIVE - Continued
44 360 651 R2 WASHER, overrunning clutch roller rear 52 704 025 R1 RETAINER, spline shaft brg
193 033 1/2 - NF x 2-3/8" Type 2 BOLT (2}
225 857 1/2" - NF NUT (3)
45 359 881 R1 WASHER, driving primary & driven 115 551 1/2" jnt-t-1k-WASHER (3}

secondary sun gear thrust

63 704 008R1! SHIM, .0108" brg retainer {as req'd)
46 358 059 R1 RING, drive shaft brg anap 63 704 00D R1 SHIM, .006" brg retainer {as req'd)
63 704010R1  SHIM, .0016" brg retainer (as req'd)
63 3041092 R1 SHIM, . 015" brg retainer {as req'd)

47 ST 266 BEARING w /SNAP RING, drive shaft 63 3041093 R1 SHIM, .030" brg retainer {as reg'd)
48 360 643 R1 CAGE, driven shaft brg 64 ST 964 CUP, spline shaft brg rear
3/8x 1-3/4" Type 2 BOLT (4)
103 321 3/8" 1k-WASHER (4)

65 63 313 R91 CONE, apline shaft brg rear

49 635 188 R2 -SHAFT, transmission driving
55 675 836 R81 PACKAGE, transmission spline shaft &
bevel gear (to be serviced as matched

50 704 014 R81 RBEARING, apline ghaft pilos pair)
51 706 462 R2 GEAR, 28T fourth & fifth speed sliding 67 704 029 R RING, reverse idier shaft retaining
52 708 301 Rl GEAR, 33T & 41T second & third apeed 68 675 350 R1 WASHER, reverse idler ghaft special

sliding (2.00 MPH second gear speed)
{Crawler Tractor prior SerialNo. H 2371}
(Skidder Tractor priorSerial No, H 1143} 69 535 135 R1 GEAR, 15T reverse idler

52 676 607 R1 GEAR, 33T & 37T second & third speed 76 365 403 R1 ROLLER, overrunning clutch
aliding {2.00 MPH second gear speed)
{Crawler Tractor with Serial No, H 2371
& up) (Skidder Tractor with Serial No. 7i 361 287 R1 PIN, overrunning clutch
H 1143 & up) :

T2 351 .286 Rl SPRING, overrunning clutch
53 635 136 R1 GEAR, 41T first & reverse apeed sliding

12 i lut
54 3073 875R1  SHAFT, 17T reverse idler 2. 26 MPH ¥ 361235RI  PLUG, overrunning clutch

-gecond gear specd ((Cra.wler Tractor prior
Serial No. H 23398) (Skidder Tractor priocr 74 360 232 R1 ING, b arrvier gerew retaining (4
Serial No. H 1143) {order with 1 - 3 RING, brg carrier & (4
676 7138 R1, 1 - 676 739 R1, BUSHING)
75 361 282 R2 SHAFT, planet gear (3}
54 676 D8 R1 SHAFT, 16T reverse idler (2.00 MPH
second gear speed) (Crawler Tractor

Serial No. H 2308 & up) (Skidder Tractor 76 17 046 R1 LOCK, planet gear shaft (3) (1/8-x 1-1/8"
Serial No, H 1143 & up} slt-spg PIN)
55 673 B3g R NUT, apline shaft brg lock 7 362 005 R92 SET, planet gear (23T & 28T) (congiats of

3 ~ 359 887 R2, GEARS)

56 ST 115 A CONE, spline shaft front brg
78 359 888 R1 SPACER, planect gear brg.(3)

57 6761738 R1 BUSHING, reverae idler shaft front
4 369 10t R1 RING, release lever pin reotaining (3)

a8 ST 870 CUP, spline ghaft front brg
80 369 106 R1 PIN, clutch release lever (3).

589 707 501 R1 SHIM, .002".spline shaft brg (as reqd)

59 707 502 Rl  -SHIM, .010" spline shaft brg (as reqtd) 81 -635 157 R1 COVER, countershafl opening
59 707 503 R1 SHIM, .004" spline ghaft brg (as req’d) 134 631 ‘Cover bolt SLEEVE (4)
. 179.816 5/16-x 3/4" Type 2 BOLT ($)
103 320 5/16" 1k-WASHER (4)

80 707500 R1 SPACER, spline shaft hrg

B2 635 185 R2 GASKET, countershaft opening .cover
61 676 738 R1 BUSHING, reverse idler shafi resr

ANUNTED 4N CAHADA

REPROCUCED 1N UNITED BTATES OF AMBRICA



=
Frame and Driving N SECTION A
Mechaniams CRAWLER TRACTORS TC-2034
o PANT NuMoix DESCRIPTION T PART NuMBER DESCRIPTION
TRANSMISSION AND TORQUE AMPLIFIER DRIVE - Continued TRANSMISSION AND TORQUE AMPLIFIER DRIVE - Continued
a3 152 450 R1 . RING, countershaft front retaining 101 676 4B R1 SPACER, countershaft gears rear {Crawler
615 26% R1 1-9/32 x 1-3/4 x 18 ga retaining ring Tracter with Serial No. H 2946 & up)
WASHER {8kidder Tractor with Serial No. H 1201
& up)
B84 635 186 R1  SHIM, .010" countershaft front retaining
ring (as reqtd) 102 ST 21% BEARING, countershaflt rear
85 635 140 R1 GEAR, 47T driven 103 233 041 R1 RING, countershaft rear brg retainer
88 635 19a il BUSHING, countershaft front flange {2) 104 635 202 R1 BUSHING, countershaft rear
a7 102 613 R81 BEARING, front countershaft front 105 635201 Rl WASHER, rear thrust (w/PTO)
a8 6§35 141 R1 SHAFT, [ront counter 106 635 142 R1 SHAFT, rear counter {(w/PTQO}
B89 283 375 R81 BEARING, front countershaft rear 107 8T6 748 Rl WASHER, bearing thrust {Crawler Tractor

with Serial No. H2846 & up) (Skidder
Tractor with Serial No. H 1201 & up)
b:1i] 635154 R1 COUPLING, countershaft

108 54 216 H WASHER, dust seal
81 635 164 R1 PLATE, countershaft front brg retainer

179 838 3/8 x 7/8" Type 2 BOLT {4}
103 321 3/8" Ik-WASHER (4) 636 205 RP1 AMPLIFIER ASSEMBLY, torque
composed of:
1 Bearing 5T 562
g2 127 111 NUT, countershaft front brg lock 1 Bearing ST 589
1 Bearing ST 266
1 Cage 360 6431 RI
93 127 688 WASHER, countershaft front brg lock 1 Carrier 351 281 Ri2
1 Gear 361 283 R32
1 Gear Set 352 005 RE2
94 601882Cl WASHER, nut spacer . 1 Lock 358 896 R2
1 Lock 358 867 R1
1 0il Seal 361 248 RO2
85 5T 258 BEARING, countershaft front 3 Pin 17 046 R1
6 Plate 359 890 R2
1 Ramp 365 402 R11
86 635 138 Ri1 SHAFT, tranamiasion counter (Includes 1 Ring 359 884 R1
635 202 R1, BUSHINGS & 127 611, NUT) 4 Ring 360 232 R1
1 Ring 358 059 R1
1 Roller Set 364 634 RO1
a7 835 145 R1 GEAR, 41T constant mesh 4 Screw 360 652 R1
1 Shaft 635 188 R2
3 Shaft 361 282 R2
98 635 172 R1 SPACER, countershaft gears Ifront 3 Spacer 359 888 R1
1 Washer 359 B9I R1
1 Washer 359 893 R1
29 635 144 R GEAR, 37T & 42T third & fourth speed 1 Washer 359 883 R1
driving 1 Wasgher 363 666 R1
1 Washer 360 651 R1

100 635 143 R1 GEAR, 19T & 29T first & second speed
driving (2. 26 MPH gecond gear speed)
{Crawler Tractor prior Serial No. H 2371)
{Skidder Tractor prior Serial No. H1i43}

100 676 606 R1 GEAR, 18T and 23T {irst & second speed
driving (2,00 MPH second gear speed)
{Crawler Tractor Serial No, H 2371 & up)
(Skidder Tractor Serial No. H 1143 & up}

101 SPACER, countershaft gears rear {Crawler
Tractor prior Serial No. H2846 ) (Skidder
Tractor prior Serial No. H1201) (order
1-876 T4B R, SPACER & 1 -
676 746 R1, WASHER)

PRINTED IN CANADA
RUPRCOUCID IN UNITED STATES OF AMERICA



—57A—

m Frame & Driving SECTICN &
Mechantams CRAWLER TRACTORS TC-203
g PART NUMNRER DISCRIPTIO! .:;' PART NUMBIR DESCRIPTIOR

POWER SHIFT REVERSER CLUTCH AND SHAFT POWER SHIFT REVERSER CLUTCH AND SHAFT - Continued

| ,41.'\»1 17 1§ 19,

al

018 V7
H 1415
675 651 R81 CLUTCH AND SHAFT, (Includes all parts 16 610 751 C1 VALVE, disc (2)
liated below) 610 755 C1 Dowel PIN (3}
1 676 658 R1 RING, clutch retaining (2} 17 610 760 Cl DISC, reinforcing {2)
2 676 670 R2 RETAINER, clutch ring (2) 18 675 655 R1 RING, plate retaining (2)
3 675 669 R1 WASHER, clutch apring {(2) 18 875 652 RO SHAFT, clutch
composed of:
4 675 668 R1 PLATE, clutch backing {2} 2 gin 17 164 R1
* 1 Pipe
5 324 241 R1 DISC, clutch driven {12} * 1 Piate
2 Ring 675 655 R1
.6 6§75 667 R1 PLATE, clutch driven {14) * 1 Shaft
7 324 232 Rl RING, clutch hub {4)
20 324 227 R1  "O" RING, separator plate
8 675 871 R1 WASHER, clutch hub retaining {8}
23 347 297 R1 RING, clutch piston
8 675 663 R11  HUB, clutch (2)
composed of: 22 675 661 R1 PISTON, clutch rear
* 1 Hub .
1 Retainer 875 665 R1 23 675 666 R1 RETAINER, spring outer {(2)
1 Retainer 875 666 R1
6 Spring 675 864 R1 24 675 665 R1 RETAINER, spring inner {2}

25 675 664 R1 SPRING, piston return {12}
10 324 226 R1 WASHER, clutch piston seal

11 575 660 R1 PISTON, clutch front 26 875 662 R9L SET, clutch disc and plate
composed of:
12 875 658 R1 RING, piston seal (2) 8 Disc 324 241 R1
1 HBub 675 663 R11
13 324 408 R1 RING, shaft.seal (2) 7 Plate 6§75 667 R1
1 Plate 675 668 RI
14 675 655 Rl RING, piston retaining (2) 1 Retainer 675 670 R2
1 Ring 676 658 R1
15 675858 Al PISTON, accelerating (2} 1 Washer 675 668 R1

# Not Serviced Separately "

REFRUDUCTD 1IN UNITED OTATES OF AMHERICA




el

—8TB—

Frame & Driving SECTION A
Mechanisma CRAWLER TRACTORS TC-2034
’z‘ PAST HUMBER DESCRIPTION ':g PART KUMBER DESCRIPTION

* Not Serviced Separately

PRINTED IH CANADA

FEFRODUCHD IN UINITED STATES OF AMINICA



— G0 —

] =
m Frame & Driving ’ SECTION A “
Mechanisma CRAWLER TRACTORS TC-208A
':;' PART HUMBER DESCRIPTION "g PART KUMBER DESCRIFTION

TRANSMISSION AND POWER SHIFT REVERSER DRIVE - Cont'd. TRANSMISSION AND POWER SHIFT REVERSER DRIVE - Cont'd.

1 34 35 36 37 38 9 40 4 39 42 43

]
060/

/,
\

90 89 88 87 86 83 85 84 83 82 Al 79 78 77 76

) r ! i _. ’ _<" N
, ~/ é o L )
35 676 578 RPl GEAR ASSE_MBLY. clutch rear (1to 1
apeed ratio} 45 704 014 R8I BEARING, transmission ppline shaft pilot
36 675 763 R1 SHiM, .0%&;“ reverse clutch rear gear {as 46 06 462 R2 GEAR, fourth & fifth speod sliding 28T
require
38 675 764 R1 ' SHIM, '.015" reverse clutch rear gear (as 47 708 301 R1 GEAR, second & third speed sliding (33T
required) and 41T) {(2.26 MPH gecond gear speed]

: . awler Tractor Serial No. prior H 23
37 B59 458 Rl  BEARING, tranamission driving shaft cone {2} 47 676 607 R1 Gég;. s:cond & third speed slil:ling (33T

. i ; . H speed
38 105497H  CUP, tronsmission driving shaft bearing (2) paa o {2.00 MPH second goar speed)

as 675 684 R1 RING, bearing retaining (2)

40 675624 Rl SHIM, .002" transmission driving ghaft 48 635 136 Rl  GEAR, first & reverse speed sliding (417

bearing housing (as required) ; . )
40  675625R1  SHIM, .020" transmission driving shaft 49 675 838R1  NUT, transmission spline shalt bearing 1
begring housing (as required) 188l line shaft
40 675626 R1  SHIM, ,0747" transmission driving shaft 6 STTSA Bﬂ“pemr NG, tranom asion spline &
bearing housing (as required)
41 875 623 R1 HOUSING, tranamission driving shaft bearing 51 870 UP, transmission spline shaft ¢ ed
179 840 3/8x 1-1/8" Type 2 BOLT (4) ST O ot poaring - *® aper
103 321 3/8" Ik~-WASHER (4)
42 673628R1  SHIM, ,002" bearing spacer {as required) 52 707501 Rl  SHIM,.002" trensmission spline shaft
42 875 6208 R1 SHIM, .015" bearing spacer (as required) bearing (as required)
52  707502R1  SHIM, .010" transmisasion spiine ahaft
43 67562TR!  BEARING, spacer besring (a8 Tequired)
- s §2 707 503 R1  SHIM, .004" transmission spline shaft
44 875 622 R1 SHAFT AND GEAR, transmigsion driving bearing (sa required)

PRINTED IN CAHADA

* Not Serviced Separately

RIFACOUCED IN WRETED STATES OF AMIRICA




—_— B ——

Frame and Driving SECTION A m
Me isms TC-203A
CRAWLER TRACTORS
::' PART BUMBLR DESCRIPTIOMN ':g' PART HUMBER DESCRIPTION

TRANSMISSION AND POWER SHIFT REVERSER DRIVE
=~ Contitued

53
‘54

55
55
55
55
35

56
57

58

58

7574 73 7;271 70 69

707 50¢ R1
704 025 R1
193 033
22% 857
115 551
704 0DB R1
704 GOB R1
704 010 R1
3041 092 R1
3041 003 R1

ST 964
63 313 RO

675 838 RO1

233 041 Rl

SPACER, transmission spline shaft bearing

RETAINER, transmission spline shaft
bearing
1/2 - NF x 2-3/8" Type BOLT
1/2" - NF NUT
1/2" int-t l1k-WASHER

SHIM, ,0108" tranasmission spline shaft
bearing retainer (2 or as required}
SHIM, .006" transmission spline shaft
bearing retainer (as required)

SHIM, .0016" transmission spline ahaft
bearing retainer {as required)

SHIM, .015" transmission spline shaft
bearing retainer {as required)

SHIM, .030" transmigsion spline shalt
bearing retainer {as required)

CUP, transmission spline ghaftyear bearing
BEARING, transmission spline shaft rear
cone

PACKAGE, transmission spline shait &
drive bevel gear

RING, transmission countershaft rear
boaring retainer

S0 31

TRANSMISSION AND POWER SHIFT REVERSER DRIVE
- Continued

52 53 54

B0

61

52

62

63

63

64

676 T49 R1

ST 215

676 748 R1

635 143 R1

676 606 R1

635 144 R1

55 56 57

63 62 &1 6059

WASHER, transmission countershaft rear
bearing retsiner {Crawler Tractor Serial
No, H2046 & up)

BEARING, transmission countorahaft rear
Lalk

SPACER, transmission countershaft gears
rear {Crawler Tractor prior Serizl No.
H 2946) (order 1 - 676 748 R1, SPACER
& 1 - 676 748 R1, WASHER)

SPACER, transmission countershaft gears
rear {Crawler Tractor Serial No. K 2048
& up)

GEAR, first & second speed driving (18T
& 29T) (2.26 MPH second goar speed)
{Crawler Tractor Serial No. prior
H 2371) g

GEAR, first & second speed driving {18T
& 23T} {2.00 MPH second gear speed)
{Crawler Tractor Serial No. H2371 &k up}

GEAR, third & fourth speed driving (37T
& 42T)

* Not Serviced Separately

REIFPROOUCED IN UMITED STATIR OF AMERICA

PRINTED IN CANADA



e 100G

Frame and Driving ‘ SECTION A
Mochenims CRAWLER TRACTORS Te-uad
R raat wunst OCESCRIFPTION N PANT uMBZR "DESCRIPTICH
TRANSMISSION AND POWER SHIFT REVERSER DRIVE TRANSMISSION AND POWER SHIFT REVERSER DRIVE
~ Continued - Continued ' '
§5 635 172 Rl SPACER, transmisgion countershaft gears 91 675613 RI1 SHIM, .005" counterghaft (as required)
front 91 675 614 R1 SHIM, .0289" countershaft {as required)
66 635 145 R1 GEAR, transmission constant meah {(47TT) 92 675 612 Rl RETAINER, countershaft
179 818 5/18 x 1" Type 2 BOLT (2)

57 635 137 R1 COUNTERSHAFT, transmigssion

&8 635 180 R1 GASKET, transmisgion ccuntershaft {ront 83 675 615 R1 STRIP, retainer bolt leck
bearing cage (2}

94 675 607 K81 CLUTCH & SHAFT, reverse & forward
range (1 to 1, 18 apeed ratio)

59 635 120 R1 CAGE, transmiasion countershaft front componed of:
bearing 1 Bearing 675 708 RB1
179 840 3/8x 1-1/8" Type 2 BOLT (4) 1 Bearing §75 707 R91
103 321 3/8" 1k~-WASHER (4) 1 Gear 675 672 RB1
1 Gear 675 674 RB1
B 1 Package 675 651 RB1
lig 70 635 646 R1 RING, transmisgion countershaft {ront ball 1 Race 675 705 R1
2 bearing retaining 1 Race 875 706 R1
7F B35 IBORI SPACER, transmiesion countershaft front 94 676 577 R§1 CLUTCH & SHAFT, reverse & forward
hoaring range (1 to 1 speed ratio}
composed of;
1 Bearing 675 708 RBL
72 ST 213 BEARING, transmission counterghaft front 1 Bearing 675 707 R81
ball 1 Gear 675 672 RB1
1 Gear 676 578 RO1
: 1 Package 675 651 ROl
73 675 636 R1 BLOCK, transmission countershaft front 1 Race 675 705 R1
bearing 1 Race 675 706 R1

74 703 985R1 WAS}iE:R. tranamisseion countershaft re-
tainer

75 703 9486 R1 PLATE, tranamission coumershaft lock

76 644 771 R1 RING, retaining

77 67561l Rl COUNTERSHAFT, reverger

78 615 619 R1 GEAR, rear countershaft (33T} (1to0 1.18
speed ratio)

78 676 580 R1  GEAR, rear countershaft (30T} {(itol
speed ratio}

19 584 265 R1 RACE, rear countershaft thrust bearing

B0 584 268 R81 BEARING, rear countershaft thrust

81 675 704 R1 RACE, rear counterahaft thrust bearing

82 112 822 R91 BEARING, rear countershaft needle

83 665 071 R1 RING, retaining (2)

84 675 617 R1 GEAR, countershaft reverae (28T)

85 675 618 R1 SPACER, countershaft reverse gear

86 360 665 RSl BEARING, front countershaft ncedle

81 380 362 R1 R.AC.E. front countershaft thrust bearing

88 232 001 R8I BEARING, front countershaft thrust

88 612 686 R1 ‘ RACE, front countershaft thrust bearing

80 675 616 R1 SPACER, front countershaft

PRINTED IN CARADA

REPRODUGCED IN UNITED STATES OF ANIRICA



- L0l

2]
Frame & Driving ) SECTION A m
Mechanisms CRAWLER TRACTORS TC-2084
BIE.  parr HUMBIR AEF
no. DESCRIPYION . HO. FART NUMBER DESCRIPYION
POWER SHIFT CONTROL LEVER POWER SHIFT CONTROL PEDAL
7
H 1374
1 675 603 R11 PEDAL, power control {Includes 635060 R1,
BUSHINGS)
271 568 5/8 x 3-1/2" Type 2 BOLT
10 620 P 21/32 x 1-1/2 x 16 ga WASH.
2 635 060 R1 BUSHING, pedal (2}
3 635 169 R1 SPACER, pedal
4 &16 027 R1 SPRING, pedal return
5 104 037 CLEVIS, 5/16" adjustable rod end
H 1379
6 675 604 R1 ROD, power shift spool control
1 33 717 DA KNOB, handle 120 368 " 5/18"-NF cd-pitd NUT
39 374D 5/16 x 1-1/16" rod end PIN
2 675 588 R1 HANDLE, control 103 373 3/32x3/4" ¢-PIN (2}
675 589 Rl Pivot PIN 103 372 3/32 x 1/2" c-PIN
103 385 1/8 x 1" ¢-PIN (2)
1 635 535 R1 ANGLE, return spring anchor
3 875 567 R1 FORK, lockin 271 550 %/6x 5/8" Type 2 BOLT
Q3519 1/4 x 2-1/2" std-hd dld PIN :
103 383 1/8 x 1/2" ¢-PIN
4 675 586 R1 SECTOR, lever
179 B83 1/2 x 1-1/4" Type 2 BOLT {3}
103 323 1/2" Ik-WASH, (3)
5 675 602 R1 ROD, valve control
120 268 5/16"-NF cd-pltd NUT
107 763 1/8 x 5/8" ¢-PIN
é 116 535 CLEVIS, lower reverse lever
g a4 b 5/16 x 1-1/16" rod-end dld PIN
103 372 3/32 x 1/2" ¢-PIN
7 675 600 R} LEVER, control
109 461 1/8" 1ud-FTG
675 601 R1 Control lever SPACER
179 89l 1/2 x 2-1/2" Type 2 BOLT
102 637 1/2" nuT
103 323 1/2" Ik-WASHER

% Not Serviced Separately PRIKTED 1N CANADA

ATPRODUCTD IN UNITED STATES ©F AMERICA



—102

Frame & Driving SECTION A
Mechanisme CRAWLER TRACTORS TC-208A
:' PART PUMBER DESCRIPTION :: PART HUMBIR DESCRIPTION
% POWER TAKE-QOFF & WINCH DRIVE POWER TAKE-CFF & WINCH DRIVE - Continued |
>33
4 5 21
¥ 15 . 1
.
: '——@ 16
20 W 18
H 4318 '
1 638 201 R1 = WASHER, 1-5/82x 1-5/8 x 16 ga shaft 16 §35 118 R81  SHAFT, shifter (Not Winch Drive)
thrust (Not Winch Drive) w620 P 21/32 x 1-1/2 x 16 ga WASH,
103 885 1/8 x 1" c~-PIN
] 635 142 R1 SHAFT, PTO driving {Nat Winch Drive) 18 635 117 R1 BRACKET, PTO shifter {(Not Winch Drive)
179 B39 3/8 x 1" Type 2 BOLT (3)
3 635 126 R1 KNOB, PTO shifter lever (Not Winch Drive) 103 321 3/8" 1k-W. . (3}
4 704 386 R1 SPOOL, PTO shifter (Not Winch Drive} 17 704 383 R81 SEAL, PTO shifter shaft oil {opt w/
704 384 Rol, 635 576 K91 & 3066 616 RA1,
-] 458 380 R1 RING, PTO shaft rotajning (2) OIL SEALS) (Wot Winch Drive)
) 459 380 R1 RING, PTO shifter shaft
18 635 122 R1 ARM, shifter shaft cuter (Not Winch Drive)
[} 4568 022 R1 RING, shaft brg retaining 19 636 124 R1 LEVER, PTO shifter (Not Winch Drive)
. Q 393 11/32 x 7/8 x 16 ga WASH.
T ST .05A BEARING, PTO abaft 103 384 i/ x 34" ¢-PIN
8 36 620 R1 GASKET, PTO cpering cover plate {2)
20 635 125 R1 SPRING, PTO shifter lever retaining (Not
9 704 38 R12 RETAIER, PTO ohaft seal (Includes Winch Drive)
3065 217 R81, OWL, SEAL) (Not Winch 100 751 No. 8 x 1/2% sit-rd-bdSCREW (2)
Drive) ) 108 498 No. 8§ lk-WASH. {2)
178 819 5/16 x 1-1/8" Type 3 BOLT (3) 103 092 NUT (2)
Q 388 11/82 x 7/8 x 16 ga WASH. {3)
103 320 5/18" 1x~WASH. (3)
21 704 385 R98 SHIELD, PTO asafety (Not Winch Drive)
10 3065 217 881 SEAL., PTO shaft oll (opt w/708 530 R&1 179 8138 5/18 x 1+1/6" Type 2 BOLT (3)
& 3068 756 R91, OIL SEAL) (Not Winch Q 398 11/32 x 1/8 x 16 ga WASH. (3)
Drive) 108 320 516" 1k-WASH. f;)
1l 835 128 R1 SHIM, PTO shaft light {an req'd)
11 635 200 Bl SHIM, PTO shaft heavy (as req'd)
12 48 594 DA BUSHING, PTO ehaft
13 675 187 R81 SHAFT, winch (Winch Drive Only)
14 635 118 R11 SHAFT, PTO (Includes 48 564 DA, BUSH-
ING) (Not Winch Drive}

* Not Serviced Separately PRINTED 1M CAMADA

REFAOOUCED 1M UNITED STATED ¢5' ALERIGA



N

—_— 10—

Frame & Driving - SECTION A
Methaniamis CRAWLER TRACTORS TG 203A ﬂﬂ
PART BUMBER PESCRIFYION e PAXT WuMBER DESCRIPTION

PRINTED IH CANADA

RIPROOULCTD tH UNITED STATED OF ANMIIHCA



FRer N

— 104 —
’ a2
Steering & Brake SECTION A
Mechazioms CRAWLER TRACTORS TC - 2034
g‘ PART MUMBER DESCRIPTION m‘ PART NUMBER PESCRIFTION
STEERING CLUTCH & HOUSING STEERING CLUTCH & HOUSING - Continued
42 4
3 5 67 2101 12 1314{151617/18 19
/A @ J 0 ;
31
35 34 33 32 /
HE 4306 38 37 36 31 302928 27 26 25
1 675 849 R1 SHAFT, bevel gear 8 359 857 Rl BEARING, clutch release (2)
2 635 383 R2 HUB, bevel gear (for Crawler Tractor prior 10 352 744 R81 PLATE, clutch back (2} (Includes SEATS,
Serial No. H 1230) (for Skidder prior 7911T)
Serial No. H 1051) 1811T Adjusting screw SEAT (6}
2 676 033 Rl HUB, bevel gear {for Crawler Tractor Serial{ 186 270 5716 x 3-§/2" Type 2 BOLT (12}
No. H1230 & up) {for Skidder, Serial No. §35 40) R1 21/64 x 8/16 x 22 ga WASH. (as reg'd)
H 1051 & up} 102 634 5/16" NUT {12
la3 320 5/16" 1k-WASHER (12)
3 567 846 R81 CONE, bevel gear brg (2) 10 . 635557 R8T CLUTCH, steering (2)
composed of:
4 . 636415 R91 SEAL, bevel gear brg retainer oil (2) (for 1 Package 353 248 ROl
Crawler Tractor prior Serial No. H 1230} 1 Plate 351 448 R1
{for Skidder prior Serial No. H 1051) 1 Plate 352 744 RO1
4 676 D32 R8I SEAL, bevel gear brg retainer oil (2) (for 6 Spring 635 661 R1

Crawler Tractar Serial No. H 1230 &
up) (for Skidder Sarial No. H 1051 & up)
11 351 448 R PLATE, clutch preasure (2}

5 636 718 Rl RETAINER, bevel gear brg (2) (Inciudes ] 12 636 416R1 HUB, steering clutch driving (2}
635 386 R1, GUIDE) {for Crawler Tractor
prior Serizl No, H 1230) {for Bkidder 13 635 364 R2 PLATE, steering clutch driven {12)

prior Serial No. H 1051)
14 636 GR2 1 BUSHING, clutch release ahaft upper (2)
5 §76 030-R81 RETAINER, bevel gear brg (2) {Includes

635 386 R1, GUIDE) (for Crawler Tractor 15 Q3501 WASHER, 25/22 x 1-1/4 x 16 go (2)
Serial No, B 1230 & up) {for Skidder
Sarial No. H 1051 & up) 16 154 665R1  RING, release shaft retaining (2)
179 840 3/8 x 1-1/8" Type 2 BOLT (4)
102 635 3/8" NUT {4} IT 636 74T Rl  BUSHING, clutch release shaft lower
103 321 *3/8" 1k-WASHER (4)

18 635387R1  SHAFT, clutch release LH
18 835 388.R1 SHAFT, clutch release RH
6 676 777 RI  'FORK, steering clutch reloaae (2}

178 B4o 3/8 x 1-1/8" Type 2 BOLT (4} ,
103 321 3/8" Ik-WASHER (4) 19 635040 R1 PLATE, housing inapection (2)
179 791 1/4 x 1/2" Type 2 BOLT (4)
103 318 1/4" 1k-WASHER (4}
7 635 088 Rl 'KEY, release fork (4)
‘B 635377.R1  SLEEVE, clutch release brg {2) ' 20 - .635 680 R2  GASKET, inspection plate {2}

*Nat SBerviced Separately PRINTED 1 CARADA

RIPROGUCHD 1IN UNITED STATESD OF AMIHCA



N

o= 105—

Steering & Brake . SECTION A =
Heckiniams CRAWLER TRACTORS wins Bl
ARG =
e PART WUMBER DISCRIFTION o’ PART HUMsER DESCRIPTION
STEERING CLUTCH & HOUSING - Continued STEERING.CLUTCH & BOUSING - Continued
21 635 005 R12 COVER, steering cluteh housing LH {In- 36 353 246 R91 PACKAGE, release lever service
cludes BUSHINGS, 635 060 R1) composed of:
21 635 010 R12 COVER, steering clutch housing RH {In- 3 Lever 353 243 R91
cludes BUSHINGS, 635 060 R1) 3 Pin 51 460 D
179 841 3/8x 1-1/4" Type 2 BOLT (12) 3 Pin 103 372
103 321 3/8" 1k-WASHER (12} 3 Spring 51461 D
22 635 060 R1 BUSHING, clutch housing cover {4) a7 635 386 R1 GUIDE, steering clutch release brg (2)

38 635 395 R1 SHIM, . 003" bevel gear brg retainer {(as
23 635 679 R1 GASKET, clutch housing (2) reg'd)
as 635 306 R1 SHIM, . 005" bevel gear brg retainer (as

24 835 745 R11 HOUSING, steering clutch LH reg'd}
24 635 746 R11  HOUSING, steering clitch RE 38 635 367 Rl SHIM, , 010" bevel gear brg retainer (as
{tor Crawler Tractor prior Serial No, ] regtd)

H 705 for 48" & 68" gauge width) {for
Crawler Tractor prior Serial No. H 1011

for 38" gauge width) (for Skidder prior 39 675 836 R81 PACKAGE, transmisaion spline shaft &
Serjal No, H 1051) drive bevel gear

24 676 101 R11 HOUSING, steering clutch LH 40 567 B45 RS1 CUP, bevel gear brg (2}

24 676 102 R11  HOUSING, steering clutch RH
{for Crawler Tractor Serial No. H 705 & 4] 635 681 R1 BOOT, upper steering clutch release shaft
up for 48" & 68" gauge width) {for Crawler bushing (2)

Tractor Serial No. H 1011 & up for 38"
gauge width) (for Skidder Serjal No.

H 1051 & up) 42 587 578 R1 "O" RING, steering clutch release shaft
cortoposed of: lower bushing (2}
1 Bushing 636 682 A1
1 Bughing 636 T47T R1
*] Houping
2 Pin 141 287
1 Plug 172 538
103 B67 3 /8" 3q-hd PLUG (2)
20 548 R1 5/8 x 1-3/4" Type 4 BOLT (2}
179 889 1/2 x 2" Type 2 BOLT (8)
179 892 §/2 x 2-3/4" Type 2 BOLT (%)
103 323 172" k-WASHER (10)
178 628 5/8" im-t 1k-WASHER (2)
6 141287 PIN, 1/2 x 1-1/2" dowel (2)
26 635 181 R2 BASE, steering clutch (2)
186 270 5716 x 3-1/2" Type 2 BOLT (12) {
635 401 R1 21/64 x 3/16 x 22 ga WASHER (as req'd)
102 634 5/168" NUT (12}
103 320 5/16" 1k-WASHER (12)

27 635 375 R1 DRUM, steering clutch (2)

28 635 401 R1 WASHER, 21/64 x 9/16 x 22 ga (as reqgd)
28 635 394 R1 WIRE, clutch driving hub {(2)

.

30 575 848 R1 DISC, steering clutch friction {14) .
31 635 561 R} SPRING, clutch preasure (§) .
32 51461D  SPRING, cluich release lever (3) ‘
33 353 243 R91 LEVER, clutch release {3} (Includes
114 4354, NU'}‘ & 352 745 Rl, SCREW)

34 51 460 D FIN, release lever (3)
103 372 3/32 x 1/2" ¢-PIN (3)

5 352 745 R1 SCREW, clutch release lever adjuating (3)
114 494 3/8" - NF jam NUT (3)

*Not Serviced Separately PRINTED LN CAMADA

RATPROODUCID IN UNITED STATED OF AMERICA



=108 ==

Steering and Brake SECTION A
Mechmismos CRAWLER TRACTORS TC-2084
g‘ PANT HUMBER DESCRIPYION :: PAXT HUMDIR DEXSCRIFPTION

STEERING AND BRAKE CONTROLS

H 1482
HB 4257

1 636 233 R2
i09 462

2 635 398 R}

3 635 308 R2

4 835 081 R1

5 18 555 R1

[} 675 898 RO1
104 977

7 635 283 R11
271 563
10 620 P

36

-] -3
-] -]
o [] <]

35 34

/:

LEVER steering LH
1/8" - 90% lub-FITTING
GRIP, steering lever (2)
SPACER, brake pedal pivot
BUSHING, brake padal pivot
PIN, 5/16 x 1" apiral {in main frame for
brake pedal lock)

LOCK, brake pedal
Retaining RING

PEDAL {includes BUSHING, 635 081 R1)
5/8 x 2-1/4" Type 2 BOLT
21/32 x 1-1/2 x 16 ga WASHER

STEERING AND BRAKE ,CONTROLS - Continued

33 32 3

[N

o & o o

635 266 R1
635 270 R3
176 816
179 837
103 320
103 321

B75 639 R1
675 204 RB1
8356 270 R3
635 268 R1
179 837

103 321

636 224 R2
109 462

PLATE, cperator's foot LH
PLATE, operator'a foot RH shown

5/16 x 3/4" Type 2 BOLT (3}
3/8 x 3 /4" Type 2 BOLT (2)
5/16" 1k-WASHER (3}

3 /8" Ik-WASHER (2)

PLATE, operstor's foot LH {power shift
reverser)
PLATE, operator's foot RE (Skidder oniy)

PLATE, RH (Crawler & Skidder).

PLATE, LH (Crawler less Power Shift
Reverser)
3/8 x 3/4" Type 2 BOLT (2}
3/8" 1Lk-WASHER {2}

LEVER, steecing RH
1/8" - 80" Wb-FITTING

PRINTED I CAMADA

REPRODUCTD |H UITIED STATES OF AMIRICA




—107 —

Steering and Brake SECTION A -
Heshamiome CRAWLER TRACTORS re-203 m
B PANT HUMBER DESCRIPTION o’ PART NUKSIR DESCRIPTLON T
STEERING AND BRAKE CONTROLS - Continued STEERING AND BRAIC.E CONTROLS - Continued
10 635 304 R1 ROD, brake pedasl 28 635 280 R11 PACKAGE, brake lning service (Includes
16 038 R1 . 17/32 x 1 x 11 ga WASHER RIVETS, 61 178 V)
103 385. 1/8 x 1" c-PIN (2} .
4] 635 289 R8)  PIN, brake band anchor
11§36 583 R1  ANCHOR, brake pedal spring 179 837 3/8x3/4" Type 2 BOLT (2}
15 432 R1 5/8 x 1" Type 2 BOLT 103 321 3/8" 1k-WASHER (2}
I2 636 502 R1 BRACKET, brake pedal spg 30 635392 Rl LINK, steering clutch release ghaft male {2)
15 432 R1 1/4 x 1-1/4" step BOLT 114 496 1/2" - NF jam NUT (2)
109 084 1/4" NUT
103 319 1/4" Ik-WASHER
31 635 391 R1 ARM, steering cluich release ghaft (2)
117 Bas 3/8 ¥ 1-3/4" Type 2 BOLT (2)
13 636 722 R1  BOLT, steering lever siop (2) 102 635 3/8" NUT (2}
120 377 3/8" cd-pltd NUT 103 321 3/8" iIk-WASHER (2}
14 6356 285 R1 ARM, brake pedal RH 32 635 098 R1 KEY, steering clutch release phaft arm (2} '
112 139 1/4 x 7/8" Woodrulf KEY
$3 103 BBY PLUG, 3/4" sq-hd pipe bevel gear cover
15 636 534 R1 SPRING, brake pedal 34 635 008 R22 COVER, bevel gear (Includes BUSHINGS,
15 676 027 R1 SPRING, pedal return (Power Shift 835 061 R! & PLUGS 103 865& 103 869)
Reverser Only) 179 858 7/16 x 1-1/8" Type 2 BOLT
103 322 7 /16" 1x-WASHER
636 493 R1 Bevel gear cover Type 4 STUD (6)
16 676 637 R1 BUSHING, steering lever (2) 636 492 R1 Seat louu(ar filler to bevel gear cover
STUD {3)
17 636 227 R1 LEVER, brake actuating (2} 456 938 7/16" - NF Type 4 NUT (9)
617 938 R1 5/18 x 1-1/2" spirol PIN {2) 107 B24 7/18" - NF Special stamped NUT (8)
109 461 1/8" str lub-FITTING (2}
18 635 287 R1 SHAFT, brake actuating {2)
35 635 055 R2 GASKET, bevel gear cover
18 635 305 R1 KEY, brake intermediate (2)
36 635 284 R1 ARM, brake pedal LH
20 635282R1 LEVER, brake intermediate {2} 112 139 1/4 x 7/8" Woodruff KEY
179 B43 3/8 x 1-1f2" Type 2 BOLT (2) .
103 321 3/8" lIk-WASHER (2) -
37 635 288 R1 SHAFT, brake & steering cross
21 635 306 R1. ROD, brake lever (2} 38 635 081 R1 BUSHING, bevel gear cover (2}
702 268 A1 5/16 x 15/18" std-hd-did PIN {2)
103 384 1/8 x 3/4" c-PIN (2} 35 B35 383 R LINK, steering clutch release ahaftfemale {2}
40 636 722 R1  BOLT, special brake pedal arm (2}
22 €35 292 RB1 LEVER, brake floating (2) {includes 120 317 3/8% cd-pltd NUT (2)
RIVETS, 104 068)
702 289 R1 5/16 x 15/18" atd-hd-dld PIN {2}
602 032 R1 3jEx 2-7/16" std-hd-dld special PIN(2) 41 £35 380 R1 INSERT, steering lover (2)
103 384 1/8 x 3/4" o-PIN (4)
104 068 3/16 x 5/8" b-hd RIVET (2} 42 636 748 R81 BREATHER, transmission
’ 43 103 865 PLUG, 1/8" sq-hd pipe bevel gear cover
23 139 680 H WASHER, adjusting bolt spg {2}
24 635 532 R2 SPRING, adjusting bolt {2)
25 635 307 R1 NUT, band adjusting bolt (2}
26 636 144 R BOLT . brake band adjusting {2)
636 579 R1 Brake band PIN (2}
Q1597 13/32 x 3/4 x 16 ga WASHER (2}
103 384 1/8 x 3/4" c-PIN (2}
F1 636 576 R81 BAND, brake
composed of:
*1 Band
*] Bracket
1 Lining Package 635 289 R11
#1 Plate
4 Rivet 104 167
4 Rivet 113 226
2 Rivet 115 323

* Mot Serviced Separately

PRINTED 1K CAMADA

. REPRODUCED IH UNITID OTATES OF AMIRICA



e 108

SECTION A
st prive CRAWLER TRACTORS TC-2034 m
“g‘ PAKT HUMBER DESCRIPTION ':; PART HUMEER DESCRIPTION
FINAL DRIVE FiNAL DRIVE - Continued

6 7 8

NS TR

it 3

.
3
L

e

i

4

R
iR

fi‘?’:_f

H 1576
H 7038 9
NOTE A: For Crawler Tractor w /338" gauge prior to 1 676 039 R8! HOUSING ASSEMELY, final drive (2) (NOTE
Serial No. H 1011 A) (for 38" gauge width order 1 -
¥For Crawler Tractor w/48" gauge prior to 876 032 RO, OIL SEAL)
Serial No. H 705
For Skidder Tractor w /48" gauge prior to 1 HOUSING ASSEMBLY, {inal drive (2) {(NOTE
Serial No. H 1051 B) {order 1 - 676 094 R81 HOUSING
For Crawler Tractor w /68" gauge prior to ASSEMBLY, also for 38" gauge width
Serial No, H 705 order 1 - 676 032 R81, OIL SEAL)
1 676 094 R91 HOUSING ASSEMBLY, final drive (2)
NOTE B: For Crawler Tractor w/38" gauge w/Serial No. (NOTE C) .
H 1011 to H 1283 composed of:
For Crawler Tractor w /48" gauge w/Serial No, 5 Bolt 179 881
H 705 to H 1229 1 Cup ST 887
For Skidder Tractor w /48" gauge w/Serial No. 1 Cup 13 380D
i 1051 & up *1 Houning
For Crawler Tractor w/68" gauge w/Serial No. *1 Housing
H 705 to H 1261 5 Lockwasher 103 323
5 Nut 102 637
2 Pin 141 244
NOTE C: For Crawler Tractor w/38" gauge w/Sexrial No. 3 Plug 444 867
H 1294 & up {for housing tohousing BOLTS, sce NOTE)
For Crawler Tractor w /48" gauge w/Serial No. 179 890 1/2 x 2-1/2" Type 2 BOLT (4}
H 1230 & up 141 244 3/8x 1" dowel PIN (4)
For Skidder Tractor w /48" gauge w/Serial No., 444 867 3/8" hdis pipe PLUG (6)
H 1051 & up 102 637 1/2" NUT {4}
For Crawler Tractor w /68" gauge w/Serial No. 103 323 1/2" 1k-WASHER (4)
H 1262 & up
2 635 076 R2 GASKET, final drive housing (2}
676 038 R8L FINAL DRIVE ASSEMBLY {2) {(NOTE A)
{tor 38" gauge width, also order 1 - 3 635 062 R31 RETAINER, pinion brg (2) {Includes
676 032 R81, OIL. SEAL} 360 665 R91, BEARING)
179 840 3/8 x 1-1/3" Type 2 BOLT.(6)
. 103 321 3/8" 1k-WASHER (8)
FINAL DRIVE ASSEMBLY (2) (NOTE B}
{order 1 - 676 083 RB1, FINAL DRIVE &
for 38" gauge width also ordez I - 4 635 077 R1  GASKET, pinion brg retniner (4)
676 032 ROl, CIL SEAL)
5 360 665 R81 BEARING, pinion shaft outer (2}
676 093 Rl FINAL DRIVE ASSEMBLY {2) {NOTE C) 6 635 074 K1 BEARING, pinion thrust outer {2}
composed of Items 1 to 22) (also
includes Hardware) 1 635 073 R1 PBUSHING, pinion thrust inner {2}

* Not Serviced Separately PRIKTED |H CAMADA

REPROLDUCED IN UNITED STATES OF AMIRICA



N

- 108 ~—

a
Final Drive - SE'I%F'I%D; A&
CRAWLER TRACTORS
:g_‘ PART HUMBER DESCRIPTLION ':g PART NUMGIR DESCRIPTION i

FINAL DRIVE - Continued

8 635 418 R81 . BEARING, pinion shaft needle inner (2 - 38"
. gauge: 4 - 48" & 68" gauge

o 638 809 R1  CAP, buil gear ghatt (2}
178 816 §/16 x 3 /4" Type 2 BOLT (6)
108 320 5/18" 1k-WASHER (6)

10 636 B17 R1 GASKET, bull gear shaft cap (2)

il 638 8286 R81 CONE. bull gear ghaft inner brg {2}
12 ST 917 CUP, bull gear ghaft inner brg (2)

13 269 9lé R1 RING, bull gear spacer retaining (2}
14 636 808 R1 SHIM, gear space retaining (as req*d}
15 636 807 R1 SPACER, bull gear inner (2)

16 836 697 R1 GEAR, final drive bull (2}

17 635 070 R1  SPACER, bull gear ocuter (2)

18 13380D CUP, bull gear shaft outer {2)

18 5T 2 038 CONE, bull gear shaft brg ocuter (2}
20 636 481 R1 RING, gear shaft outer brg spacer {2}
21 €36 818 R82 PACKAGE,bull gear shaft oil seal service (2)
22 636 746 R91 SHAFT, final drive bull gear (2}

636 151 R1 Bullgear shaft NUT (2)
19 506 R1 3/16 x 2" coiled-spg PIN (2)

23 636 694 R11 SHAFT, final drive pinion (2) {38" gauge)
23 636 6685 R11 SHAFT, final drive pinion {2) (48" gauge)
3 636 696 R11 SHAFT, final drive pinion (2) (68" guage)

24 835 072 R1 WASHER, pinion thrust (2)

25 636 415 RB1  SEAL, pinion shaft (2) (NOTE A & B)
26 676 032 R81 SEAL, pinion shant {2} (NOTE C)

NOTE: When final drive housing is in the vertical
position, the inner to owter housing
bolts are:

178 B90 1/2 x 2-1/4" Type 2 BOLT w/NUT (7)

{housing to housing}
179 896 1/2 x 3-3/4" Type 2 BOLT w/NUT (2)

(housing to housing when final drive
reinforcement not used)

433 156 1/2 x 4-1/2" Type 2 BOLT w/NUT (2}
(housin7 to housing to finsl drive atap)

179 887 1/2 x 4-3/4" Type 2 BOLT w/NUT (2}
(housing to housing to final drive
reinforcement)

NOTE: When final drive housing is in forward
position, the-lnner to outer housing
bolts are;

179 880 1/2 x 2-1/4" Type 2 BOLT w/NUT (5)

(housing to housing)

179 896 1/2 % 3-3/4" Type 2 BOLT w/NUT (2)
{housing to housing)

179 892 1/2 x 2-3/4" Type 2 BOLT w/NUT (2)

{housing to houging to final drive stop)

178 856 12 x 3-374“ Type 2 BOLT w/NUT (2}
{housing to housing when final drive
reinforcament not used)

1% 887 1/2 x 4-3/4" Type 2 BOLT w/NUT (2)
reinforcement)

¥ Not Serviced Separately PRIWIED 1K CAMADA

REPRODUCED tH WITER STATER OF AMERIGA



- 10—

B’ .
| IR CRAWLER TRACTORS Trosm
e PART MUMBER DESCRIPTION o PART NUMBER DESCRIPTION ' £
FINAL DPRIVE & HOUSING CONNECTIONS FINAL DRIVE & HOUSING CONNECTIONS
28" Gauge Width Tractor Only 38" Gauge Width Tractor Only - Continued
i
5
H 7082
NOTE A: For Crawier Tractor w/38" gauge prior to Serial 4 636 555 R1 STUD, clutch houaing (8) {Top} (NOTE A)
No. H 1011 225 857 1/2" NF Type 4 NUT (8)
. 103 328 1/2" 1Lk-WASHER (8)
NOTE B: For Crawler Tractor w/38" gauge w/Serial No.
H 1011 to H 1293
4 676 107 R1 STUD, clutch housing (8) (Top) (NOTEB & C)
NOTE C: For Crawler Tractor w/38" gauge w/Serial No. 225 861 5/8" NF Type 4 NUT (8}
H 1291 & up
5 HOUSING, steering clutch (refer to
1 676038 R91 FINAL DRIVE ASSEMBLY (2} {for component YSTEERING CLUTCH")
parts refer to "FINAL DRIVE"} (NOTE A)
{also order 1 - 676 032 R91,0IL SEAL)
8 635 081R1 STOP, final drive (2}
433 158 1/2 x 4-1/2" cd-pltd Type 2 BOLT (4)
1 ’ FINAL DRIVE ASSEMBLY, (2} (NOTE B) 120 378 1/2" ed-pitd NUT (4)
{order 1 - 676 093 R91, FINAL DRIVE 120 384 1/2" cd-pitd 1k-WASHER (4)

ASSEMBLY'& 1 - 676 032 R91,0IL SEAL)

1 676 093 R2l FINAL DRIVE ASSEMBLY, (2} {for
component parts refer to "FINAL DRIVE"}

{NOTE Q)
2 20 688 R1 BOLT, 1/2 NFxG-l/‘l" Type 4 BOLT (4)
{center) {(NOTE A}
225 857 1/2 NF Type 4 NUT (4)
103 323 1/2" Ik-WASHER (4}
2 20 826 R1  BOLT, 5/8 NF x 6~1/4" Type 4 BOLT {4)
{center) (NOTE B & C}
225 861 5/8" NF NUT {4)

3 636 434R1  STUD, final drive {8) (Bottom) (NOTE A)
225 857 1/2" NF Type 4 NUT (8)
103 323 1/2" 1k-WASHER (8)

3 676 10BR1  STUD, final drive (8) (Bottom) (NOTE B & C)
225 861 5/8" NF Type 4 NUT {(8)

FRINTED [ CARADA

REPRODUCED iM tHETID STATES OF AMINICA



g

11} =

i | B
B oo TR |
CRAWLER TRACTORS

:g‘ PART NuMpER DESCRIPTIOMN “g PART KUNRBIR DESCRIFPTION

FINAL DRIVE & HOUSING CONNECTIONS
48" Gauge Wheel Width Tractor Only

NOTE A: For Crawler Tractor w /48" gauge prior to
Serial No, H 705
For Skidder Tractor w/48" gauge prior to
Serial No. H 051

NOTE B: For Crawler Tractor w/48" gauge w fSerial No.
H 705 to H 1229

NQOTE C: For Crawler Tractor w /458" gauge w/Serial No.
H 1230 & up
For Skidder Tractor w /48" gauge w /Serial No.
H 1051 & up

1 676 038 R91

1 676 093 RO1

2 635 079 R2
2 676 099 R1
3 636 433 R1

225 857
103 323

3 676 108 R1
225 861
4 676 034 R1

4 676 120 R1

103 866

H 337 033 R

2235 B5T

103 323

5 223 744

225 861

FINAL DRIVE ASSEMBLY (2) (NOTE A)
{for component parta refer to "FINAL
DRIVE"}

FINAL DRIVE ASSEMBLY (2) (NOTE B &
C) {for component parts refer to "FINAL
DRIVE")

GASKET, gauge spacer (2) (NOTE A)
GASKET, gauge spacer (2) (NOTE B & C)

STUD, final drive to spacer {8) (Bottom)
(NOTE A}
1/2"% - NF Type 4 NUT {8)
1/2" 1x-WASHER (8}

STUD, final drive to gpacer (8} (Bottom)
(NOTE B & C)
5/8" - NF Type 4 NUT (8

SPACER, gauge (2) {(NOTE A) (Also ordex
1 - 676 032 R81, OIL SEAL)

SPACER, gauge (2) (NOTE B) {order 1 -
676 120 R1, SPACER & 1 - 6§76 032 R91,
O1L SEAL}

SPACER, gauge {2} (NOTE B & C}

1/4" sq-hd pipe PLUG

BOLT, L/2" - NF x 3-1/2" Type 4 spacer
to clutch housing (12) (Bottom) (NOTE A}
1/2" - NF Type 4 NUT (12)
172" I-WASHER (12)

BOLT, 5/8 - NF x 3-1/2" Type 4 spacer
to clutch housing {(12) (Bottom) (NOTE

B&C)
5/8" - NF Type 4 NUT {12)

FINAL DRIVE & HOUSING CONNECTIONS
48" Gauge Wheel Width TTactor Only - Continued

10

10

10

10

636 433 R1

225 B57
103 323

676 108 R1
225 861

20 167 R1

225 857
103 323

20 668 R1

‘225 861

20 658 R1

225 857
103 323

20 826 R1
225 861
535 081 R1
433 166
120 378

120 384
635 082 R1

179 892 R1
102 637
103 323

676 655 R1

433 156
120 378
120 384

H 1032

S'I;I%D ,)ﬂpﬂce!‘ 1o cluteh hag (B} (NOTE A)
op,

1/2" - NF Type 4 NUT (8)
172" 1k-WASHER, (8)

STUD, spacer to clutch heg (8) {NOTE B &
C} (Tep)
5/8" - NF Type 4 NUT {8}

HOUSING, steering clutch (Refer to
"STEERING CLUTCH")

BOLT, 1/2 - NF x 3" Type 4 apacer to final
drive (8) (NOTE A) (Top)
1]2" - NF Type 4 NUT (8)
1/2" 1k-WASHER (8)

“BOLT, §/8 - NF x 3" Typé 4 spacer to final

drive {8) (NOTE B & C) {Top)
/8" - NF Type 4 NUT (8)

BOLT, 1/2 - NF x 6-1/4" Type 4 apacer to
tinal drive {4) {NOTE A) (Center)
1/2" - NF Type 4 NUT (4)
1/2" 1-WASHER (4)

BOLT, 5/8 - NF x 6-1/4" Type 4 spacer to
final drive (4} (NOTE B & C) {Center)
5/8" - NF Type 4 NUT (4)

STOP, fingl drive (2) {for Crawler Tractor
when fingl drive in vertical position not
Loader & Backhoe)

1/2 x 4-1/2" cd-pltd Type 2 BOLT (4}
1/2" cd-pltd NUT (4}
1/2" cd-pitd lk-WASHER {(4)

STOP, final drive (2} {For Crawler Tractor
when {inal drive in forward position not
for Loader with Backhoe)

STOP, final drive (2) (For Crawler Tractor
when {inal drive in forward position in
Combinstion w/Loader & Backhoa prior
Serial No. H 2458 Order 1 - 635 082 R1
STOF)

1/2 x 2-3/4" Type 2 BOLT {4)
1/2% NUT (4)
1/2" I-WASHER {(4)

STOP, final drive (2} (For Crawler Tractor
when final drive in vertical positicn in
combination w/Loader & Backhoe Serial
No. H 2459 & up)

1/2 x 4-1/2" cd-pltd type 2 BOLT (4)
1/2" cd-pltd NUT (4}
1/2" cd-pltd 1k-WASHER (&

PRINTED 1M CAMADA

REAFROOUCKD IN UNITER STATES OF AMIRICA



— 112w

B
. . SECTION A
Final Drive c o TC-2034
R PART NuwbER BESCRIPTION Rar PARE HuMBER DESCRIPTION "
FINAL DRIVE & HOUSING CONNECTIONS FINAL DRIVE & HOUSING CONNECTIEONS
68" Gauge Width Tractor Only 58" Gauge Width Tractor Only - Continued

2 3 5
, '#.:‘; L]
L .
P A
L4
+ e
y
.;_:Q;
G
4 8
H 7032
KOTE A: For Crawler Tractor w/68" gauge prior to Serial ] 536 433 Rl STUD, spacer to clutch hag) (8) (NOTE A)
No. H 705 . (Top)
225 B57 1/2" NF Type 4 NUT (8}
NOTE B: For Crawler Tractor w/68" gauge w;Serial No. 103 323 12" 1k-WASHER (B}
H 70510 1261
- 6 _ 676 10BR!1 STUD, spacer to clutch hsg (8) (NOTE B &
NOTE C: For Crawler Tractor w /68" gauge w/Serial No, C) (Top)
K 1262 & up 225 861 5/8" NF Type ¢ NUT (8)
1 676 938 R31  FINAL DRIVE ASSEMBLY, (2) {NOTE A){for 7 HOUSING, steering clutch {refer to
component parts refer to' FINAL DRIVE') "STEERING CLUTCH"}

1 576 093 R9: FINAL DRIVE ASSEMBLY, (2){NOTE B & Q)
(for componer: parts refer to "FINAL

DRIVE"} 8 20 167 Rl BOLT. 1/2-NF x 3" Type 4 spacer to final
drive {8} (NOTE A} {Top}
225 857 172" NF Type 4 NUT {8}
635 079 R2 GASKET, gauge spacer (2} (NOTE A) 103 323 1/2" 1k-WASHER (8}

L)

676 099 R1 GASKET, gauge spacer (2} (NOTE B & C)

8 20 668 RL BOLT, 5/8" NF x 3" Type 4 spacer to final
drive (8 (NOTE B & C) {Top}

3 635 433 Rl STUD, final drive 1o spacer {B) (Bottom}

(NOTE A}
225 857 1/2" NF Type 4 NUT (8) 9 20 656 R1 BOLT, 1/2 NF x 6-1/4" Type 4 spacer to
103 323 172" 1k-WASHER {8) final drive {4} {NOTE A) (Center}
225 857 1/2" NF Type 4 NUT (4
3 676 108 R1 STUD, final drive to spacer {8) (Bottom) 103 323 1/2" 1k~-WASHER (4
{(NOTEB & Q)
225 861 3/8 - NF Type 4 NUT (8} 9 20 826 R1 BOLT, 5/8" NF x 6-1/4" Type 4 spacer to
final drive {4} {NOTE B & C) {Center)
225 861 5/8" NF Type 4 NUT (4)

4 676 037 R1 SPACER, gauge {2) (NOTE A) (also order
1 - 676 032 R91, OIL 5EAL}
10 635 081 R1 STOP, final drive (2)

4 SPACER, gauge {2) {NOTE B) (order 1 - 433 156 1/2 x 4-1/2" cd-plid Type 2 BOLT {4)
676 09B R1 SPACER & 1 - 676 032 R91 120 378 1/2" ed-pltd NUT {4)
OIL SEAL 120 3B4 1/2" cd-pltd lk-WASHER ({4}
4 676 098 Ri SPACER, gauge {2} {(NOTE B & Q)
103 865 . 1/8 sq-hd pipe PLUG {2)

5 337 033 R1 BOLT, 1/2" NF x 3-1/2" Type 4 epacer
te clutch housing) (12) {bottom) (Note A)

225 857 1/2" NF Type 4 NUT (12}
103 323 1/2" lk-WASHER (12}
8 223 744 BOLT, 5/8" NF x 3-1/2" Type 4 (spacer
togutch housing) (12} {bottom) {NQOTE B
&
225 861 5/8" NF Type 4 NUT (12)

PRINTED 1M CANADA

REIFRODUCED IN UNITED DTATRR OF AMERICA



R

Final Drive

cn 113

CRAWLER TRACTORS

SECTION & ]
TC-2034 m

) v v

D.ESCRI?TiOH

REF.

HO. PART NUMEER

DESCRIPTYION

FINAL DRIVE REINFORCEMENT (Not Skidder)

636 267 RS2 REINFORCEMENT. final drive LH shown
{Final Drive Housing in forward position)

636 268 RS2 REINFORCEMENT, final drive RH (Final
Drive Housing in forward position)

179 839 3/8 % 1" TyFe 2 BOLT (4
179 887 1/2x 1-3/4" Type 2 BOLT {2)
187 201 1/2 x 4-3/4" Type 2 BOLT {4)

16 038R1 17/32 % 1 x 11 pa WASHER (6)
551 175 R1 18/32 x 1-1/2 x 16 ga WASHER (6}
676 642 R1 .531 x 1.50 x 22 ga WASHER (12}
102 637 1/2" NUT (4)

103 323 1/2" 1k-WASHER (6}
103 321 3/8" 1k-WASHER (4)

636 054 R92 REINFORCEMENT, final drive LH shown
(Final Drive Housing in vertical position)

636 055 R92 REINFORCEMENT, final drive RH (Final
Drive Housing in vertical position}

179 839 3/8% 1" TyPe 2 BOLT (4}
179 887 3/2 x 1-3/4" Type 2 BOLT (2)
1B7 201 1/2 x 4-3/4" Type 2 BOLT (4}
16 038 R1 17/32 x 1'x 11 ga WASHER (6}
551 175 R1 18/32 % 1-1/2 x 16 ga WASHER (6)
876 642 R1 .531 x 1.50 x 22 ga WASHER {12)
102 637 1/2" NUT (4)
103 323 1/2" 1k-WASHER (6)
103 321 3/8" 1x-WASHER (4)

FINAL DRIVE REINFORCEMENT (Skidder only)

HE 350
H 7542

1 636 842 R9] REINFORCEMENT, final drive {used on
’ Skidder Tractor prior Serial No. H 1001}
1 676 223 R91 REINFORCEMENT, final drive (Heavy Puty
used on Skidder Tractor Serial No, H 1001
and up}
617 941 R} 5/16 x 2" hy-coiled spg PIN (2)
15 041 R1 1/2x 1-1/2" erg BOLT (4)
179 887 1/2 x 1-3/4" Type 2 BOLT {2}
187 201 1/2 x 4-3/4" Type 2 BOLT (4)
16 038 R1 17/32 x 1 % 11 ga WASHER (10}
551 175 R1 18/32 x 1-1/2 x 16 ga WASHER (10)
676 642 R1 ,531 x 1,50 x 22 ga WASHER (20)
102 6§37 1/2" NUT {8)
103 323 1/2" 1x~-WASHER (10}
2 636 946 R1  WASHER, brace pin (2)
3 636 947 R11 BRACE, final drive {2}
220 080 1-1/4" NUT (4)
131 016 21732 x 1-5/18 % . 074 WASHER {4)
4 636 949 R1 GUIDE, final drive brace LH
4 5636 650 R1 GUIDE, final drive brace (RH shaown}
20 664 R1 5/8 x 2-3/4" Type 4 BOLT (4}
19 724 R1 578" NUT (4)
5 6§76 381 R91 RAEINFORCEMENT, final drive rear leit
5 676 382 R91 REINFORCEMENT, final drive rear right
ghown
179 887 1/2 x 1-3/4" Type 2 BOLT (4)
180 256 1/2 x 4-1/2" Type 2 BOLT {4}
16 038 R1 17/32 x 1'x 11 ga WASHER (4)
102 637 1/2" NUT (4}
103 323 1/2" ik-WASHER (B}

PRINTED IN CAMADA

REPRODUCHD IN UNITED STATIZ OF AMERICA



—1l4 —

SECTION A
m Track Drive CRAWLER TRACTORS TC-203A
'::' PART HUMBYR DESCRIPTION ":: PAST NUMKBER DESCRIPTION
TRACK FRAME FRONT IDLER

H 6962

1 635 226 R1 BUSHING, front idler (4}

2 636 802 R11 IDLER, front (2) {Spoke Type)
{includes 635 226 A1, BUSHING) (for
service order 1 - 676 444 R91, IDLER
ASSEMBLY)

2 676 444 ROl IDLER, front (2) (Solid Type)
{Includen 635 226 R1, BUSHING &
444 687, PLUG)

H 1479
H 8752

’ DRIVE SPROCKET
i 676 TT1 R1 FRAME ASSEMBLY, track LH (Not 5G2
Bullgrader)
1 676 028 R82 FRAME ASSEMBLY, track LH (5G2 Bull-
grader less Backhoe) {Includes 1
637 163 R11 & 837 177 Rll, SUPPORTS,
{Welded to Frame) 2
1 676 248 R92 FRAME ASSEMBLY LH (For 5G2 Bull-
grader w /Backhioe)
676 250 R92 FRAME AS5EMBLY LH (For 10 Builgrader,
11 Bullgrader wJBackhoe}
676 772 R1 FRAME ASSEMBLY, track RH (Not 5G2
Buligrader}
676 028 R92 FRAME ASSEMBLY, track RH (5G2 Bull-
grader less Backhoe) {Includes L
637 163 R1I & £37 117 R1l SUPPORTS
{Welded to frame)
676 249 R92 FRAME ASSEMBLY RH {For 5G2 Buli-
grader w/Backhoe)
i 676 251 R92 FRAME ASSEMBLY RH (For 10 Buligrader,
11 Bullgrader w/Backhoe)

[ R

2 637 177 R11 SUPPORT, trunnisn (2) (5G2 Bullgrader}
3 637 163R11 SUPPORT, trunnion (2) (5G2 Bullgrader) H 1484 i
4 635 660 Rl  GUIDE, track chain LH (2}
4 635 661 Rl  GUIDE, track chain RH (2)
13 869 R1 7/16 x 1-1/8" cek-hd RIVET {7 per
guide)
X )3 675 913 R1 SPROCKET, track drive (2}
g ggg 2234 gg'g ggigg ::_ﬂc;: g"zim 1&5 Eg 1 675915 R1  SPROCKET, cut-away track drive (2}(
s rac I : 20 1 5/8 - NF x 1-3 /4" T, 4 BOLT (12
170 883 '1/2 % 1-1/4" Type 2 BOLT (7 per guide) 486 R /8 - NF x 1-3/4" Type )
103 323 172" 1k-WASHER (7 per guide)

2 635 075 R1 STUD, drive sprocket {4)
225 861 5/8" - NF cd-pltd Type 4 NUT (4)

* Not Serviced Separately PRINTED IR CAHADA

REPROUAHD 1IN LNITED STATHEN OF AMERICA



—_—110—

2
SECTION A
rack Brive CRAWLER TRACTORS TC-2034 g
‘) Mo PART KUMBER DESCRIFTION S PART WUMBER DESCRIPTION
¥

GAUGE BARS & PADS

[

M
BRI R

3 =313

(R R

10

i1

12

10

635 641 R2
20 666 R1

675 923 R2
675 816 R2
675 928 R2

635 628 R1
20 672 R1
426 639
635 620 R1
20 66Z R1
635 62T R1
636 435 R1
225 881

675 825 R82
675 818 R92
675 928 RB2

675 824 RO2
675 917 R92
675 B2T R92

676 125 R1

535 640 R2
20 487 R1
635 638 R1

20 666 R1
835 015 R1

3 4 5

H 6974

CAP, gauge bar mounting pad (8)
5/8 x 5" Type 4 BOLT (16)

BAR, front gauge (38"}
BAR, front gauge (48")
BAR, front gauge (68")

BRACKET, gauge bar mounting (4}
3/4~NF x 1-3/4" Type 4 BOLT (12)
3/4" NF NUT (12)

CAP, gauge bar bracket (4)

sﬁzax 2-1/8" Type 4 BOLT {8)
LOCK, mounting bracket cup bolt {(8)
STUD, rear gauge bar (8)

5/8"-NF Type 4 NUT (8)

BAR,
BAR,
BAR,

rear gauge RH (38")
rear gauge RH (48")
rear gauge RH (68")

BAR,
BAR,
BAR,

rear gauge LH (38"}
resr gauge LH (48")
rear gauge LH (68")

STRAP, rear gauge bar {B} (For tractor
w/Bullgrader & Backhoe}

PAD, gauge bar mounting (4} {for Tractor

w/Bullgrader , Backhoe & Loader or w/
track frame in forward position)
5/8 x 4-1/2" Type 2 BOLT (16}

PAD, gauge bar mounting (4)
5/8 x 6" Type 4 BOLT (16)

PIN, gauge bar alignment (4)

FRONT IDLER WEIGHTS

Backhoe

1 §76 366 R1
271 730
124 %88

2 576 446 R 1
271730
124 588

HE 348

NOTE: For counterweighting loader when used with

WEIGHT, front idler {20) {Sooke Type)

5/8 x 3-3 /4" cd-pltd Type Z BOLT (10}
§/8" cd-pltd NUT (10}

_ WEIGHT, front jdier {8) (Solid Typa)

5/8 x 3-3/4" cd-pltd Type 2 BOLT (8)
578" cd-plitd NUT (8)

PRINTED IN CAHADA

RIPRODUCKD [N UNITEID STATRS OF AMIRICA



—116—

CRAWLER TRACTORS

SECTION A m
TC-203A

H 5822

1
2

10
10

11
£2

H 42985
§35 226 R) BUSHING, {ront idler {4}
636 B02 R11 IDLER, front (2} (Spoke Type)
{Includeg 625 226 R1, BUSHING)} (for i 635 222 R12
gervice order 1 - 676 444 RB1, IDLER
ASSEMBLY) 2 635 220 RO1

676 444 R81 IDLER, front {2} (Solid Tﬂﬁg)nmc .
»

(Inciudes 635 226 R1, 3 635 217 R2

. 444 687, PLUG) 188 275
102 634
636 379 R11 SHAFT, [ront idler (2) (Includes 216 353, 103 320
NUTS
19 602 R91 1/8" b-hd lub-FITTING (2)

4 635 005 R1
635 005 R1 GASKET, front fdler (8)

5 636 495 R1

636 382 R1 PLATE, idler thrust (4) 112 782
20 648 R1 516 x 7/8" Type 4 BOLT (16) 220 083
103 320 5/16" 1k-WASHER (16)
§36 380 R91 SEAL, idler oil {(4) {Inciudes 636 390 R1, [ 635 226 R1
GASKET)

T 575 151 R11
636 390 R1 GASKET, oil Beal

636 380 R11 COVER, idler oil seal (4)

19 738 R1 5716 x 3/4" spirol FIN (8) B8 535 218 R1
18 602 RA1
186 275
636 384 R2 PLATE, adjusting {4) (raised position) 102 634
637 264 R2 PLATE, adjusting (4} {lowered position) 103 320
223 451 3/4 x 2-1/¢" Type 4 BOLT (16)

9 675 408 R81
636 386 R! SHIM. .015" adjusting plate (a8 req'd)
536 387 R1 SHIM, .030" adjusting plate {as req'd)
636 333 R1 WASHER, nut back-up (4)

216 353 NUT, 1" - NF idler shaft (4)

pDEsclRIFTIOHN :::' PART Kunsin DESCRIFPTIOR
TOP IDLER

COVER, idler oil seal (2)

SEAL, top idler cil {2) {Includes 836321R1,
GASKET) {opt to use 636 672 R1, GASKET)

PLATE, top idler thrust inner (2}
5/16 x 5-1/2" Type 2 BOLT (8§
5/16" NUT (8)

§/16" 1k-WASHER (8)

GASKET, top idler (8}

SHAFT, top idler {2)
1/4 x 1" No. 15 Woodruil KEY (2}
1" RUT (2}

BUSHING, top idler (4}

ROLLER, top idler (2} {Includesa
635 226 R1, BUSHINGS)

PLATE, top idler thrust outer {2)
1/8" b-hd lub-FITTING (2}
5/16 x 5-1/2" Type 2 BOLT (8}
5716" NUT (8)

5/16" 1k-WASHER (8)

PACKAGE, top idler service (compoaed of
one-half the quantity used of all parts
listed above) (except 635 222 R12)

FRIHTED IH CANADA
# Not Serviced Separately
REPHRQPUCED IN UHITED STATES OFf AMERICA




~ 117

i :
Track Drive CRAWLER TRACTORS TR i
PART HUMBER PESCREIPTIOMN .;: PART NUMBER DESCRIFTION

) =

TRACK ROLLER {w/End Face Seals)

H 6753

1

636 051 R91

6356 226 R1
636 494 R1
18 602 RB1
635 005 R1
6§35 21T R2

179 816
163 320

635 229 RO1

536 321 R1
636 672 R1

635 20TR1
179 BB3
103 323

675 407 R91

TRACK CHAIN
(Interlocking Link Type) 9

K 2 3 ry!

D VD

N

RQLLER, track {(Includeg 625226 R, 1 636 741 R} -
BUSHINGS)
2 636 737 R3
BUSHING, track roller (2) 3 636 738 R1
SRAFT, track roller 4 636 735 R3
1/8" bvhd lb-FITTING
5 636 734 R3
GASKET, track roller ] €36 740 R1
PLATE, track roller thrust T 636 736 R3
5/i6 x 3/4" Type 2 BOLT (4)
5/18" 1Ik-WASHER (4} 8 836 739 Rl
617 940 R1
SEAL., track roller oil {Includes
636 321 R1, GASKET) 2] 636 733 R91

GASKET, oll neal (opt w/636 672 R1,
GASKET)

GASKET, oil seal {opt w /636 321 R1,
GASKET)

BRACKET, track roller shait
1/2 x 1-1/4" Type 2 BOLT (2)
1/2" 1k-WASHER {(2)

PACKAGE, track roller service
compesed of:

8 Bolt 176 816 .

4 Gasket 635 005 R1
8 Lockwasher 103 320

1 Fitting 19 602 RBL
1 Roller w/Bughings 636 051 RH1
1 shaft 636 494 R1
2 Bracket 635 207 R1
2 Seal 635 228 R81
2 Plate 635 217 R2

|
@

H 4285
BUSHING, master link (2)
LINK, track master RH {2}
PIN, regular link (68}
LINK, track regular RH (68}
I.-INK. track regular LH (68)
BUSHING, regular link {68}
LINK, track master LH (2)
PIN, master link (2)
5/16 x 1-3 /4" spirol PIN (4)
CHAIN, track (2}
composed of:
34 Bushing 636 740 R1
1 Bushing 636 T41 R1
34 Link 636 734 R3
34 Link 636 735 R3
I Link 536 736 R3
1 Link 636 737 R3
34 Pin 636 738 R1
1 Pin 636 130 R1
2 Pin 617 940 R1

* Not Serviced Separately

PRINYED IM CAHADA

REPRODUCED IN UNITED SYATES OF AMERICA



- 118 —

4 SECTION A B

m Track Drive CR A WI ER TR B C.rORS TC-203A m

",g‘ PANT MUMDER CESCRIPTION e PART NUMDER PESCRIPTION :
TRACK ROLLER WITH DF SEALS TRACK ROLLER WITH DF SEALS - Continued

HE 302
1 676 412 R81 ROLLER, track {Includes 635 225 R1, 9 G606 252 C9l PACKAGE, oil seal (Repair)
BUSHINGS) composed of:
2 Rubbers *
2 Bands (Plastic) *
2 676 416 R1  BOLT, track roller {8) 2 Wipers *

I Instruction *
3 635 226 R1 BUSHING, track roller (2)

4 676 418 R1 SHAFT, track rolter 8 606 627 C91 PACKAGE, reunitization field service
444 687 R1 Shaft PLUG composed of:
50 Plastic Retainer Bands

5 370 943 R1 "O" RING, track roller shaft (2}

io 676 419 R1 BRACKET, track roller shaft (2)
[} 676 415 R1 GASKET, track roller (2} 179 883 1/2 x 1-1/4" Type 2 BOLT (2}

T 676 414 Rl PLATE, track roller thrust (2)

1 676 411 K91 PACKAGE, track roller
composed of:

B 676 417 R1 RETAINER, track roller (2) 1 Roller 676 412 RS1
2 Retainer 676 417 R1
1 Shaft 676 418 R}
9 676 425 ROl SEAL PACKAGE, track roller {(2) 2 Seal Package 676 425 RO1
composed of: 2 "O" Ring 370 943 R1
1 Ofl Serl * 2 Gasket 676 415 Rl
1 Band * B Bolt 676 416 R1
2 Rubbers * 2 Bracket 676 419 R1
2 Wipers * s 1 Plug 444 687
1 Instruction * 2 Plate 676 414 R1
*Not Serviced Separately PRINTED IN CANADA

WEIERODUCED TN UNITED GTATES OF AMERICA



Track Drive

—_119—

SECTION A
TC-203 A

CRAWLER TRACTORS

REF.

X0, FART NUMBIR

REF.

DESCRIPTY
10K o

PART NUMBER DESCRIEPTION

FRONT IDLER WITH DF SEALS

HE 303

1 676 444 R91
635 226 R1
444 687

2 676 416 R1

3 635 226 R1
4 636 379 R11
216 353

. 444 687
676 415 R1
676 414 R1
676 417 R1

o = &, o

676 425 R81

FRONT IDLER WITH DF SEALS - Continued

7
8
']
IDLER, front (2} {Includes 2 - BUSHINGS & 8 606 252 C91 PACKAGE, oil seal (Repair)
1 - PLUG) composed of:
Idler BUSHING (2) 2 Rubbers *
Idler PLUG 2 Bands * (Plastic)
2 Wipers *
1 Instruction *
BOLT, retainer rnounting {16)
' 8 606627 C91 PACKAGE, reunitization field service
BUSHING, front idler (4) composed of!
50 Plastic Retainer Bands
SHAFT, front idler {2} {Includes 2 - NUTS
& 1 - PLUG)
Shaft NUT (2} g 676 424 R1 CARRIER, oil seal (4)
Shaft PLUG 13 738 R1 5/16 x 3/4" spirol PIN {8)
GASKET, front idler {(4) 10 379 141 R1 "Q" RING, carrier (4)
PLATE, idler thrust {4) 11 636384 R2 PLATE, adjusting {4) (raised position)
11 637 264 R2 PLATE, adjusting (4} {lower position}
RETAINER, aesl {4) 223 451 3/4 x 2-1/4" Type 4 BOLT {16}
SEAL PACKAGE, idler oil (4}
composed of: 12 636 386 R1  SHIM, .015" adjusting piate {as req'd)
1 Oil Sesl * 12 636 387 R1 SHIM, .030" adjusting plate (as req‘d)
1 Band *
2 Rubbers *
2 Wipers * 13 636 383 R1 WASHER , nut back-up (4)
1 Insiruction *
14 216 353 RUT, 1" - NF idler shaft (4}

* Not Serviced Separately

RIPAOCUCED IN UNITED STATRS OF AMERICA

FRINTED 1IN CANADA



e 120 =

] B
SECTION A m
|, [JE— CRAWLER TRACTORS ECTION
. aART NUMBIR DESCRIFTION e PART NuMBER BESCRIPTION

TRACK SHOE (Overlapping Flat,Low Protile - 3 Grouser Type)
(48" & 68" Gauge Width)

675 930 R1
676 641 R1

SHOE 12" (70}
SHOE 14" {70)

——

2 676 TAORL  BOLT, 1/2 - NF x 1-3/4" Type 4 track

shoe (280)
3 214 442 NUT, 1/2" - NF track shoe bolt {280)
875 929 R91 SHOE SET, 12° (Includes all parts listed
above except 676 641 R1)
§76 647 R8)1 SHOE SET, 14" (Includes all parts listed

above except 675 830 R1)

TRACK SHOE (Street Plate} (To be used in addition tc single
Grouser Heavy Section Shoen)

H 1483

1 20 804 DB PLATE, street 8-1/2" (36)
271 581 5/8 x 1-1/4"'NF Type .2 BOLT (12)
103 030 5/8" NF NUT {72}
254 797 R81  SHOE SET, 9-1/2" half set (includes Ref.

No. 1}

TRACK SHOE (All Weather) (Standard, Heavy Duty)

H 6681

1 636 784 R1 SHOE, 10" {70} (38,48 & 68" gauge width}

1 536 785 R1  SHOE, 12" (70} (48 & 68" gauge width}

1 636 794 R1  SHOE, 12" (70) (48 & 68" gauge width}
(Heavy Duty)

1 636 786 R1  SHOE, 14" (70} (48 & 28" gauge width)

1 636 795 R1  SHOE, 14" (70} (48 & 68" geuge width}

{Heavy Duty)

2 676640 R}  BOLT, 1/2 - NF x 1-3/4" Type 4 trock

shoe {(280)
3 214 442 NUT, 12" - NF track shoe bolt (280)

636 779 R8I SHOE SET, 10" (Includes 636 784 R1 SHOE)
{+) (38,48 & 6B" gauge width)

636 781 RP1 SHOE SET, 12" (Includes 6§36 785 R1 SHOE)
() {48 & 68" gauge width)

636 790 R61 SHOE SET, 12" Heavy Duty {Includes
636 784 R1, SHOEY {+) (48 & 68" gange
width)

836 783 R91 SHOE SET, 14" {Includes 636 786 R1
SHOE) {+) (48 & 68" gauge width}

636 782 Rl SHOE SET, 14" Heavy Duty (Includes

636 705 R} SHOE) {+) {48 & 68" gauge
width)

NOTE: (+ (All shoe sets Include BOLTS 676 740 R1 &
NUTS 214 442)

TRACK SHOE (RUBBER) (Standard & Loader Type}

HE 281

1 §76 328 RBl SHOE ASSEMBLY, rubber, 48" or 68"
gauge width (710}
214 442 1/2" NF - NUT {280}

676 327 R81 SHOE SET, Includes ref. No. 1

PRINTED iR CANADA

RIPRODUCED N UMITRED STATES 'GF AMERICA




—121—

[ ]
Track Drive ' CRAWLER TRACTORS SDCTION & l‘“
':::.‘ PMIHUH!_ER .DESCRIfTiDIl ’;‘E: FART NUMBER DESCRIPTION
o G o0 Cnnpnes, Corner Type) (Standard) TRACK CHAIN (Skidder Oniy)

-

636 761 R1 SHOE, 12" (70)
1 636 762 R1 SHOE, 14 (70}

2 576 740 R1  BOLT, 1/2 - N¥ x 1-8/4" Type 4 track ghoe
(280)

3 214 442 NUT, 1/2" - NF track shoe {280)

636 757 Rl  SHOE SET, 12" (Includes all except
636 762 R\ listed above)

636 758 R91 SHOE SET, 14" (Includes all except
636 761 R1 listed above)

TRACK SHOE (Single Truncated Grouser) (All Weather)
{Bullgrader) (48" gauge width only) 4 ggg ggg %i Lmiéimr:aﬁ;ir;gﬁtf g}
17 141 R1 5/32 x 1" slt-apg PIN (8)
108 880 . 578" slt NUT (8) -

2 366 253 R} SPACER, hook Link bolts {148)

20 530 R1 1/2 - NF x 2-1/4" Type 4 BOLT (148)
214 442 1/2" « NF NUT (i48)
118 875 1/2" int-t l1k-WASHER (148)
3 675 452 RI  HOOK, link {14)
4 637 376 R1 LINK, regular shoe (70}
s 675 445 Ri  SHOE w /GUIDES (19) {18" chain}
6 675 446 R91 SHOE ASSEMBLY {18} (19" chain)
7 675 443 Rl SHOE w/GUIDES (19) (15" chain)
8 675 444 R91 SHOE ASSEMBLY (18) (15" chain)
H 6979 g 636 920 R92 CHAIN ASSEMBLY, 1g"
composed of:
- 8 Link 636 824 R1
148 Spacer 366 253 R1
i 675932 R1  SHOE, 12" {70) T4 H%aoi 675 452 R1
1 676 643 Rl  SHOE, 14" (70) (Buligrader) 70 Link 637 376 R1
19 Shoe 675 445 R1
15 Shoe 675 446 R91

2 576 740 R1 BOLT, 12 NF x 1-3/4" Type 4 Track shoe
{280} .

10 636 921 R92 CHAIN ASSEMBLY, 15"
composed of:

3 214 4432 NUT, 1/2" - NF track shoe bolt {286) B Link 636 924 R1

. 148 Spacer 366 203 R

675 931 R9L  SHOE SET, 12" (Includes all parts listed 74 Hook 675 152 R1

except 676 643 R1) 70 Link 637 376 R1

676 766 R91 SHOE SET, 14" {Includes all parts listed 19 Shoe 675 443 R1
except 875 932 R1) 18 Shoe 675 444 R91

PRINTED (N CANADA

REFRODUCED IN UNITED STATES OF AMIRICA



—132—

B c =
. SECTION A
m Track Drive c o TC-203A m
':.f' PART WUMBER DESCRIPTION ':g PART NUKBER DESCRIPTION

ENCLOSED S5PRING FRONT IDLER
{Manual and Hydraulic Track Adjustment)

H 1367
H G967

M

NOTE A:

22

22

For all Crawler Tractors except with Loader/

Backhoe combination

NOTE B:

For Crawler Tractor with Loader /Backhoe prior

Serial Nao. H 2459

NOTE C:

For Crawler Tractor with Loader /Backhos w/

Serial No. H 2459 & wp

636 514 R1
636 497 R2
636 498 R2

536 443 R1

108 460

179 837

271 564

271 567

PO 10532
12 238 B

102 638

103 321

676 075 Ryl

676 076 R1

675 732 R11
378 726 R1
464 048 R1
675 140 R1
675 735 R1

SPACER, adjusting yoke & rod (8)

BRACKET, jdler adjusting LH (2)
BRACKET, idler adjusting RH (2}

YOKE, Iront&dler adjusting (2)
1/8 - 65° Jub-FITTING {2)
3/8 x 3/4" Type 2 BOLT (2)
5/8 x 2-1/2" Type 2 BOLT (4)
5/8 x 3-1/4" Type 2 BOLT (4)
13/32 x 1-1/4 x 11 ga WASHER (2)
21/32 x 1-1/4 x , 120" WASHER (4)
(under ki of lower bolt)
5/8" NUT (B
3/8" 1k-WASHER (2)

FITTING, track adjuster body bieed hole

(2) {Hydraulic)

Fitting WASHER (2)

BODY, track adjuster (2} (Hydraulic)
WASHER, "O" Ring back up (4) {Hydraulic)
"G" RING, plunger har (4) (Hydraulic)
RING, piunger ber wiper (2) (Hydraulic)
BAR, body plunger (2) (Hydraulic)

ENCLOSED SPRING FRONT IDLER
{Manual and Hydraulic Track Adjustment) - Contibued

768 9

W

12

20

10
11
12
i3
14
14
15

16
17
18
19
20

21

21
22
23

19

675 738 R1
675 736 R11
676 653 R13
172 578

636 451 RO1
636 452 RH1
102 467 H
271 554

271 558

172 578

636 712 R1
635 221 R1
636 441 R1
635 442 R1
636 463 R1
271 558

103 325

636 448 R11

636 140 R1l
835 626 R1

636 586 R2
271 558

0

SUPPORT, adjuster rod {2) {hydraulic)
{NOTE A & B}

ROD, track adjuster (2) (Hydraulic)
(NOTE A & B)

ROD, track adjuster (2) {Hydraulic)
(NOTE C)

PLUG, tightener spg cover front 1-3/4"
expansion (4}
COVER, tightener spg L.H
COVER, tightener spg RH
1/4" straight ub~FITTING (2)
5/8 x 1" Type 2 BOLT (8
578 x 1-1/2" Type 2 bolt (4)

PLUG, tightener spg cover rear 1-5/8"
expanaion {4)

SPRING, idier tightener (4)

GUIDE, tightener spg {4)

PLUG, tightener gpg (4

SEAT, tightener spg (2)

SUPPORT, adjusting rod (NOTE A & B}
5/8x 1—1}2" Type 2 BOLT (4}
§/8" 1k-WASHER (4) :

ROD, idler adjusting (2} (Manual) (NOTE A
& B)

ROD, idler adjusting (2) (Manual (NOTE C)
SHIM, adjusting bracket {16}

RETAINER, adjusting bracket {4)
5/8 x 1-1/2" Type 2 BOLT {16}

PRINTED IH CANADA
RAFROBLCED IN UNITED STATES OF AMERICA



123 e

| -] ]
B | e T
Track Drive CRAWLER TRACTORS TC-2034
""’:' PANT NUMBDER DESCRIPTION P PART NuMamR DESCRIPTION
BOGIE TRUNNION {Skidder Only) DRIVE AND BOGIE WHEELS (Skidder Only)

H 7538

1 675 112 R91 TRUNNION AND SPACER BAR, bogie
5/8 x 4-1/4" Type 4 BOLT (2)
{To Clutch Housing)

H 7543
2 636 959 R1 SHIM, bogie trunnion rear (16 ga) (as req'd) .
2 636 960 R1 SHIM, bogie trunnion rear (i8 ga) (as req'd)
1 636 818 R1 TIRE,. pneumati¢ driving tire {2)
TUBE, 7,00 x 20" inner (2)

3 636 957 R1 SHIM, bogie trunnion front (16 ga) (as reg'd)
3 636 858 R1 SHIM, bogie trunnion front {18 ga) {as req'd}
3/4 NF x 2" Type 4 BOLT w/NUT {16} 2 636 926 R91 WHEEL ASSEMBLY, driving (2) (4.33 x 20)
[order 1 - 676 530 R8l, WHEEL ASSEM~

BLY w/1 - 676 485 R1, RING)
2 676 581 Re1l WHEEL ASSEMBLY, drwing {2) {4.33 x 20}
{order 1 - 676 539 R91, WHEEL ASSEM-

BLY w/1 - 6§76 485 R1, RING)
2 676 530 R6l WHEEL ASSEMBLY, drivmg (2) (5.00 x 20)

{order w /1 - 676 485 1, RING)

3 636 918 R1 FLAP, tire (2)

4 637 276 R1  RING, side {2) (4,33 x 20, RIM) (Stamped
433 R ) (for 536 826 R91, WHEEL

h ASSEMBLY)

4 676 566 Rt RING, side (2) (4.33 x 20, RIM) (Stamped
6.0 Type FL) ({or 676 581 R81, WHEEL
ASSEMBLY)

4 676 405 R1  RING, side (2) (5.00 x 20, RIM)

5 TIRE, 600 x 16" preumatic bogie wheel (4)
TUBE, 6. 00 x 16" inner {4}

8 876 448 R91  DISK & RIM, bogie wheel (4}
7 636 B15 R1 FLAP, bogie wheel tire (4)

* Not Serviced Separately PRINTED 1N CA

REPRODUCED IN UNITED STATUS OF AMERICA



—li4 —

. ]
SECTION A m
Track Drive CRAWLER TRACTORS TC-203A
:';: PART MURBIR DESCRIPTION ":; PART WUMBER DESCRIPTION

BOGIE BEAM AND HYDRAULIC TRACK ADJUSTMENT (Skidder BOGIE BEAM AND HYDRAULIC TRACK ADJUSTMENT (Skidder
Only) Only) - Continued

H 753%
H 8118
1 637 292 R) SHAFT, bogie pivet (2) 10 675 134 ROl  BODY, hyd track adjuster (2)
3 657 1/8"-27 straight lub FTG (2)
19 433 R 5/32 x 5/8" apirol PN (2}

2 676582 Rl  PIN, retaining (2)

103 384 1/8 % 3/4" ¢-PIN (2)
11 675 138 Rt PLUG, body drain (2)
. 704 643 R1 Dratn plug WASH., (2}
3 637353 HI  WASHER, pivot shaft (4)

12 378 726 R1 WASHER, back-up (4)
.4 636 963 R1  BUSHING, pivot shaft (4)
13 464 046 R1 "o" RING, plunger bar {Z)

675 118 R92 BEAM, bogie LH

5
5  §75119 R92 BEAM, bogie RH 14 675140Ri  RING, wiper bar plunger {2)
109 451 1/8" straight lub FTG {4)

15 675 139 R1 BAR, adjuaster body plunger (2}
6 636 873 R1 KEY, adjusting shaft locating (2)

179 84l 3/8 x 1-1/4" Type 2 BOLT (4)
102 635 3/8" NUT (4)
103 321 3/8" 1k-WASHER (4)

7 676 024 R91 SHAFT, bogie adjusting (2)

8 637 350 R1  WASHER, toe-in adjusting (2)

9 675 157 R91  SPINDLE, bogie front LH
9 675 158 R8! SPINDLE, bogie front RH
133 092 R1 3/4 ~ NF x 3" Type 4 cd-pltd BOLT (8)
426 638 3/4" - NF NUT {8)
675 141 R1 Special WASH. {16}
* Not Serviced Separately FRINTID 1M CARADA

RAPRODUCHD IN UNITED STATED OF AMERICA



p——

— 125—

B
) SECTION A m
Track Drive CRAWLER TRACTORS TC-203 A
:‘ PART HUHBER DESCRIPTION :? FARY KUMBER DESCRIPTIOR
BOGIE WHEEL, HUB AND SPINDLE (Skidder Only) BOGIE WHEEL, EUB AND SPINDLE (Skidder Only} - Continued

H 8118
1 675 157 R01 SPINDLE, bogie front LH
675 158 R91 SPINDLE, bogie front RH
133 092 3/4" NF x 3" Type 4 cd-pltd BOLT {8)
426 §39 3/4" NF NUT (&
675 141 R1 Special WASH. (16)

2 875 161 R1 RETAINER, oil seal {4}
3 675 170 R91 SEAL w/WEAR SLEEVE, hub (4)

§2 B23 R91 CONE, inner brg (4) (opt w/662 057 R81)
662 057 R91 CONE, inner brg (4) (opt w/62 923 RB1)

X

5 130 503H  CUP, inner brg (4) (opt /300 985 R1)
5 200988 Rl CUP, inner brg {¢} {opt w/130 503 H)

8 875 160 R HUB, bogie wheel (4)

108 461 1/8" atraight ub FTG (4)
675 168 Rl Wheel hub BOLT (32)

7 % 1347D CUP, outer brg (4)

8 ST 2034 CONE, outer brg {4}

] 6lg 373 R1 WASHER, outer thrust (4)

10 427 645 NUT, 7/8"-NF slt (4)
103 387 5/32 x 1-1/4" c-PIN (4)

11 617 825 R} CAP, wheel hub (4}

& Not Serviced Separately PRNTAD WL CANADA

RIPROGULCED IN UNMITED CTATES GF AMERICA



—126

-
SECTION A m
Seat & Seat Supports CRAWLER TRACTORS TC-203A
::‘ PART HumMstA DESGCRIFPTION g PART MUMUIR DESCRIPTION
OPERATOR'S SEAT (w/Arm Rests) OPERATOR'S SEAT {(Less Arm Rests)
1
H 4552
B75 342 R9Z SEAT, operator's (composed of zll prris 10
listed below) H 4283
’ 371 585 R83  SEAT, operator's {(composed of all parta
1 876 147 R81 CUSHION, side (2} listed, unless otherwise noted}
133 088 5/16 x 7/8" slt-rd-hd SCREW (4}
120 214 5/18" 1k-WASH. (4)
1 635 441 R1 BRACKET, seat support front {when
Three Point Hitch ia used)} {+)
2 G35 995 RB2 CUSHION, back 178 816 5/16 x 3/4" Type 2 BOLT (2}
133 098 5/16 x 7/8" slt-rd-hd SCREW {4) 103 320 5/16" 1k-WASH. (2)
120 214 5/16" Ik-WASH. (4)
2 371 628 R81 RAIL, adjuster RH
3 371 628 R91  RAIL, adjuster LH
3 635 954 R92 CUSHION, seat 154 000 5/18 x 1-1/4" cd-pitd croas-rec fil-hd
SCREW (4) .
4 675 343 R82 FRAME, seat 120 214 5/16" ed-pltd Ik-WASH. 4)
217 508 5/18 x 5/8" soc-hd Type 2 BOLT {4}
103 320 5/16" 1Ik-WASH, (4) 4 371 625 R93  CUSHION, opermtor's seat
5 371 626 R81 SUPPORT, seat back
5 148 G588 R1 KNOB, scat adjuster
' 6 371 627 R93 CUSHION, operator's back
[ 86 775 R1 SPRING, slide rail ‘
T 148 689 R1 KNOB, handie
7 876 188 R91  RAIL, adjuster LH {Includes SPRING,
88 715 R1} ] 635 268 R1 BRACKET, seat support rear
8 371 628 R81 RAIL, adjuster RH 636 482 R1 Seat support bracket STUD {2)
217 807 5/16 x 5/8" soc-hd Type 2 BOLT (4} 217 907 5/16 x 5/8" Type 2 soc-hd-BOLT (2)
103 320 5/18" 1k-WASH. (4) 102 643 5/16" NUT (2}
456 939 7/16" NF special NUT (3)
103 320 5/ 16" 1k-WASHER {2)
2] 86 775 R1 SPRING, seat adjuster (t)
10 371 630 Rl GUIDE, adjuster handle
180 124 3/8 x 1-1/4" Type 2 cd-pltd BOLT (2)
120 382 . 3/B" cd-pltd Ik-WASH. (2}
* Not Serviced Separately PRINTED IN CANADA -

+ Not part of Seat
3 AEPROGUCED 1N UNITED STATES OF AMERICA



— 27—

] n
SECTION A
. - CRAWLER TRACTORS TC-2034 L
:‘;‘ PART HUMBIR DESCRIPTION .HEO':. PART RUMBIR DESCRIPTION

SEAT SUPPORT

H 1645

1 676 145 R} REINFORCEMENT, seat support bracket

(Not Skidder
14 880 R1 5/16 x 5/8" crg BOLT (2}
102 634 $/16" NUT {2)
108 320 5/16" Ik-WASHER (2)
2 676 139 R81 FILLER. sest lower (Not Skidder)
176 842 3/8 x 1-3/8" “Cype 2 BOLT (2)
103 321 3/8" Ik-WASHER (2)

3 635 258 Rl BRACKET, seat gupport rear
4 636 185 R1 STIFFENER, support bracket

176 814 5/16 x 5/8" Type 2 BOLT (4)
102 634 5/16" NUT (4)
103 320 5/16" 1k- WASHER {4

5 635 267 R1 BRACKET, seat support {ront
1768 814 5/16 x 5/8" Type 2 BOLT (2)
179 835 3/8 x 5/8" Type 2 BOLT (2}
102 634 5/16" NUT (2)
103 320 5/16" Ik-WASHER (2)
103 321 3/8" l-WASHER (2)

PRINTED IN CANADA

RIFRODUCED N UNITED STATES OF AMIRICA



—128—
5 - i
SECTION A
Three Paint Hitch CRAWLER TRACTORS TC-203A m

REF. ;
T PART NuMBER PESCRIPTION o, PART wumsmm DESCRIFTION
THREE POINT LIFT HOUSING THREE POINT LIFT HOUSING - Continued

2 3 4 5 7 9 10 % 12131415 16

s

H 434%

1  835431RZ CAP, Lift ¢yl
271 560 5/8 x 1-3/4" Type 2 BOLT (3)

2 352 313 R1  "O" RING, cap
3 635 445 R1 GASKET, cyl cap
4 704 340RZ CYLINDER, lft
5 704 378 R1 WHEEL, depth control hand
188 843 3/16 x 1-1/8" groove PIN
20 635 443 RI  COVER, housing
6 635 432 Rt SUPPORT, depth control 179 751 i/4 x 1f2" Type 2 BOLT (§)
178 885 1/2 % }-1/2" Type 2 BOLT (3} 103 319 1/4" lk-WASH. (6)
103 323 1/2" 1k-WASHER {3}
1 635 554 R1  GASKET. depth control sealing 21 635 444 Rl  GASKET, cover
8 704 378 Rl  RING, depth control sealing 22 635 430 R31  HOUSING, lift {Includes BUSHINGS,
635 061 R1 and 144 034, PLUG, 103 868)
8 707 888 Rl  SCREW, depth control 636 462 R1 7/16 x 2" STUD (8)
179 8598 7/16 x 1-1/8" Type 2 BOLT
10 704 370 R21 SPRING, depth control 108 322 7/16" 1k-WASH,
il 635 435 R1  CAM, depth control
181 364 3/8-NF x 1" Type 2 BOLT 23 835 055 R2  GASKET, housing
.12 635 436 Rz  ROCKSHAFT, hyd lUft 24 635 061 R1  BUSHING, housing (2)
13 704 356 R1  BUSHING, rockshaft {2} 25 103 869 PLUG, 3/4" 8q-hd pipe
14 704 360 R1  WASHER, rockahaft (2) 26 704 358 R?  ARM, cyl rocker
181 364 3/6-NF x 1" Type 2 BOLT

15 706 095 R92 SEAL. of]l rockshaft (2} {opt to use SEALS,
706 308 R91 or 708 546 R91)
27 705 206 Rl BUSHING, connection rod

16 %07 754 Rl  PLATE, arm retaining (2}
178 885 1/2x 1-1/2" Type 2 BOLT {2} 28 704 363 Ri ROD, cyl connecting
103 323 1/2" 1k-WASHER (2) 704 365 R1 5/16 x 2-13/16" atd-hd dld PIN
Q5308 11/3% x 7/8'x 16 ga WASIH,
17 704 361 R4 ARM, Un {2} 103 384 1/8 x 3/4" ¢-PIN
3044 30D R1 .Special headod PIN {2}
Q 398 11/32 x 7(8 x 16 ga WASHER (2) .
103 384 1/8 x 3 /4" ¢-PIN (2} 20 707 744 R92 PISTON, cyl{Refer to"HYDRAULIC LIFT
; CYLINDER PISTON")
18 144 034 BUSHING, 5/4 x 1/2" reducer houning
14 364 880 R91 BREATHER, reservoir ssrvice package 30 704 367 R1  SEAL, cyl piston oil
consists of:
*1 Breather 31 704 368 R1 RETAINER, piston oil seal
1 Nipple 219 601
1 Coupling T 192 088 32 704 369 Rl  RING, oil seal retaining
# Not Serviced Separately PRINTED 1N CANADA

AZPRGUUCED 1M UNITED STATES OF AMIRICA



el

12—

ﬁi ‘ 3
Three Polnt Hitch CRAWLER TRACTORS ST A ]
TC-203 A
[T 8 ———
HO. PART HUMSER PEECRIPTION ) ?::’ TANT HUMBER bEscmirTION

HYDRAULIC LIFT CYLINDER PISTON

HE 408
707 744 RO2
tisted)
b4 707 745 R1 PLUG, relief valve
2 379 365 Rl "O" RING, relicf valve
3 16 003 R1 BALL, relief valve
4 707 746 R2 RIDER, ball
5 3066 410 R1 SPRING, relief valve
-1 704 3656 R2 PISTON, cyl

1

PISTON, hyd 1ift cyl (composed of all parts

H 1485

676 126 R91

1 3068 062 R11
2 3068 083 Rl
142 506

3 . 3068 057 R1
109 461

4 3068 067 R1
103 805

5 676 127 Rl

3 3044 346 RB1

7 3069 064 R1
& 3068 065 R1
] 676 128 R1

§76 207 Rl
103 407

LEVELLING LIFT ROD

ROD, levelling lilt {composed of ail parts
listed beiow)
CRANK, levelling control
PINION, levelling rod
Control crank pinion FIN

BOX, levelling gear.
1/8" ub-FTG

GEAR, levelling rod
Gear to rod KEY
ROD, levelling
BEARING, levelling ball thrust {opt to use
3044 347 R91, 3044 348 ROl &
3068 049 R2l, BEARINGS)
BEARING, levelling rod retaining
NUT, retaining brg lock
YOKE, levelling rod

Yoke PIN
3/16 x 1" ¢-PIN

* Not Serviced Separately

FRINTRD 10 CANADA

REPROOUCED IN UKRITED STATES OF AMIRIGA



— 130,

X SECTION A
Threes Point Hitch c o TC-2034
R::. FART HUMBER DISéRIPTIOK ':: FART HUMBER DESCRIPTION
THREE POINT HITCH (inside Check Chain} THREE POINT HITCH (Insida Check Chain) - Continued
H 1478
H 1480

NOTE: Applicable only to tractora w /38" or 68" gauge 10 H?2808 PIN, 5/8 x 2" std-hd-dld (4)
s width and Jor forward track frame position, also 520 175 R1 Q. A, c-PIN {4)
for tractors equipped with Bullgraders or Loaders)

: ¥l 676 459 RS1 CHAIN, check {2}
1 704 176 RB4 LINK, telescoping {Refer to "TELESCOF-
ING TOP LINK")
12 676 462 R1 BLOCK, chain anchar {2)
.2 635 431 B2 SWIVEL, levelling & lift rod (2)

3044 309 R) Special headed PIN (3)

3069 063 R1 Special headed PIN 13 676 461 R91 BRACKET ASSEMBLY, chain anchor RH
520 175 R1 Q. A. ¢-PIN {2) 179 883 1/2 x 3" Type 2 BOLT (3}
103 407 3/16 x 1" e~PIN (2) 102 637 1/2" NUT (3)

103 323 1/2" Ik-WASHER (3)

3 676 126 R91 ROD, levelling lift (Refer to "LEVELLING
LIFT ROD") 14 676 120 R11  ROD, 1ift

4 370200 R1  RING, latch pin retaining (2)
15 676205 RI  YOKE, lift rod
5 374 121R1  WASHER, latch handle (2) 676 207 R1 Yoke PIN
103 407 3/18 x 1" ¢-PIN
6 127830H  SPRING, latch (2)
16 374 283 R1  BLOCK, lift rod ficat
7 314282R1  PIN, latch (2) 544 855 R1 Float block yoks PIN
8  &76 131 R9l LINK, lower RH front 520 175 R1 Q-A. c-PIN
9 374 122 R11  LINK, lower rear {2) 1T 676 460 R91 BRACKET %SSEMBLY. C-'Il!‘l&inﬂnchol‘ LH
517 758 R91 Implement c-PIN {4) 179 823 1/2 x 3" Type 2 BOLT (3)
11484 R Long SPACER (2) 102 637 1/2 NUT {3)
380 583 A1 Lower link short BUSHING (2) 103 323 1/2" 1-WASHER (3}
380 584 R1 Lower link long BUSHING (2)

18 - 676 130 R81 LINK, lower LH front

MRINTED 1H CAKARA

REIPQODUCTD 1N UNITED STATHD OF AMIRICA -



St

e 13 L

Three Point Hitch SECTION A
CRAWLER TRACTORS renias
REF. REF.
"o, PART HUHDER DESCRIPTION e PANT HUMBIR DESCRIPTION
THREE POINT HIT'CH (Qutaide Check Chain) THREE POINT HITCH {Qutside Cheock Chain) - Continued
H 1478
E 1480
18 37 5 16
NOTE: Applicable only to tractors w /48" gauge width and 9 374 28ZR1 PIN, laich {2}
standard frame position, not for tractors equipped
w /Bullgraders or Loaders. 1o 676 131 R91 LINK, lower RH front
1 704 178 R84 LINK, tele:cupinﬁ {Refer to "TELESCOP- 1} 374 122 Ri1 LINK, lower rear {2)
ING TOP LINK") 517 758 RO1 Impiement c-PIN (4)
11484 R Long SPACER (2}
i 635 510 R2 BRACKET, check chain {RH} 380 581 R1 Lower link short BUSHING {2}
179 884 1/2 x 1-3/4" Type 2 BOLT 380 584 R1 Lower link long BUSHING (2)
149 787 1/2 x 5-1/4" Type 2 BOLT {2}
102 837 1/2" NUT (2)
103 323 1/2" Ik-WASHER (3) i2 676 129 R11 ROD, lift
635 433 R2 SWIVEL, levelling & lift rod {2} 13 676 205 R1 YOKE, lift rod
3044 309 R1 Special headed PIN (3) 676 207 R1 Yoke PIN
3069 069 R1 Specisl headed BIN 103 407 3/16 x 1" c-PIN
~ 520 175 R1 Q. A, c-PIN (2)
103 407 3/16 x 1" c-FIN (2) 14 374 283 R1 BLOCK, lift rod float
522 855 1 Float block yoke PIN
4 676 126 R91 ROD, levelling lift (Refer to "LEVELLING 520 175 R1 Q. A. ¢-PIN
LIFT ROD"™
15 676 130 R91 LiINK, lower LH froat
5 676 132 R81 CHAIN, check{2)
427 637 3 /4" aet NUT (2) 16 H 2 808 PIN, 5/8 x 2" std-hd-dld (chock chain) (2}
23 471 S 25/32 x 1-1/2 x T ga WASHER (2) 103 407 3/16 x 1-1/4" c-PIN (2}
537 270 29/32 x 1-1/4 x 11 ga WASHER (2)
143 222 7/64 x 1-1/2" ¢-PIN (2) 17 635 509 R2 BRACKET, check chain {LH)
170 884 1/2 x 1-3/4" Type 2 BOLT
] 370 280 R1  RING, latch pin reteining (2) 178 787 1/2 x 5-1/4" Type 2 BOLT {2}
102 637 1/2% NUT {2)
T 374 121 R1 WASHER, iatch handie {2} 103 323 1/2" k-WASHER (3)
8 127830 H SPRING, latch (2) 18 635 511 R2 SPACER, check chain bracket (2)

PRIMTED 1K CAMADA
REFRODUCED M WHTED STATES OF AMIRICA



—_— 13—

= .
m Throe Polnt Hitch S*‘-;%"_‘%g A *

H-'::- PART MUMBER DISCRIPTIOHN R:o,:. PART HUMBER DESCRIPTION

TELESCOPING TOP LINK TELESCOPING TOP LINK - Continued

9

72

HE 304

704 176 RP4 LINK, telescoping {composed of all parts T 704 180 R1 LINK, telescoping top half bottom

listed below)
8 704 179 R1 LINK, teleacoping top half top
1 708 307 R92 EYEBOLT, top link

composed of: 9 709 308 R82 EYERBOLT, top link top
1 Eyebolt 704 178 R21 composed of:
1 Pin 704 183 R1 1 Eyebolt 704 177 R21
1 Chain 704 184 R93 1 Pin 704 182 R1
1 Hook 704 185 Rt1 1 Chain 704 184 R83
1 Cotter 517 758 R91 1 Hoock 704 185 R1
1 Coiter 517 158 ROl
2 704 185 R1 HOOK, top link pin {2)
3 704 183 R1 PIN, top link-bottom 10 704 177 R21 EYEBOLT, top link top
4 517 785 R91 PIN, implement cotter (2} 11 704 182 R1 PIN, top link top
5 704 184 R93  CHAIN, link pin retaining
12 19952 Rl  BOLT, top link adjusting (1/2 x 7" Type 2
3 704 178 R21  EYEBOLT, top link bottom cd~pltd}
426 899 1" ed-pltd jam NUT 120 378 1/2" cd-pitd NUT {2}

FRINTED !N CANADA

RAPARODUCHD IN UNITED STATIS OF AMERICA



-—133—

!
Throe Poin Hiteh - CRAWLER TRACTORS ey B
ﬁ' PART HUMBER DESCRIPTYION R':)F PART MUMBER DESCRIPTIOMN

PRINTED IN CANADA
REPROVUCED IN UNITED STAYES OF AMIRICA



~—134 —

10 Bl CRAWLER TRACTORS “rc-ama’
ﬁ' PAIT NUMBER DESCRIPTION ':: PART NUMBER DESCRIPTION
ANGLING "C" AND LIFT FRAME ANGLING “C" AND LIFT FRAME - Continued

1 308 916 R1 PIN, bullgrader blade main
2 637 883 R} PIN, tilting hyd cyl (2)

152 450 R} Pin retaining RING (3) :
2 637 883 Rl PIN, angling hyd eyl (2} -
152 450 Pin retaining RING (4} 18 676 290 R93 FRAME, blade lift RH {1566 and Since)
20 650 R1 5/8 x 1-1/4" Type 4 BOLT (2)
3 637 776 R8} FRAME w/BUSHINGS, angling 223 441 5/B x 3-1/4" Type 4 BOLT {§)
19 724 R1 5/8" NUT (8) -
4 308 611 Ri BUSHING, angling frame (2}
19 §37 815 R91 TRUNNION, lift frame (2} {Not w/Backhoe)
5 152 450 R1 RING, cyl pins retaining {16) {1965-1966)
19 676 286 R91 TRUNNION, lift frame {2} {Not w/Backhoe)
6 637 Ba5 R1 PLATE, Lift cyl rear retaining pin {1966 and Since)
179 B40 3/8x 1-1/8" Type 2 BOLT (2) 20 727 R1 5/8 x 3" Type 4 BOLT (8)
127 507 H 13/32x 7/8 x 7 ga WASHER (4) 375 624 Rl 5/8 x 3-3 /4" Type 4 BOLT (8)
103 321 . 3 /8" 1k-WASHER (2} 19 724 R1 5/8" NUT (8)
7 60 339 R1  RING, angling pin retaining (4) 20 676 243 R91 TRUNNION, lift frame (2} (w /Backhoe}
20 727 R1 5/8x3" Type 4 BOLT (8}
8 637 M5 R1 PiN, angling frame (2) 375 624 R1 5/8 x 3-3/4" Type 4 BOLT (&)
69 338 R1 Pin retaining RING (4) 18 724 R1 5/8" NUT (8)
9 637 717 Rl PIN, fronat lifting & rear angling hyd cyl (4} 21 637 B30 R1 PLATE, trunnion pin retaining {2)
152 450 R1 Pin retaining RING (8) 179 838 3/8 x 7/8" Type 2 BOLT (4)
103 321 3/8" 1k-WASHER (4)

10 875 493 R1 CHANNEL, hyd hose guard (2)

. 22 637 813 R1 PIN, frame trunnion (2)
11 637 776 R92 FRAME w/BUSHINGS, blade "C"
23 482 100 R81 TRUNNION, lift frame RH shown

12 637 882 R1  BUSHING, "C" frame pivot (2} 23 482 099 R9l TRUINNION. lift frame LH (10 Bullgrader
w [Scarifier)
13 §75 964 R91 FRAME, biade lift LH (19865-1966} 20 727 R} 5/8x 3" Type 4 BOLT {8)
- 631 558 R1 1/2 x 1-1/4" Type 4 BOLT (2} 375 624 R 5/B x 3-3/4" Type 4 BOLT (8)
20 167 R1 152“— NF ::(23;' Type 4 BOLT (8) 18 724 R1 5/8" NUT (8)
102 637 1/2" NUT
103 ggB 1;2:: - NF NUT (62 ) 24 637 812 RI SHIM, rub plate wear (as reqg'd)
103 323 1/2" 1k-WASHER (8
13 676 289 RB3 FRAME, blade lift LH (1966 and Since) 25 837 27BR!  PLATE, frame channel rub (2)
20 659 R1 5/8 x 1-1/4" Type 4 BOLT (2} 15 588 R1 3/8 x 1-3/4" No. 3 plow BOLT (4)
223 441 5/8 x 3-1/4" Type 4 BOLT (6} 102 635 378" NUT (4)
18 724 K1 578" NUT (8) 103 321 3/8" 1k-WASHER (4)
26 637 806 R1  PLATE, "C" frame rub (2)
14 676 432 R2  ANGLE, fender support (2} 15 601 R1 5/8 x 1-3/4" No. 3 plow BOLT {4)
102 639 5/8" NUT {4}
15 875 872 R1 ROD, litt frame cross tie
220 083 1 NUT (2) 27 638 280 R1  BRACKET, rub plate lower LH shown
179 866 7/16 x 2" Type 2 BOLT (2}
16 8§75 813 R2 PIPE, lift frame.cross tis 271 500 7/16" NUT {2)
103 322 7/16" lk-WASHER (2)
17 637 814'R1  PIN, lilt hyd cyl rear {2) 27 6838279 R1  BRACKET, rub plate lower RH °
152 450 R1 Pin retaining RING {4) 179 B6S 7/16 x 2-1/2" Type 2 BOLT (2}
N 42 385 1-9/32 x 1-3/4 x 12 ga WASHER (2) 271 500 7/16" NUT (2)
103 322 7/18" 1k-WASHER (2)
18 675 965 R81 FRAME, blade lift RH {1965-1865)
631 558 R1 1/2 x 1-1/4" Type 4 BOLT (2) 28 638279 RI BRACKET, rub plate upper LH shown
20 167 R1 1/2 - NF x 3" Type 4 BOLT (8) 28 638 280 R1  BRACKET, rub plate upper RH
102 637 1/2" NOT (2) 179 864 7/16 x 1-3 /4" Type 2 BOLT (4}
103 028 1/2:: - NF NUT (8} 271 500 7/16" NUT (4)
103 323 1/2" Ik-WASHER (8) 103 322 7/16" lk-WASHER (4}

PRINTED % CANADA

RIPRODUCHD IN UNITED STATES GF AMERICA



g

— 135

-]
10 Buligrader ) SECTION A m
8 CRAWLER TRACTORS TC-2034
REE. pamr MUMBER DESCRIFTION REE pRT nuM
HO. NO, BER DESCRIPTION
BULLGRADER BLADE BLADE COUNTERWEIGHT

3 4

oy
H 1581
NOTE: For application to Blade when tractor equipped
w/BACKHOE
1 BLADE, bullgrader {for component parts
refer to "BULLGRADER BLADE")
P 676 269 R1  BAR, counterweight retaining (2)
F- 179 885 1/2x 1-1/2" Type 2 BOLT (2}
102 637 1/2" NUT (2}
103 323 1/2" k-WASHER (2}
3 676 275 Rl ANGLE, counterweight retaining {21{Welded
to rear of blade)
4 676 275 R1 CHANNEL., counterweight retaining (2)
{Welded to rear of blade)
5 676 272 R1 PLATE, front counterweight (2)
H 4728
1 676 263 R91 BLADE, buligrader (Includes 676 275 R1, 10 BULLGRADER BLADE HYDRAULICS

ANGLE & 676 276 R1, CHANNEL)

2 308 957 R1 PLATE, blade bottom beam
271 612 3/4 x 2.1/4" Type 2 BOLT (3)

3 308 920 Rl PLATE, side channel (2)
271 562 5/8 x 2" Type 2 BOLT (8}

4 308 968 R1 BIT . blade end LH
4 308 969 R1 BIT, blade end RH

292 845 Rl 3/4 x 2" No, 3 plow BOLT (&)
220 081 3/4" NUT (6}

] 298 829 Rl EDGE, blade cutting
292 845 R1 3/4 x 2" No, 3 plow BOLT (10}
220 081 3/4" NUT (10)

NOTE: Above view illustrates hyd controis, valves &
pipe required to operate the 10 Blade mounted
on the 500 IITERNATIONAL Crawler Tractor.
Refer to Hydraulic section for service parts.

* Not Serviced Separately PRINTED iN CANADA

REPRODUCKD IN UNITED STATES OF AMERICA



— 136 —

] _ -
| | [r— CRAWLER TRACTORS ST EC 200h b

g’ FART HUMBER DESCRIPTION R:: PART HUMBER ﬁSSCRlFTl.DH -
"C" & LIFT FRAME "c" & LIFT FRAME - Continued

{11 Buligrader) (11 Bullgrader)

N

Al

H 1562
H 4734 A
1 637 960 R91 FRAME, blade "C" (Includes 637 882 R1, i1 637 815 R91 TRUNNIGN, lift frame (2} {Not w/Backhoe}
. BUSHINGS) (1965~ 1966}
11 €76 285 R8l TRUNNION, lift frame (2) {(Not w/Backhoe}
(1966 and Since}
2 152 450 R1 RING, hyd cyl retaining (8} 20 727 R1 5/8 % 3" TyPe 4 BOLT (8)
375 624 R1 5/8 x 3-3/4" Type 4 BOLT (8}
3 637 777 Rl PIN, hyd cyl front retaining (2} 19 724 R1 5/8" NUT (8}
152 450 R1 Pin retaining RING (4)
13 676 243 R91 TRUNNION, lift frame (2) (w/Backhoe)
20 727 R! 5/8 x 3" ‘I’yFe 4 BOLT (8)
4 §37 882 Rl  BUSHING, "C" frame pivot {2} 375 624 R1 5/8 x 3-3/4" Type 4 BOLT (8)
19 724 R1 5/8" NUT (8
5 675 964 R91 FRAME, blade lift LH (1965-1366)
631 558 R1 1/2 x 1-1/4" Type 4 BOLT (2}
20 167 R1 1/2 - NF x 3" Type 4 BOLT (6} t3 637 813 R!  PIN, "C" frame trunnion {2}
102 637 1/2" NUT (2}
103 028 12" - NF NUT () 14 637 830 R1  PLATE. trunnion pin retzining (2)
103 323 1/2" 1k-WASHER (8) 179 838 3/8 x 7/8" Type 2 BOLT (4}
5§76 280 R93 FRAME, blade lift LH (1966 and Since) 103 321 3/8" 1x-WASHER (4)
20 659 R1 5/8 x 1-1/4" Type 4 BOLT (2}
223 441 5/8 x 3-1/4" Type 4 BOLT (6) 15 637 812 R!  SHIM, rub plate wear (as req'd)
19 724 R1 5/8" NUT (8)
18 §38 27TB RI PLATE, frame channel rub (2)
. : 15 598 AL 3/8 x 1-3/4" No. 3 plow BOLT (4)
] 675 965 R91 FRAME, blade lift RH {19565-1966) 102 635 3/8" NUT (4)
631 558 R1 1/2 % 1-1/4" Type 4« BOLT (2) 103 321 3/8" 1k-WASHER (4)
20 167 R1 1/2 - NF x 3" Type 4 BOLT (8)
102 637 1/2" NUT (2) 17 537 806 Rl  PLATE, "C" frame rub (2}
103 028 1/2" - NF NUT (6} 15 601 R1 5/8x 1-3/4" No. 3 plow BOLT (4)
103 323 1/2" 1k-WASHER (8) 102 638 5/8" NUT (4}
[ 676 290 R93 FRAME, blade lift RH (1966 and Since)
20 658 R1 5/8 x 1-1/4" Type 4 BOLT (2} 18 638 280 R1 BRACKET, rub plate lower LH shown
223 441 5/8 x 3-1/4" Type 4 BOLT (6} 179 B66 7/16 x 2" Type 2 BOLT (2)
18 724 R1 5/8" NUT {8) 271 500 7/16" NUT (2)
103 322 7/168" 1k-WASHER (2} .
1 676 432 R1  ANGLE, fender support (2} 18 638 2789 R1  BRACKET, rub plate lower RH
179 868 7/16 x 2-1/2" Type 2 BOLT{2}
8 675 972 Rl ROD, lift frame gross tie 271 500 7/168" NUT (2)
220 083 1" NUT (2) 103 322 7/16" lk-WASHER (2}
] 675 873 R2 PIPE, lift frame cross tie 19 638 279 R1 BRACKET, rub plate upper LH shown
18 638 280 R1 BRACKET, rub plate upper RH
10 637 814 R1 PIN, hyd cyl rear retaining (2} 179 864 7/16 x 1-3/4" Type 2 BOLT (4}
152 450 R1 Pin retaining RING (4) 271 500 7/16'" NUT (4}
N 42 385 1-8/32 x 1-3/4 % 12 ga WASHER (2} 103 322 7/16" 1k-WASHER (4}

PRINTED 1N CABADA

RIPRODUCKD IN UNITED STATED OF AMIRICA -



S

—137

e @
m 11 Bullgrader c o SECTION 4 m
) l:: PART HUMBZR DESCRIPTION o PART MUMBER DESCRIPTION

BULLGRADER BLADE

{11 Bullgrader)

BULLGRADER BLADE - Continued
{11 Buligrader)

16

NOTE: Blade counterweights are for application to Blade
when tractor equipped w /BACKHOE,

1 676 274 R1

2 676 269 R1
179 885
1p2 631
103 323

3 676 275 R1
4 676 264 R91

5 202 B41 R2

6 292 835 R92
294 938 R1

T 308 968 R
292 845 K1
220 081

] 308 969 R1
282 845 R1
220 081

B 295 829 R1
292 845 R1
220 081

10 637 958 R
103 424

PLATE, front counterweight outer {(2)

BAR, counterweight retaining (3}
1/2 x 1-1/2" Type 2 BOLT (2)
1/2" NUT (2)

172" 1%-WASHER (2)

ANGLE, counterweight retaining {3)

BLADE, bullgrader {Includes 676 275 R1,
ANGLE; 676 276 R1, CHANNEL;
292 841 R2, RING & 292 836 Ro2,
SWIVEL)

RING, swivel retaining {welded)

SWIVEL w /BUSHING
Swivel BUSHING

BIT, blade end LH
3/4 x 2" No. 3 plow BOLT (3)
3/4" NUT {3)

BIT. blade end RH
3/4 x 2" No. 3 plow BOLT (3}
34" NUT (3)

EDGE, blade cutting
3/4 x 2" No. 3 plow BOLT (10)
3 /8" NUT {10)

WEDGE, slide block (2)
1/a x 2-1/2" c-PIN (2}

7

B4

11 537 948 Rl

12 £37 989 R1

13 637 9489 R1
108 658

14 637 968 R1t
179 0906

15" 637 853 R1l

113 637 954 R11

17 676 273 R1

18 637 959 R1
0B 658

19 676 276 R1

11 1580
H 1561

BLOCK, angling side upper

BL.OCK, angling side lower

. PIN, angling slide block:

5/1€ x 2-1/2" c-PIN

PiN, side bur retaining (4}
5/16 x 4" c-PIN (4)
BAR, angling side LH
BAR, angling slide RH
PLATE, front counterweight inner
PIN, cross head gwivel

$/16 % 2-1/2" c-PIN

CHANNEL, counterweight retaining {3)

# Not Serviced Separately

REPRCOUCED IN UNITED STATES OF AMIRICA

PRINTED 1N CANADA



— 138

B
G2 Bullgrader CRAWLER TRACTORS ook EH
REF. PART HUMBER DESCRIPTIOHN RIF. FART NUMBER
Ho. HO, DESCRIPTION

BLADE LIFT "C" FRAME

{5G2 Bullgrader}

1 637 151 RS1

2 637 163 R11

3 637 165 R1
271 554
271 558

4 637 177 R1l

5 637 173 R91
271 609

6 638 352 R1

7 635 351 R1
223 444

8 638 353 R1

8 H 7310
H 7312

"C!' FRAME, blade lift (includes 638 352 R1,
BRGS; 223 444, BOLTS; 638 351 RI,
CAPS & 638 353 R1, SHIMS)

SUPPORT, rub plate (2} (weided)

PLATE, "C" frame rub {2}

5/6 x 1" Type 2 BOLT 4)

5/8 x 1-1/4" Type 2 BOLT (4}
SUPPORT, trunnian (2) (weided}
TRUNNION, "C" frame pivot (2)

3/4 x 1-3/4" Type 2 BOLT (8)
BEARING, frame trunnion (2) {welded}
CAP, trunnion brg (2}

5/8 x 4" Type 4 BOLT (4}

SHIM, trunnion brg cap (12}

{5G2 Bullgrader)

1 638 348 R1
15 601 R1
102 639
2 637 137 RB2
3 637 147 R1
4 637 148 R1
5 637 166 R11
6 637 Y70 R81
7 637 154 R1
119 202
8 637 150 R1

BLADE AND PUSH ARM

H 7311

EDGE, blade cutting (2)
5/8 x 1-3/4"” No.3 plow BOLT (12)
5/8" NUT (12}

BLADE, bullgrader (Includes 676 267 R1,
ANGLES; 637 150 R1, BLOCKS;
637 147 R1 & 637 148 R1, BRACKETS &
£76 268 R1, CHANNELS)
BRACKET, arm pivot upr (2) (welded)
BRACKET, arm pivot lower (2) {welded)
ARM, blade push (2} {for service also
order 1 ~637 147 t1, upper BRACKET)
PIN, push arm (2}
PIN, blade "C" frame pivot
3/8 x 2-1/4" ¢~-PIN

BLOCK, “C" frame blade pivot (2} {welded)

BLADE COUNTERWEIGHT

234— B

H 1582

BLADE COUNTERWEIGHT - Continued

NOTE: When 5G2 Bullgrader Blade is used on tractor
equipped w/BACKHOE

1 676 266 R1

2 676 268 R1

3 676 269 R1
179 BB5
102 637
103 3z3

L] 676 267 R1

PLATE, front counterweight (2)

CHANNEL, counterweight retaining {4}
(welded to blade)

BAR, counterweight retaining (4)
1/2 x 1-1/2" Type 2 BOLT (4)
1/2" NUT (4)

1/2" 1k-WASHER {4)

ANGCLE, counterweight retaining {4)(welded
to blade)

* Not Serviced Separately

PRINTED [N CAMADA

REPRODUCIED N UNITED STATES OF AMEIRICA



—138 -~

B
$G2 Bullgrader ) SECTION A m
& CRAWLER TRACTORS TC-2034
REF. —
po. PART MuMpzh PESCRIPTION R PART NuMBeR DESCRIPTION
LIFT FRAME TRUNNION
! 2 3
H 1624
NOTE: Use w/5G2 Bullgrader Blade when tractor equipped
w /BACKHOE.
1 635 629 R1 CAP, gauge bar hracket (4}
20 727 R1 5/8 x 3" Type 4 BOLT {8)
2 B76 239 R91 CLAMP, backhoe sub frame rear (2)
375 624 R1 5/8 x 3~3/4" Type 4 BOLT {4)
19 724 R1 5/8" NUT (a)
3 676 237 R91 CLAMP, backhoe audb frame front LH shown
3 676 238 Re1 CLAMP, backhoe sub frame {ront RH .
375 624 R1 5/8 x 3-3 /4" Type 4 BOLT (4}
19 724 R1 5/8" NUT (4)
H 7313
1 675 367 R11  PIN, cyl & radius arm front (4) 5G2 BULL.GRADER HYDRAULICS
179 837 3/8 x 3{4" Type 2 BOLT (4)
Q 1587 13/32 x 3/4 x 16 ga WASH, (4}
103 321 3/8" 1Ik-WASH, (4}
2 637 199 R81  ARM, "C" frame lift (2)
3 €37 186 R11 ARM, radius (2)
4 637 186 R91 FRAME, lift LH ghown
4 637 187 R3] FRAME, lift RH
20 672 R 3/4 - NF x 1-3/4" Type 4 BOLT {4)
87 996 H 3/4 - NF x 3" Type 4 BOLT (4)
LI
102 639 5/8" NUT (4)
5 675362 R11  PIN, lift cyl rear (2)
i79 837 3/8 x 3/4" Type 2 BOLT (2)
Q 1597 13/32 x 3/4 x 16 ga WASH, (2)
Q 3 486 1-13[32):: 2-1/4x 16 ga WASH. (as
req’d
103 321 3/8" 1k-WASH, (2)
& 637 204 R1 SPACER, -cyl rear pin (2)
ki 675 364 R11 PIN, radius arm rear (2)
179 837 3/8 x 3/4" Type 2 BOLT (2)
Q159 13/32 x 3/4 x 16 ga WASH, (2
103 321 3/8" 1k-WASH. (2)
8 675385 R11 PIN, "C" trame Lift arm {2)
179 837 3/8 x 3/4" Type 2 BOLT {2}
Q 1 587 13/32 x 3/4 x 16 ga WASH. (2)
103 321 378" 1k-WASH. (2)
H 1408
NOTE: Above view illustratesa the one-spool hyd control
valve and hyd pipes & lines, mounted on the 500
INTERNATIONAL Crawler Tractor equipped with
5G2 Bullgrader Blade. If additional equipment is
to be operated from the tractor hydraulics, it will
be necessary to change the control valve to & two-
spool valve. The Hydraulic System can be aper -
ated from a 8 GPM {Gas}, a 10 GPM (Diegel} and
a 12 GPM (Diesel or Gas) Hydraulic Pump.

* Not Serviced Separately PRINTIE) IK CANADA

REPRODUCED [N UNITID STATES OF AMERICA



e 140 —

& -
seeron s
| S CRAWLER TRACTORS SR A
:::" PART RUMBER DESCRIPTION Tfo’:‘ PARY RUMBER DESCRIPTION

SUBFRAME AND BOOM

(i. H. Loader)

2

23

'4:1{.'3-!

NOTE A - Material bucket & Drott 4-in-1 clam bucket
NOTE B - Drott log grapple & Drott angle dozer blade

1 6§75 B68 R1
126 032

2 . B75 353 Ru2
223 441

3 675 869 R1
’ 468 280 R1
351 746 Rl
473 748 R1
103 407

4 481 145 ROl

108 461
4168 280 R1
476 045 R1

4 481 410 R91

109 461
468 260 R1
478 747 R1

5 380 044 RSl

BAR, sublrame safety
3/8" cd-pltd wing NUT (2}

I

SUBFRAME, loader
5/8 x 3-1/4" Type 2 BOLT w/NUT (16)

SHAFT, boom pivot (2)
Boom pivot BUSH. (4)
Shaft shim WASH. (as req'd)
1/2x 2-7./16" std-hd dld special PIN {2)
3/16 x i" c-PIN (2)

BCOM,{NOTE A} {includes 468 280 Rl &
479 049 R1, BUSHINGS & 109 461,
FITTINGS)

1/8" Whb-FTG (2)
Boom pivot BUSH. {4)
Boom bucket BUSH. (4)

BOOM, (NOTE B) (Includes 468 280 Rl &
478 747 R1, BUSHINGS & 10% 461,
FITTINGS)

1/8" Lb-FTG (2)
Bootn pivot BUSH. (4)
Boomn grapple or blade BUSH. {(4)

CYLINDER, tilt hyd {2) {for component
parts refer to "TILTING HYDRAULIC
CYLINDER" in the hyd section).

[N

10
18

il
11

12
12

479 759 R91
481 395 R91
473 758 R1
109 451

479 760 R81
481 386 R81
478 158 R1
109 461

478 745 R1
479 762 R1
6§02 052 R1
103 384

485 700 R81
483 702 R91
479 061 R1
478 746 R1
110 146

479 048 R1
478 747 R1

485 701 R91
485 703 R91
479 061 R1
478 T46 R1
110 1486

478 067 R1
478 749 R1
478 043 R1

12 235 R1

SUBFRAME AND BOOM
(.H. Loader} - Continued

H 1570

LEVER, tilt LH (Note A}
LEVER, tilt LH {(Note B}
Lever BUSHING

1/8" lub-FITTING

LEVER, tilt RE (Note A}
LEVER, tilt RH (Note H)
Lever BUSHING

1/8" lub-FITTING

SHAFT, hyd cyl front tilt {2)
Shaft shim WASHER (as reg'd)
3/8 x 2-7/16" std-hd-did cd-pltd PIN (2}
1/8 x 3/4" c-PIN (2)

LINK ASSEMBLY (LH) {Note A}

LINK ASSEMBLY {LH) (Note B}
Link BUSHING {2} (Note A) (Note B)
Link BUSHING (Note B)
1/4" Jub-FITTING (4}

BUSHING, boom pivot (4) (Note A)
BUSHING, boom pivot {4} (Note B)

LINK ASSEMBLY (RH) (Note A)

LINK ASSEMBLY (RH} (Note B}
Link BUSHING (2) (Note A} {Note B)
Link BUSHING {(Note B)
1/4" lub-FITTING (4)

SHAFT, tilt link front {2} (Note A)
SHAFT, tilt link front (2) (Note B)
Shaft lk-PIN (2)
1/8 x 5/8" cd-pltd ¢-PIN (2}

* Not Serviced Separately

PEINTED IN CANADA

RIFRODUCKD IN UNITED STATIE OF AMEIRICA



—14] -

- SECTION A =
m 1H Loader c o TC-2034 m
REF, REF,
vy PART HUMBER DESCRIPTION HO. PART KUMBER BDESGCRIPTILON
S5UB FRAME AND BOOM - Continued MATERIAL BUCKET

{IH Loader)

13
i3

15

16

17

18

ip

20

21

22

23

473 BI11 R1 .

478 748 R1

109 461

478 043 R1
12235R1

4789 065 R1
479 054 R1
457 424 R1
103 384

478 TS0 R1
9410 281

481 146 R1
479 747 R1
479 748 R1
103 407

479 750 R1
381 746 R1
478 148 R1
103 384

382 745 RO2

479 064 R1
479 162 R1
378 484 R1

12 235 R1

479 070 R1
391 746 R1
473 148 R1
103 407

876 246 R91
223 441
18 124 R1

675854 R1

223 441
13 724 R1

482 086 RB1
482 087 ROl

223 441
13 T24 R1

SHAFT, pivot {2) (Note A)
SHAFT, pivot {2) {(Note B}

1/8" ub-FITTING (2)

Shaft lk-PIN (2)

1/8 x 5/8" cd-pltd c-PIN (2)

SHAFT, it link rear (2)
Shaft shim WASHER {as req'd)
Shaft 1k-PIN (2}
1/8 x 3/4" c~PIN (2)

BAR, tilt link rear shalt retaining {Note B)
1/2" - 907 swivel ELBOW .

SHAFT, tilt lever pivot (2)
Shaft shim WASHER {as req'd)
Shaft 1k-PIN (2)
3/16 x 1" ¢-PIN (2)

SHAFT, hyd cyl front lift {2}
Shaft shim WASHER (as req'd)
Shaft 1k~PIN {2}
1/8x 1" ¢c-PIN (2)

CYLINDER, boom lift hyd {2) (For compon-
ent parts refer to "LIFTING HYDRAULIC
CYLINDER" in the hyd section}

SHAFT, hyd cyl rear tilt {2}
Shaft shim WASHER (as req‘d)
Shaft Lk-PIN {2}
1/8 x 5/8" cd-pltd c-PIN (2)

SHAFT, hyd cyl rear lift (2}
Shaft shim WASHER (as req'd)
1/2 x 2-7/16"% std-hd-dld special FIN{(2)
3/16 x 1" c-PIN (2}

BRACKET, sub frame mounting (4) (Appiic
able only when tractor equipped w/
BACKHOE)

5/8 x 3-1/4" Type 4 BOLT (16}
5/8" NUT (18)

BRACKET, sub frame mounting (4} (NOT
applicable when tractor equipped w/
BACKHOE)

5/8 x 3-1/4" Type 4 BOLT (16}
578" NUT (16)

BRACKET, sub frame mounting (LH}
BRACKET, sub frame mounting (RH) {ap-
plicable only when tractor equipped with
Loader w/Scarifier){RH shown}
5/8 x 3/4" Type 4 BOLT (15)
5/8" NUT (16)

{1H Loader)

H 1526

478 444 R1
478 445 R1

(SR

3 473 812 R91
19 064 R1
120 378
468 T2 R1

4 473 805 Ri
5 484 485 Ri

2] 136 R}
131 0t

124 589
121 §74

BUCKET, material {Includes all parts list-
ed below) {order on Machine Order)

BUCKET, material (1ess teeth) {(order on
Machine Order}

BLADE, side cutting LH (welded)
BLADE, side cutting BH {welded)

TOGOTH, bhucket scarifier (6)
12 % 2-1/2" cd-pitd No. 3 plow BOLT (12}
172" cd-pltd NUT {12)

SPACER, bucket tooth {6}

BLADE, front cutting {welded)

PLATE, bucket weight {10} {for counter
balaneing BACKHOE)
5/8 x §-1/4" cd-plid BOLT (4)
21732 x 1-5/16 x . 085" cd-pltd
WASHER (4)
5/8" cd-pltd NUT (4)
5/8" cd-phtd 1k-WASHER {4)

PRISTED IN CANADA

REFRODUCED 1N UNITED STATES OF AMERICA



— 143~

SECTION A
Loader TC-2034
CRAWLER TRACTORS
. pART HuMpR DESCRIPTIOR e AT NuMBER DESCRIPTION

DROTT FOUR-IN-ONE BUCKET (Single Cylinder}

H 1508

1%

NOTE: For U.S. service orders, the following listed parts

53 083
26 557
12 031

1p 778
4 626

50 398

26 402
26 448
4 224
15 674
15 875
46 602
43 494
64 705
200 015
48 630
27 194
12 031

10 778
4 626

47 167

must be ordered direct from the DROTT MFG.

CORPORATION, WAUSAU, WISCONSIN U.S. A, For

Canadian service, order parts from Burlington
Parts Depot,P.O, Box 512 Burlington, Ontario.
BLADE, bucket
M1l  FIN, clam hinge {2}
Lub - FITTING (2}

Clevis PIN (2}
1/8 x 3 /4" c-FIN (2)

CLAM, bucket {(Includes 26 402, EDGE &
64 705, PLATE}
EDGE, cutting
TOOTH, scarifier
1/2 NUT
1/4 x 2" cap SCREW
1/2 x 2-1/4" cap SCREW
SPACER
FLATE, pame (2}
PLATE, compaction
EDGE, cutting
BUSHING, outer hinge (2)
Mi PIN, clam to blade
Lub - FITTING

Clavis PIN
1/8 x 3 /4" ¢-PIN

BUSHING, inner hinge (2)

HE 355

6
7
8
]

NOTE:

57 039
204 178
12 031

10 786
4 827

55 253

206 688
26 446
4 224
156 874
15 875
13772
43 494
73 641

23 904

DROTT FOUR-IN-ONE CLAM BUCKET (Dual Cylinder)

For U.S. service orders, the following listed parts
must be ordered direct from the DROTT MFQ.
CORPORATION, WAUSAU, WISCONSIN, U.5.A.
For Canadian service, order parts from Burlington
Parta Depot, P.O. Box 512, Burlington, Ontario.

BLADE, bucket
PIN, clam hinge (2)
Lub-FITTING {2}

Clevis PIN (2)
1]8 x 3/4" ¢-PIN (2}

CLAM, bucket (Includes 206 688, EDGE &
73 772, PLATE)
EDGE, cutting
TOQOTH, acarifier
1/2" NUT
1/4 x2" cap SCREW
i1f2 x 2-1/4" cap SCREW
PLATE, compaction
PLATE, name (3}
EDGE, cutting
BUSHING, clam (4)

PRANTED iH CAMADA

RIPRODUCED IN UNITED STATIS OF AMARICA h




—143 —

-]
L. H. Loader SECTION & m
H CRAWLER TRACTORS TC-203A
TRy HUMBER REF,
Ho. DESCRIPTION HO. PART HUMBER DESCRIPTLON
DROTT 28" PULPWOOD GRAPPLE DROTT ANGLE DOZER BLADE
WOTE: For service components of the GRAPPLE and the NOTE: For service components of the BLADE, refer to the-
grapple _operati.ng hydcyl connecting hoses, refer to DROTT Parts Catalog and for U. 5. service order
the applicable grapple in the DROTT Parts Catalog, parts direct {rom the DROTT MFG. CORPORATION
and for U,S. service order the parts direct from the WAUSAU, WISCONSIN, U.S5.A, For Canadian Ser-
DROTT MFG. CORPORATION, WAUSAU, WISCON- vice order the parts from the Burlington Parts

SIN, U,S5,A, For Canadian service erder parts from Depot P.O, Box 512, Burlington, Ontaric.
Burlington Parta Depto, P.O, Box 512, Burlington,
Ontario. For compenent parts of the operating cyl
refer to "DROTT CLAM BUCKET OR LOG GRAPPLE
COPERATING CYLINDER" in this Parts Catalog.

I.H. LOADER HYDRAULICS

DROTT 48" PULPWOOD GRAPPLE

NOTE: For service components of the GRAPPLE and the
grapple operating hyd cyl connecting hosea, refer to
the applicable grapple in the DROTT Parts Catalog,
and for U,S. service order the parts direct from the
DROTT MFG. CORPORATION, WAUSAU, WiSCON-
SIN, U. 5. A. For Canadian service order parts from
Burlington Parts Depot, P,0O, Box 512, Burlingten,
Ontario, For component parts of the operating cyl
refer to "DROTT CLAM BUCKET OR LOG GRAPPLE
OPERATING CYLINDER" in this Parts Catalog.

DROTT 48" COMBINATION LOG & LUMBER GRAPPLE

H 1512

NOTE: For service components of the GRAPPLE and the L
grapple cperating hyd cyl connecting hoses, refer to NOTE: Above view illustrates the three-spocl hyd control
the applicable grapple in the DROTT Parts Catrlog, valve and hyd pipes & lines, mcounted on the 500
and for U.S, service order the parts direct from the INTERNATIONAL Crawler Tractor equipped w !
DROTT MFG. CORPORATION, WAUSAU, WISCON- LY. Loader. Three speol valve will operate
SIN, U.5,A, For Canadian service order parts from Drott 4«-in-1 Clam Bucket or Log Grapples. Mach-
Burlington Parts Depot, P.0O, Box 512, Burlington, ine can be equipped w/two-spool valve to operate
Ontario. For component parts of the operating cyl Material Bucket or Drott Angle Dozer Blade, Re-
refer to"DROTT CLAM BUCKET OR LOG GRAPPLE fer to Hydraulic Section of this Parts Catalog for
OPERATING CYLINDER" in this Parts Catalog. hyd service parts.

* Not Serviced Separately PRINTED IN CAMADA

REFADDUCED N UNITED STATES OF AMERICA



— 14—

- @
i SECTION A
W e CRAWLER TRACTORS TC-a094
:!:" PART KUMBER DESCRIPTIOMN n"g FART NUMBIR DESCRIPTIOMN /
‘BULLDOZER BLADE BLADE LIFT FRAME
{SD2 Bulldozer} (5D2 Bulldozer}
2
1
{
-
!
- .
!
!
./
/ H 7865
; .
i , . 1 637 304 R91 FRAME, blade lift (Includes 637 306 R1,
- CAPS)
- s
T i 2 638 353 Rl SHIM, frame brg cap (12)
H 7864 3 637 306 R1  CAP, frame trunnion brg (2}
223 442 5/8 x 3-1/2" Type 4 BOLT 14}
1 637278Rl  EDGE, blade cutting (2)
15 601 R1 5/8 x 1-3/4" No.3 plow BOLT (10}
102 639 5/8" NUT (10

2 £37 278 R81 BLADE, ‘bulldozer
3 637 280 R9t STRAP, blade adjusting {2)

584 492 R1 1 x 3" atd-hd dld PIN (4)
Q 5036 1-1/32 x 1-3/4 % 16 ga WASH. (4)
103 421 1/4 x 1-3/4" c-PIN (4)

4 537 288 R1 LUG, blade adjusting strap (4} (welded to
blade)

5 637 287 R1 ANCHOR, push arm (4) (welded to blade)
[ 675 366 R11  PIN, push arm anchor (2)

179 837 a/g x 3/4" Type 2 BOLT (2}
Q1587 13/32 x 3/4 x 16 ga WASE. (2}
103 321 3/8" 1k-WASH. (2)

* Not Serviced Separately PRINTED IN CAMADA

REFRODUCID 1IN UNITED STATES OF AMIRICA -



—

— 145 -

-]
Winch, Arch and Canopy . SECTION A m
: -2
CRAWLER TRACTORS TC-203a
REF. - REF
HO. PART MUMBER DESCRIPFPTION ND. PART KUMBER DESCRIPTIOHN
306G ARCH WINCH EQUIPMENT ~
1 i2 n 10 9 8 H 1322
NOTE A: To order complete assembly, order on Machine
Order Form
1 ADAPTER, winch {required to mount a
Gearmatic Model 9 Wineh to Tractors
{NOTE A} (for components refer to Winch
NOTE: Tractor must be equipped w/Gearmatic Madel 9 Adapter}
Winch., For service, component parts must be
ordered direct from ESCO MFG. COMPANY,
PORT HOPE, ONTARIO, CANADA, 2 215 4BC H3 WINCH (for components refer to WINCH
HOUSING, BRAKE CYLINDER, DRUM &
BRAKE BANDS, CLUTCH ASSEMBLY &
1 ARCH, log (Refer to NOTE) RING GEAR PINION & SHAFT)
CANOPY 3 F‘AiRLEAD. 3 or 4 Roller {NOTE A) {for

components refer to FAIRLEAD}

4 605 827 R9} CLAMP, 1/2" winch cable
4 675 208 R81 CLAMP, 578" winch cable
5 605 826 R1 EYE, 1/2" winch cable
5 675 209 R1 EYE, 5/8" winch cuble
6 £75 155 R1 HOOK, winch cable
T 675 154 R1 CABLE, 12" x 75 ft, winch
7 675 207 R1 CABLE, 5/8" x 50 fi. winch
8 114 623 H1 TUBE, control
9 137 407 HI TUBE, control
10 118753 ELBOW, %0°
H 1481 11 215334 H1 VALVE, control (for components refer to
N MASTER CONTROL UNIT)
NOTE: TRACTOR must be equippea w/LOG ARCH. For 12 675 iT1 R1 STRIP, winch valve mounting
service, component parts must.be ordered direct - 179 841 3/8 x 1-1/4" Type 2 BOLT {4}
from ESCO MFG. COMPANY, PORT HOPE, 102 635 3/8" NUT (4)
ONTARIQ, CANADA. 103 321 3/8" Ik-WASHER (4)
1 CANOPY, tractor (Rcfer 10 NOTE) 13 676 22B R1 CHANNEL., valve shield
271 723 5/8 x 2" ed-plid Type 2 BOLT (4) . 179 838 3/8 x 7/8" Type 2 BOLT (4)
19 604 R} 3/8 % 1-5/8" cd-pitd step BOLT (4) 102 635 3/8 NUT (4)
180 190 172 % 1-3/4" cd-pltd Type 2 BOLT (2) 103 321 3/8" 1x-WASHER (4}
608 T01 R1 21/32 x 1-1/4 x 16 ga WASHER {4)
120 377 3/B" cd-pltd 1k-WASHER {4} GEARMATIC MODEL 9 WINCH (Inclndes
120 378 1/2" cd-pltd lk-WASHER (2) reference No, 1, 2, 8, 8, 10, 11, 12 &
120 382 3/8" cd-pltd NUT (4) 13)
120 384 1/2" cd-pltd NUT (2)
PRINTED 1N CANADA (Revision No. 1 - 11/8T7}

RIFRODUCID IN WITED STATES OF AMEIRICA



=14 =

Winch CRAWLER TRACTORS T ama L

z' PART MUMEER DESCRIPTION .- ﬁ' PART NUMBER DESCRIPTION
WINCH ADAPTER WINCH ADAPTER - Continued :
1 2 '3
RN . |
\\\\ d '
O O 4
HE 231

1 G676 677 R1 HOUSING, adapter 5 676 761 R91 SEAL, pto oil
676 678 R1 Hous.ng GASKET
676 679 R1 Washer GASKET (2} 6 676 689 R1 HOUSING., pto pilot
444 704 Pipe PLUG 352 216 BRI "O" RING
223 744 5/8 x 3-1/2" NF Type 2 BOLT
271 558 5/8 x 1-1/2" Type 2 BOLT {4) .
271 570 5/ x4" Type 2 BOLT 7 287 049 Rl RING. bearing retainer
271 560 5/8 x 1-3/4" Type 2 BOLT (2)
102 639 5/8" NUT (3) 8 ST 264 BEARING, drive gear ball
103 325 5/8" 1k-WASHER (10) .
179 B85 1f2 x 1-1/2" Type 2 BOLT (2) g 676 6B7 Rl GEAR, pto 13T
103 323 1/2" k- WASHER (2}
103 387 1/8 x1-1j2" c-PIN 10 205 369 R91 BEARING. drive gear needle

it 676 688 Rl PLUG, needle bearing
2 676 693 R91 SUPPORT ASSEMBLY, tie bolt -

20 635 R1 5/8 x 6-1/2" - NF Type 2 BOLT 12 676 686 R1 SHAFT, idler gear (2)
253 070 R1 Shaft "O" RING (2}
17 008 R 174" steel BALL (2)

3 676 632 R) BOLT, tie {2)
103 030 5/8" - NF NUT (4)
103 325 5/8" lk-WASHER {4) 13 216 570 R91 BEARING. idler gear needle (2)

14 676 685 R1 GEAR, idler 20T
4 676 690 R91 BRACKET ARM. tie bolt {left)

4 676 691 RSl BRACKET ARM, tie bolt (right) 15 676 §84 R1 GEAR, idler 167
271 5%8 3/8 x 1-1;4" Type 2 BOLT {2}
102 639 5/8" NUT (2} 16 676 683 RI GEAR, PINION
103 325 5/8" tk- WASHER (&)
271 562 5/8 x 2" Type 2 BOLT {6}

PRINTED iR CAMADA

REPRODUCTED 1IN UHITED STATES OF ARIRICA



S

—1l47 —

H 3147

NOTE A; Uased on Winches up to Gearmatic Serial No.
9-1374 .

NOTE B: Used on Winches with Gearmatic Serial No.
9-1375 and up

1 202 438 H1

2 202 437 H1
17% 812
103 320

3 310 935 H1
4 217 446 H1
414 576

176 889
108 321

5 202 441 H1

CAP, bearing scrow

LOCK, bearing cap
5/16 x 1/2"" Type 2 BOLT
6/18" 1k-WASHER

lloll RING
COVER, goar
Pipe PLUG

3/8 x 1" Type 2 BOLT (8)
3/8" 1k -WASHER (8)

GASKET, cover

10

11

217 442 H1
876 684 CL
136 106

B76 735

202 491 H1
202 490 H1
217 502 H1
217 503 H1

217 813 H1
217 463 H1
217 494 H1

178 839
Wizl

217 4066 H1
20 483 R1

217 456 Hl

a a
m Winch : SECTION A
CRAWLER TRACTORS TC-2034
:::‘ PART BUMBIR D-IICk|f1'IOI| .H‘g:‘ PART HUMBIR CLESCRIPTION
WINCH HOUSING WINCH HOUSING - Continued

HOUSING, winch (Note A}
HOUSING, winch {Note B}
7/16-NF x 7 /16" sat SCREW (Note B)
SPRING {Note B}
Barrel PLUG
Barrel PLUG
Brake lever PLUG
VENT .

SBAL, oil
NUT, adjoating
COVER, clutch

3/8 x 1" Type 2 BOLT (10)
378" 1k-WASHER (10)

RING, guide
5/18 x 3/4" aoc-hd BOLT (9

GASKET, cover

PNTID 1K CAXADA

REPRODUCED IN UNITED STATED OF AMERICA



— 148 -

. SECTIOR A
Winch CRAWLER TRACTORS TC-2034
o PANT NuMMR DISCRIPTION T PANT UM DESCRIFPTION
WINCH BRAKE CYLINDER . WINCH BRAKE CYLINDER ~ Continued

/ ¥
'\ l 13
, 14
A 12
15
G\ 3
16
17
H 3146 18
1 217505Hl  CYLINDER. brake i 12 217 488 M1 TUBE, assembly conmists of 217 523 Hl
176 839 3/8 x 1" Type 2 BOLT {2} TUBE 2-215 458 H1 NUTS, 217 524 H1
103 321 3/8" k- WASHER (2) - GROMMET
2 202 484 Ht  SPRING, upper 13 215 458 Bl NUT. tube (2}
3 51 905 B U-CuP 14 217 524 Hi  GROMMET, tube
4 217 506 Ht PISTON, primary 15 217 523 H! TUBE, tubing
5 217 458 HI  SPRING, lower 16 118 753 ELBOW, tube
[ 51 902 H PISTON, secondary 17 217 487 Hi TUBE. hydraulic
7 $6 030 H BOOT. to gasket - 18 217 481 K1 CAP, end
179 843 3/8 x 1-1/2" Type 2 BOLT (3)
8 217 504 Hl  GASKET, cylinder 103 321 3/8" lk-WASHER (3) :
9 875 488 CO1 CYLINDER ASSEMBLY, brake (Includes
Items 1 to 8) 18 217 515 H1 CAP, spring
317 517 Hi 7/1% x 3" 2 BOLT (2
) 103 322 7515"‘&-%21\ {2) 3
10 217 481 HI  GASKET, cap
11 118 800 CONNECTOR, tube 20 217 516 Hi  SPRING, brake

PRIHTRD 132 CANADA

REFAODUCHD IN UNITED STATHS OF AMERICA



—148 -

' -]
Winch ‘ SECTION A m
| . CRAWLER TRACTORS TC-203 A
) m' PART HUMBER DESCRIPTION :? PART NUMBER DESCRIPYION

WINCH CLUTCH ASSEMBLY .

WINCH DRUM AND BRAKE BANDS

H 3151
H 3145 1 217 493 H1 HUB, clutch
17 175 R1 Hub PIN (D)
NOTE A: Used on Winches up to Gearmatic Serial No. 179 838 3/8 x 1" Type 2 BOLT (6)
9-1374 103 321 3/8" Ix-WASHER {6)

NOTE B: Used on Winchea with Gearmatic Serial No.

8-1375 and up 2 217 457 H1 CAM, adjusting
1 202 448 Hl HONDU, in drum 3 217 459 H1 PLATE, cam lock
2 217 447 H1 DRUM,. winch 4 202 475 Hl ROD, clutch cylinder
138 242 3/8 x 1" soc-hd Type 2 BOLT
5 CYLINDER ASSEMBLY, clutch (Includes
3 217 452 Ht 0" RING, flange BOOT, 49 661 H; PISTON; 49 650 H;
U-CUP, 48 B8T H; SPRING, 202 484 H1;
4 217 451 H1 FLANGE, seal & CYLINDER, 202 480 H1)
-] 217 450 H1 SEAL, flange oil
& 49 661 H BOOT, cylinder
] 217 453 Hi DRUM, brake
7 49 660 H PISTON, cylinder
ki 217 497 H1 BAND, primary brake
8 48 BBT H U-cup
8 217 498 Hi LEVER, primary brake
9 202 484 H1 SPRING, cylinder
] 217 508 H1 LEVER, secondary brake

10 202 480 H1 CYLINDER, clutch

10 217 525 H1 ROD, guide -
11 217 482 H1 LEVER, clutch

11 446 484 WASHER, rod
12 202450 HI  FELT, lever (2}

12 ~ 217 510 H1 BLOCK ASSEMBLY, (Includes BLOCK,

217 525 Hl. ROD & 446 484 WASHER) i3 257 454 H1 BAND, secondary clutch
13 217 507 Hi ROD, push 14 217 455 H1 BAND, primary clutch
18 618 R1 Lever to block PIN : .

15 217 480 H1 SPACER, bearing
14 217 500 H3 BAND, secondary brake (Note A)

14 876 696 C1 BAND, secondary-brake (Note B) 16 202 464 H] BEARING, lever
181 374 3f8 x 1-1/2'" Type 2 BOLT (2) (Note A)
202 493 H1 3/8" WASHER (2) (Note A) 17 202 431 H1 HOSE ASSEMBLY, cylinder
876 695 C1 Anchor PIN (Note B)
18 807 Ri Lever to band PIN 18 114 794 NIPPLE, to Elbow
15 217 448 Hl BEARING. brake drum ig 105 414 ELBOW, 450 to nipple
16 202 445 H1 SEAL, brake drum oil 20 118 753 ELBOW, a0® to hoae

PRINTID N CAKADA

BEPRODUCED IN UNITID STATES OF AMIRICA



m Winch

-— 160 =

CRAWLER TRACTORS

SECTION A
T PC-203A

HO. PART BUMSSR

BESCRIPYION

PART MUMBRIR

prscRriPTION

WINCH RING GEAR. PINION AND SHAFT

WINCH RING GEAR, PINION AND SHAFT - Continued

1
H 3150
1 ST 264 BEARING, ball
2 217 445 H2 RING GEAR. PINION & SHAFT ASSEMELY
{Inciudes 217 521 H2 SHAFT ASSEMBLY
202 497 H1 RING GEAR, PINION & RIVET
ASSEMBLY
3 217 521 H2 SHAFT ASSEMBLY, {Includes SHAFT and
217 522 #1 RETAINER CUF}
4 202 487 H2 RING ‘GEAR. PINION & RIVET ASSEMBLY.
{includes 877 077 C1 RIVET w/RING
GEAR & PINION ) {MATCHED SET)
5 B9 366 H BEARING, cone rear
6 S0 083 Ri BEARING, cup rear
7 217 520 H1 SPACER, bearing
217 519 H1 SHIM SET. bearing
] 217 443 H1 SHIM SET, housing
10 202 430 11 BUSHING. preload (for shipping purpose
only)
11 ST @82 BEARING CUP, {roat
12 8905 H BEARING CONE, front
13 217 444 K1 HOUSING ASSEMBLY. pinion besriog
{Includes 202 433 H1, HOUSING
ASSEMBLY} 217 520 H1 SPACER;
217 519 H1, SHIM SET; 217 443 H1,
SHIM SET)
138 243

3/8 x 1" okt hd BOLT (4)

13

13

202 435 H1

202 433 HI

106 270
216 353
103 387
202 4834 H1
ST 265
202 443 HL
316 470 Rl
202 445 Hi
203 448 H1
202 447 H1

217 488 HI1
181 338

324 01T Rl
202 463 HI
217 522 Hl

HOUSING ASSEMBLY w/BEARING CUFS,
{Includes 50 083 Ri. CUP & BT 883, CUF)

HOUSING ASSEMBLY w/BEARING CONES,
{Inciudes 202 435 H1, HOUBING; 89 3866 H
CONE; & 8805 H. CONE)

Pinion WASHER
Pinion NUT
1/8 x 1-1/2" pinion c-FPIN

HEARING, pinion rear

BEARING, drum ahaft

HQUSING, shaft aeal

0" RING, shousing

SEAL, shaft oil

BPACER, right bearing (2)

BEARING, drum shaft

AP, drum ghaft gland
5f18 x 1" NFqI'ype 2 BOLT (3)

YO" RING, gland cap
U-SEAL

PRRTID 1 CAMADA

REIPRODUCED iM LANTED OTATED OF AMERICA

REATINER. cup (part of Item 3}



—151 —

a
Winch CRAWLER TRACTORS Tl i
c CTO TC-203A
ﬂ' PART BUHBIR DESCRIPTIiON g PART NUMBER DEscR1IFrYION

MASTER CONTROL UNIT

- I T N - I

10
11
12

H 31498

215 334 H1
118 753
202 534 HI
179 817
202 528 HI
202 528 HI

2032 $33 H1
202 532 H1
202 531 H1
202 530 H1
2032 482 H1
217 526 H1
202 524 H1

202 523 HI
202 518 HI

GEARMATIC CONTROL ASSEMBLY
ELBOW, 907 (2}

CYLINDER, . (21'

5/16 x 7/8" Type 2 BOLT (8)

GASKET, cylinder (2)

VALVE ASSEMBLY, (Iincludes 875 489 Cl,
WASHER)

SFPRING, valve

CUP, spring

PISTON, cylinder

RING, lock )

HOUSING. control

ROD, short push

PIN, push rod (2)

ARM, control rocker
5/16 x 1" Type ¢ BOLT

MASTER CONTROL UNIT - Continued

2)

13
14

15
16

17
18

14

20
21

20
1%

202 517 H1
202 513 HI
179 817

202 461 H1
202 515 H1
202 525 H1

875 485 Co1

202 515 H1
202 514 H)

181 377
103 026

202 519 Hi

350 v84 R1
202 520 H1

GASKET, cover

COVER, housing
5/16 x 7/8 Type 2 BOLT (4)
‘Washer
Plug

RQD, long push

CYLINDER ASSEMABLY CONTROL (2)
{Includes 202 534 Hi, CYLINDER,
202 528 Hi, VALVE; 202 533 H1l, SPRING;
202 532, CUP; 202 53) H1, FPISTON;
202 530 H1, RING

GRIP, lever

HANDLE, control

3/8 x 1-8/4" NF Type 2 BOLT
3/8" NF NUT

SHAFT, coutrel

Q" RING, shaft
BUSHING, shaft

PRINTED 1% CAKADA

REPRODUGCED IN UNITED STATRES OF AMERICA



—152 —=

SECTION A
m Winch CRAWLER TRACTORS TC-2034
Yo PART BUMBIR DESCRIFTION - To PART muuBtR CESCRIPTION

FAIRLEAD ASSEMBLY FOR 3 AND 4 ROLLER

3

T~

1

=l

\

H 3148

ROLLER & SHAFT ASSEMRBIL.Y LONG,
(Includes 202 503 H1, SHAFT; 17 069 Rl,
PIN; 202 501 H1, RING; 100 461,
FITTING; 202 502 H1l, ROLLER
ASSEMBLY (2))

ROLLER & SHAFT ASSEMBILY SHORT. .
NOTE: only | used on 3 Roller Fairlead
{Includes 185 390 Hl, SHAFT, 2-109 461,
FITTING; 17D 812, bolt & lk-WASHER;
and 185 387 Hl, HRoller Assembly (2} }

1 202 500 H1 BODY
271 558 5/8 x 1-1/2" Type 2 BOLT (8)
103 325 5/8" 1k-WASHER (8)
2 202 503 H1 SHAFT, long roller (2)
17 069 R1 Spring PIN (2)
108 461 Lube FITTING (2)

3 202501 H1  RING, wire (2)
4 185 390 Hi SHAFT, short roller (2)

109 4831 Lube FITTING (4)
179 812 5/16 x 1/2" Type 2 BOLT (2}

103 320 5/16" 1k-WASHER (2)

5 202506 Bl  BUSHING (8)

6 185 387 H1 ROLLER ASSEMBLY, short (2) {Includes
: ROLLER, and 2-202 508 Hl, BUSHINGS)

7 202502 H1 ROLLER ASSEMBLY, long (2) (Includes
ROLLER, 202 507 Hi; & 2-202 506 Hi,
BUSHINGS)

PRIATED |N CANADA

REPRODUCED IN UNITRD STATLS OF AMIRICA



—153 -

& @
m . SECTION A m
CRAWLER TRACTORS TC-2034
:‘o’:' PART NUMBER DESCRIPTION : o PART NUMBER DESCRIPTIOHN

PRINTED IN CANADA

RAPROOUCED IN UNITED STATRS OF AMERICA



—154 ™=

: ]
' wro s BN
Hydraulics CRAWLER TRACTORS e
. aNT sUMBR CESCRIPTION S MANT muMaR ‘ PESCRIFPTION
HYDRAULIC PUMP HYDRAULIC PUMP
(9 Gullons per minute} {12 Gallons per minute) (PTC Drive)
| 34 5 7. .
L“ HA 4719
835 868 KBl PUMP, pto driven (composed of parte
listed, unless otherwise noted)
179 862 7/16 x 1-1/2" Typa 2 BOLT (2) {#)
273 500 7/16" NUT (2) (%)
103 322 7/16" Ik-WASHER (2) {+)
1 636628 R91 SEAL, pump shaft-oil
2 636 0314 R81 COVER, pump front
636 020 R1 5/16 x 3" special SCREW (2)
179 828 5/16 x 2-3 4" Type 2 BOLT {4)
178 830 5/16 x 3" Type 2 BOLT (2)
3 16 €07 R1 BALL, 7/32" dia check (2)
4 371 523 R1 SPRING, check ball (2)
5 636 018 Rl PACKAGE, gear service
A 49522 636 488 R1 3/16 x 3/16 x 13/16" straight KEY
368 633 R82 PUMP, hyd (Includes parts liated, unless
otherwise noted) 5 636 019 KR8l BODY w/DOWELS, pump
186 282 3/8x 3-1/4" Type 2 BOLT (2) (+)
103 321 3/8" Ik-WASH. {2) {+}
7 636 049 R91 PLATE, pump back
636 020 R1 5/16 x 8 special SCREW (2)
1 361 628 R1 SPRING, pressure plate 179 829 5/16 x 2-3 4" Type 2 BOLT {4)
179 830 6716 x 3" Type 2 BOLT (2)
2 362 336 R1 PLUG, check hall
3 381 370 R1 SPRING, check ball 8 "635 015 R§#1 PACKAGE, hyd pump service
compoasd of:
4 16 011 R1 BALL., 11/32" dia chack #* 1 Diaphragm
* 1 Canket
5 381 369 R81 SEAL, pump shaft ofl * ] Gasket
1 Seal 836 828 R81
6 BODY, pump (*) ${Order 1 - 368 633 R81, * 1 Seal
PUMP)
T 373 i8Z Rl RETAINER, "O" Ring {2}
368 634 R82 PACKAGE, hyd pump service (+}
composed of:
" 1 Gasket 350 708 R1
2 Ring 355 265 R1
* 1 Ring
* 1 Ring
* 1 Ring
1 Seal 381 369 R
* 2 Wagher
= Not Serviced Separately PRINTID M4 CARADA

+ Not Part of Pump
REPROPUCTD i NITED OTATES OF ASMGIRICA



—155

]
[T — 6 M
RIY, RiF.
g PART WUMBER DESCRIPTION . povl PANT BUMBIR CESCRIPTION
HYDRAULIC PUMP HYDRAULIC PUMP - Continued
(10 Gallons Per Minute) {10 Gallons Per Minute)

A 12828
NOTE: For timing-gear driven Diesel Engine 10 23044 631 R1 DOWEL, pump body kollow {4)
3043 881 R84 PUMP, 10 GPM hyd (Includes parte listed, 11 3048 626 R1  BODY, hyd pump
unless otherwise noted}
17¢ 828 5/16 x 2-1/2" Type 2 BOLT (3) (1) 12 706 075 Rl SCREW, 5/16 x 3/4" soc-hd cop (2}
271 488 5/16 x 2-5/8" Type 2 BOLT (4 706 053 R1 5/18" IX-WASHER (2}
102 634 5/16" NUT (4) (+)
103 320 5 /16" 1-WASHER (4} (+)
13 352221 R! "O" RING, outlet port
1 3044 638R1  NUT, timing gear 1k 14 364 879 R1  "O" RING, Inlet port
2 706 069 R1  WASHER, lk-nut lock 15 3044 642 Rl SCREW, 1/4 x 8 /4" ocutlet port facing (2)
706 072 R1 1/4" 1k-WASHER (2)
3.~ 7060686R1 CIRCLIP, oil seal retaining
4 708 422 R91l OIL SEAL, pump cover 16 3044 628 R1  COVER, byd pump
5 708 385 R1  FLANGE, hyd pump 17 3044 645 R81 PACKAGE, hyd pump soal service
396 403 R3 Pump flange BOLT (4) comfmlcd of;
103 321 3/8" 1k-WASHER (4) 2'ov 3044 €23 R1
214 441 3/8" - NF NUT (4} 2 "O" Ring 3044 624 R1
1 Qi1 Seal 708 422 RO}
1 "o Ring 364 870 R1
6 3044 623 R1  "O" RING, flange sealing {2) 10" Ring 852 221 R1
7 3044 624 Rl "O" RING, pressure relief (2)
B 3048628 Rl BEARING, pump gear {2}
'] 3049 627 R81 PACKAGE, hyd pump gear service
706 067 R1 Drive gear Woodrulf KEY

+ Not Part of Hydraulic Pump PRINTED 1N CAMADA

REFRODUCED IN UNITED STATES OF AMIMCA



—158 -

m Hydraulics ' e a0an
“TC-203A
' CRAWLER TRACTORS
::‘ PANRT muueIR GESCRIPTION ’ g‘ PART RUHBIR DESCREIPTION
HYDRAULIC FUMP 9

(17 Gallons Per Minute)

7\ .

6 .
' 10 - e
4 R . .
Ve n
U »

675 642 R81 PUMP, hyd (Inciudes parts listed, unlese .
otherwise noted)

s

H 1602

186 292 7/16 x 4-1/4" Type 2 BOLT (2)
103 322 7/16" 1k-WASHER (2} -
271 500 7/16" NUT (2) (1)
103 322 7/16"1k-WASHER (2) (+)
1 676044 R}  MANIFOLD, port
20 618 R1 5/16 x 2" Type 2 BOLT (2)
21 404 R1 5/16 x 4-1/2" Type 2 BOLT (2)

2 583474 R1  “O" RING, port hole (2)

3 675 025 R81 PLATE, pump back
20 838 R! /16 x 3" Type 2 BOLT {4)

4 285724R1  "O" RING, pump body
5 470 924 R91 BODY, hyd pump

6 636 028 R8i PACKAGE, hyd pum| gear service
10 208 V 3/16x3/16 x 7);3’ straight KEY

7 371 523 R SPRING, check kall
8 16 007 R1 BALL., 7/32" dia check apg
] 675 085 R81 COVER, pump front
10 675 087 R81 SEAL, pump shaft ol
11 675 098 RP1 PACKAGE, hyd pump service

composed of:
1 Ball 16 007 R1
#]1 Diaphragm
*] Gasket
*1 Gapket
1 "O" Ring 284 724 R1
2 "o" Ring 583 474 R1
*] Seal
1 Seal 675 0897 RB1
1 Spring . 371523 R1
* Not Serviced Separately PRINTED |H CANADA

+ Not Part of Hydraulic Purpp
RIPRODUCED IN WMITHD STATES OF ARERICA B



st

—157—"

. - a
SECTION A ’ m
Hydraulics CRAWLER TRACTORS TC-2034
[
no. lﬂm’luum' pEScRrIPTION fg PART HUMBIR pDESCRIPTICON
HYDRAULIC PUMP DRIVE HYPRAULIC PUMP DRIVE
(12 GPM front mounted pto) {17 GFM front mounted pto)
i 2 3 4 1 2 3 4 5
H 1644 H 1643
1 875 742 R1 ADAFTOR, pto pulley hub (Gas engine) 1 675 647 R1 ADAPTOR, pto pulley hub (Gas engine)
102 570 t/4 x 3/8" hdls cup-pt det SCREW 102 570 1/4 x 3/8" hdla cup-pt set SCREW
106 751 3/16 x 3/4" No.§ Woodruff KEY 106 751 3/16 x 3/4" No. B Woodruff KEY
179 841 3/8 x 1-1/4" Type 2 BOLT (4) 179 841 3/8 x 1-1/4" Type 2 BOLT (4)
115 549 3/8" int-tooth 1k-WASH. (4} 115 549 3/8" int-tooth 1k-WASH, (4)
1 875 743 R1 ADAPTOR, pto pulley hub {Diesel engine) 1 6§75 648 R1 ADAPTOR, pto pulley hub (Diesel engine)
102 570 1/4 x SfE{" hdls cup-pt set SCREW 102 570 1/4 x 3/8" ndla cup-pt set SCREW
108 751 3/16 x 3/4" No. 8 Woodrut{ KEY 106 751 3/16 x 3/4" No. § Woodruff KEY
170 861 7/16 x 1-3/8" Type 2 BOLT (4) 179 861 7/16 x 1-3/8" Type 2 BOLT (4)
115 850 T/18" int-tooth 1k-WASH, (4) 115 550 7/16" int-tooth lk-WASH. (4)
2 835 954 R1 BUSHING, hub adaptor (4) 2 635 854 Rl BUSHING, hub adaptor (4}
3 675 649 R1 BUSHING, adaptor inner (4) (Gas engine) 3 675 648 R ° BUSHING, sdaptor inner {4) (Gas engine)
3 835 853 R1 BUSHING, adaptor inner {4} (Dieael engine) 3 535 953 R1 BUSHING, adaptor inner (4} (Diesel engine)
4 675 643 R§1 BRACKET, pump mounting (Gas engine) 4 875 643 R01 BRACKET, pump mounting {(Gas engine)
4 675 644 R81 BRACKET, pump mounting (Diesel engine) 4 875 644 R91 BRACKET, pump mounting {Diesel engine)
179 885 1/2 x 1-1/2" Type 2 BOLT {2} 179 885 1/2 x 1-1/2" Type 2 BOLT (2}
18 D38 R1 17/32 x 1 x 11 ga WASH. (2) 16 038 17/32 x 1 % 11 ga WASH, (2)
103 323 1/2" Ik-WASH, (2) 103 323 1/2" k-WASH, (2}
L 13 412 L SPACER, mounting bracket bolt (2} s 13 412 L. SPACER. bracket mounting bolt {2)
-3 868 435 R1 INSULATOR, mounting bracket (4) [ 868 439 R1 INSULATQR, mounting bracket (4)
7 635 868 R9L PUMP, 12 GPM hyd (for component parts 7 675 642 RO1~ PUMP, 17 GPM hyd (for compenent parts
refer to "HYDRAULIC PUMP") refer to YHYDRAULIC PUMP"}
179 B62 7/16 x 1-1/2" 't'ype 2 BOLT (2} 271 500 1/16:: NUT (2)
271 500 T/16" NUT (2) 103 322 7/16" 1k-WASH. (2)
« 108 322 7/18" 1k-WASH, (2}
#* Not Serviced Separately PRISTID IN CAMADA

REPRODUCHED IN UNITED STATES OF ANMIRICA



— 158

SECTION A
ydraulics CRAWLER TRACTORS TC-2034
g‘ PART FNBEIR DESCRIPTION . ?;' BART HUMBER CESCRIPTIOHN

HYDPRAULIC OIL FILTER
(Increased Capacity)

HBYDRAULIC OIl. FILTER
{Standard Capacity}

— _ ~ 2

H 1586 H 1584
635 585 R92 FILTER, hyd oil (composed of all parts 636 801 R91 FILTER, hyd oil {(composed of parts listed
listed below, unlegs otherwise noted) unlese otherwise noted)
3/8x1-1/8" Type 2 BOLT w/NUT {2) (+) 7/16 x 2" Type 2 BOLT w/NUT (2) (+}
13/32 x 7/8 x 16 ga WASH. (2) (+) 15/32 x 1 x 11 gz WASH. (2) {+}
3/8" W-WASH. (2) (1) 7/16" 1k-WASH. (2) (+}
1 4535 591 R1 GASKET, oil filter holt 1 635 581 R1 GASKET, center bolt
2 635 701 R BOLT, ofl filter center H 636 83 R1 BOLT, filter center
3 635°586 R1 CASE, oil filter 3 636 829 Iil CASE, filter
4 675 354 Rl HOSE, oil filter spg 4 675 354 R1 HOSE, spg
-] 875 353 R1 S5PRING, oil filter 5 875 353 R1 SPRING, filter
] 875 352 R1 CUP, oil fiter apring 6 675 352 R} CUP, filter spg
1 £35 700 R1 ELEMENT, ofl filter 7 636 830 R} ELEMENT, filter
<] 835 %89 R GASKET, oil filter case 8 635 586 Rl GASKET, filter case
? 835 698 R1 SUPPORT, oil filter . ) 836 828 R1 SUPPORT, filter
179 840 3/8 x 1-1/8" Type 2 BOLT (2} (*) 179 BGE T/16 x 2" Type 2 BOLT {2) (¥
Q1504 134‘32:7[8! 16 ga WASHER (2) (1) Q 5 028 15/32x 1 x 11 ga WASHER (2) {+)
102 635 3/8" NUT (2} (} 271 500 T/16" NUT (2) {+)
103 321 3/8" Ik-WASHER (2} (+} 103 322 T/18" 1k-WASHER (2} (#)

e Not Serviced Separately

+ Not Part of Filter

PRIHTID N CANADA

REPRGDUCIED 1H UNITED GTATES OF AMIRICA



—159—
&

Hydrautic ‘ CRAWLER TRACTORS E N

"z‘ PART WUMBER DESCRIPYION '::; PART NUMBER DESCRIPTION

PRINTED IN CARADA

REPRODUCED [N UNITED STATES OF AMERICA



SECTION A m
m Hydeuutics CRAWLER TRACTORS OER

x’ PART RAUMESR PESCRIPTION ::' PART RUMIER ' RISCRIPTION :
HYDRAULIC CONTROL VALVE HYDRAULIC CONTROL YALVE - Continued

j a"lo.“u‘a

5"

29 / :
, 21 20
H 4338 19 18
7 16
NOTE: For use on tractor utilizing machinery w/a aingle 15 131 663 NUT, 5/8"-NF high crown
action hyd cyl or 3 Point Hitch Linkage alone.
16 124 944 NUT, relicf adjusting screw
635 605 R82 VALVE, 1 spool hyd control {Includes paﬂl
luted unless otherwise noted)
179 B4p 3/8 x 2-1/2""Type 2 BOLT (3) {# 17 663 031 Rl  SCREW, relief adjusting
102 635 3/8" NUT (3) (1)
103 323 3/8" 1k-WASHER (3} (%)

18 355 966 R1 "O" RING, adjusting screw
1 663 034 R1 CAP, bonnet

i9 863 030 R1 BODY, relief valve
2 635 780 R1 CAP, detent apg

20 63 028 R1 GASKET, relicf vaive body
3 635 7T R1 SPRING, valve detent

a1 635788 R1  SPACER, relief spg
4 635778 R! HOLDER, detent spg

. 22 663 028 R1  SPRING, retief valve
5° 635777 Rl  FINGER, detent spg (3)

23 635 785 Ri SPACER, relief valve apg
& 635 776 A1 CAP, detent
24 © 16 014 R BALL, 7/18" dia reliaf valve
7 633 778 R} SPACER., detent cap
25 . 380 362 R1 SEAT, ralief valve

8 835 972 R1  ADAPTER, detent
103 320 5/18" 1k~-WASH, 26 570 828 Rl “O" RING. relief valve somt

a1 666 T10 Rl BALL, 5/8" dia check (2)
8 22910V WASHER, detent

28 352 221 R1 *O" RING, check ball plug
10 663 022 R1 COLLAR, centering apg stop

29 666 722 R1  PLUG, check ball
11 635772 R1  SPRING, centering

12 148372 Rl WASHER, stop 30 444 701 PLUG, 1/2"-NF hdla-goc valve housing
13 663 032RI  SEAL. spool {2 '

14 HOUSING & SPOOL, valve {#) {order 1 -
635 605 R62, VALVE)}
175 849 /8 x 2- 1/2“' Type 2 BOLT (3) (%)
102 635 3/8" NUT {3} (¥
103 821 3 /8" -WASHER (8} {+)

* Not Serviced Separately FRINTID 10 CAHADA

+ Not Part of Valve REFRCDUCED IN UNITED STATES OF AMERICA N



— 161

) =2
SECTION A m
Hydraulies . CRAWLER TRACTORS TC-203A
g' PART RUMBTR DESCRIPTION S eART wuMpaR DESCRIFPTION
HYDRAULIC CONTROL: VALVE HYDRAULIC CONTROL VALVE - Continued
2
6
-»
o
15

H 4338

NOTE A: For use on tractors squipped w/Remote Controk 10 635 866 R1 COLLAR, centering spg
Hydraulic Cylinder, or with 11 Bullgrader, or
with 5G2 Buligrader or w/5D2 Bulldozer. 11 635 B67T R1 SPRING, centering
. 12 148 372 R1  WASHER, spg stop
NOTE B: For use on tractors equipped w/Remote Control
Double Acting Hydraulic Cylinder with 10 13 663 032 R1 SEAL, spool {2)
Bullgrader., & Scarifier & L.oader.
14 HOUSING & SPOOL, valve (#) {for service
order 1 - 635 700 Rel, VALVE)
£36 709 R8I VALVE, 1 spool hyd control {NOTE A) leas 179 B49 3/8 x 2-1/2" Type 2 BOLT (3) (+)
vajve ports (Includes parts listed uniess 102 635 3 /8" RUT (3} (1)
atherwise noted) 103 321 3/68" Ik-WASHER (3) (+}
179 849 3/8x 2-1/2" Type 2 BOLT (3) {4
102 635 3/8" NUT (3) {1
103 321 3/6" Ik-WASHER (3) (9 15 131 663 NUT, 5/8" « NF high crawn
16 134 D44 NUT, relief adjusting screw
635 867 RS2 VALVE, hyd control } speol {NOTE B}
with valve ports {Inciudes parts listed 17 663 D31 R1 SCREW, relief adjusting
unlens otherwise noted)
179 851 ‘3/8 x 3" Type 2 BOLT {3} (+) 18 355866 R1  “O" RING, adjusting screw
102 635 3/8" NUT (3) (1)
163 321 3/8" Ix-WASRER (3) {+) 19 663 030 R1 BODY, relief valve
20 663 028 R1 GASKET, relief valve body
1 663 034 R) CAP, bonnet
21 635 788 R1 SPACER, relief
2 635 780 R1 CAP, detent spg 22 635 A70 R1 SPRING, relief valve
23 635'785 R1 SPACER, relief valve spg
3 635 TT9 R1 SPRING, detent
. 24 16 014 R1  BALL, 7/16" dia relief valve
4 635 118 R1 HOLDER, dotent 25 380 362 R1 SEAT, relief vaive
26 570 B28 R1 "O" RING, relief valve scat
5 635 TIT RI FINGER, detent (3} .
27 668 718 R1  BALL, 5/8" dia check valve (2)
8 635 Me R CAP, detont 28 352 221 R} "O" RING, check ball plug
28 666 722 R1 PLUG, check ball
7 635 8TL R1 GASKET, detent cap
8 635 65 R1 ADAPTER, detent
103 320 5/18" 1Ik-WASHER
] 120 383 WASHER, dotent

% Not Serviced Separately
+ Not Part of Vaive

" PRANTED 1M GAMADA

RIEPRODUCED 19 LINTED GTATES OF AMERICA



—lg2—

&
. SECTION A
| | — CRAWLER TRACTORS CSHN
':o" PART HUHBER PESCRIPTION ) S PART wulisa DESCRIFPTION

HYPRAULIC CONTROL VALVE

H 4337

© = ™ Ot b W M

10
11
12
13
14

1 23,

NOTE: For use on traciors equipped w/Three Point 15 44 701
Linkage and used in conjunction w /any one of the
following: 16 131 663
REMOTE CONTROL HYD CYL or 11 BULL-~
GRADER or 5G2 BULLGRADER) 17 124 844
635 877 R92 VALVE, 2 spool 4-way 3-way hyd control 18 663 031 Rl
{Includes parts listed below, unless
otherwise noted) 18 355 966 R1
179 B49 3/6 x 2-1/2" Type 2 BOLT (3} {1}
102 635 3/8" NUT (3} {(#} 20 663 030 R1
103 321 3/8" Ik-WASHER (3) {+}

21 £63 026 R1
663 034 R1  CAP, bonnet (2)
. 22 635 788 R1
63%5 780 R1  CAP, detent spg (2}
: 23 635 576 R1
635779 Rl  SPRING, spool detent (2)
24 635 785 Rl

635 778 R1 HOLDER, detent finger (2)
25 16 014 R}

€35 777 R1 FINGER, detent {6)
635 776 R1 CAP, detent {2)

26 380 362 R1

27 570 828 R1
633 775 R1 SPACER, detent cap
28 666 718 R1
635 872 R1 ADAPTER, 3-way spogl detent

5/16" 1k-WASH. 29 352 221 R}

30 666 722 R1
22810V WASHER, detent adapter
31 635 967 R1
663 022 R1 COLLAR, centering spg stop
32 635 566 R1
635772 R1 SPRING, 3-way spool centering

33 120 383
148 372 WASHER, centering spg stop (2}

34 635 865 R1
663 032 Rl SEAL, valve spool (4] 103 320

HOUSING & SPOOL, valve (*) (order 1 - 35 635 871 Rl
635 877 R92, VALVE])

178 848 $/8 x 2-1/2% Type 2 BOLT (3} (%
102 635 378" NUT (3} (%) :
103 aqn 3/8" lk-WASHER {3} ()

HYDRAULIC CONTROL. VALVE - Caontinued

114

PLUG, 1/2"-NF bdls pipe
NUT, 5/8"-NF high crown

NUT, relief adjusting screw
SCREW, relief adjusting

"O" RING, adjusting screw
BOLY, relief valve

GASKET, reliof valve body
SPACER, relief valve spg
SPRING, relief valve
SPACER, ralief valve apg
BALL, 7/16" diu atecl

SEAT, reclief valve

"Q" RING, relief valve sest
BaLL, 5/8" dia check vaive {2)
"O" RING, check ball plug
PLUG, valve check ball
SPRING, ficat spool centering
COLLAR, ficat spool spg
WASHER, ficat detent

ADRAPTER, ficat spool datent
5/16" k-WASH.

GASKET, fioal spool detent cap

* Not Serviced Separately PRINTED (N CANADA

+ Not Part of Valve REPRODUCED M UNITED GTATES OF AMERICA



- 163 —

) -]
Hydraulics CRAWLER TRACTORS ' SECTION A . I‘“
::' PART RMUMBIR PESCRIPFPTION ‘g PART HUMBER DESCRIPTIOR
HYDRAULIC CONTROL VALVE BYDRAULIC CONTROL VALVE —Cn;\ti.nued
7 8 9

H 4338 7 16
15 14 13 121 10
NOTE: To operatc the 11 or 5G2 Bullgrader in conjunction 14 663 030 R1 BODY, relief valve

w/Romote Control Hydraulic Cylinder
, 15 663 028 Rl GASKET, relief valve body

835 878 R92 VALVE, 2 spool 4-way-4way hyd {Includes 16 535 788 R1  SPACER, relief valve
parte listed, unless otherwise noted)

179 648 3/8 x 2-1/2" Type 2 BOLT (3} (1) 17 635 970 R1 SPRING, reliefl valve

102 635 3/8" NUT (3) (1)

103 321 3 /8" Ix-WASHER (3} (1) 18 635 785 R1 SPACER, valve spg

1 663 034 R1 CAP, valve bonnet (2} 19 16 014 R1 BALL, 7/18" dia relief valve

20 380 362 R1  SEAT, relief valve
2 663 025 R1 RING, end cap snap
21 570 B28 RY  "O" RING, relief valve aeat

3 663 023 Rl CAP, end (3) 22 666 719 R1 BALL, 5/8" dia. check (2)
23 352 221 R1 "0 RING, check ball plug
4 120 628 SCREW, 1/4 x 1/2" slt-rd-hd .
174 878 1/4" nv-int-tooth lk-WASH.
24 666 722 R1 PLUG, check ball
S 663 922 R1  COLLAR, spocl Btop 25 635 967 Rl SPRING, float spool centering

26 635 966 R1 COLLAR, float spool opg
& 663 024 R1 SPRING, spoal centering

27 120 383 WASHER, float spool
7 149 372 R1 WASHER, stop (2) 28 635 965 R1 ADAPTER, float detent
: 103 320 5/16" 1k-WASH.
8 663 032 R1  SEAL, apool (4}
- 29 635 BTI R1  GASKET, detenmt cap
9 HOUSING & SPOOL, vavie {*) {order 1 - 30 635 776 Rl  CAP, float detent
635 878 R92, VALVE)
179 848 3/8 x 2-1/2" Type 2 BOLT {3) () 31 635 777 R1 FINGER, detent {3)
102 635 378" NUT (3} {#) .
103 321 3 /8" Ik«WASHER (3} (1) 32 635 778 R} HOLDER, ficat detent {inger
10 131 663 NUT, 5/8"-NF high crown 33 635 779 R1 SPRING, float detent
11 124 944 HNUT, relief valve adjusting screw 34 €35 780 R1 CAP, fioat detent spg
12 663 03] R1  SCREW, relief valve adjusting '
13 355 966 R1  "O" RING, adjusting screw
¢ Not Serviced Separately PEANTED N CANADA

+ BNot Part of Hydraulic Valve
REFRCOUCTD 1N \NITED STATRE OF AMERICA



1B

Hydraulics CRAWI.IER 'I'RACTORS S%‘cc'l?g):; AA
'::' PART RUNBER DESCRIPTION . ﬁ PART HUNGER CKSCRIPTION
HYDRAULIC CONTROL VALVE HYDRAULIC CONTROL VALVE - Continued i
1 2 3 4 5 é 3 2 7 8

5 16 177

LA

‘Na——18 N
Eo—n

) - 0
N 3 2]
35
%/ - =D @
f m? F TT / \
a6 38 3 3b 223433 323130 29 28 27 26 325 24 23 22 H 158¢
NOTE: On tractors w/IH Loader, utilizing the Material 19 310 824 R1 SCREW, std apool datent

Bucket or the Drott Angle Dozer Blade
20 310 822 Rl SEAT, std spool return spg (2)

676 123 RB1 VALVE, 2 spool hyd control {Includes 21 310 823 R1 SPRING, std spocl detent
parts listed, uniess otherwise noted)
179 851 . 3/8 x 3" Type 2 BOLT{4) (1) 22 310 807 R1 PLUG, relief valve
162 635 3/8" NUT (4) (1) .
103 321 378" Ik-WASHER (4) () 23 368 268 R1  "O" RING, valve & pilot plug (2)
1 310 798 BRI  FPLATE, apool seal (4} 24 310 80B R1  SPRING, relief valve poppst
113 854 1/4 x 3/8" sit-rd-hd SCREW (4}

&5 310 810 R1 POPPET, relief valve

2 615 012 C1 WIPER., spool (4)
. 26 355 867 R1 "O" RING, relief valve poppat
3 384 598 R1 "O" RING, float & ntd spool (4)
27 310 811 Rl RING, poppet hack-up
4 310 850 R1 PLUG, valve port (2)
28 310 808 R} SLEEVE, relief vaive
5 287 458 R1 "o" RING, valve port plug (2} ) .
6 HOUSING & SPOOL., vaive {%) (order 1 - 29 310 812 Rl POPPET, relis! valve pilot
119 851 BT s R ToLT (4 (9 30 310813 Rl  SPRING, relief valve pilat
- "
SRt 3o MW ASHER (&) () 31 310816 R1  SCREW, relief valve mdjuating
7 310 822 R) SEAT, ficat spool return spg inner 32 310 819 ®1 POPFPET, check valve (2}
‘8 310 8ol R1 SPRING, float spool return 33 310 820 R1 SPRING, check valve poppet (2}
5 636 039 R1 SEAT, float spool return spg outer 34 310 821 R} PLUG, chack valve (2)
10 636 040 R1 PIN, float spool detent 35 364 885 R1 "o" RING, check valve plug (3)
11 310 804 R1I SPRING, float spool detent 36 310 815 R1 PLUG, relief valve pilot
12 16 011 R1 BALL, 11/32" flcat spool steel 37 310 814 R1 SLEEVE, adjusting screw
13 16 008 Rl BALL, 1/4" float spool steel {4} 38 310 817 R1  NUT, adjusting screw lock
676 303 R1 Screw lock nut WASHER
14 310 799 R1 CAP, ficat spool detent
217 904 1/4 x 7/8" hex-soc-hd SCREW (2} 39 310 818 Rl NUT, adjusting screw castle
576 304 Rl Castle nut outer WASHER

15 636 041 K1 SLEEVE, float apool detént
16 310 805 R1 PLUG, std spool detent
17 310 806 Rl - RING, detent plug anap

18 310 825 R1 CAP, std spool detent
217 904 1/4 x 7/B" hex-soc-td SCREW (2)

= Not Serviced Separately PRINTED [N CAMADA

+ Not Part of Valve REIPARODUCED IN UNITEID STATIS OF AMEIRICA



—165—

Hydrautic ‘ CRAWLER TRACTORS SECTION & lh
[ -2 REF.
we, PART mUSIR DESCRIPYION _m MRT RUNMBIR DESCRIPTION

PRINTID IN GAMAGA

REPRODUCED IN UMNITED STATES OF AMIFNCA



166 =

SECTION A m
* Hydraulics CRAWLER TRACTORS TC-2034
i g' MRT BUMBIA BDESCRIPTION ‘:;:' PART HUMBER DESCRIPYION

HYDRAULIC CONTROL VALVE

H 1584

NOTE: On Tractors equipped with 10 BULLGRADER B 368 269 Ri
676 002 B9l VALVE, hiyd controt {Includes all parts 2] 310 808 R1
listed, unless otherwise noted)

178 851 3/8 x 3" Type 2 BOLT {4) ()
102 635 3/8" NUT (4} (#) 10 310 810 R1
103 321 3/8" 1k-WASHER (4) {9 :
310 798 R1 PLATE, valve spool seal {6) 11 355 967 R1
113 954 1/4 x 3/8" sit-rd-hd SCREW (6)

12 310 811 R1
310 786 R} WIPER, valve spool (6}

13 2310 BOS R1
310991 Rl RING, #pool seal support (6)

1% 310 812 R1

HOUSING & SPOOL, valve {*)} {for service
order 1 - 676 002 R91, VALVE)}
179 851 3/8 x 3" Pype 2 BOLT {4} () 15 310 813 R1
102 635 3 /8" NUT {4) {+)
103 821 3/8" lk-WASHER (4) (1)
. 16 310 816 R1 |

207 458 R1- "O" RING, inlet & outlet port plug (2}

17 310 82F R
310 850 R1 PLUG, velve iniet & outlet port plug {2} 364 885 R1
310 807 R1 PLUG, relief valve

HYDRAULIC CONTROL VALVE -~ Continued

¢ 10 N2 13 14 15 ¥

&«
B f

"OM RING, relief & pilet plug (2}
SPRING, relief valve poppetl
POPPET, relief valve

"o RING, relief valve poppet
RING, poppet back-up

SLEEVE, relief valve
POPPET, rciief valve pilot
SPRING, pilot popp;t

SCREW, relief valve adjusting

PLUG, check valve {(3)
Plug "O" RING (3)

28

* Not Serviced Separately
+ Not Part of Valve

PRINTED 1K CANADA

REIPRODUCED IN DNITED STATES OF AMIRICA



—167 —

B [ ]
m ul: SECTION A
Hydraulics CRAWLER TRACTORS TC-203A m
BIF. g
*0. PART RUNBER DEBSCRIPTION x’ PART NUMBER bEscrIiPTION

HYDRAULIC CONTROL VALVE - Continued

i8

19

20

21

22

23

24

25

26

27

a8

29

30

31

32

33

34

335

38

37

310 820 R}

310 819 R1
310 815 R1
§10 814 R}

310 817 R1

" 810 818 R1

310 822 R1

510 823 R

310 824 R1

310 825 Rl
217 D04

310 805 R1

310 805 R1

3510 803 Rl

310 799 R1
217 904

16 008 Rt

16 011 R1

310 €04 R1

310 802 R1

310 800 Ri

310 801 R1

SPRING, check valve poppet (3)
POPPET, check valve spg (3)
PLUG, relief valve pilot
SLEEVE, adjusting screw
NUT, adjusting screw lock
NUT, adjusting screw castle
SEAT.. std spool detent spr {4)
SPRING, std epool detent {2)
SCREW, atd spool detent (2}

CAP, std spool detent (2)
1/4 x 1/8" acc-hdls SCREW (4)

RING, detent plug snap
PLUG, ficat spool detent cap
SLEEVE, float spool detent

CAP, flcat apool detent
1/4 x 7/8" hdls SCREW (2)

BALL, 1/4" dia steel (4)

BALL, 11/32" dia steel
SPRING, flcat apool detent

PIN, float spool detent

SEAT, float detent return spg (2}

SPRING, float spool detent return

# Not Serviced Separately

+ Not Part of Cylinder

PRINTED 16 CANADA

REPRODUCED N \AGTID STATES OF AEIUCA



bl U1: B

g | i
SECTION A
m Hydraulics CRAWLER TRACTORS TC-203A |
:' PART BUHGIR DESCRIPTION . :‘: PART MUMBER DESCRIFPTION
HYPRAULIC CONTROL VALVE HYDRAULIC CONTROL VALVE - Continued
{i. H. Loader) (I.H. Loader)

13 14 15 1% W7

: \X 59

T\
r/l it m 18
- 3
e
@\CK 9
o 7
22217
23 \\
H 1584
NOTE: On tractors w/I.H, Loader, utilizing the Drott 7 310 822 R1 SEAT. spoot spg (5)
. 4-in-1 Clam Bucket or Drott Log Grapple.
8 310 801 Ri SPRING, float spool return
€35 704 R91  VALVE, 3-spool hyd control {Includes
parts listed, unless otherwise noted) ] 636 039 Rl SEAT. fiocat spool 8pg outer
179 851 3/8 x 3" Type 2 BOLT (4) (+)
102 635 /8" NUT (4) {+)
103 321 3/8" 1k-WASHER (4) (+} 10 636 040 R1 PIN, float
1 310 788 R1 PLATE, std & float spool aeal (6)
113 954 1/4 x 3/8" sit-rd-hd SCREW (6) 11 310 804 R1 SPRING, float spool detent
2 810 796 R1 OIlL. SEAL, spool wiper {6) 12 16 011 Rl BALL, 11/32" steel
3 310 THT R1 RING, apool support {6) 13 16 noa'm BALL, 1/4" steel (4)
4 310 850 R1 PLUG, valve port (2} 14 310 780 R1 CAP, iloat spool detent !
217 804 1/4 x 7/8" hex-poc-hd SCREW {2)
5 297 459 R1 Q" RBIG, valve port plug (2) ’
15 636 041 R1 SLEEVE, float spoal detent
[ " HOUSING & SPOOL, vaive {#) {order 1 -
635 704 R91, VALVE) ] 310 805 R1 PLUG, detent
179 851 3/8 x 3" Type 2 BOLT {4} (4}
02 835 3/8" RUT (4) (1) . 17 310 806 R1 RING, snap
103 325 3/68" Ik-WASHER (4) (1)

PIUNTED (N CAADA
% Not Serviced Separately
+ Not Rart of Valve REPROOUCTD N UNITED STATES OF AMERICA



B

b

— 169 am

B

Hydraulics - Sl?I‘CTl;[;A m
CRAWLER TRACTORS cramsa
':' PART (RUMIIR DRBCRIPTION 7:: PART HUMBER PESCRIPFPTION

——

HYDRAULIC CONTROL VALVE - Continued

13 310 825 Rl
217 904 R1

CAP, atd spool detent {2)

1g 310 824 R} SCREW, detent apool (2)
20 310 823 Rl
21 310 807 R1 PLUG, relief valve
22 368 269‘ R1
23 310 808 R1

SPRING, relicf valve poppet

.

24 310 B10 R1 POPPET, relicf valve
25 355 667 R
26 310 811 Rl
27 310 BO® R1 SLEEVE, relief valve
28 310 812 Rl
29 310 813 R1
ao 310 816 HI
31 310 819 R1

32 310 820 Rl

PLUG, check valve (3)

33 310 621 R1
Velve plug "O" RING

364 885 R1
34 310 815 R1 PLUG, relief valve pilot
35 310 Bl4 Rl
36 310 B17T R1

37 310 8l12RI NUT, adjusting screw ca

1/4 x 78" hex-soc-hd SCREW (4}

SPRING, atd spool detent (2)

HO" RING, relief valve {2)

"O" RING, reliel valve poppet

RING, relief valve poppet back-up

POPPET, relief valve pilot
SPRING, relief valve pilal
SCREW, relief valve adjunting
POPPET. check valve {3}

SPRING, check valve poppet {3)

SLEEVE, adjusting screw

NUT, adjusti;:g screw lock

3}

stle

PRINTED $N CAMADA

REPRODUCED IN UNITID STATRS OF AMERICA



—170—

a
SECTION A
Hydraulics - A m
CRAWLER TRACTORS TC - 203
":0' PART WUHBER PEISCRIPTION ',g PANT HUMBER pEISCRIPTION

HYDRAULIC VALVE SYSTEM - For Crawler without bullgrader
loader or 3 point hitch hydraulic 1ift

x \T,

%7
c 6
&—s

NOTE A: For Single Acting Cylinder Alone

HE 338

NOTE B: For Remote Control Double Acting Cylinder
Alone

NOTE C: For flemote Contrel and Single Acting Cylinder

1 636 038 R1 LEVER, hyd valve {(NOTE A & B)

517 184 R 1/4'x 1-3/8" std-hd PIN
103 373 3/32 x 3/4" c-PIN

1 636 036 R1  LEVER, hyd valve (2) {NOTE C}
517 194 R1 1/4 x 1-3/8" std-hd PIN (2)
103 373 3/32 % 3/6" c-PIN (2)

2 B35 714 RB1 LINK, valve lover chain {NOTE A & B)
2 635714 RBl LINK, valve lever chan (2} (NOTE C)

3 635605 R82 VALVE, 1 spool 3 way hyd control (NOTE
A) tfor component paris refer to
"HYDRAULIC CONTROL VALVE"
page 160)

3 636 708 Rl VALVE, 1 apool 4 way hyd control (NDTE
B) (for component parts refer to
" HYDRAULIC CONTROL VALV'E"
page 161)

3 635 87T R9Z VALVE, 2 spool dual control (NOTE C)
(for component parts refer to YHYDRAULIC
CONTROL VALVE" page 162 )

600 192 R1 Valve mounting SPACER (3]
179 848 3/Bx2- 1/2" Type 2 BOLT (3)
102 635 3/8" NUT (3)

103 321 3/8" -WASH?ER @

4 618 231R1 ELBOW, 1/2 - 90 ovslvo port (NOTE A & C})
4 B35 596 R1 ELBOW, 1/2" - 80" valve ports (2)
(NO’I‘E B& C)

5 144 034 BUSHING, 3/4 x 1]2" hyd valve outlet &
: bevel gear cover (2}

6 9402 866 ELBOW, 80°

7 635 007 R91 HOSE, valve to bevel gear cover

HBYDRAULIC VALVE SYSTEM - For Crawler without
bullgrader and loader but with 3 Point Hitch HydraulicLift

HE 340

NOTE A: For Three Point Hitch Alone

NOTE B: For Three Point Hitch and Remote Control

1 636 038 R1
517 1904 A1
103373

1~ 636 038 RI
517 194 R1
193 373

2 B35 714 RBl
2 835 714 R

3 635 605 RB2
3 635 877 R92

800 192 R1
17D 848
102 635
103 321

4 8410 977
570 828 R1

5 635 594 R92
473 820 ROl

8 618 231 R1
3 635 686 R1

7 144 034
] 9402 856
] 636 006 Ro92

LEVER, hyd valve (NOTE A)
1/4 x 1-3/8" atd-hd PIN
3/32x3/4" e-PIN

LEVER, hyd valve (2) (NOTE B}
1/4 x 1-3/8" gtd-hd PIN (2)
3/32 x 3,4" c-PIN (2)

LINK, valve lever chain {NOTE- A)
LINK, valve lever choin {2) {NOTE B)

VALVE, apooi 3 way control (NOTE A} {for
component parts refer to "HYDRAULIC
CONTROL VALVE " page 160 }

VALVE, 2 apool dual comtrol (NOTE B}

.{for composent parta refer to"HYDRAULIC
CONTROL. VALVE" page 162)

Valve mounting SPACER (3)

3/6 x 2-1/2" Type 2 BOLT (3)

3/8% NUT (3)

3/8" Ik-WASHER (3)

ELBOW, 80 aulic cyl cap
Cyl cup "Oxdr

HOSE, hiteh ¢yl (Crawler Tractor prior
Serial No. H order 1 - 473 820 R81,
HOSE & I - 618 231 R1® ELBOW)

HOSE, hitch eyl (Crawler Tractor Scrial
No. H & up)

ELBOW, 1/2" - 80° vaive portn {NOTE A

EL&BS%V. 1/2" - 90° valve parts (2}
{NOTE B)

BUSHING, 3/4 x 1/2" valve outlet

ELBOW, 90° valve outlet

HOSE, hyd lift housing

FRINTED IR CANADA

RIFPROOUCTD IN LINITED STATIN OF AMEMCA




— 171 -

. -]
: SECTION A
Hydraulica CRAWLER TRACTORS TC-2034 m
- vANT mUMBR DELSCRIPTION ‘.: PARY WUMBER pEscriPTiON

HYDRAULIC VALVE SYSTEM - For Crawler with 5G2

or 11 B

grader, but without 3 point hitch hydraulic

lift or backhoe

L

[ N U

-]

o A
“ 1

é
¢

NOTE A: For Bullgrader Alone

HE 338

NOTE B: For Buligrader in Combination w /Single Acting
Cylinder

NOTE C: For Bullgrader in Combination w fRemote
Control Double Acting Cylinder

636038 R1 LEVER, hyd valve (NOTE A)
517 164 R1 1/4 x1-3/8" std-hd PIN
103 373 3/32 x 3/4" c-PIN
636 038 R1 LEVER, hyd valve (2} (NOTE B & C)
517 194 R1 1/4 x 1-3/8" std-hd PIN (2)
103 373 3/32 x 3/4" c-PIN (2)
635 714 R91 LINK, valve lever chain (NOTE A}
635 714 RB1  LINK, valve lever chain(2) (NOTE B & C)
636 708 R81 VALVE, 1 spool 4 way hyd control {NOTE
A} ({or component parts refer to
"HYDRAULIC CONTROL VALVE"
page 161}
635 877 R02 VALVE, 2 spool dual control (NOTE B)
{tor component parts refer to "HYD-
RAULIC CONTROL. VALVE" page 162)
635 8T8 R82 VALVE, 2 apool dual control {NOTE C)
(for component parts refer to "HYD-
RAULIC CONTROL VALVE" page 163}
600 192 RR1 Valve mounting SPACER (3)
179 849 3/8x2-1/2" Type 2 BOLT (3)
102 638 3/8" NUT (3}
103 321 3 /8" e-WASHER (3}
635 506 R1  ELBOW, 1/2" - 50° valve ports {2)
{NOTE A & B) 1} Bullgrader
618 231 Rl  ELBOW, 1/2" - 80" valve ports (2}
(NOTE A & B) 5G2 Bullgrader
618 231 FR1 ELBOW, 1/2" - 80° valve ports (NOTE B}
5G2 & 11 Bullgrager
€35 586 Rl ELBOW, 1/2" - 90" valve ports {4}
. {NOTE C) 11 Builgrader
618 231 R1  ELBOW, 1{2" - 80" valve ports (2}
{NOTE C) 5G2 B ader
635 586 R1 ELBOW, 1/2" - 90 vaive ports (2}
{NOTE C) 5G2 Bullgrader
144 034 BUSHING, 3/4 x 1/2" valve outlet & bevel
gear cover {2)
8402 866 ELBOW, 90% valve cutlet & bevel gear
’ : cover (3}
636 007 RE1 HOSE, valve to bevel gear cover

HYDRAULIC VALVE SYSTEM - For Crawler with 5G2
or 11 Bullgrader with 3 Point Hitch Hydraulic Lift

1 636 038 R1
517 194 R1
103 373

2 635 714 R91

3 835 877 RO2
600 182 R1
179 B4%

102 635
103 321

4 9410 977
5§70 828 R1

5 635 584 R92

5 473 820 RO1

] 635 596 R1
6 €18 231 R1
7 144 034

8 9402 BES

] 636 006 RB2

LEVER, hyd valve {2)
1/4 x 1-3/8" std-hd FIN (2)
3/32 x 3/4" c-PIN (2)

LINK, valve lever chain {2)

VALVE, 1 spool dual control (for component
parts refer to "HYDRAULIC CONTROL
VALVE" page 162 )

Valve mounting SPACER (3}
3/8x 2-1/2" Type 2 BOLT {3}
3/8" NUT (3}

$/8" Ik-WASHER (3)

. ELBOW, 50° hyd cyl cap .

Cyl cap "O" RING

HOSE, hitch cyl (Crawler Tractor prior
Serial No. H order 1 - 473 820 R91,
HOSE &4 1 - 618 231 R1, ELBOW)

HOSE, hitch cyl {Crawler Tractor Serial
No. H & up) .

ELBOW, 1/2" - B{Jz valve ports (2)
ELBOW, 1/2" - 90" valve ports
BUSHING, 3/4 x 1/2" valve outlet
ELBOW, 90° vaive cutlet

HOSE, hyd lift housing

PRUTER 10 CANADA

REPRODULCED 1M NITER STATES OF AKIRICA



: -—3172 — . )
B : |

. SECTION A

oo CRAWLER TRACTORS G
R AT RuMEER DESCRIPTION R PART WuMpiR oTsCRIPTION
HYDRAULIC VALVE SYSTEM - For Crawloers with 10 HYDRAULIC VALVE SYSTEM - For Crawlers with Loader
Bullgrader without suxiliaxy velve without muxiliary valve

o

o

Yl e

#
'
il

K
£y
.

s
7
s
I
/
N ',-.; .
. E}‘
g2
by
3
s,
\
N
.
H
d
’
K
¢
.\

-~ HE 346

pr e
HE 345

1 CONTROLS, byd valve {for component parts NOTE A: Loader with Drott Angle Dozer Blade or
refer to "VALVE CONTROLS"} Material Bucket

NOTE B: Loader with Drott 4-in-1 Clam Bucket or Drott
2 §76 002 R81 VALVE, 3 spool hyd control {for component Log Grapple
parts refer to "HYDRAULIC CONTROL
VALVE" page 166}

179 851 3/8 x 3" Type 2 BOLT (3} 1 5402 711 CONNECTQR, bevel gear cover
102 635 3/8" NUT {3)
103 321 3/8" 1k-WASHER (3) 2 635 983 R11  ELBOW, reservoir hose
° 3 995 218 R1 CLAMP, hose (2)
3 £35 768 Rel ELBOW, 90" outlet ?ort
278 459 R1 Valve elbow "O" RING 4 635 §85 R1 HOSE, vaeive to reserveir
5 675 886 R1} PIFE, valve to reservolr
4 - B76 003 R11 PIPE, valve to reservoir
6 635 768 R91 ELBOW, outlet port
5 995 218 R1 CLAMP, hose (2} 287 458 R1 Valve albow YO" RING
.6 635 885 R1 HOSE, valve to reservoir
7 B35 704 R6L VALVE, hyd control 3 spool (for component
1 635 983 R1} ELBOW, reservoir hose parts refer to "HYDRAULIC CONTROL
VALVE" page 168 } (NOTE B)
8 2402 711 CONNECTOR, bevel gear cover ki 676 123 RBl VALVE, hyd control 2 spool {{or componeat

parta refer to "HYDRAULIC CONTROL.
VALVE" page 164) (NOTE A)

T 179 851 5/8 x 3" Type 2 BOLT (3)
102 635 3/8" NUT (3)
103 321 3/8" 1k-WASHER (8)
8 CONTROLS, hyd valve {for compoaent parts
refer to "VALVE CONTROLS"},

PRINTED 1M CAMADA

AIPRODUCED 1IN UNITED -BTATES OF AMRRICA



Hydraulics

CRAWLER TRACTORS

— 173

SECTION A
TC-203A

war. PART GHRSETR DEBCRIPTION

0.

i,

"o, PART MUHBIR DESCRIPTION

HYDRAULIC VALVE SYSTEM - For Skidder with 5D2 Bulldozer

HE 338

1 380 366 Rl LEVER, hyd
517 184 R1 1/4x 1-3]5" std-hd PIN
103 873 3/3% x 3/4" c-FIN

2 835 714 R81 LINK, valve lever chain

3 838 709 Rl VALVE, 1 spocl 4 way control (for com-
ponent parts refer to "HYDRAULIC
CONTROL VALVE" page 161)

178 848 3/8x 2-1/2" Type 2 BOLT (3)
103 331 378" N ASHER (3
4 618 I31R1  ELBOW, 1/3" - 80° valve ports (2}
5 144 034 BUSHING, 3/4 x 1/2" valve outlet
6 9402 2827 ELBOW, 45° outlet & bevel gear cover (2)
7 637 413 R1l HOSE, bevcllgen.r cover
8 837 214R1  BLOCK, vaive mig
8 317 6233 R1  GROMMET, fender hose

HYDRAULIC VALVE SYSTEM - For Crawlers with 5G2 or
11 Bullgrader and Backhoe

HE 375

1 636 038 R}
517 184 R1
103 373

LEVER, hyd valve
1/4 % 1-3/8" atd-hd PIN
3/32 x 3/4" c-PIN

2 635 714 Rpl  LINK, valve lever chiin
3 36708 ROL VALVE, 1 spool 4 way control for com-

ponent parts refer to "HYDRAULIC
CONTROL VALVE" page 161)

600 182 R1 Valve mig SPACER (3)

178 848 3/8x 2-1/2" Type 2 BOLT (3)
102 635 3/8" NUT (3)

103 321 3/8" Ik-WASHER (3)

ELBOW, 1/2" - 80° valve porta {2)
{5G2 Bullgrader},

ELBOW, 12" - 50° valve porta {2)
{11 Buligrader)

4 618 231 Rl

4 635506 Rl
666 217 R1  SLEEVE, power beyond port

835 971 R1 GASKET , sleeve

"O" RING, connector

CONNECTOR, sleeve

5

6

ki 666 218 R1
8 9402 712
]

482 042 RB1  HOSE, power beyond to backhoe

10 9402 711 CONNECTOR, outlet port & bevel gear

cover {2}

11 635 983 R11 ELBOW, valve to reservoir & ressrvoir
hoae (2)

12 635 985 R1 HOSE, valve to reservoir

13 985 218 R1 CLAMP, hose (2)

PRINTED N CAMADA

REPROGUCED 1K UNITED STATED OF AMIRICA



—174—

Hyéswation CRAWLER TRACTORS T a0 Iiﬁ

ﬂ‘ PART RUMBIR ’ DESCRIPTION . ﬁ PART pUMBIR - CESCRIPTION

HYDRAULIC VALVE SYSTEM - For Crawlers with 10 Bullgrader HYDRAULIC VALVE SYSTEM ~ For Crawlers with 10 Buligrader

with Auxilisry Valve without 3 paint hitch with Auxiliary Valve without 3 point hitch - Continued
14 %
n 5 16

HE 378

NOTE A: For Buligrader in Combination w/Single Acting 16 8402 867 ELBOW, 90° valve inlst part
Cylinder
11 835605 R82 VALVE, hyd control 1 spool 3 way (NOTE A}
NOTE B: For Bullgrader in Combination w/Remote (for component parts refer to "HYD-
Control Double Acting Cylinder or Scarifier RAULIC CONTROL VALVE" page 160)
1 CONTROLS, hyd valve (for compopent parts 11 635 867 RA2 VALVE, hyd control 1 spool 4 way {NOTE B}
refer to "VALVE CONTROLS") (for component parts refer to "HYD-
RAULIC CONTROL VALVE" 636 709 B8l
2 676 002 R91 VALVE, 3 apool hyd control {for component page 161less gower beyond plug & gaskat)
parts refer to "HYDRAULIC CONTROL 615 026 R1 alve mtg SPACER (2)
: VALVE" page 168) 176 851 3/ax 3" 2 BOLT (3)
176 851 R1 3/8x3"T % BOLT (3 102 635 3/8" NUT (3}
102 633 $/8" NUT f;%. 103 321 3/8" 1k-WASHER (3}
103 821 378" 1k-WASHER (3}
3 144 014 PLUG, power behond port 12 635 506 R1 ELBOW, 1/2" - 903 valve port {(NOTE A)
12 5402 866 ELBOW, 1/2" - 80" valve porta (2}
4+ §35768RI! ELBOW, outlet port & power beyond (2) {NOTE B}
207 458 R} Valve eibow "O" RING (2)

13 635 933 R11 ELBOW, hyd reservoir hose

5 676 209 R11 PIPE, valve outlet to tae
14 9985218R!1 CLAMP, hoseo
8 676 268 R11  PIPE, valve to valve
15 676 541 R81 HOSE, bhyd reservoir
T 635 714 R91  LINK, hyd valve lover chain
: 16 9402 BST ELEOW, 80° bevel gear cover
8 €35 884 R1  LEVER, hyd valve
517 194 R1 1/4 x 1-3 /4" atd-hd PIN 17 9403 023 TEE, auxiliary valve cutlet
103 373 3/32 x 3/4" c-PIN
) 676 120 R1 BAR, valve mtg
600 192 R1- Mtg bar SPACER
28 035 X 13/32 x 1 x 22 gu WASHER
179 881 1/2 x 1" Type 2 BOLT {2)
102 637 1/2" NUT 3'-5”
103 328 1/2" W-WASHER (2} ,

PRINTED IH CAMADA

REPACDUCTD 1N UNITIED STATIS OF AMIRICA -



. ”

— 17—

Ea a

Wy =
CRAWLER TRACTORS :

g PART BUKBIR DESCRIFTION :g' FART KUMEER PESCRIPTIOHN

HYDRAULIC VALVE SYSTEM - For Crawlers with Loader, with
Auxiliary Valve, but without three point hitch

NOTE A: For Loader in combination with Single Acting
Cylinder

NOTE B: For Loader in combination with Remote Control
Double Acting Cylinder or Scarifier

1 2402 867
2 676 541 RO1
3 885 218 Ri
4 635 983 R11
5 D403 023

6 €35 682 R11
7

8 835 768 RO1
297 459 R1

9 144 014
1o 635 To4 RE1

10 §76 123 RE}

179 8%}
102 635
103 321

ELBOW, 90° bevel gear cover
HOSE, hyd reservoir
CLAMP, hose

ELBOW, hyd reservoir hose
TEE, suxilisry valve outlet
FIPE, valve catlet to tee

CONTROLS, hyd valve {for component parts
refer to "VALVE CONTROLS"™)

ELBOW, outlet & power beyond port (2)
Valve elbow "O" RING (2}

PLUG, power beyond port

VALVE, hyd control 3 spool {for Loader w/
Drott 4=in~1 Clam Bucket or Drott Log
Grapple) {for component parts refer to
"HYDRAULIC CONTROL VALVE" page 168)

VALVE, hyd control 2 spool {for Loader w/
Drott Angle Dozer Biade or Material
Bucket} (for component parts refer to
"HYDRAULIC CONTROL VALVE" page 164)

3/8x3" T{po 2 BOLT {3)
3/8" NUT (3)
3/8" IX-WASHER (3)

i1

12

13

14

15

18

17
17

636 062 R11

635 714 RSl

635 984 R1
517 184 R1
103 373

676 T20 R}
600 182 R1
28035 K
179 BAL
102 637
103 323

0402 867
635 605 R92

635 BE7 R92

615 926 R1
178 85}
102 635
103 321

835 506 R1
9402 848

HYDRAULIC VALVE SYSTEM - For érlwleru with Loaders, with
Auxiliary Valve, but without three point hitch - Continued

HE 348

PIPE, valve to valve

.LINK. hyd valve lever chain

LEVER, hyd valve
1/4 x 1-3 /4" ptd-hd PIN
$/32x 3/4" -PIN

BAR, velve mig
M1ig ber SPACER
13/32 x 1 x 22 ga WASHER
1/2 x 1" Type 2 BOLT (2)
1/2" NUT m
1/2" 1x-WASHER (2)

ELBOW, 90° auxilisry valve inlet port

VALVE, hyd coatrol 1 spool 3 waylNOTE A)
(for component parts refer to "HYDRAU-
LIC CONTROL VALVE" page 150)

VALVE, hyd control 1 apool 4 way (NOTE B}
(for compaonent parts refer to "HYDRAU -
LIC CONTROL VALVE" 63§ 708 R9}
pn%e 161lesn power beyond plug & gasket)

aive mtg SPACER (2}
3/8 x 8" Type 2 BOLT (3)
3 /8% NUT {8)

3/8"% lk-WASHER (3)

ELBOW, 1/2" - 800 valve port (NOTE A)
ELBOW, 1/2" - 80° valve port (NOTE B)

PRINTED IN CANADA

REFRODUCED IN UNITED BTATES OF AMERICA



— 17—

= SECTION A a .
B e TR
CRAWLER TRACTORS . -

z' PART NUMBIR DESCRIPTION ' :l;‘ PART HUHNBER DESCRIPTION :

HYDRAULIC VALVE SYSTEM - For Crawlers with 10 Bullgrader HYDRAULIC VALVE SYSTEM - For Crawlers with 1¢ Bullgrader
with Auxiliary Valve with Three Point Hitch Hydraulic Lift with Aukillary Valve with Three Point Hiteh Hydraulic Lift
~ Caontinued ) .

i 635 596 R1 ELBOW, valve port

2 635 907 R11  RESTRICTOR ASS5EMBLY HE 347
3 106 686 ELBOW, 90° to restrictor
4 561 989 R1 ADAPTER, hose 14 144 014 PLUG, power beyond port
5 635 584 R92 HOSE, hitch ¢yl (Crawler Tractor prior 15 676 298 R11 PIPE, valve to valve
Serizl No. H -order 1 - 473 820 R81,
HOSE & | - 561 989 R}, ADAPTER)} 18 CONTROLS, hyd valve (for component parts
refer to "WALVE CONTRQLS")
5 473 820 R91 HOSE, hitch cyl (Crawler Tractor Serial
No. & up) . 17 635 714 RO1 LINK, hyd vaive lever chain
6 636 053 R1 CLAMP, hose : 18 635884 R1 LEVER, hyd valve
517 184 R1 1f4 x 1-3/4" atd-hd PIN
7 9410 977 ELBOW, h{d cyl eap 103 373 3/32 x 3/4" c-PIN
570 B28 R1 Elbow "0" RING
18 676 T20 R1 BAR, valve mounting
8 9403 101 TEE, auxiliary valve outlet 600 182 R1 Mtg bar SPACER
28035 K 13/32 x 1 x 22 ga WASHER
8 635 B10 R81 HOSE, reservoir 179 881 . 1/2 x 1" Type 2 BOLT {2)
102 637 1/2" ¥UT (2)
10 5402 867 ELBOW, hyd lift hag 103 323 1/2" 1k-WASHER (2)
11 676 200 R11 PIPE, valve outlet to tee o
20 8402 867 ELBOW, 80 valve inlet port

12 635 7868 Rel ELBOW, ocutlet port & power beyond (2}
297 458 R1 Valve Elbow “'0" RING (2) 21 635 605 R82 VALYVE, byd contrel 1 spoal 3 way (for

component parts refer to "HYDRAULIC

CONTROL VALVE" page 150}

13 676 002 RBl VALVE, 3 spool hyd control {for component 815 926 R1 Valve mig SPACER (2)
parts refor to "HYPRAULIC CONTROL 179 @51 3/8x 3" T 2 BOLT {3}
VALVE" page 166) 102 635 3/8" NUT {3)
179 851 3/8 x 3" Type 2 BOLT (3) 103 321 3/8" lk-WASHER (3}
102 635 3/8" NUT {3) .
1@3 321 3/8" Ik-WASHER (3).

PRINTED 1W CAHADA

RIFPAODUCED N UMITED STATES OF AMERICA



pON—g

— 17—

a
. SECTION A
Hydraien CRAWLER TRACTORS TC-2034 vl
.:;‘ PART MUMBER DESCRIPTION ':g PART NUMBER DESCRIPTION
HYDRAULIC VALVE SYSTEM - For Crawiler With Loader HYDRAULIC VALVE 5YSTEM - For Crawler With Loader
with Auxiliary Valve and 3 Point Hitch Hydraulic Cylinder with Auxiliary Valve and 3 Point Hitch Hydraulic Cylinder -
Continued
I 635 596 R1 ELBOW, valve port
HE 341
2 635 80T R11 RESTRICTOR ASSEMBLY
o .
3 108 686 ELBOW, 907 to restrictor 14 676 123 R61 VALVE, hyd control 2 spool {for Loader w [
Drott Angie Dozer Blade or Material
4 561 989 R1 ADAPTER, hose .Buckel) {for component parts ref'er to
. '"HYDRAU X ROLVALVE 16
5 £35 584 R92 HOSE, hitch cyl (Crawler Tractor prior 179 851 ;}% xA;flLégé.eOéﬂgOE% {3} page 164)
Serial No. H order 1 - 473 820 R91, 102 635 378" NUT (3} .
HOSE & 1 - 561 889 R1, ADAPTER) 103 321 3/8" lk-WASHER (3}
5 473 820 R91 HOSE, hitch eyt (Crawler Tractor Serial 8 636062 Rl PIPE, valve to vaive
No, H & up) 16 CONTROLS, hyd vaive (for component parts
refer 10 "WALVE CONTROLS")

6 636 053 R} CLAMP,hose )
17 6§35 714 Rel  LINK, hyd valve lever chain

ki 5410 077 ELBOW, h¥|d cyl cap
570 828 R1 Elbow "O" RING 18 635 984 R1 LEVER, hyd valve
517 194 R} 1/4 x 1-3;4" s1d-hd PIN
103 373 3732 x 3/4" ¢-PIN
8 9403 101 TEE, suxilisry valve outlet
- 18 676 T20 Rl BAR, valve mig
2 635 Bl0 Rel HOSE, reservoir 600G 192 R1 Mtg bar SPACER
28035 K 13732 x 1 x 22 ga WASHER
10 9402 867 ELBOW, hyd 1ift housing 175 881 1/2 x 1" Type 2 BOLT (2)
102 637 1/2% NUT (2} ,
11 635 982 R11 PIPE, valve outlet to tee 103 323 1/2" Ik-WASHER (2}
i2 835 768 Rel ELPOW, outlet & power beyond port {2} 20 9402 867 ELBOW, 90° valve inlet port
257 450 R1 Valve elbow "O" RING {2) .
21 €35 605 R92 VALVE, hyd control 1 apool 3 way {for
component parts refer to "HYDRAULIC
13 144 014 PLUG, power beyond port CONTROL VALVE" page 160}
615 826 R1 Valve mig SPACER {2}
14 635 704 RBI  VALVE, hyd control 3 spool (for Loader 179 851 3/8 x 3" Type 2 BOLT (3)
. : w /{Drott 4-in-1 Clum Bucket or Drott Log 102 635 3/8" NUT {3}
Grapple) {{for component parts refer to 103 321 3/8" 1k-WASHER {3)

YHYDRAULIC CONTROL VALVE'page 168)

PRINTED IN CARAGA

RIPRODUCED 1IN UKITID STATES OF AMERICA



- 178~ ) )
] : a8

SECTION A
Blg e CRAWLER TRACTORS Tcaa [
z‘ PAUT BUMBER DESCRIPTION um;' PART HUNBER DESCRIFTION
YDRAULIC PUMP BYSTEM HYDRAULIC PUMP SYSTEM - Continued
{For Gas Tractor witn 8 GPM Pump Alons) . (For Gas Tractor with § GPM Pump Alons}

HE 385
1 636 748 R91 BREATHER, hyd fiuid reservoir 15 350 708 R1 GEAR, 16T hyd pump drive
115 548 Drive gear WASHER
2 252 T28 R1 "O" RING, reservoir albow 124 543 1/8 x 1/2" No. 3 Woodruff KEY
114 494 3/8" RF jam NUT
3 635710 R81 ELBOW, suction line reservoir
4 274 086 R§1 CLAMP, reservolr suction hose (2) 16 9411 105 ELBOW, 1/2" - 45° pump manifold
570 828 R1 Pump manifold "O" RING
5 636 341 R1 HOSE, reservoir to filter suction
6 ' 635648 RI1 FITTING, resarvoir side oll filter - 17 635 600 R81 HOSE:, pump to valve high prezsure
7 B35 HBS RO2 FILTER, hyd oll {for component parte refer 18 836 053 R1 CLAMFP, high pressure hose
to "HYDRAULIC OIL FILTER"}
176 840 3/8x 1-1/8" Type 2 BOLT (2} 19 635 5080 R11 PIPE, pump to valve high pressure
102 635 3/8" NUT (2) . o
Q 1504 13/32 x 7/8 x 16 ga WASHER (2) 20 9402 866 ELBOW, 90" valve inlet bushing
103 321 3/8" ik-WASHER (2}
21 144 034 BUSHING, 3/4 x 1/2" vaive inlet reducing
8 128 603 BUSHING, 1 x 3/4" filter reducing 22 VALVE, hyd control {for tha applicable
valve & component peris refer to .
8 E35 584 R1  FITTING, pump aide oil filter YHYDRAULIC CONTROL VALVE")

10 122 316 R81 CLAMP, pump sids suction hose (2)
11 636 342 R11 HOSE, filter to pwmnp suction

12 635 602 R11 MANIFOLD, hyd pump
186 310 $/8 NF x 3-1/2" Type 2 BOLT (2}
103 026 3/8° NF NUT (2
103 321 3/68" 1k-WASHER (2)

13 385 865 R1 - "O" RING, hyd pump manifold (2}

14 368 633 R92 PUMP, 6 GPM hyd (for component patrts
refer to YHYDRAULIC PUMP'")
i86 282 3/8 x 3~1/4" Type 2 BOLT {2}
103 321 3/#" Ik-WASHER (2)°

PRINTED IN CANADA

REPRODUCID IN UNITED STAYES OF AMERICA



i1

=3
, SECTION A
Hydsaultcs CRAWLER TRACTORS ERTOR |
R PART NUMOER DESCRIFTION ':g PART NUMSER CESCRIPTION
HYDRAULIC PUMP SYSTEM - For Diesel Tractor with 10 GPM HYDRAULIC PUMP SYSTEM - For Diesel Tractor with 10 GPM
Pump Alone Pump Alone - Continued
1’/'@
12 14
13
15
16
17
- 18
19
HE 374
NOTE A: For Tractor w/5G2 or L1 Bullgrader 13 3043 981 R94 PUMP, 10 GPM hyd {(for component paris
refer to "HYDRAULIC PUMP")
NOTE B: For Skidder 179 828 5/16 x 2-1/2" Type 2 BOLT (3}
271 486 5/16 x 2-5/8" Type ¢ BOLT
102 6§24 5/16" NUT {4)
1 636 748 R81 BREATHER, hyd reservoir 103 320 5/16" 1x-WASHER (4)
2 252 728 R1 "O" RING, reservoir elbow 14 704 331R1 PINION, hyd pump drive
) 706 067 R1 Pump pinion KEY
3 635 745 R8l ELBOW, ofl return line 706 069 R1 Pinion lkk-WASHER
3044 638 R1 Pinion 1k~-NUT
4 278 024 R91 CLAMP, rear return hose (2}
15 635 547 R1 MANIFQLD, hyd pump outlet
5 636 832 R1 HOSE, reservoir to fiiter return 138 205 1/4 x 1-3/4" soc-hd SCREW (2)
350 429 R1 Manifold "O" RING
] 635 T43 R1 FITTING, {ilter (reserveoir side)
18 570 828 R} """ RING, connector
7 636 801 R81 FILTER, hyd otl (for component parta refer .
to "HYDRAULIC OIL FILTER") 17 9411 105 CONNECTOR, outlet manifold
176 866 7/16 x 2" Type 2 BOLT {(2) .
271 5060 7/16" NUT () 18  §35 600 R51 HOSE, pump to valve pressure
~ 179 866 15/82 x 1 x 11 ga WASHER (2)
103 322 7/16" Ik-WASHER (2) 19 636 053 R1 . CLAMP, pressure hose
20 635 599 R11 PIPE, pressurc hoae to valve (NOTE A)
8 128 003 BUSHING, 1 x 3/4" fiiter reducer 20 637 212 R11 PIPE, pressure hoae to valve (NOTE BE}
9 635 584 R1 FITTING, filter (pump side) ' 21 8402 866 ELBOW, 90° valve tnlet
10 585 218 R1 CLAMP, front return hose (2} 22 144 034 BUSHING, 3/4 x 1;2" valve inlet reducer
i1 675 4l4 B HOSE, pump to fliter return 23 VALVE, hyd control for applicable valve
and coznponent parts refer to
12 675 412 R11  PIPE, hyd purnp inlet "HYDRAULIC CONTROL VALVE")
706 075 R1 5716 x 3/4" soc-hd SCREW (2)
706 053 R1 5/16" 1k-WASHER {2)

PRIKTED iN CANADA

REPRODUCKD 1N UNITED STATED OF AMETRICA



— i80—

-] -]
. - SECTION A
Hydraulic
| I | CRAWLER TRACTORS i
:ﬁ: PART NUMBER DESCRIPTION ':g_' PART NUMBER RESCRIPTION :
HYDRAULIC PUMP SYSTEM - For Gas and Dieasel Tractors HYDRAULIC PUMP SYSTEM - For Gas and Diesel Tractors
w12 GPM Pump Alone w12 GPM Pump Alone - Continued

YU

28 23

g @
2§% in\zb 25 -

NOTE A: For 10 Bullgrader 9 876 072 R11 PIPE, pump inlet puction
NOTE B: For 5G2 or il Bullgrader
NOTE C: For Skdder:

10 676 074 R1 NUT, suction pipe seal

1 675 742 R1 ADAPTER, pto puliey hub {Gas engine}

H 636 748 R91 BREATHER, hyd fluid reservoir 102 570 1/4 x 3/8" hdls cup-pt set SCREW (2}
- 179 831 3/8 x 1-1/4" Type 2 BOLT (4} -
115 549 3/8" int-t lk-WASHER {4}

2 252 728 R1 "O" RING, reservoir elbow
. 11 675 743 R1 ADAPTER, pto pulley hub (Dieael engine}

. 102 570 1/4 x 3/8" hdls cup-pt set SCREW (3}
3 633 745 R91 ELBOW, reservoir suction 179 B6: 7/16 x 3/8" Type 2 BOLT (4}
115 550 7/16" int-t Lk-WASHER {4}

4 275 024 R91 CLAMP, hyd suction hoses {4)
12 635 854 Rt BUSHING, hub adapter (4}

5 636 B3Z R1 HOSE, reservoir to filter suction
13 675 649 R1 BUSHING, adapter inner {4) {(Gas engine}

13 635 953 Ri BUSHING, adapter inner {4) {(Diegel engine)
6 635 T43 R1 FITTING, suction hoge filter (2] .

14 675 643 R91 PBRACKET, pump mounting {Gas engine)

7 636 801 R91 FILTER, hyd {for component parts refer 14 675 844 R91 BRACKET, pump mounting {Diesel engine}
. to “HYDRAULIC OIL FILTER") 179 885 1/2 x 1-1/2" Type 2 BOLT (2)
179 866 7/16 % 2" Type 2 BOLT (2} 16 038 R1 17/32 x 1'x 11 ga WASHER (2}
271 500 7/18" NUT (2) 103 323 1/2" lk-WASHER (2)
Q 5028 15/32 x 1 x 11 ga WASHER (2)
103 322 7/16" 1k-WASHER (2}

15 13 412 L SPACER, bracket mounting bolt (2}

8 636 344 R1 HOSE, filter to hyd pump suction 16 B68 439 R1 INSULATOR, mounung bracket (4}

PRINTED 1N CANADA

RIPAODUCED IN UNITED STATES OF AMERICA



— 18l —

=2
Hydrauiics i SE,:ng 1,‘%*; : m
CRAWLER TRACTORS ,
fg' PART MUMBER DESCRIPTION ’:g" PANT NUMBER DESCRIPTION

HYDRAULIC PUMP SYSTEM - For Gas and Diesel Tractors
w/i2 GPM Pump Alone - Continued

17 635 868 R31 PUMP, 12 GPM, front hyd {for component
paris refer to "HYDRAULLC PUMP"}

179 862 7/16 x 1-1/2" Type 2 BOLT (2}
371 500 T/16" NUT (2)
103 322 7/16" 1k-WASHER

18 343 805R1  ELBOW, 907 pump outlet manifold {Note A)
18 9402 866 ELBOW, 90° pump outlet mamfold {Note B}

19 636 724 R1 NUT, outlet elbow seal

20 676 064 R11 TUBE, pump outlet pressure {Note A)
20 676 067 R11 TUBE, pump outlet pressure {Note B & C}

21 676 T68 R1 BRACKET, clamp support

Q 1 537 13/32 x 3/4 x 16 ga WASHER (Gas
engine}
Q 397 11/32 x 3/4 x 16 ga WASHER (Dieael
engine)

22 333 710 R9! CLAMP, high pressure hose

23 676 065 Rl HOSE, high pressure (Note A)
23 676 068 R91 HOSE, high preasure {Note B & C}

24 636 162 R1 CLAMP, high pressure hose (Note A}
24 636 053 R1 CLAMP, high pressura hose {(Note B & C)

25 676 001 R11  PIPE, hose to valve high pressure (Note A)
25 635 599 R1) PIPE, hose to valve high pressure {(Note B)
25 §37 212 R1i PIPE, hose 10 valve high pressure {Note Q)

26 635768 R81 ELBOW, $0° valve inlet (Note A)
26 9402 866 ELBOW, 90° valve inlet (Note B & C}

27 297 459 R1 "O" RING, port elbow (Note A)
28 144 034 BUSHING ,- 3/4 x 1/2" valve inlet

29 VALVE, hyd control, for applicable valve
& component parts refer to "HYDRAULIC
CONTROL VALVEY}

FAINTED (N CANADA

RIPROOUCTD IN UNITED STATES OF AMERICA



— 82—
a

raulics SECTION A
Hydraut CRAWLER TRACTORS TC-2034 ]

""‘:- PART NUMBER DESCRIFTION ':g PART NUMDER DESCRIPTION
HYDRAULIC PUMP SYSTEM - For Gas and Diesel Traciors HYDRAULIC PUMP SYSTEM - For Gas and Diesel Tractors
w /17 GPM Pamp Without Backhoe w/17 GPM Pump Without Backhoe - Continued -

13% f
27QL @ %
~ @\ 25

/ 26 HE 344

NOTE A: For Tracter w/10 Bullgrader g 676 066 R11 PIPE, pump inlet suction

NOTE B: For Tracter w/Loader w/Material Bucket or
Drott Angle Dozer Blade

NOTE C: Feor Tractor w/Loader w/Drott Clam Bucket or 10 676 074 R1 NUT, sucticn pipe seal
Drott Log Grapples

11 675 647 R} ADAPTER, pto puiley hub (Gas engime)

1 636 748 R31 BREATHER, hyd fluid reservoir . 02 570 1/4 x 3/8" hdls cup-pt set SCREW {2}
. 175 841 3/8 x 1-174" Type 2 BOLT {4)
115 548 378" int-t Lk-WASHER {4)

2 252 728 R1 "O" RING, reservoir elbow

+ .

13 675 648 R1 ADAPTER, pto puliey hub {Diesel engine)

3 635 745 R9! ELBOW, reservoir guction 102 570 1/4 x 3/8" hdls cup-pt set SCREW (3)
179 861 7716 x 1-3/8" Type 2 BOLT (4)
155 550 7/18" int-1 Lk-WASHER (4

1 279 024 R91 CLAMP, hyd suction hoses (4)

12 535 354 R1 BUSHING, hub adapter {4}
5 636 832 R1 HOSE, reservoeir to filter suction

13 675 649 R1 BUSHING, adapter inner {4} {Gas engine}

6 535 743 A1 FITTING, suction hose filter {2) 13 £33 953 Rl BUSHING, adapter inner (4) {Diesel Engine)
7 636 801 R91 FILTER, h}rd oil {for component parts
refer to "HYDRAULIC OlL. FILTER") 14 675 643 R91 BRACKET, pump mounting (Gas engine)
179 866 . 7/16 x 2" Type 2 BOLT (2) i4 675 644 RS1 BRACKET, pump mounting {Diesel engine)
271 500 7/18" NUT (2) 179 885 1/2 x 1-1/2" Type 2 BOLT (2}
Q5028 15/32 x 1 x 11 ga WASHER {2} 16 038 R2 17/32 x 1 x 1} ga WASHER (2)
103 322 7/18" 1k-WASHER (2) 103 323 I/2" 1k-WASHER (2)
8 636 344 R1 HOSE, filter to hyd pump suction 15 13 812 L SPACER, bracket mounting bolt (2}

FRINTED 1M CANADA

REPRODUGED (N UNITED STATIS OF AMERICA



: SECTION A
CRAWLER TRACTORS Te-z034
REF,
DESCRIPTIOHN HO. PAKT NUMBER DPISCRIPTILON
BYDRAULIC PUMP SYSTEM - For Gar and Diesel Tractors SEL.F-SEALING COUP-LING

w /17 GPM Pump Without Backhoe - Continued

18 868 435 R1 INSULATOR, mounting bracket (4)

17 675 642 R8T PUMP, 17T GMP front byd {for component
parts refer to "HYDRAULIC PUMP")

271 500 7/i6" NUT (2)

103 322 7/18" 1k-WASHER (2)
13 343 805R1  ELBOW, 90° pump outlet manifold HE 172
19 636 724 R1 NUT ., outlet albow seal 1 305 152 R81  COUPLING, hyd seif-sealing (*}

2 373 220 R CAP, coupling dust {(+}
20 676 064 Ril TUBE, pump outlet

2zl 676 768 R1 BRACKET, clamp support
Q1567 13/32 x 3/4 x 16 ga WASHER (Gas)
Q 387 11/32x 3/4 x 16 ge WASHER {Diesel)

22 333 710 R6l CLAMP, high presgure hose
23 676 065 RB1 HOSE, high pressure
24 636 162 R} CLAMP, high pressure hose

. 25 676 001 R11 PIPE, valve to pressure hose (NOTE A}
“) 25 876 043 R11 PIPE, valve to pressure hose {NOTE B)
25 675 587 R11 PIPE, valve to preasure hose (NOTE C)

28 835 758 R91 ELBOW, 5o° valve inlet port
207 459 R1 Elbow port "O" RING

27 VALVE, hyd control (for the applicable
vilve and component parts refer to
"HYDRAULIC CONTROL VALVE'")

* Not Serviced Separately PRNTED IN CAMADA
+ Not Part of Hydraulic Coupling

REFRODUCED IN UNITED STATES OF AMERICA



— 184— ' -
. @ . a

_ " SECTION A
| T CRAWLER TRACTORS s
'::.. PART MUMBLR DESCRIFTION g‘ P-AITWUW . DESCRIPTION
HYDRAULIC PUMP SYSTEM HYDRAULIC PUMP SYSTEM
For Diesel Tractor w /17T GPM Pump with Backhoe For Dieael Tractor w /17 GPM Pump with Backhoe - Continued
20
18,
\% 19 1
15 16 d

\\&JV

#
39
HE 338
NOTE A: Fer Tractora w/5G2 Bullgrader
NCOTE B: For Tractors w/11 Bullgrader 7 3043 981 R83 PUMP, 10 GPM hyd (for component parts
refer to "HYDRAULIC PUMP")
NOTE C: For Tractors w/10 Buligrader 179 828 5/16 x 2-1/2" Type 2 BOLT (3)
271 486 5/16 x 2-5/8" Type 2 BOLT
NOTE D: For Tractors w/Loader w/Material Bucket or 102 634 5/16" NUT (4)
Drott Angle Dozer Blade 103 320 5/16" Ik-WASHER (4)
NOTE E: For Tractors w/Loader w/Drott Clam Bucket 8 704 331 R1 PINION, hyd pump drive
or Drott Log Grapples 706 067 R1 Pump pinion KEY
706 069 R1 Pinion lk-WASHER
1 4Bl 641 R81 HOSE, pipe to backhot pressure 3044 638 R1 Pinion 1lk-NUT
2 101 982 R1 CLAMP, backboe pressure pipe (2)
g 8411 105 ELBOW, outlet manifold
3 €76 260 RI11 TUBE, hose to hose high presaure (NOTE 570 826 R1 Elbow Q" RING
AB&C)
3  676.408 R11 TURE, hose to-hose high presgure (NOTE .
D& E} 10 635 547 R1  MANIFOLD, auxiliary pump cutlet
138 205 1/4 x 1-3/4" soc-hd SCREW (2}
4 635 600 91 HQSE, pump to tube high pressure 350 429 R1 Manifoid "0" RING
5 636053 R1 CLAMP, high pressure hose
il 675648 R1 ADAPTER, pto puliey hub
& 676 254 Rol TUEE, pump inlet suction 102 570 1/4x 3})8" hdls cup-pt set SCREW (3)
3044 641 R1 5/16 x 3/4" moc-hd SCREW (2} 179 861 7/16 x 1-3/8" Type 2 BOLT (4)
T06 653 R 5/18" ik-WASHER (2} 115 650 7/16" int-tooth 1k-WASHER (4)

PRINTED 1K CAMADA

RAFHRODUCID IN UNITED STATES OF AMERHCA



185 —

a
. SECTION A
Hydraulics
CRAWLER TRACTORS TC-203A m
'z' PART HUMBER ‘DEsScRIPTION ':g PART NUMBER DESCRIPTLON

L

BYDRAULIC PUMP SYSTEM
For Diesel Tractor w/17 GPM Pump with Backhoe - Continued

12

13

i4

15

16

17

18

19

20

21

22

23

24

25

26

27

28

28

39"

31

3z

33

635 854 Rl
635 853 R1

675 644 RO1
179 885

16 038 R1
103 323

13 412 L.
868 436 R1
615 642 R91
271 500
102 322
343 805 R1
636 724 R1
676 064. RI1
676 065 R11

333 T10 ROl

676 T68 RL
Q 387

6876 074 R1

676 066 R1l
636 344 R1

676 762 R1

985 218 Rl

636 150 R1

636 801 RB1
179 866

Q5 028

271 500

103 322

636 162 R1

635 743 R1

636 832 Ri

BUSHING, hub adapter (4)
BUSHING, adapter inner {4)

BRACKET, pump mtg
1/2 x 1-1/2" Type 2 BOLT (2)
17/32 x 1 x 11 ga WASHER (2}
1/2" 1k-WASHER (2)

SPACER, bracket mtg bolt {2)
INSULATOR , mtg bracket {4)

PUMP, 17 GPM hyd {{or component parts
refer to "HYDRAULIC PUMP")
7/16" NUT (2}
7/16% 1k-WASHER (2}

ELBOW, 20 pump outlet manifold
NUT, outlet elbow geal

TUBE, pump outlet

HOSE, high pressure

CLAMP, high pressure hose

BRACKET, clamp support
11/32 x 3/4 x 16 ga WASHER

NUT, suction pump peal

PIPE, 17 GPM inlet suction

HOSE, filter to hyd pump suction

TEE, in filter pump side

CLAMP, pump inlet hose to filter tee {2}
HOSE, pump inlet to filter tee

FILTER. hyd oil (for component parts
refer to "HYDRAULIC OIL FILTER™
7/16 x 2" Type 2 BOLT (2}
15/32 x 1 x'11 ga WASHER (2)
7/18" NUT (2}
7/16" 1-WASHER (2}

CLAMP, high preassure hose

FITTING, suction hoge filter

HOSE, reservoir to filter suction

HYDRAULIC PUMP 5YSTEM
For Diesel Tractor w/17 GPM Pump with Backhoe - Continued

34

3%

36

41

278 024 ROl
635 745 RB1
252 128 R1

636 748 RB1

676 261 R11
676 262 R11
676 091 R11
676 043 R11
675807 R11

635 768 RO1
279 249 R1

B402 711

CLAMP, hyd suction hoses {4)
ELBOW, rel.ervoir suction

"0" RING, suction elbow
BREATHER, byd fluid reservoir

‘TUBE, high pressure {NOTE A}
TUBE, high preasure (NOTE B}
TUBE, high pressure (NOTE C)
TUBE, high preasure {NOTE D)
TUBE, high pressure {NOTE E)

ELBOW, 80° valve inlet port (NOTE C, D
% E
Elbow "O" RING

CONNECTOR , valve inlet port {NOTE A& B)

VALVE, hyd controi for the applicable valve
and component partg (Refer to
"HYDRAULIC CONTROL VALVE"Y}

PRINTED IN CANAGA

RIPACDUCID IN UNITED STATAS OF AMERICA



186 —

H ’ ! SECT 2
10N A
m Hydraulics c ORE TC-2034 m
x' PART RUMEER pLscRIFTIONR . ': PART MUNBER . DESCRIPTION
HYDRAULIC PUMP SYSTEM - For Gas Tractors w/17 GPM HYDRAULIC PUMP 5YSTEM - For Gaa Tractors \H/l'[ GPM ’
Pump with Backhos Pump with Backhoe - Continued
20

2

39 HE 343
4
& 40
NOTE A: For Tractors ‘wf562 Bullgrader T 676 252 R91 MANIFOLD, hyd pump inlet suction
186 310 3/8-NF x 3-1/2" Type 2 BOLT (2)
NOTE B: For Tractors w/11 Bullgrader 103 D26 3/8"-NF NUT {2} ’
. 103 321 3/8" Ik-WASHER (2)
NOTE C: For Tractors w/10 Bullgrader
KOTE D: For Tractors w/Loader w/Material Buckst or 8 855 965 R1  "O" RING, pump iniet manifold (2}

Drott Angle Dozer Blade
NOTE E: For Tracters w/Loader w/Drott Clam Bucket or 8 368 633 R82 PUMP, 8 GPM hyd (for component parts

Drott Log Grapplss refer to "HYDRAULIC PUMP")
186 282 3/8 x 3-1/4" Type 2 BOLT (2}
103 321 3/8" Lk-WASHER (2)
1 481 641 R®1 HOSE, pipe to backhoe pressure .
2 i0l 582 CLAMP, backhoe preasure pipa (2) 1c 350 708 R1 GEAR, 16T hyd pump drive
115 549 Drive gear WASHER
3 676 260 B11 TUBE, hose to hose high presgure (NOTE 124 543 1/8 x 1/2" Woodruff KEY
A, B&C) 114 484 3/8" - NF jam NUT
3 676 408 R11 TU];BE .El;nu to hose high pressure (NOTE
&
u 575 647 R1 ADAPTER, pto pulley hub
4 435 600 RS1 HOSE, pump to tube high presaure 102 570 1/4 x 3/8" hdls cup-pt SCREW (2}
. 179 841 3/8 x 1-1/4" Type 2 BOLT (4)
5 636 053 R1 CLAMP, high pressure hose 115 649 3/8" int-tooth lk-WASHER {4)
& 941l 105 ELBOW, 1/2" - 45° hyd pump manifoid
570 828 R1 Manifold elbow "O" RING 12 635 954 R1 BUSHING, bub adapter (4)

PFRINTID IN CANADA

RIFARGDUCED 1N UNITED STATRS OF AMIRICA



- 187

a
drauli - SECTION A
Hydraulics c o . TC-203A
“.g' PART NUHBER DESCRIPTIOMN ':g PART NUMBER DEISCRIPTICH
HYDRAULIC PUMP SYSTEM - For Gaa Tractors w/17 GPM HYDRAULIC PUMP SYSTEM - For Gas Tractors w/17 GPM
Pump with Backhoe - Continued Pump with Backhoe - Continued
13 675648 R1 BUSHING, adapter inner (4} 36 252728 R1 “Q" RING, reservoir elbow
14 675 643 Rel BRACKET, pump mtg a7 636 748 R61 BREATHER, hyd fluid reservoir
1719 885 1/2 x 1-1/2" Type 2 BOLT (2)
16 038 Ri 17/32 x 1 x 11 ga WASHER (2)

103 323 1/2" 1k~WASHER (2) 38 676 261 R11 TUBE, high pressure {(NOTE A}
38 676 262 R11 TUBE, high preassure (NOTE B)
a8 676 001 R1l TUBE, high presasure (NOTE C)
15 13 412 L. SPACER, bracket mtg bolt {2} 38 676 043 R11 TUBE, high pressure (NOTE D)
38 B75 907 Ril TUBE, high preasure (NOTE E)

16 868430 R1  INSULATOR, mtg bracket {4) o
30 635768 R9l ELBOW, 90° valve inlet port (NOTE C, D

& E)
17 675 642 R91 PUMP, 17 GPM hyd {for component parta 279 459 R1 Elbow "O" RING
refer to "HYDRAULIC PUMP")
271 500 7/16" NUT (2)
103 322 7/16" 1k-WASHER (2} 40 402 711 CONNECTOR, valve inlet cort{NOTE A& B)
18 343 805 Ri ELBOW, 80° pump outlet manifold 41 VALVE, hyd control for the applicable

valve and component parts (Refer to
"HYDRAULIC CONTROL VALVE")
1% 636 124 R1 NUT, cutlet elbow seal

20 676 064 R1l TUBE, pump outlet
21 676 065 R81 HOSE, high pressure

22 676768 Rl  BRACKET, clamp Bupport
Q 397 11/32 x 3/4 x 16 ga WASHER

23 333 716 R81 CLAMP, high pressure hose
24 676 DT4 RH1 NUT, suction pump Beal

25 676 066 Ril PIPE, 17 GPM pump inlet suction

26 636 344 R) HOSE, filter to hyd pump suction HYDRAULIC OIL {Hy-Tran Fluid)
27 676 256 R1 HOSE, pump tube to filter tee

28 2985 218 R1 CLAMP, auxiliary pump hose {2) 372 703 R4 HY-TRAN, 1 quart U.5. Moeasure

897 495 R4 HY-TRAN, 1 quart Imperial Meagure

29 636 162 R} CLAMP, high pressure hose
372 704 R4  HY-TRAN, 1 gellon U.S. Measure

30 676 762 R1  TEE, hyd filter suction 372 705 R4 HY-TRAN, 5 gallon U,S. Moasure
- 987 497 R4 HY-TRAN, § gallon Imperail Measure
31 636 801 R9: FILTER, ha(d oil {for component parta
refer to "HYDRAULIC OIL FILTER") 407 024 R4  HY-TRAN, 15 gallon U.5. Messure
179 366 7/16 x 2" Type 2 BOLT (2)
271 500 1/18" NUT {2} 869 597 R4  HY-TRAN, S0 gailon U.S. Measure
103 322 7/16" 1x-WASHER (2)

890 635 R4 HY-TRAN, 55 gallon U.S. Meagure

3z 635 743 R1 FITTING, resatrvoir pide filter

33 636 832 R1  HOSE, reservoir to filter suction
34 278 024 R§1 CLAMP, hyd suction hoses (4)
35 635 745 Rl ELBOW, reservoir suction

PRINTED 16 CANADA

REPRODUCED IN UNITED STATES OF AMERICA



=188 ~

5 | ;
. SECTION A m
Hydraulics CRAWLER TRACTORS TC-2034 -
".':' PANT DUMBER CESCRIPTION . "z PART MUMBLR PESCRIPTION
LIPTING HYDRAULIC CYLINDER LIFTING HYDRAULIC CYLINDER N
(3-1/2 x 34, 35" Double Acting} (3-1/2.x 34.35" Double Acting)
(I.H. Loader) (I.H. Loader} - Continued

J

4
1
H 1646
382 745 K82 CYLINDER, lifting hyd (2} (composed of 13 20 251 R1 NUT, 1-1/8"-NF cd«pltd conelok
all parts listed below)
14 381 084 R2 PISTON, hyd cyl
1 468 280 R1 BUSHING, body & piston rod long (3) 15 381 080 R1 HEAD, front
2 382 746 R#1 ROD, hyd cyl piston (Includes 388 732 R1 & 16 381 0B3 R1 WASHER, piston rod back-up (2}
468 280 R1, BUSHINGS)
108 461 1/8" 1b-FTG 17 385 513 R11  BODY, lifting hyd cyl{Includes 468 280 Rl,
) BUSHINGS)
. 100 462 1/8"-80" elbow Jub-FTG
3 252 483 R1 Yo" RING, piston rod small 108 883 1/8" sltd ndls pipe PLUG
4 381 089 R1 RING, front head retaining Y] 380 732 R1 BUSHING, piston rod short
5 327 219 RPl  WIPER, piston rod 18 471 267 R82 PACKAGE, hyd cyl service
. composed of:
8 398 8TER1  QUAD RING, piston rod 1 "0" Ring 251 483 R
1"0" Ring 352 216 R}
7 381 088 R1 WASHER, head back-up 1 "0" Ring 380 8i0 R1
1 Quad Ring 388 978 R1
8 352 216 Rt "O".RING, head {ront 1"0" Ring 381 085 R1
1 Ring 383 005 R1.
9 381 085 R1 *0!" RING,. piston brg front 1 Seal 381 086 R1
2 Washer 381 083 R1
10 381. 086 R1 SEAL., piston 1 Washer 381 088 R1
1 Wiper 327 219 RH1
il 380 310 R "O" RING, piston seal
12 383 00% R1 RING, piston brg rear

* Not Serviced Separately PRINTED 1IN CANADA

REPAODUCED IN UMITED FTATES OF AMIRICA



— 180
[

- ' : e
Hydrsulics CRAWLER TRACTORS e 3034
[+ A
T PAST muMBIR PESCRIFTION "g PART MuMBER' prscripTioN
TILTING HYDRAULIC CYLINDER TILTING HYDRAULIC CYLINDER
{2-1/2 x 31.20" Double Acting} (2-1/2 x 31.20" Double Acting)
(i.H. Loadsr} (1. H, Loader) - Continued
H 1650

386 044 R81 CYLINDER, tilting hyd (2} {composed of all 31 379 861 R1 "o" RING, piston seal
parts listed below)

12 9416 471 NUT, 1"-NF cd-pltd leck
1 478278R1  BUSHING, piston rod & cyl body (4)

13 384 128 R1  PISTON, hyd cyl
2 380047 R§1 ROD, hyd cyl piston {Inciudes 470 276 R1,

BUSHINGS)
273 355 1/4" drive-type b-FTG 14 378 536 R2 HEAD, froat
181 852 3/8-NF x 3/8" Type 2 BOLT
15 380 046 RB1 BODY, tilting byd cyl (Includes 479 278 R1,
3 253 070 R1 “Q" RING, piston inner BUSKINGS)

273 355 1/4" drive-type lub-FTG

4 378 736 RA1  WIPER, piston rod
16 385 133 R1 KEY, front head retaining

5 378 134 R1 WASHER, back-up (2) .
17 471 290 R93 PACKAGE, hyd cyl service
compoaed of;

8 400 144 Rl "O" RING, back-up wagher 2 Bearing 379 960 R1
1 "O" Ring 253 070 R!
10" Ring 350 657 R1
7 378 153 R1  WASHER, head "O" ring, back-up 1 "0" Ring 400 744 R1
1 "O" Ring 379 §61 K1
' 1 Seal . 379 858 Rt
8 350 637 Rl "O" RING, head 1 Wagher 378 733 R1
2 Wagher 378 134 Rl

1 Wiper 378 736 Rol

] 379 860 R1 BEARING, hyd cyl piston (2}

10 378 958 R] SEAL. hyd cyl piston

* Not Serviced Separataly PRINTED 1% CAMADA

REPRODUCED 1N UNITED STATES OF AMERICA



— 150 —

B | ‘ ;
SECTION A m
Hydraulics CRAWLER TRACTORS TC-203A
— .
':' PANT RUMBIR DESCRIPTION ol PART NUMBER . PESCRIPTLON
YDRAULIC LINES (5G2 Bullgrader & 5D2 Bulldozer) LIFTING HYDRAULIC CYLINDER
!:Cm?rtl valve to hyd cyla) (5G2 Bullgrader & 5D2 Bulidozer)
: g v 7
8

Q @‘3 16 H 8107

NOTE B: 5D2 BULLDOQZER 385 684 R61 CYLINDER, litting hyd (2) {composed of
all parts listed below}

NOTE A: 5G2 BULLGRADER

1 618 231 R1  ELBOW, 1/2" - 50° valve port (2}
H 637 184 R11 PIPE, valve to tie inner (Note A) 1 384 126 R11 ROD, hyd cyl piston
2 837 302 R11 PIPE, valve to tie inner {Note B} 273 3585 1/4" drive-type lub-FTG
3 675076 R1  CLAMP, hyd pipe dual
178 185 ax 3fa" 2 BOLY 2 378 736 Rl WIPER, piston rod
S67 305 R1 11/32 x 2-1/2 x 11 ga WASHER
108 084 1/4" NUT 3 378 734 R1 WASHER, pisten Tod back-up (2}
103 319 1/4" Ik-WASHER
4 400 744 Rl "O" RING, piston rod
4 637 183 R11 PIPE, cyl left hoge to tee lower {Note A}
4 637 301 R1 PIPE, cyl ieft hoge to tee lower (Note B) 5 378 536 R2 HEAD, front
-] 638 158 R1 BRACKET, c¥1 pipe support [ 385 133 R1 RING, front head retaining
178 795 1/4 x 3/4" Type 2 BOLT
109 084 1/4" NUT 7 378 733 R1 WASHER, head back-up
103 318 1/4" Ik-WASHER
0 8 350 65T Rl "O" RING, head front
6 9402 942 ELBOW, 1f2" - 80" cyl hose LH (2}
8 384 120 Rl PISTON, hyd cyl
7 637 300 K91 BOSE, hyd cyi (4)
364 885 R1 Cyl hose "O" RING (4) 10 253 070 R1 "O" RING, piston rod
8 CYLINDER, lfting hyd (2} {for component 11 379 860 Ri BEARING, piston rod {2)
parts refer to "LIFTING HYDRAULIC
CYLINDER"™ 12 378 959 R1 SEAL, piston
9 675 07T Rl CLAMP, cyl pipe (2) 13 -376 861 Rl "Q" RING, piston
178 795 1/4 x 3/4" Type 2 BOLT(2)
109 084 1/4" NUT (2} 14 8416 471 NUT, 1"-NF lock -
103 319 1/4" 1k-WASHER (2}

[
v

385 685 RB1  BODY, lifting hyd cyl
10 637 182R11 PIPE, cyl left hoso to tee upr {Note A) 273 360 1/4'-65" clbow Wb-FTG
10 637 301 Ril PIPE, cyl left hose to tee upr (Note B)

il 9410 281 ELBOW, 1/2" - 20 cyl hose RH (2) 16 385 680 R11 TUBE, hyd fluid return
8410 203 CONNECTOR, hyd fluid tube
12 8402 982 TEE, 1/3" 3 way hyd pipe & hose (2) 570 828 Rl  "O" RING, return tube connector
13 637 185 R11 PIPE, valve to tée outer (Note A)
13 837 303 R11 PIPE, valve to tee outer (Note B} 17 471 270 R83 PACKAGE, hyd cyl service
) composed of;
14 VALVE, h¥d control (for component parts 2 Bearing 379 960 Rl
refer to "HYDRAULIC CONTROL VALVE") 1 "Q" Ring 253 070 R1
179 849 3/8 x 2-1/2" Type ¢ BOLT(3) 1 0" Ring 350 657 R1
102 635 3/8" NUT (3} 1 "O" Ring 400 T44 R1
103 323 3/8" 1k-WASHER (3) 1 "O" Ring 379 861 R1
1 Seal 274 959.R1
13 371 857 Rl ELBOW, 1/2" - 907 lLift cyl roar port {2} 1 Washer 378 733 R1
{Nots B) 2 Washer 378 734 R1
364 B35 R1 Port sloow MO" RING (2) 1 Wiper 378 736 R9L
* Not Serviced Separately PRINTED N CANADA

REFACOUCED 1M UNITED STATRE OF AMEIRICA -



— 4yl —
& B

m Hydraulics SECTION A m
’ TC-2030
CRAWLER TRACTORS
:g' PART MUMBER DESCRALPTIICN ':z:' PART MUMBER CESCRIPTION
HYDRAULIC CYLINDERS {(For 10 and 11 Bullgradera) HYDRAULIC CYLINDERS (For 10 2wl 1] Bollgraders} - Continued
4
| , 2 3/s 6 7 6 518 9 8 10 M 1213 141315
’ f )
8! { ((((@
N
\ = N
S
20 21
' 1 _
6 w7 18 19 16 ® (TS
B ——ee o —ad!
{
1 i
‘H 4863A
H 4864
NOTE A: 675 980 R92 "ANGLING CYLINDER" (10 Bull- 8 300 670 R RENG, sealing back-up (2)
grader oniy)
] 285 857 R1 RING, cylinder cup sealing
NOTE B: 638 013 R92 "LIFT CYLINDER" (10 and 11 Bull- 10 §75 983 R1 SPACER, piston rod {NOTE A)
grader)
11 308 664 R4 CAP, hyd cylinmer
NOTE C: 309 726 R84 "TILTING CYLINDER" (No. 10 12 309 671 R KEY, cyl cap retainng
Buligrader only)
13 652 BT K HING . pision rod back-up (2)
1 300 687 ROL  BUSHING, pivet (2) (NOTE A) 14 293 739 Rl "O" RING, piston rod

1 308 672 R1 BUSHING. pivot (2) {NOTE B & C}
i5 309 684 R ° RING, piston rod wiper

2 B3B8 014 R81 HOUSING, angling eylinder (NOTE A & B) ie 387 374 H! BEARING, piston {Teflon Type} {2)
2 309 727 R92 HOUSING, ti}’%mg vylhinder (NOTE C)
109 462 1/B - 80" FITTING (+} (NOTE A & C) 17 . 676 737 R!I PISTON, hyd cylinder {Teflon Type)
109 461 1/8" straight lub-FITTING (1) (NOTE B)
13 387 373 R RING, piston seal {Teflon Type)
3~ 675 992 R) NUT, piston rod loch {(NOTE A) 1y 353 017 RI "O" RING, over ring (Teflea Type}
455 257 R1 3/16 x 2-1/4" sht-spg-PIN (NOTE A}
3 272 676 NUT, piston rod lock (NOTE B & () 20 676 732 R9L PISTON & PACKINGS (Teflon Type} (con-
sistng of items i6 to 19}
4 PISTON & PACKINGS (Leather Type) (cun- 21 675981 K11 ROD, hyd cylinder piston {NOTE A}
sisting of items 5 to T} 21 309 665 R12 ROD, hyd cylinder mston {NOTE B)
{order i - 676 732 R91) 21 309 720 H12 ROD, hyd cylinder piston {NOTE C)

109 461 178" Wb-FITTING (+}

& 309 669 R1 RETAINER, pistonpacking{leather Type} (2}
22 3¢9 673 12 RING, pwot bushing retaining {2} {NOTE A}

] 310 504 R PACKING. cylinder pistan{Leather Type)(2)

309 6B R1 PISTON, hyd cylinder {Leather Type)

+ Not Part of Housing 2nd Hod PRINTED IN CANADA

RIPAODUCKD 1N UNITED STATES OF AMERICA



— 1G2

-]
SECTION A
W =
: CRAWLER TRACTORS :
.::.' PANT BuMBER DESCRIPTION :::' PAKT HUMDER PESCRIPTION

HYDRAULIC LINES (Valive to Cylinder)Drott Clam Bucket or Log

Grapple

B 1821

1

e e W W

635 704 RB1

179 851
102 635
103 321

675 8B5 R11
473 820 R
473 BITRI11

369 7SB R1
180 074
180 081
180 085
180 079
120 378
120 214

+ 473 816 R11

675 8684 Rl

481 352 R1
364 885 R

L]

VALYVE, three apool hyd control (for com-
ponent parts refer to "HYDRAULIC
CONTROL VALVE")

3/ax3" T 2 BOLT {4}
3/8" NUT {4) :
3/8" 1k-WASHER (4)

PIPE, valve ¢yl lowaring

HOSE, pipo to pipe (2)

FIPE, inaide iower hyd

CLAMP, byd pipe (5)
5/16 x 9/18" Type 2 cd-pltd BOLT (2}
5/18 x 1=1/4" Type 2 cd-pltd BOLT
5/16 x 1-3/4" Type 2 cd-pitd BOLT
5/16 x 1" Type 2 cd-pltd BOLT
5/16" cd-pltd NUT
5/16" cd~plid kk-WASHER

PIPE, outside raise hyd

PIPE, cyl raise valve

CONNECTOR, valve port {2}
Cormector "O" RING (2}

HYDRAULIC LINES (Valve to CylindariDrott Clam Bucket or Log
Grapple (Single Cylinder) ’

NOTE: For U.S. service orders, the following listed parta
must be grdered direct from the DROTT MFG.
CORPORATION, WAUSAU, WISCONSIN, U,S.A.
For Canadian service, order parts from Burlingion
Parts Depot, P,C. Box 512, Burlington, Ontario.

1 11 232
2 60 436
4220
2351
4 385
3 27 193 M2
10 783
4 626
4
5 47 188 M1
10 778
4 626

HOSE, pipe to cyl (2) {Not applicable to log
grapple - Refer to the proper grapple in
the DROT'T Parts Catalog for the correct
connecting hosen)

CLAMP, pipe to cyl hose (2)
1/4" NUT (2}
1/4 x 1" cup SCREW {(2)
1/4" I -WASHER (2)

PIN, hyd cyt to clam (Not applicabie to log
grapple - Refor to the proper grapple in
the DROTT Parts Catalog {or the correct
connecting pin)

Clevis PIN
1/8 x 3/4" c-PIN

CYLINDER, clam or grapple hyd (Single
Cylinder) {Refer to DROTT CLAM
BUCKET OR GRAPPLE OPERATING
HYDRAULIC CYLINDER in this Parts
Cetaleg)

PIN, hyd cyl hose (Not applicable to log
grappls) (Refer to the proper grapple in
the DROTT Parts Catalog for the correct
connecting pin)

Clevis PIN
1/8 x 3/4" ¢-PIN

PRINTED IN CANADA

REPAHRODUCTD 1N UMITED STATER OF AMIERICA




e

— 183w

]
Hydraulics - ) SETC'CTE?ONS : m
CRAWLER TRACTORS :
:z' PART WUMBER DESCRIPTION :‘: PART NUMBER DESCRIPTION

HYDRAULIC LINES VALVE TO CYLINDER - Drott Clam Bucket HYDRAULIC LINES VALVE TO CYLINDER - Drott Clam Bucket

or Log Grapple {Dual Cylinder) or Log Grapple (Dual Cylinder) - Continued
7
| 4 5 j 10 5 4
3 . { 3 a
5]
4 - 9 10 4
4 \
/ 14—
12 ) [ ole—12
L/
[
- 1
/ EBE 353
NOTE: For U,S, service orders, the following listed parts [ 209 371 - TUBE, valve to left gyl (2)
must be ordered direct from the DROTT MFG. o
CORPORATION, WAUSAU, WISCONSIN, U.5,A, 7 T 124 ELBOW, 60" relief valve (2)
For Canadian Service, order parts from Burlingten
Parts Depot, P.O. Box §12, Burlington, Ontario. & 208 868 VALVE, relief
8 7118 ADAPTER, tube (4)
1 52 267 PIN, hyd cyl hose (2) (Not applicable to log
grapple {Refer to the proper grapple in 10 208 3172 TUBE, valve to right ¢yl (2}
the DROTT Parts Catnlog for the correct
connecting pin} 11 208370 TUBE, valve 1o lift arm (right)
10 783 Clevis PIN (2)
4 627 1/8x 3/4" c-PIN (2) iz 54 743 CLAMP, tube {2}
2 401 Ciamp BOLT (2)
2 CYLINDER, ¢lam or grapple hyd (2) 7 385 Clamp flat WASHER (2)
{Dual Cylinder) {for component parts refer 4 307 Clamp Ik-WASHER (2}
to "DROTT CLAM BUCKET OR LOG
GRAPPLE QPERATING HYDRAULIC
CYLINDER" in this catalog) 13 7% 864 HOSE, hyd {2)
14 200 369 TUBE, valve to lift arm (left)
$ 204 122 PIN, hyd cyl to clam {2) (Not applicable to
log grapple) (Refer to the proper grapple
in the DROTT Parts Catalog for the correct
connecting pin)
10 784 Clevig PIN (2} -
4627 1/8 x 3/4" c-PIN (2)
4 11 226 HOSE, hyd cyl {#)
5 78 087 CLAMP, tube (2)
4 222 Clamp NUT {2)
‘4 397 Clamp WASHER (2)

PRIKTLID IN CANADA

RAPADOUCED 1IN UNITED STATEIS OF AMERICA



— 84—

a . ]
. SECTION A .
m, Hydraulics C R o ) TC-2034
g‘ PART HUMBER DESCRIPTION - :g PART MUMBIR DESCRIPTION
DROTT 4 IN 1 CLAM BUCKET OPERATING HYDRAULIC DROTT 4 IN 1 CLAM BUCKET OPERATING HYDRAULIC
CYLINDER (Dusl Clam Cylinder Type) CYLINDER (Dual Clam Cylinder Type) - Continued

HE 288
NOTE: For U.S. Service the following parts must be 6 5 807 0" RING, piston

ordered direct [rom the DROTT MFG, CORPORA~

TION, WAUSAYU, WISCONSIN, U.S.A. For 7 BO 184 PISTON, front hall

Canadian Service order parts from the Burlington .

Parts Depot, P,0. Box §12, Burlington, Ontario. 8 206 589 ROD ASSEMBLY

9 46 960 FITTING, lub
55 177 CYLINDER, clam operating
(composged of all parts listed below) 19 46 B20 BUSHING, piston rod

1 206 508 CYLINDER, body assembly 1l 46 869 BRING, piston rod wiper
2 8021 NUT, piston rod 12 46 823 HEAD, hyd cylinder
3 48 034 " RING, piston wear 13 6321 "O" RING, hyd cylinder head
4 60 192 PISTON, repr half 14 10 923 WASHER, leather back up (2)
5 27 161 PISTON PACK ' 15 6 165 "*O" RING, piston rod (in head)

-y - o y

PRINTED |3 CANADA

REPRODUCED IN UNITED STATAS OF AMEIRICA



—195— .

] N |
m Hydraulica SE':I‘Cc'anilg AA m
CRAWLER TRACTORS :
ho. PART HUMBER DESCRIPTION o’ PART NUMSER DESCRIFTION
DROTT 4 IN 1 CLAM BUCI\TET OR LOG GI}APPLE OPERATING DROTT 4 IN } CLAM BUCKET OR LOG GRAPPLE OPERATING
HYDRAULIC CYLINDER (Single Clam Cylinder Type) HYDRAULIC CYLINDER (Single Clam Cylinder Type) - Continueqd

21

£
£\

HE 289
NOTE: For U.S. Service the {ollowing parts must ke g 46 869 RING, piston rod wiper
ordered direct from the DROTT MFG, CORPORA~- N
TION, WAUSAU, WISCONSIN, U.5.A. For 10 465 840 HEAD, hyd cylinder
Canadian Service order parts from the Burlington
Parta Depot, P.O. Box 512, Burlington, Ontario. 11 6 165 YoM RING, piston coil (in head)
12 10 923 WASHER, leather back up (2}
31347 M5 CYLINDER, clam or log grapple operating
{composed of all parts listed below) 13 6 165 Q" RING, piston rod (in head)
1 26 551 M5 CYLINDER, hyd 14 5 603 “0O" RING, seat relief valve
2 9 022 NUT, piston rod 1-1/8" =NF self-lk 15 46 913 SEAT, relief valve
3 48 419 RING, piston wear 16 46 914 PLUNGER, relief valve
4 28 087 PISTON, rear half ¥ 46 912 SPRING, plunger
5 26 550 PISTON, pack 18 46 910 SHIM, relief valve
& 5 809 oM RING, piston 19 6 058 "O" RING, cap
K .48 783 PISTON, front halfl 20 46 811 CAP, relief valve
1 26 552 M1 ROD ASSEMBLY 21 12 031 FITTING, lub

PRENTED [N CANADA

REPRODUCKD N UNITED STATES OF AMERICA



- 186 —

@
X SECTION A m
Hydraulics CRAWLER TRACTORS TC-203A y
::f: PART RURDER DESCRIPTION T BANT NuMBIR DESCRIPTION

HYDRAULIC LINES {10 Buligrader)
(Blade Lifting Hyd Lines)

HYDRAULIC LINES {10 Bullgrader)
{Blade Lowering Hyd Lines)

) H 1565 H 1563
1 985 851 R91 CLAMP, hoses to hyd cyl {2) 1 675 846 R91 HOSE, lift cyl rear port (2)
2 §75 974 R91 HOSE, lift cyl front port (2} 2 9402 826 ELBOW, 1/2"-45° cyl rear port {2)
3 B402 865 ELBOW, 1/2"-80% cyl front port (2) 3 638 013 R92 CYLINDER, blade lifting hyd (2} (for com-
ponents refer to "LIFTING HYDRAULIC
4 638 013 R92 CYLINDER, blade lifting hyd {2} {for com- CYLINDER')
ponents refer to "LIFTING EYDRAULIC
CYLINDER"}
4 8402 982 TEE, 3~-way hyd cyl hose
5 675 975 R11  PIPE, cross-over front port 5 675 978 R11 PIPE, cross-over rear port
6 9410 281 ELBOW, 1/2"-90° valve connector & 9410 281 ELBOW, 1/2"-80° valve connactor
? 481 352 R1 CONNECTOR, valve port pipe 7 481 352 R1 CONNECTOR, valve port pipe
364 885 R1 Connector "O" RING 364 885 R1 Connector "Q" RING
8 676 002 R91 VALVE, hyd control {for components refer 8 676 002 R8} VALVE, hyd control {for components Tefer
to "HYDRAULIC CONTROL VALVE") to "HYDRAULIC CONTROL VALVE"}
3/8 x 3" Type 2 BOLT w/NUT (4} 2/8 x 3" Type z BOLT w/NUT (&)
3/8" 1k-WASH. (4) 3/8" Ik-WASH. (4}
3 364 B85S R1 Q" RING, valve port connector 9 364 885 R1 "QY RING, valve port coanector
10 £75 976 R11  PIPE, valve to crogsg-over tee
10 675 979 R11  PIPE, valve to cross-over tee
11 8402 982 TEE, 3-way hyd ¢yl hose
12 369 758 R1 CLAMP, piPes to lift frame 11 369 758 R1 CLAMP, pipes to lift rame
179 797 1/4 x 1" Type 2 BOLT 179 797 1/4 x 1" Type 2 BOLT
103 319 1/4" ik-WASH. ‘ 163 318 1/4" 1k-WASH,
15 9402 943 ELBOW, 1/2"-80° left hose to cross-over 1z 9402 B43 ELBOW, 1/2"-80° left hose to cross-over
pipe pipe '
= Not Serviced Separately PRINTED 1M CANADA

REIPARODUCID N UMITED STATED OF AMERICA




S

| ]
. : SECTION A m
Hydraulice CRAWLER TRACTORS TC-2034
REF. REF, :
HO. PART WUMBER PESCRIPTION o, PART WUMBER DESCRIFTION
HYDRAULIC LINES (10 Bullgrader) HYDRAULIC L.lNES-(m Bullgrader}
(Valve to Blade angling hyd cyla) {Valve to Blade angling byd cyls} - Continued

12/ . 10 . H 1566

1 B402 943 ELBOW, 1/2"-80° left hoses to cross-over 11 675 986 R11  PIPE, cross-over RH
pipes (2)

12 676 002 R91  VALVE, hyd control {for compenents refer
to "HYDRAULIC CONTROL VALVE'}

2 675 985 R11 PIPE, cross-over LH 3/8 x 3" Type 2 BOLT w/NUT {4)
3/8" Ik-WASH. (4)

3 675 984 R91 HOSE, hyd cyl front port (2)

4 676540 R1  CLAMP, hyd hose (2} 13 481 352 R1  CONNECTOR, valve porl elbow {2)
179 789 1/4 x 1-1/4" Type 2 BOLT {2} 364 BB5 R1 Port connector "O'" RING (2}
103 318 1/4" 1k-WASH. @)
14 9410 281 ELBOW, 1/2"-90° valve front port

5 #85 851 RB1  CLAMP, hoses to hyd cyl (2)
15 364 885 R1 "O" RING, valve port connector {2)
[

9402 BES ELBOW, hyd cyl front port {2}
16 - 675983 R11 PIPE, rear port clbow to tee

7 BT5 P80 RE2 CYLINDER, angling hyd {2) {for component

parts refer to "ANGLING HYDRAULIC 17 9402 787 UNION, right to left cross-over pipes (2}
N CYLINDER"™) .
18 9402 982 TEE, cross-over pipe (2)
8 637 865 Rl ELBOW, 1/2"-80 hyd cyl rear port (2) 18 675 980 R11 PIPE, cross-over RH

] 675 087 R91  HOSE, hyd cyl rear port (2) 20 675 881 R11  PIPE. tee to valve rear port

10 675 997 R1 CLAMP, cross-over pipe (2) 2] 675 989 RI1 PIPE, cross-over LH
179 798 1/4 x 1" Type 2 BOLT (2}
106 084 1/4" NUT (2)
103 319 1/4" Lk-WASHER (2)

* Not Serviced Separately PRINTED 1N CANADA

REPRODUCED IN UNITZD STATIZS OF AMERIGA



—lpg—

SECT
m Fydraslics CRAWLER TRACTORS ECTION A
:‘: PART RUMEER prscmisTION . ::' PART NUMBIR . PESCRIPTION
HYDRAULIC LINES (10 Bullgradsr) HYDRAULIC LINES (10 Buligrader)
(Valve to blade tilt cyl hyd lines) {Valve to blade tilt cyl hyd ljnea) - Continued
1 2 10 ' n
22
Y A
] . 7.
22
\m B R
H 1567
1 675 886 R11  PIPE, hyd valve rear port 17 675 994 R11 PIPE, cross-over RH
2 9402 943 ELBOW, 1/2"~90° hoae to cross-over pipe 18 $410 281 ELBOW, 1{2“-900 pipe to connector
3 675 863 R11 PIPE,. crops-over LH | 19 481 352 11} CONNECTOR, valve port {2}
364 B85 H1 Connector "O" RING {2}

4 675 995 R81 HOSE, junction to cross-over pipe
20 676 002 R§1 VALVE, hyd control {for componenta
refer to "HYDRAULIC CONTROL

5 9402 826 ELBOW, 1/2"-45% rear junction block (2) VALVE"
178 851 3/8 x 3" Type 2 BOLT (4)
102 535 3/8" NUT (4)
] BLOCK, hyd piPC junction {4} {welded to 103 321 3/8" lk-WASHER (4)
blade lft "C" frame)
21 364 885 R1 """ RING, valve port connector (2)

7 610 774 R1  CONNECTOR, pipe to junction blocks (4)
: 22 675 967 R1 CLAMP, cylinder pipe to frame

’ ) 178 795 1/4 x i-1/4" Type 2 BOLT (2}
8 181 755 CLIP, tilt cyl pipe (6} 108 084 1/4" NUT (2)
142 281 Clip pipe SCREW (8} 103 319 1/4" Ik-WASHER (2}

§ 637 857 R11  PIPE, tilt hyd cyl port LH
10 637 864 Rl HOSE, tilt cyl port (2}
985 851 RE} Hose cyl CLAMP

11 308 726 R94¢ CYLINDER, tilting hyd (for component
parts Tefer to "TILTING HYDRAULIC
CYLINDER}

12 9402 865 ELBOW, 1/2"-807 1t hyd cyl port {2}

13 637 856 R11 PIPE, tilt hyd cyl port RH

14 875 846 R91 HOSE, junction to crosa-over pipe

15 B402Z T8 . UNION, cross-over pipe to pipe
16 875 987 R1  CLAMP, cross-over pipe (2}
179 798 1/4 x 1-1/8" Type 2 BOLT (2
109 084 1/4" NUT {2)
103 319 1/4" Ik-WASHER (2)°
% Not Serviced Separately FRIATID I CARADL

REPADSOUCED IN UNITED SPATES OF AMERICA



-—188 —

B
Hydrautics CRAWLER TRACTORS A . “l
REF.
WO, PART NUHBER PESCRIPYION :::: PART NUMBIR DESCRIPTILON

HYDRAULIC LINES (Blade Raising)
{11 Bujlgrader)

9

637 860 R91
983 851 ROl
638 013 RB2Z

9402 BE5
368 758 R1
176 787
103 31%

637 578 R91
635 556 R

536 709 R1

178 B4%

102 635

103 321

9402 749

HOSE, hyd cyl front port (2}

CLAMP, hose to hyd eyl (2)

CYLINDER, hyd lifting (2) (for components
refer o "LIFTING HYD CYLINDER™)

ELBOW, 1/2"-90° ¢yl front port (2)

CLAMP, lifting cyl pipes (2}
1/4 x 1" Type 2 BOLT {2}
1/4" 1k-WASH, (2)

PIPE, lift cyl raise
ELBOW, 1/2".80° valve port

VALVE, h:{d control {for component parts
refer to "HYDRAULIC CONTROL VALVE")
3/8 x 2-1/2" Type 2 BOLT {3)
3/68" NUT (3)
3/8" 1kx-WASHER (3}

CONNECTOR, valve port elbow

-~

HYDRAULIC LINES (Blade Lowering)
{11 Buligrader)

1 638 013 RS2

2 8402 826

3 637 861 ROl
4 369 758 R1
179 787
103 318
5 637 979 RB1
6 9402 748
1 6535 536 R1
8 636 708 R1
179 B49
102 635
103 321

i 1605

CYLINDER, hyd lifing (2) {for components
refer to "HYDRAULIC LIFTING CYL-
INDER")

ELBOW, 1/2"-45° eyl rear port (2)
HOSE, hyd cyl rear port {2}
CLAMP, lifting cy! pipes (2}
1/4 x 1" Type 2 BOLT (2}
1/4" 1k-WASH. (2}
PIPE, lift cyl lowering
CONNECTOR, velve port pipe
ELBOW, 1/2"-80° valve port
VALVE, h:{d control {{or component paris
refer to "HYDRAULIC CONTROL
VALVE")
3/8 x 2-1/2" Type 2 BOLT (3)

3/8" NUT (3)
3/8" 1k-WASHER (3)

= Not Serviced Separately

PRINTED (K CANADA

REPRODUCED 1IN UNITED STATILS OF AMERICA



a8
) SECTION A m
Hydraulics CRAWLER TRACTORS TC-2034
:' FANT HUMRIR PEISCRIPTION :‘ PART MUMMR DESCRIPTION

HYDRAULIC LINES (Boorm Rsising}
(I.H. Loader) 1 2

H 1613

NOTE: Tractor equipped w/2-8pool hyd control valve to
operate Material Bucket or Drott Angle Dozer
Blade.

1 473 794 R81 HOSE, lifting hyd eyl (2}

2 362 745 R§1 CYLINDER, hyd lifting (2) (for compenent
parts refer to "LIFTING EYDRAULIC
CYLINDER")

3 470 750 R1
479 749 R1
103 384

SHAFT, byd eyl front (2}
Shaft locking PIN (2}
1/8 x 3" ¢-PIN (2}

SHAFT, hyd cyl rear {2)
Shaft locking PIN (2}
1/8 x 5/8" cd-pitd c-PIN (2)

4 479 084 R1
© 378 484 R1
12 235 R1

VALVE, 2 spool hyd control {for componcx.:t
parts refer to "HYDRAULIC CONTROL

) 676 123 RO1

VALVE™)
179 851 3/8 x 3" “T'ypo 2 BOLT(4)
102 635 378" NUT {4)
103 321 378" 1k-WASHER (4)

5 407 045 R1 UNION, raise pi?e valve reducing

364 885 R1 Valve union V0" RING
7 9410 877 BELBOW, 1/2"-80° reducing union
570 828 R1 valve elbow "O" RING

8 875 872 R1l PEPE.. valve to cyl hose raise

B 369 758 R1
180 0483

CLAMP, cross-gver pipes (2}
5/16 x 1-1/2" Type 2 BOLT (2)

b1} 675 871 Ril PIPE, cyl raising cross-over

HYDRAULIC LINES (8com Lowering)
{1.H. Loadar)

H 1612

NOTE: Tractor equipped w/2-gpool hyd contrel valve to
operate material bucket or Drotiangle dozer blade.

i 473 704 R91 HOSE, lifting hyd cyi (2)
2 473 791 Ril

PIRE, hyd c?'l return LH
570 828 R1

Pipe “O" RING (2)

3 8410 203
570 828 R1

CONNECTOR, hyd cyl return port (2}
Connector "O" RING (2)

4 382745 RS1 CYLINDER, hyd lifting (2) (for component
parts refer to "LIFTING HYDRAULIC

CYLINDER")

5 479 750 R1
478 749 R1
103 384

SHAFT, hyd cyl front {2}
Shaft locking PLN {2}
1/8 x 1" ¢-PIN {2)

6 676 080 R11 PIPE, hyd cyl return RH
570 828 R1 Pipe "O" RING (2)

7 479 064 R1 SHAFT,. hyd cyl rear (2)

378 484 R1 Shaft locking PIN (2)
12 235 R1 1/8 x 5/8" cd-pltd ¢-PIN {(2)
8 9410 333 TEE, cross over swivel

8 481 352 R1
364 BES R1-

CONNECTOR, valve
Connector "O" RING
10 676 123 R81 VALVE, 2 spool hyd control {for camponent
parts refer to "HYDRAULIC CONTROL
VALVE™)

179 851 3/8 x 8" Type 2 BOLT{4}
102 635 3/8" NUT (4}
103 321 3/8" Ix-WASHER (4)

1 675 873 K11 PIPE, valve to hose lowering

12 675 870 R11 PIPE, cross-over lowering

13 369 758 R1
180 ga3

CLAMP, cross-over pipes (2)
§/16 x 1-1/2" Type 2 cd-pltd BOLT {2}

PRIHTID 1M CARAGA

* Not Serviced Scparately

RAPRODUCED [N UNITED ATATES OF AMINICA




S

—20)—

HYDRAULIC LINES (Beom Raising)
{1. H. Loader}

107

H 1608

NOTE: Tractor equipped w/3-spool hyd control valve to
operate Drott 4-in-1 Clam Bucket or Droett log

grapples.

473794 R9L  HOSE, lifting nyd cyl (2)

392 745 R8l CYLINDER, hyd lifting (2) {for component
parta refer to "LIFTING HYDRAULIC
CYLINDER")

479 750 R1 SHAFT, lift cyl front (2)

478 749 RL Staft locking PIN {2)

103 384 1/8 x 1" ¢-PIN (2)

479 064 R1 SHAFT, lift cyl rear {2)

378 484 R1 Shaft locking PIN {2}

12 235 R1 1/8 x 5/8" cd-pltd c-PIN (2)

635 704 RE1 VALVE, 3 spool hyd control {for compon-
ent parts refer to "HYDRAULIC CON-
TROL VALVE"}

179 851 a/8 x 3" Type 2 BOLT w/NUT (4}

102 635 3/8" NUT (4)

103 321 3/8" Lk-WASH, (4)

407 045 R1 UNION, raise pipe valve reducing

364 885 R1 Valve union "O" RING

8410 977 ELBOW, 1/2"-907 reducing union

570 828 R1 Valve elbow 0" RING

675 872 R11 PIPE, valve to cyl hose raise

675 871 R11 PIPE, cyl raise cross

369 758 R1 CLAMP, cross-over pipes (2)

- 180 083 5/16x1-1/2" Type 2 cd-pltd BOLT (2)

4] -]
- CRAWLER TRACTORS SECTION & il
:g' TART HUMBER DESCRIPTION l:;- PARTTHUMBER DESCREPTION

HYDRAULIC LINES (Boom Lowering)
{I.H. Loader)

10

11
12

13

H 1610

NOTE: Tractor equipped w/3-spool hyd contrel valve to
operate Drot! 4-in-1 Clam Bucket or Drott log

grapples.
473 794 R91  HOSE, Wfung hyd cyl (2}
473 797 R11 PIPE, hyd c.yl return LH
570 828 R1 Pipe "O" RING (2)
9410 203 CONNECTOR, nyd cyl return port {2)
570 828 H1 ’ Connector "O" RING {2)
392 745 R91 CYLINDER